GRADALL

Hlustrated Parts Manual

Models
534B-9

Starting
S/N 0144860S

P/N - 9103-4312







GRADALL’ INTRODUCTION

MATERIAL HANDLER Table of Contents

534B-9 Starting Serial No. 0144860S
Original Issue 10-90

SECTION 1 - INTRODUCTION Revised 9-1-99

=1 o] (ST o) B G0 ] 0] (=1 0] 1-1thru1-3
AlPhabetiCal INAEX ......cooeeeeiiiie e e e e e e e 1-4 thru 1-8
ST Y (oS T0 S £ 1-9
Part NUMDET INAEX ...cvviiiiiiiei e e e e e e e e ra e e eaaes 1-10 thru 1-23

SECTION 2 - CHASSIS & ATTACHING PARTS

Frame Shrouding & THM ........ et e ettt e e e e e e e e e e e eeaaba e eeeas 2-1
Cab ENclosure, WIper & DefTOSTEN ........i i 2-2
([T LT A T 7] T TR 2-3
Front Axle Cradle & MOUNTING ......oooiiiiiiiiiiiie et e e e e e e e e e e aann s 2-4
Rear Steering Axle & AtaChING PartS...........iii i 2-5
(O o €] F- 1 SRS 2-6
SECTION 3 - BOOMS

First & Second BOOM SECHONS ......cooiiiiiiiiiiiie ettt e e e e e e e e e ee e s 3-1
Third Boom Section, Push Beam & Cable ... 3-2
QUICK SWITCH ASSEMDIY ... e et e e e e e e e eeeees 3-3
SECTION 4 - ATTACHMENTS & ACCESSORIES

B0 0 (] SRR O T 1 = To [ TR 4-1
B VSIS =00 1 o PP TPPT 4-2
TrusS BOOM Wt WINCR ..ottt e e e e e e e eeeaennaans 4-3
SIX FOOU VEITICAI IMAST ... e e ettt e e e e e e e e e e et e eaa b e e e e e e e eeeees 4-4
Y (o] oI ][ G O T = To [ PRSPPI 4-5
SECTION 5 - ENGINE & ATTACHING PARTS

Perkins Diesel ENgINe MOUNTING ....oovuiiiiiiiiiiie et e e e e e e e e e nenaa s 5-1
ENQGINE RIGNE SIAE VIBW ...ttt e e e e e e e e e e e e eta b e e e as 5-2
ENQGINE LETt SIAC VIBW ...ttt e e e e e e e e e e e teabn e as 5-3
RAAIALOI & HOSES ... e e e e e ettt et e e e e e e e e e e e e e eeesteanan e e as 5-4
A ClEaNET PIPING ...ttt e et e et e ettt e e e e e e e e et e e e etbbaa e e e e e e e e aeeeeettannnnn e eeas 5-5
O[> g = USRI 5-6
FUBI TANK & LINES ...ttt e e e e e e e e e e e et et bbb e e e e e e e e e e e e eeesanbnn e aeeas 5-7

SECTION 6 - DRIVE TRAIN

Transmission MouNting & CONIOIS ......coooeiiiii e e 6-1
Flex Plate & TOrqUE CONVEITET ......cooiiiieiiiiiiiie ettt e et e e e e e e e e e e e eeeabban e s 6-2
Case & CONVEITEr HOUSING ....oooiiiiiiiiiiiiie ettt e e e e e e e e e e e taba e e e e e e e e e 6-3
Converter Housing AttaChing Parts .........oooii oo 6-4
Clutch & Gear Group (Reverse, 2Nd & LOW) .......oooiiiiiiiiiiiiieeeeeeeeeeeit et 6-5
Clutch & Gear Group (Forward, OUIPUL & 3rd) .....ceeueiieiiiiieeeeeeieeeeei e 6-6
ClUtCh ASSEMDIIES ...t e e e e e e e e e e et b aa e e e e eeeas 6-7
MOAUIALOT VAIVE ...t e ettt e e e e e e e e e e e e eetabb e e as 6-8
CONLIOL VAIVE ... e et ettt e e e e e e e e e et e eta et ar e e e e eaeeees 6-9
Propeller SNAft ... et 6-10
JJ 1-1

* Revised Introduction to reflect page number changes.



GRADALL’ INTRODUCTION

MATERIAL HANDLER Table of Contents

534B-9 Starting Serial No. 0144860S
Original Issue 10-90

SECTION 6 - DRIVE TRAIN (Continued) Revised 9-1-99

FroNt AXIE ASSEIMDIY ..o e et e e e e e e e e e s 6-11
o a1 L= (o 10 13 o [T 6-12
Front Axle Differential Carrier ........ooooieiiiiiiie et e e e e e e e arana s 6-13
Front Axle Shaft & Planetary Wheel ENd ... 6-14
WHREEIS & TIES ..ottt e e e e e e e e e e e e ee e bbb e e e e e e e eeeeeeesnnnnnns 6-15
Planetary HUD ...t e e e e e s 6-16
Front AXIE SEIVICE BraKES ......coooiiiiiiiieiiiiee ettt e e e e e e ea e as 6-17
Front AXIe Parking BraKe ...t e e e e 6-18
SECTION 7 - CONTROLS

Transmission Tilt & Sway with Mounting Parts ... 7-1
BOOM Tilt & SWAY ...t e et et a e e e e e e e e e e et e atttbaa e e as 7-2
ACCEIEIAtOr LINKAQGE ... .oeiiiiiiiiiiiiee ettt e e e e e e e e e e ettt e e e e e e e e e e e eeatbbnn e e eeas 7-3
Y (=TT 1 0o I OXo ] 1] 1o o SRS 7-4

SECTION 8 - BRAKES

Hydraulics & Service Brake LINES .......ccooouiiiiiiiiiiiie et e e e e e 8-1
Hydraulics & Parking Brake LINES .........uuuuuiiiiii et 8-2
Brake Pedal & INChiNg LINKAGE ......cooiiiiiiiiieee e s 8-3
Accumulator, Charging ValVe & LINES .........uiiiiiiiiiiieeeii et 8-4

SECTION 9 - HYDRAULIC CIRCUITS

Ol SUPPIY & PreSSUIE LINES ....cooeiiiiiiiiii ettt ettt e e e e e e e e e e e aaar s e e e e e e aeees 9-1
(D10 0o O | (ol 1 | PP 9-2
(T T ] €1V PR 9-3
Y (=TT T SRS 9-4
[ O3 1T [T PP PPPPPTTR 9-5
(@4 0),¥ o I @3/ 1570 [T SRR 9-6
Tilt & Tilt compensating CYINNAEr .........ooeiiiiiiii e 9-7
S VT2 YA O3V 1T o = S PSRPPPPR 9-8
SECTION 10 - HYDRAULIC COMPONENTS

[ O3 1T [T PR 10-1
(@4 o)1 o I @3/ 19T =7 o 10-2
IS @4 1T o = PSP UUUPPPUPPPPTRT 10-3
CompenSating CYHNAE ........cooiii e e e e e e as 10-4
Y= YA O3 V] 1T o = SRR 10-5
Y =TT 0o @3 [T T =T U UUPPPPPTPPRPIN 10-6
1T I O g (o IV =AY TR 10-7
Priority FIOW CONLrOl VAIVE ... s 10-8
Forward Reverse Control VAIVE .........oouuieiiiiiiii e s 10-9
Series Parallel Control VaIVE ............oii e 10-10
ST0] (=] aTo] (o BV /= 11 = PSSR 10-11
Dual P.O. ChECK VAIVE ......eeeeiiiiee ettt e e e e e e e e eeeanene 10-12
INCRING VAIVE ... e e e e et e e e et e e e e e e e e e e eeeenennnnes 10-13

JJ * Revised Introduction to reflect page number changes. 1-2



*

*

INTRODUCTION
GRADA'.'.® Table of Contents

MATERIAL HANDLER Starting Serial No. 0144860S
534B-9 Original Issue 10-90
Revised 9-1-99
SECTION 10 - HYDRAULIC COMPONENTS (continued)
Main HYdraulic PUMIP ..o e et e e e e e e e e e e eeeeennnnas 10-14
10 A U 0 o LT 10-15
REAI DIIVE IMIOTOL ... ittt et e et e e e e e e et e e et e e e st e eeta e e saaeeeaanaeeenns 10-16
AccumMUIALOr Charge VAIVE ........ccooi oot e e e e e e e e e e e eaeennnnes 10-17
Ol RESEIVOIN FILEE oevtiiiiiei et e e e e et e e e e e st e e e e eaaaaans 10-18
Directional Control VAIVE ..........o oot e e e e e e e e e eanas 10-19
HYdraulic Oil RESEIVOI ......uuuiiiii ettt e e e e e e et ea e a e e e e e e e e eeeeeeannnes 10-20
BraKe VAIVE ...t e e 10-21
Parking Brake VaIVE ..........ueuiiiiiiee ettt e e e e e e e aa s 10-22
LAY X o PPN 10-23
LAY a1 1 1LY, o) (o PP PPN 10-24
CrOSSOVELE VAIVE ... .ottt e et e e e e e e e e e e et e e e e e et e e e e eaaaeeeeeearaans 10-25
JOYSHCK ASSEMBIY ...t e e e e e e e e ettt e e e e e e e e eeeeenene 10-26
SECTION 11 - ELECTRICAL
[ 7= TS YA T Vo 11-1
BatterieS & CabIES .....oovi e 11-2
WIiriNg - Frame & ENQINE ....vvuuiiiiii e e e e e e et s e e s e e e e e e e e eeaas s naaeaeeeeeeeeennnnnnns 11-3
SECTION 12 - MISCELLANEOUS
FrAME ECAIS ... . ettt e e e e et e e e et e e e et e e e et e e et e e eaaneeeeannnns 12-1
(2 T0To] 0 T D T=Tor= 1 PO PTPPTT 12-2

SECTION 13 - OPTIONAL EQUIPMENT

B 1051 1o USSR 13-1
Rear WIPer INSTAIAtION ........coiiiiiiiiiiie et e e e e e e e e e as 13-2
Rotating Beacon ASSEIMDIY ... e s 13-3
GloW Plug INSTAIALION ..o e e e e e e e e e e eeees 13-4
WINCH Drain LINES ...ttt e e e e e e 13-5
Y= L1141 S o] 1o ] o ISP 13-6
Auxiliary Controls ASSEMDIY .......coii i ———— 13-7
PINTIE HOOK ... ettt e e e e e e e e e e e etbaaa e as 13-8
WINCH ASSEMDIY ... e e et e e e e e et e e e e e e e e e e eeeenennens 13-9
LAY o o PP UUPPPPURPRTPPR 13-10
(@101 To T = g 1 1] =11 = (o o S 13-11
Outrigger Valve ASSEMDIY ......cuuiiiiii et e e e e e e e e e e e 13-12
(@ 11 1o To [T @4 [T T = SR 13-13
Dual P.O. Check Valve (OULIQQEIS) ....cuuuuuuuiiiieeeeeeee ettt e e e e e e e et e e e e e e e e e eeeeeeannnes 13-14
Y= 11141 G @] [ 0o [T PRSPPI 13-15
Y (o] oI ][ =T - T [ TSRS 13-16
Y= YA O3 Y] 11 o =T SR 13-17
Dual P.O. ChECK VAIVE ......cooviiiiiiiiiee e 13-18
F 0D 1= VA Y L= U oSSR 13-19
LI 0 N 1 )] 1 od PRSP 13-20
(@2 o =1 ool [0 1] U | £SO 13-21
Steer Axle AVaNTagEe Kit .....ooooiiiiiiiiiie e 13-22
Y (=TT o T @3 1 T L= R 13-23
Rear AXIE REWOIK Kit ......couiiiiiiiiiiieeee bbb 13-24
[ Y70 = U0 | [T @0 ] 1 £0] 1T 13-25
WOIK Light PACKAJE ....coeeiiieiiiiieie ettt e e e e e e e e e eeeannann s 13-26
JJ * Revised Introduction to reflect page number changes.

1-3



GRADALL’ INTRODUCTION

MATERIAL HANDLER Alphabetical Index

534B-9 Starting Serial No. 0144860S
Original Issue 10-90

Revised 9-1-99

ACCELERATOR CABLE ... e e 7-3
ACCELERATOR PEDAL ... e e e e e e e e nnn s 7-3
ACCUMULATOR ..ttt e e e e e et e e e e e e e s e e e e e e rn e e e e e nnnnnes 8-4
ACCUMULATOR CHARGE VALVE ... 8-4, 10-17
AIR CLEANER .. e e e 5-5,5-6
AIR CLEANER ELEMENT ...t e e e e e e e ennnans 5-6
AIR CLEANER SERVICE INDICATOR ..ottt 5-1,5-2,11-3
ALTERNATOR FAN L.ttt e e e e e e e e e e e e e e e e e e e e e e e e e ennnnas 5-1
AT TACHMENT S .. e e e e e e e e nn e e e eennans 4-1 thru 4-4
B AT TE R Y e e et nnns 11-3
BATTERY CABLES ...t e e e e e e e e e e e e e e ennnns 11-3
BEARING PADS (BOOM SECHIONS) ...vvvvuiiiiiieiieeeeeeeeeeeiiiiassseeeeeseeeeesssnsnnnaseeeeeseeesesnnnnnnnns 3-1,3-2
BOOM DECALS ...ttt et et e e e e e e et e r e e e e e nn i a e e e e e e e e e nnnaas 12-2
BOOM SECTIONS .. e e e e e e e e n e e e e e e e e 3-1,3-2
2Ty S e o I PP 8-3
BRAKE VALVE ...ttt e e e e e e e e e e ennaas 8-3,10-21
BREATHER (FIllEF CAP) ...ttt et et e et e e e et eee e e e e, 10-20
L PP 2-2
(07 N = 2 15 1 L ] o PP 2-2
CARRIAGE & FORKS . e e e e e e e e e e 4-1
CHARGE VALVE (ACCUMUIALON) ..evvittiiiies s e e e eee et s e e e e e e e e e eeeaatan s s e e e e e e e e aeeennnnnnnas 8-4,10-7
CIRCUIT BREAKERS ... et e e e e e s 11-1
COMPENSATING CYLINDER ... e e 10-4
COMPENSATING CYLINDER HYDRAULIC CIRCUIT ... 9-7
CONTROL VALVES ... e 10-7,10-8, 10-9, 10-10
L0 N I PP 2-4
CRADLE MOUNTING PIN L.ttt e e e e e e e e nnn e 2-4
CROWD CYLINDER ... e e e e e e e e e ennnnns 10-2
CROWD CYLINDER HYUDRAULIC CIRCUIT ...t 9-6
DE C A LS e e e e e s 12-1,12-2
13 1 0 PP 2-1
DEFROSTER FAN L.t e e e e e e e e e e e e e e e enn s 2-2
DIRECTIONAL CONTROL VALVE ..ot 10-19
51 1 L PP 2-2
DOOR HANDLES ... et e e e e e e r e e e e e e e e e e r e e e e e e e e e 2-2
D] I PP 5-1
DUAL P.O. CHECK VALVE ... 10-12, 13-14, 13-18
10 | O | o U N PP 9-2
ELECTRICAL SYSTEMS .. e 11-1,11-2,11-3

33 * Revised Introduction to reflect page number changes. 1-4



GRADALL’ INTRODUCTION

MATERIAL HANDLER Alphabetical Index

534B-9 Starting Serial No. 0144860S
Original Issue 10-90

Revised 9-1-99

ENGINE LEFT SIDE VIEW ...ttt ettt e e e e e e e e e e aa e e e eaa e e eaanaeees 5-3
ENGINE MOUNT oottt e e e e e e et e e e e e e e et e e e et e e eaa e e eaan e e eaan e eesnneaeens 5-1
ENGINE RIGHT SIDE VIEW ..ottt e et e e e e e e e e eaaaaees 5-2
ENGINE THROTTLE CONTROL ..uuiiiiiiii ettt e e e et e e et e e s aa s e e eaaeeeannaeees 7-3
EXHAUST MANIFOLD ..ottt e e et e e et e e e et e e e et e e e e e e eaa e e eaaaeeeees 5-1
A A I e PRI 5-1
FAN GUARD .ot e et et e e et e e e e e e e et e e e aba e e e et e e e eaneeeaneenanneanens 5-4
e I PSPPI 5-6
FILTER ELEMENTT L.t e et e e e et e e e e et e e ea e et e aeanes 5-6
FIRST BOOM SECTION L.ouiiiiiiiiiii ettt e et e e et e e et e e e et e e e et e e s et s e eean e e esnnaaees 3-1
FIRST BOOM SECTION MOUNTING PIN ...uiiiiii et a e 3-1
FORWARD REVERSE CONTROL VALVE ... 10-9
FORWARD SHIFT CONTROL ROD .....uiiiiiiiii et e et e e e e eaa e ees 7-1
FR A .o e e e e e et e aa e 2-1
FRAME SHROUDING & TRIM ...ttt e et e et e e e e e e e e eaaeeees 2-1
O ] N I I PP 6-11
FRONT AXLE CRADLE ..ottt e e e e et e e e e e e e e e e eaaeaees 2-4
FRONT AXLE DIFFERENTIAL CARRIER ..ot 6-13
FRONT AXLE HOUSING ...ttt e e e e e e e e e e et e e e aa e e e ean s 6-12
FRONT AXLE SHAFT & PLANETARY WHEEL END .....cooviiiiii e 6-14
FUEL GAUGE ...ttt e et e et e e e et e e e et e et e e e e et e e eennnes 11-1
FUEL LEVEL SENDER ..ottt et e et e e e e e e e e eaan e ees 5-7
FUEL LINES ..ottt ettt e et e et e e et e e e et e e et e e e et e e e ea e e eaa e e eennneeees 5-7
FUEL TANK & CAP .ttt e e e et e e et e e e et n e e et e e e e e e e annneeees 5-7
GROUND CABLE ...t e e e e e e e e et e e enas 5-2,11-3
HEAT SHIELD ...ttt et e e et s e et n e e et e e e et e e eeb e e eeaaneeees 5-1
L | I o TP PPN 2-3
HEATER SWIT CH ot e e e e e et e e e et e e e e e eaannaees 2-3
[ [ 1 5 PP PPPTTPPIN: 2-1
[ [ 1 N PP UPPT 11-3
HORN BUTTON L.ttt e e et e et e e e et e e e et r e e e e e e et e e e e neeean s 11-1
[ (O] N I o I PP UP PR 11-3
HORN WIRING ...ttt e e e e e e e e et r e e et r e e et e e eaa e e eenn s 11-3
HOURMETER ... et e e e e et e et e et e e e e e e e eaa s 11-1
HYDRAULIC CIRCUITS ..ottt et e e e 9-1thru 9-8
HYDRAULIC CONTROLLER (JOYSHCK) ...uuuiiiiieeieiieeieiiiise e e e e e e e e s e e e e e e e e eeeeanannne s 13-1
IGNITION SWITCH ..ot e e e et e e e et e e e et e e eaaeeeenns 111
INCHING VALVE ...t e e e e e 8-2,8-3,10-13
INSTRUMENT PANEL ...oo et e e e e et e e e e e eaans 11-1

13 * Revised Introduction to reflect page number changes. 1.5



GRADALL’ INTRODUCTION

MATERIAL HANDLER Alphabetical Index

5343-9 Starting Serial No. 0144860S
Original Issue 10-90

Revised 9-1-99

JOYSTICK (Hydraulic CONIOHET) .....coeeieeeeeeeeeeee e e e e e eeeeeees 13-1
JOYSTICK HYDRAULIC CIRCUIT .oeiiiiii ittt e e e e e e e e aanns 13-1
T 1S TSP PPPN: 1-9
1 I O I | = PP 10-1
LIFT CYLINDER HYDRAULIC CURQCUIT ... ittt e e e e e e eaa e ees 9-5
MAIN BOOM SECTIONS ...t e e et e e e et e e aa e e e et e e e et e e e eanaaees 3-1,3-2
MAIN HYDRAULIC PUMP ... .ttt e et e e e et e e e e e e eeen 5-3,10-14
MUFFLER .o et e e e et e e e et e et e e e e e e et e et e e e e et e e enneeanaaes 5-1
NEGATIVE BATTERY CABLE ...ttt e e et e e et e eeaa s 11-3
OIL COOLER ..ottt e e ettt et e e e et ta e e e e e e st e e eeeetna e eeeeesannaenenes 9-2
OIL FILTER (HYATAUNC) ©..vvceeeeeee ettt en sttt st en e 10-20
OIL PRESSURE GAUGE ....... i e e e e e e e e e aans 11-1
OIL PRESSURE SENDER .....uiiiiiiiii et e et e e e e et e e e aa e eanas 5-2
OIL RESERVOIR ...ttt et e et e e e e e e e et e e e et e e e et e e e eaaneeesanaaee 10-20
OIL SUPPLY & PRESSURE LINES ..ottt e e e eaas 9-1
OUTRIGGER ARM ...ttt e et e e e e e et e e e et e e e et e e et e e eaa e e eeaneeenen 13-1
OUTRIGGER CONTROL VALVE ..ottt e e e e aa e 13-12
OUTRIGGER CYLINDER ....eii ittt e e e e e e e e e e eaaeaees 13-13
OUTRIGGER CYLINDER HYDRAULIC CIRCUIT ..oouiiiiiiieeie et 13-11
OUTRIGGER SHOKE ... oo e e e e e s 13-11
PARKING BRAKE LINES ... ittt ettt e et e e et e e e et e e e eaan e e eaaneaens 8-2
PARKING BRAKE VALVE ... ittt e e e e e e e e e e e aa e e eaas 10-22
e 1 I U Y PP 10-15
POSITIVE BATTERY CABLE ...t e e e e aa s 11-3
PRIORITY FLOW CONTROL VALVE ... oot 10-8
e RO I I Y o N e P 6-10
PUSH BEAM & CABLES ... .ottt et e e e e s et e e e eaa e e eaanaaees 3-2
QUICK SWITCH ASSEMBLY ..ottt et e e e et e et e e e e e eaans 3-3
RADIATOR & HOSES ... oot e e e e e e e e et e e e e e e e e e e aaaneaens 5-4
REAR AXLE FRAME ... oo et e et et e e e e et e e aaaes 2-5
REAR AXLE MOUNTING PIN .ot e et e e e e et e e e eaa e e eaanaeees 2-5
REAR DRIVE HYDRAULIC CIRCUIT ...ttt e e e e e e e e e eaan e ens 9-3
REAR DRIVE MOTOR ...ttt e et e et e et a e e et e e e et e e e eanneeeanns 9-3,10-16
REAR STEERING AXLE ...ttt e e e et e e et e e et e e e et e e e aan e e eaaneaees 2-5
REAR STEERING AXLE PLANETARY HUB ....coooiiiii e 2-5,6-16
RELIEF VALVE ... ot e e e e e e e et e e e e et e e et e e e e e et e e e e e eaneaes 8-4
L N 1 S I I8 T PRSPPI 1-9

33 * Revised Introduction to reflect page number changes. 1-6



GRADALL’ INTRODUCTION

MATERIAL HANDLER Alphabetical Index

5343-9 Starting Serial No. 0144860S
Original Issue 10-90

Revised 9-1-99

Y = AV 1 PSPPI 10-20
RESERVOIR FILLER-BREATHER ..ot 10-20
RESERVOIR FILTER ..ottt e e e e et e et e e e e e e e e e eanas 10-20
RESERVOIR SUPPLY CIRCUIT oottt e et e e et e e s aa s e e eaaneeenaneeees 9-1
RETRACTION CABLES ...ttt e e e e e e e e e et e e e e e eaa e e eanns 3-2
REVERSE SHIFT CONTROL ROD ....ciuiiiiiiiiiii ettt ea e et e s e e e e e e aanaeees 7-1
Y AN N D I = 1 0 ISP 4-1
) N PP 2-1
] N = 1 PPN 2-1
SECOND BOOM SECTION L.uuiiiiiiiiiie ettt e et e e e e e e et e e et e e e et e e e aa e e e eaaeeeenns 2-1
SERIES PARALLEL CONTROL VALVE ...ttt ea e aaa e 10-10
SERVICE BRAKE LINES ..ot et e et e e e e e e eaans 8-1
] = RV [0 I 15 T PP 1-9
SHUT-OFF VALVES ... it e e et e et e e et e e et e e et e e e aa e e ennns 2-3
SLOPE PILER CARRIAGE ... oo e e eeaa e 13-16
SOLENOID VALVE ..ottt e et e e e e e e et e e et e e e aa e e aaa s 10-11
] e LN AN L S L = PP 7-4
STABILIZER CYLINDER ...ttt e e et e e e e e et e e e et e e e ean e eees 13-15
STABILIZER CYLINDER HYDRAULIC CIRCUIT ...ttt e 13-6
STARTER MOTOR L.ttt e e e e e e e e et e e et e e e et e e e aa e e e eaneaees 5-1,11-3
STEERING COLUMN ...t e et e e e e e e et n e e et e e e et e e e et e e e eaaeeeanns 7-4
STEERING CYLINDER ....o it e et e et e e e et e e e e e e e eaaeaees 10-6
STEERING CYLINDER HYDRAULIC CIRCUIT ...ttt e 9-4
STEERING KNUGCKLES ... oot e e e e e e e e e et e e e e e e e aan s 2-5
STEERING ORBITROL .ouuiiiiiiiiiii ettt e e e et e e e e e e e et e e e e e e e e e e e saaeeennns 7-4
STEERING WHEEL ...t e et e e e et e e et e e e e e e e eanas 7-4
SUPPLY HYDRAULIC CIRCUIT .ttt e et e et e e et e e et e e eaa e e eannas 9-1
SWAY CONTROL HANDLE & LINKAGE ..ot e e e 7-1
SWAY CYLINDER ..o e e e et e e e e eaans 10-5, 13-17
SWAY CYLINDER HYDRAULIC CIRCUIT ..ottt e e e eaans 9-8
THIRD BOOM SECTION .ottt e e e e e e e e et e e e e e e e et e e e eanneeeann s 3-2
I RO T Y P 2-5
TILT CONTROL HANDLE & LINKAGE ... oot 7-1
I O I 11 T 10-3
TILT CYLINDER HYDRAULIC CIRCUIT L.ttt e e e eaa s 9-7
TORQUE CONVERTER ...ttt et e et e e e e e e e e eann s 6-2
TRANSMISSION L. et e e e e e et e e et e e e et e e e et e e e et e e eaneeeenn e 6-1
TRANSMISSION CASE & CONVERTER HOUSING .......oiiiii e 6-3
TRANSMISSION CHARGE PUMP ...t 6-4
TRANSMISSION CLUTCH ASSEMBLIES ... 6-7
TRANSMISSION CLUTCH & GEARING (Forward, Output & Third) ........ceuvuiiiiiiiiiiiiiiieeiiiins 6-6
TRANSMISSION CLUTCH & GEARING (Reverse, Second & LOW) ......cccuvvvveiiiiiieeeeieeeeieinns 6-5
TRANSMISSION CONTROL VALVE ...ttt e e e eaa s 6-9

33 * Revised Introduction to reflect page number changes. 1.7



GRADALL’ INTRODUCTION

MATERIAL HANDLER Alphabetical Index

5343-9 Starting Serial No. 0144860S
Original Issue 10-90

Revised 9-1-99

TRANSMISSION DISCONNECT SWITCH ..oeiii e 8-3
TRANSMISSION DRIVE GEARING .. .ot e e e e e 6-4
TRANSMISSION FLEX PLATE & TORQUE CONVERTER ....coovviiiiiii e 6-2
TRANSMISSION MODULATOR VALVE ... .ot 6-8
TRANSMISSION TEMPERATURE GAUGE ...t 11-1
TRAVEL ALARM ..t e e e et e et e et e e et e e e neea e et e eannees 11-3
WATER SEPARATOR ..ottt e e e e e e e e e e e e et e e e et e e e et e e eanaeees 5-7
WATER TEMPERATURE GAUGE ...t eaans 11-1
WATER TEMPERATURE SENDER ....coui et 11-3
WEATHER ST RIP ettt e e e e et e e e e e et e e e et e e e eaaneeeannaaees 2-2
WHEELS & TIRES ... o e e e e e e et e e et e e e e e e eaaans 6-15
WIND OWS ettt e et e e e et e e e et e e e et e e e s e e e et e e eeta e e eesaneeesaeeaannaaees 2-2
WINDSHIELD WIPER ARM ..ttt e et e e e e e et e e e e e e eaaneees 2-2
WINDSHIELD WIPER BLADE ... oottt e e e e e e e e e eaaeeees 2-2
WINDSHEILD WIPER MOTOR ...ttt et e e e e e et e e e e aeeeaaeeeanneeens 2-2
WIRING HARNESS ... e e e e e e e e e e e e e e e eees 11-1,11-3

J4J * Revised Introduction to reflect page number changes. 1-8



GRADALL

MATERIAL HANDLER

34B-9
SECTION PAGE NO. PART NUMBER

2 2-5 9103-5240

2 2-5 9104-5152
6 6-19 9104-4427
6 6-19 9104-4428
7 7-4 9020-6567
10 10-1 9103-4278
10 10-2 9103-4290
10 10-3 9103-4278
10 10-4 9103-4278
10 10-5 9103-4297
10 10-6 9103-4301
10 10-7 9103-4070
10 10-7 9103-4237
10 10-7 9103-4236
10 10-7 9020-6419
10 10-7 9103-4159
10 10-7 9020-6417
10 10-10 7738-4264
10 10-10 9104-4343
10 10-10 9104-4002
10 10-10 9104-4345
10 10-13 9103-4018
10 10-14 9103-4315
10 10-15 9104-4441
10 10-15 9104-4442
10 10-21 9106-4057
10 10-24 9020-8212
10 10-26 9900-7524
13 13-4 9103-3250
13 13-10 9103-4161
13 13-10 9103-4162
13 13-12 9103-4124
13 13-13 9104-4065
13 13-15 9104-4330

JJ

* Revised Introduction to reflect page number changes.

DESCRIPTION

STEERING KNUCKLE KIT

INTRODUCTION

Service Kits

Starting Serial No. 0144860S
Original Issue 10-90
Revised 9-1-99

STEERING CYLINDER PIN KIT

PARKING BRAKE REPAIR KIT
PARKING BRAKE LINING KIT

ORBITROL SEAL KIT

LIFT CYLINDER SEAL KIT

CROWD CYLINDER SEAL KIT

TILT CYLINDER SEAL KIT

COMPENSATING CYLINDER SEAL KIT

SWAY CYLINDER SEAL KIT

STEERING CYLINDER SEAL KIT

STUD KIT
SEAL KIT
SEAL KIT

RETAINER PLATE KIT
SPOOL SEAL KIT
SECTION SEAL KIT

SEAL KIT
SEAL KIT
SEAL KIT
SEAL KIT

INCHING VALVE SEAL KIT

HYDRAULIC PUMP SEAL KIT

MAJOR KIT

SEAL KIT

REPAIR KIT
SHAFT SEAL KIT
PLUNGER SEAL KIT

GLOW PLUG KIT

SEAL REPLACEMENT KIT
MOTOR SEAL KIT

TIE ROD KIT

OUTRIGGER CYLINDER SEAL KIT
STABILIZER CYLINDER SEAL KIT

1-9



GRADALL

MATERIAL HANDLER

INDEX

INTRODUCTION

Part Number Index
Starting Serial No. 0144860S
Original Issue 9-99

PART NUMBER PAGE

534B-9
PART NUMBER PAGE
0510-1441 ......... 13-11, 13-16, 4-5, 3-1
1200-1234 ..o, 5-1
1440-2248 .....ooviiiieeeeee 13-19
1440-3190 ....ooiviieiniiiieeee 1321
2443-1386 ...ovveeeieiieeeeeeee 44
2460-1570 ...coovvvveiiinne. 1322, 2-5
2464-1328 ..o 2-3, 52
2474-1047 ..oovvvviiinieen, 11-3, 5-2
2477-1004 ...c.oovieiiiiieeeee 134
2492-1332 .o 5-1
2492-1393 ...ciiiieeeeee 11-3
2492-1394 ...oooiiiieeeee 11-3
2492-1395 ..oouiiiieeeeee 11-3
T149-2134 oo, 53
7702-3006 .....ooveveieiiieieieieieee 12-1
7702-3007 oo 12-1
TT10-3006 .....covenveieieieieieieieee 11-3
TT10-3089 ..o, 82
TT10-3138 oo, 55
TT10-4007 ..ovoieiiieieicieieeeeeee, 64
T710-4008 .....cooeveiiieieieieeeeeiene, 69
TT10-4012 ..o, 6-2
TT10-4016 ..o, 64
TT10-4022 ..o, 64
TT10-4027 oo, 6-2
T710-4030 ..o, 6-2
TT10-4031 ..o, 6-2
TT10-4032 ..o, 6-2
TT10-4034 ..o, 6-2
TT10-4035 ..o, 6-2
TT10-4036 ....oovenereicieicieeeeene, 6-2
TT10-4037 oo, 6-2
T710-4039 ..o, 6-2
TT710-4040 ...c.ooviiiiiieiiicieieeee, 6-2
TT10-4041 ..o, 6-2
TT10-4042 ..o, 6-2
TT10-4044 ..o, 6-2
TT10-4045 ..o, 6-2
TT10-4046 .....coveviieieicicieiceee, 6-2
TT10-4048 ..o 6-3, 64
TT10-4057 oo, 6-3
7710-4085 .......couenve. 6-3, 6-4, 6-6, 7-3
TT10-4086 .....coveverereieicieeeeenne. 6-3
TT10-4087 ..o, 6-6
TT10-4088 ....ooviieiiieicieieeeeeie, 6-6
TT10-4096 .....covoveieieicieieicieine. 6-3
TT10-4097 ..o, 6-3
TT10-40098 .....oviiiiiieicieieieeee, 6-3
TT10-4102 ..o, 6-3
TT10-4103 ..o, 6-3
TT10-4107 oo, 6-3

PART NUMBER PAGE
TT10-4109 ..o 63
TTI0-4110 oo 63
TTI0-411T i 63
TTI0-4112 oo 63
TTI0-4113 i 63
TTI0-4116 ..o 63
TTI0-4118 oo 63
TTI0-4119 .o 63
TTI0-4128 ..o 6-6
TTI0-4142 ..o 6-6
TTI0-4143 oo 6-6
TTI0-4158 ..o 6-5
TTI0-4164 ..o 64
TTI0-41T7 oo 6-5
TTI0-4179 oo 6-5
TT10-4180 .o 6-5
TTI0-4181 oo 6-4, 6-5
TTI0-4182 ..o 6-5
TT10-4184 ..o 6-5, 6-6
TTI0-4185 oo 6-5, 6-6
TT10-4186 ..o 6-5, 6-6
TTI0-4187 oo 6-5, 6-6
TTI0-4188 ..o 6-7
TT10-4189 ..o 6-7
TT10-4190 ..o 6-7
TTI0-4101 ..o 6-7
TTI0-4192 ..o 6-7
TT10-4193 ..o 6-7
TT10-4194 ..o 6-7
TT10-4197 oo 6-4, 6-6
TTI0-4198 ..o 6-6
TT10-4199 ..o 6-6
TT10-4201 ..o 6-6
TT10-4202 ..o 6-6
TT10-4203 ..o 6-5
TT10-4204 ..o 6-4, 6-6
TT10-4205 ..ovoieiiicieieeeccee 6-6
TT10-4206 .....oovevivereieieiennene 6-5, 6-6
TT10-4207 ..o 6-5, 6-6
TT10-4208 .....ooveeiiiieieicieene 6-5, 6-6
TT10-4209 ..o 6-7
TTI0-4211 oo 6-6
TTI0-4212 oo 6-6
TTI0-4213 oo 6-6
TTI0-4217 oo 6-6
TT10-4219 ..o 6-5
TT10-4220 ..o 6-5
TTI0-4221 oo 6-5
TT10-4222 ..o 6-5
TT10-4223 ..o 6-5
TT10-4224 ..o 6-5

5

* Complete revision of the index



GRADALL

MATERIAL HANDLER

INTRODUCTION
Part Number Index

534B-9 Starting Serial No. 01448605

INDEX Original Issue 9-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
T733-3027 oo 12-1 | 8471-1369 ..ooeveeieieeeeeeee, 53 | 8471-7900 ..ooveviieieeierine 9-2, 93
T734-3018 oo 12-1 | 8471-6238 ...cooeeeeeeeeeeeeeeee O-1 | 8471-7922 oo, 9-7
T736-3121 oo 10-10 [ 8471-6251 ..ovevvieiieieiene 9-1, 84 | 8471-7956 ..ocvvvvreireieerereerenes 13-20
T736-3191 .ooveieieeeeeeeeee 13-7 | 8471-6377 oo 139 | 8471-7987 oo 81, 8-2
T738-3154 oo 55 | 84T1-6426 ...oooeveeeieieeeee 13-6 | 8471-8025 ..o 13-19
T738-3410 .ocvoneeiieieeeeee e 13-7 | 8471-6434 ..o, 13-16, 4-5 | 8471-8323 .ooveviieieeeeeieeeiee 13-20
T738-3T44 ..o 13-21 [ 8471-6448 ..o 9-5 | 8503-1160 ..ooevevenereiereeieeeieeeiene, 55
T738-4264 ..o 10-10 | 8471-7252 oo, 139 | 8503-1525 oo 53
TT38-4267 v 10-11 [ 8471-7317 oo 82 | 8504-1654 ...c.oovveeieeeeeeeee 54
8097-3025 ..o 2-1 | 84T1-7341 oo, 9-2 | 8505-1384 ...ovoeieiieeeeeee 13-1
8203-3993 ..o 13-7 | 8471-7413 oo 9-1, 84 | 8507-1028 ....oovevveriieriiereiereieeeine 2-1
8307-3699 .....ceeveuene. 6-12, 6-13, 6-17 | 8471-T458 ..ocovveiieieieeeeeeeienns 13-1 | 8507-1128 .o 54
8308-1182 ..o, 6-13, 6-14 | 8471-7464 .....ocooeveeieeeeeeee, 9-3 | 8507-1132 oo 2-1
8319-1007 ..o 5-1 | 8471-7466 ..o, 0-2, 82 | 8510-1098 .....ceveveeerieiieiiieeene 25
8319-1011 .ooviieiieeeeeeeee 5-1 | 84T1-T468 ..., O-1 | 8521-1041 oo 11-1
8319-1019 ooveieeeeeeeeea 5-1 | 84T1-T473 oo 13-11 | 8540-1340 ....ocvvevrrennnene. 2-1, 5-3, 3-1
8319-1028 ..o 5-1 | 84T1-T4T4 oo 13-11 | 8568-1076 ..c.oovvevevierierieeeieeeene 93
8319-3009 ..ot 6-11 | 84T1-TATT oo, 13-11 | 8584-1094 .....cccvvvevvererne. 112, 11-3
8320-1003 ....ooeveieeieeeeeeee 32 | B4TI-T4T9 oo 13-11 | 8594-1017 eoeveveeieieeeeeee 53
8320-1006 ......oevereviieriieririeiieieienes 2-5 | 8471-7489 oo 9-2, 84 | 8594-1045 ....oovvoveieeeeeeee, 10-14
8320-1031 ..o 2-4, 6-11 | 8471-7508 ..o, 82 | 8624-1716 .o, 25
8320-1044 ........ 9-5, 9-7, 9-8, 3-1, 32 | 84T71-7518 .coveiveeieeieeeeene 9-2, 84 | 8652-1144 .....coovevvveierennnn 2-5, 5-3
8320-1048 ....oveereeeeeee 10-10 | 8471-7519 eoevveieeieeeeeeee, 13-1 | 8654-1381 oo, 57
8320-1053 ..o 13-11, 3-1 | 8471-7520 coeieeieeieeeeeeeeeee 9-2 | 8666-1084 ......cooveeeeviieiiieiiieniene 11-3
8320-1057 .oovveeeieieeeeeeee 1024 [ 8471-7521 oo 92 | 8666-1147 ..o 13-7
8320-1073 .....ceveee. 13-6, 13-11, 8-3 | 8471-7522 oo 8-1, 82 [8667-1112 oo, 52
8320-1107 ooveveeeieeeeeeeeieeeie 24 | 8471-7523 oo 8-1, 82 [8667-1164 ..o 5-1
8320-1120 ..cvoveeeeieeeee e 13-8 | 8471-7524 oo 6-11, 81 | 8668-1572 .o 25
8320-1123 .o 33 | 84T1-7527 oo 13-11 | 8668-3106 .....coevevrrerieereierriereiene 57
8320-1140 ..o, 13-22, 2-5 | 8471-7528 oo, 13-11 | 8668-3117 ..o 7-1
8320-1144 ..o 13-22 [ 8471-7546 ..eooveeieieieee 94 | 8668-3118 ...c.oeveeveeeeieee e, 7-3
8325-1262 ..o O-1 | 84T1-T54T oo, 94 | 8668-3122 ..o 53
8338-4172 oo 6-13 | 8471-7548 .o 94 | 8668-3193 ....cecvvveieiiennne 1321, 2-3
8345-1104 ..o 43 | BAT1-7550 wooeeeieeeiieieieieieieieieienns 94 | 8668-3480 ....ceeveverrerriernnn, 11-3, 13-2,
8348-1645 ... 3-1 | 8471-7553 oo 94 | e 13-20, 13-21, 8-3
8348-3113 oo 11-3 | 8471-7561 oo 82, 84 [ 8682-1248 ....cevveieieeee 9-5
8348-3114 ..o 11-3, 83 | 8471-7570 oo, 54 | 8688-1704 ...ccoevvveieeeieieieiieeine 6-13
8348-3497 v 53 | 84T1-T571 oo, 54 | 8688-3071 .covveeerreeiieieieieeeieene 13-7
8360-1011 ..o 12-1 | 8471-7577 oo 0-2, 9-3 | 8688-3327 ..oveeeieieeeeeee 55
8364-1675 ..o 12-1 | 8471-7587 oot 13-1 | 8688-3469 .....occvvveevreirennne 13-16, 4-5
8365-1133 ..o 9-8 | 8471-7608 .....ocvveeieeeeeeieiee, 9-6 | 8692-1163 ...coeveieveieeeeeeeee, 2-1
8360-1145 ....ovevieieierne 2-1, 22 | 8471-7610 ..cooveeieeeeeee 84 | 8692-1268 ................. 13-22, 13-24, 2-5
8360-1316 .....13-16, 4-5, 9-2, 9-3, 9-4 | 8471-7638 ....cocvvrveiieieieieene 84 | 8692-3006 ......cceveneenee. 13-7, 92, 9-7
8367-1037 ..o 10-14 [ 8471-7640 ....ocvoveeieieeeeeee 44 | 8698-3188 ..cccvvverererinnn 13-20, 13-21
8368-1481 ..o 5-1 | 84T1-7644 ..o, 43 [ 8698-3191 oo 93
8368-3175 oo 5-1, 84 | BAT1-T797 oo 9-2 | 8820-1001 ..ooveveneereiereeieeeeeeeeeen 53
8368-3291 ..cveieeeeeeee 2-1 | 84T1-7799 oo, 9-5 | 8820-1003 ................. 13-2, 1321, 2-1,
8368-3307 ..cvereeieeeeeeee e 2-1 | 8471-7842 oo 02, 82 | e 2-2, 54, 83
8368-3308 ..o 5-1, 54 | B4T1-T8AT oo, 13-6 | 8820-1004 ....coevvvveerreierieeeieeeene 13-1
8452-1056 ....oovevereieiieieienns 54, 92 | BAT1I-T8A8 ..o 13-6 | 8820-1005 ............ 13-21, 2-3, 9-3, 8-1
BAT1-1342 oo 03 | 84T1-7882 oo 94 | 8820-1008 ......ceveveeereiereiereeeeenens 9-6

Al * Complete revision of the index 1-11



GRADALL

MATERIAL HANDLER

INTRODUCTION
Part Number Index

534B-9 Starting Serial No. 01448605

INDEX Original Issue 9-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
8820-1009 ............ 13-20, 5-1, 9-1, 84 | 8820-1532 ......cccecenee. 13-19, 3-1, 32 | oo 4-2, 4-3, 7-1, 93,
8820-1014 ..o 13-3 | 8820-1533 .ooevieeeeeeeee 3-1, 32 | e 9-7, 10-7, 10-23, 3-1
8820-1017 ooveveeieeieeeeeeieeeea 63 | 8820-1534 ooveeeeeeeeee 5-1, 3-1 | 8850-1010 .......ceuenuene. 13-1, 4-3, 7-2,
8820-1018 ..o 13-1, 5-5 | 8820-1535 ooveveieeieeeeeeeee e 52 | e 9-5, 9-7, 9-8
8820-1019 ..o 13-10 [ 8820-1536 .....cccovevenenee 13-16, 4-5, 3-2 [ 8850-1012 ..cocvvvveeireiieiirieeeieeeiennns 6-1
8820-1020 ....oveveeeiieeiieieeieeieeea 55 | 8820-1537 v 13-16, 4-5 | 8850-1016 ....cccvvvevvereerrennnne 13-16, 4-5
8820-1021 ..o 2-1, 4-2, 4-3, | 8820-1538 ...oveveieeieeeeee e 52 | 8850-1105 ..ooveveieeeieieieieeieeeiee, 7-3
......................................... 5-4, 5-7, 7-3 | 8820-1549 ...cccovveviieieieieienn 571 e 42, 43, 83, 322
8820-1027 ..o 43 | 8820-1563 ...ooevieiieiieeeeae 3-1 | 8850-1108 ................ 13-5, 13-9, 13-19,
8820-1028 ....oveveeeieieieieeeeie e 94 | 8820-1564 ...c.oovveeeeeeeeeee, 32 | e 7-2, 9-7
8820-1031 ............ 13-21, 2-2, 5-3, 92 [ 8820-1567 ..ccoeveveeiieiieieiieeene 3-1 | 8850-1110 ............ 13-22, 2-5, 72, 7-3
8820-1033 ..o 2-1, 74, 9-1, | 8820-4912 ...ocevvveeiriieeieeeeenn 12-1 | 8850-1112 ovveeiieiieeeeieeee 13-7
......................................... 9-3, 9-4, 32 [ 8821-1032 ...cooveveveieeieeeeieeenn. 83 cerveererenenennenenneennenen 371, 32
8820-1035 ................ 13-10, 13-22, 2-5, | 8821-1046 ...ccevveveereiereiereiereierenens 84 | 8850-1305 ...ooveveieieeeene 7-1, 72
........................................ 4-2, 43, 92, | 8821-1047 ..oevvveieieeeiieieienn. 84 ettt nseneenes 173
.................................. 9-5, 10-20, 10-23 | 8821-1069 .....cccecvrveerrrererrrerrrnennn. 107 ceeveerenennennenen 13-7, 7-2, 83
8820-1036 ............... 2-5, 42, 4-3, 5-3, [ 8821-1117 ccovvveveiee 13-24, 2-5 | 8850-1416 ....cccvvveevererrennnne. 13-22, 2-5
..................................... 9-3, 83, 10-23 | 8821-1121 ................. 13-22, 13-24, 2-5 crreerenenneenneennenenenens 21, 823
8820-1037 ........... 13-11, 4-4, 5-1, 5-2, | 8821-2228 ...ccoeveeeriieerereiennnn 82, 83 [ 8850-1613 .................. 11-1, 1321, 7-3
..................................... 7-4, 9-4, 10-23 | 8821-2262 ....ceveveieeieeieeieeienns 25 certet e eree e ssenessenens 92
8820-1038 ....oveevreiereeeeeeeen 10-15 | 8821-2321 ...cceueeeee 13-22, 13-24, 2-5 | 8852-1010 ................ 9-7, 3-1, 3-2, 3-3
8820-1039 ......ccvveeee. 1321, 2-2, 54 | 8822-1701 .covveveiereieeieeeeeeee, 2-5 | 8852-1016 ........... 13-16, 24, 4-5, 6-11
8820-1040 ..... 13-11, 13-14, 13-16, 4-5 | 8825-1018 ..coccevvevrieirieieieieieieienene 7-3 | 8852-1204 ..o 12-1, 13-6
8820-1041 ..coovevvreernne, 9-8, 10-12 | 8825-1021 .eoveeeeireniieieieieeeieieene 83 | 8852-1205 .oovevieieeeee 5-5, 83
8820-1044 ... 13-6 | 8826-1009 ...c.ooveveveiieiereiereieeenen 2-1 | 8852-1206 .................. 13-6, 13-11, 54
8820-1045 ..o 5-1, 32 | 8826-1021 .covevvveeiieeiieieieieeeeiene 82 | 8852-1208 ................ 13-22, 13-24, 2-5,
8820-1046 ......oeveveviieieieeeiea 63 | 8826-1030 ..oooveveeereeieeeee e /) S 5-1, 5-7, 8-3, 10-20
8820-1050 ....oeveveeeviieiiieieeieieeieeas 2-1 | 8830-1090 ...oooveeereiereieieieieeeeene 3-3 | 8852-1216 oo 24
8820-1051 ..o 13-10 [ 8830-1092 ....oovevvevievieieeeeee 2-1 | 8852-1304 ............ 13-21, 22, 5-1, 9-1
8820-1053 ..o 63 | 8830-1099 ...ooveeireiieieeeeeeee 13-6 | 8852-1305 ....cconeee 5-4, 5-7, 7-3, 32
8820-1062 ......oeveeeviieriierieeieeieeeas 64 | 8830-1193 ..ccevevennen. 12-1, 2-1, 3-3 | 8852-1306 ......ccceceneuee 13-22, 2-5, 5-1
8820-1065 .......ccooveeee. 13-16, 2-5, 4-5, | 8830-1309 ......ccceeevrverrrnee. 1321, 2-2 | 8852-1308 ...oeeveeeieieieeeeeeee 2-1
................................. 7-1, 9-7, 3-2, 3-3 | 8830-1548 ....coecvvveiveieerereieiennnn. 1057 ceveernrenneneeenn A1, 45 322
8820-1066 .......ceeveneneen. 2-1, 4-3, 5-1, | 8830-2128 ....cevivveieieieiieiiieeeane 12-1 | 8852-1312 oo 13-22, 2-5
..................................... 5-7, 6-1, 10-20 | 8832-1015 ...........13-7, 1321, 2-2, 7-1 ceereeereeereneseeesenssenenenens 271
8820-1067 ........ 2-1, 5-2, 5-3, 9-3, 3-1 | 8832-1019 ..oovieviieieieeeeeee 12-1 | 8855-1007 ..ooovevvevenirnnnn. 13-6, 2-1, 83
8820-1068 ......ccevvevrvennne 4-2, 9-3, 8-3 | 8832-1039 ....cccoeenee. 13-7, 1321, 2-2 | 8855-1009 ................. 13-1, 13-20, 2-1,
8820-1069 ......ooveveriieriierenne 13-9, 3-1 | 8832-1047 covveveeeeieeeeeieeeeee 21 | e 5-3, 54, 83
8820-1070 .......cenveee. 5-7, 9-3, 10-20 | 8834-1022 ................... 13-16, 4-1, 4-2, | 8855-1010 ................... 13-10, 2-1, 5-1,
8820-1072 ..cveeveeeeieeeee 51, 10-7 | e 43, 44, 45 | o 5-5, 6-3, 7-1, 82
8820-1073 ..o 4-2, 4-3 | 8834-4901 ...oovevveieieeeeeeee 12-1 | 8855-1011 .............. 13-6, 13-10, 13-11,
8820-1096 ......oeveveviieriieiiieiieeea 43 | 8844-1001 ..oovvveerieeieeieieieieienns 83 | e 13-14, 13-16, 13-22,
8820-1105 ..o 4-1, 4-5 | 8850-1004 ................. 13-1, 132, 133, | oo, 2-1,2-2, 2-5, 44, 4-5,
8820-1106 ....oveveeeviieviieieeeieieeeas T3 | e 13-20, 1321, 2-2, | cooeereeieeienen 5-1, 5-2, 5-3, 6-3, 7-1,
8820-1107 .ocvoveeiieieieeeeeeeeeeieea 32 | e 2-3, 74, 93, 9-6 | oo 9-2, 9-8, 8-3, 10-7,
8820-1110 ..cveveeieieieieieeeieeee 6-1 | 8850-1005 ...... 13-1, 4-2, 4-3, 5-1, 32 | oo 109, 10-12, 10-23
8820-1115 oo 2-1 | 8850-1006 .............. 13-6, 13-11, 1321, | 8855-1012 ...cccecvvrererenrrnee. 13-10, 5-1
8820-1118 ooveeeeieieeeeeeeea 21 | e 13-22, 2-2, 2-5, 4-2,4-3, | 8855-1013 ........ 13-8, 139, 13-16, 2-1,
8820-1120 v 61 | e 4-4, 53, 7-1,10-10, 1023 [ .oooorreieren 2-5, 4-5, 5-1, 5-2, 5-3,
8820-1144 ..o 2-5 | 8850-1007 cvoveveeereiereieieeereseeeeene 2-1 | e 5-7, 6-1, 7-1, 9-7,
8820-1328 ..o 72 | 8850-1008 ................ 13-5, 1399, 13-19, | oo 10-20, 3-1, 3-3

Al * Complete revision of the index 1-12



GRADALL

MATERIAL HANDLER

INTRODUCTION
Part Number Index

534B-9 Starting Serial No. 01448605

INDEX Original Issue 9-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
8855-1016 ..coovveveieveieiieieeeiea 6-1 | 8863-1509 ..ooveeeiereieieeeeeeee 3-3 | 8866-2070 ...cooveeereeiiieeeeeiee 9-1
8855-1105 ..cvoveeeeeeeeeeieeeeea 84 | 8864-1057 ..oovvveeiieieieieieieieeeienene 3-3 | 8866-2085 ....... 13-6, 13-11, 13-12, 84
8855-1109 ..o 13-24 [ 8864-1401 ...oovveveveeieieeeee 2-1 | 8866-2105 ................ 13-1, 13-20, 6-11,
8855-1115 oo 6-1 | 8866-1011 ...ooveeveeeireieieieeeieeeene 139 | o 9-2, 9-3, 8-1, 82
8855-1153 ..cooveveee 13-22, 13-24, 2-5 | 8866-1013 ............ 13-16, 4-3, 4-4, 4-5 | 8866-2106 ........ccecun...... 139, 92, 82
8855-4900 ....coeeieriieriieiennn 12-1, 2-1 | 8866-1016 .....ocveneeveiereieieieieienenen 44 | 8866-2107 ...... 13-7, 4-3, 9-2, 9-5, 9-7
8855-4917 oo 11-1, 1321 [ 8866-1065 .....cccvvveieeieeiereierenne 139 | 8866-2108 .............. 13-1, 9-5, 9-6, 8-4
8856-1002 ....cooveeeviiereierennen 13-6, 8-1 | 8866-1113 ...ocoevveeeireiieieiiieeeene 139 | 8866-2110 ...ovevvvevrerereerne 9-1, 93
88560-1003 .....coevereviieriieieeieeea 52 | 8866-1118 .....oovvnieeeieeeieeieeiee, 54 | 8866-2119 ...ocveveieieeeeeeee 93
8856-1004 .......ccocvevvvnnne 2-1, 44, 8-3 | 8866-1180 ...ccooveevrerireiereiereieeenens 44 [ 8B66-2120 ...ooevveeiieiieireieiieeieane 84
88560-1006 ......ocevvevrieriieririeierieeenas 53 | 8866-1206 .....oovevevriereieieieieieiene O-1 | 8866-2124 ....ooveeeeeeeeeee, 9-1
88560-1009 ....o.eeviieeiieiieiieeeeeiea 2-1 | 8866-1245 .....ooooveeeeeeeeee 92 | 8866-2174 ..o 13-1
8856-1105 ....ocvevvverrennne 2-1, 8-3, 3-3 | 8866-1305 ....coceevvveireirennnnn 6-11, 8-1 | 8866-2180 ....coevvveerreieieieriierree 10-9
8856-1107 .......... 12-1, 13-20, 2-1, 5-1, | 8866-1306 .....ccoovevererereiereirnnen 13-20 | 8866-2224 .....cooveeieieeeeee 92
....................... 5-3, 54, 9-1, 9-6, 10-7 | 8866-1342 .....ccocevvvveireererneennee. 82 [ 8866-2225 .o 951, 922
8856-1108 ............. 12-2, 4-3, 5-4, 5-5, | 8866-1364 .....coccvvveveieierieeieeenen, 92 | 8866-2239 .....cccoeveneen. 13-20, 9-2, 8-2
......................................... 5-7, 3-1, 32 | 8866-1365 ......ccceovveirecinen 1355, 92 | 8866-2240 ........coocvenvvenneneen. 1399, 84
8856-1109 ................ 13-16, 13-19, 2-1, | 8866-1366 ....c.ceovereerereniereiereeerenens 9-1 | 8867-1001 ................ 13-11, 13-22, 2-4,
................................ 4-5, 5-1, 5-3, 7-3, | 8866-1367 ...coccvvveviereieieireienns 9-1 cerverereeenenenenenennesenseenes 20, 42, 4-3,
...................... 9-2, 9-3, 10-10, 3-1, 3-2 [ 8866-1385 .....ccecvevvrvervreirerrreee 135 cerverereresnenesneneneneneens 10-6, 1023, 32
8856-1111 ................ 2-1, 5-7, 7-3, 9-3, | 8866-2003 ......cccecvvverrrerrrennnnn 9-3, 84 | 8867-1008 ................ 13-6, 13-7, 13-22,
............................. 10-20, 3-1, 3-2, 3-3 | 8866-2005 ...........13-1, 13-20, 9-2, 8-2 creereerenennnens 010, 7-1, 7-2, 8-3, 3-3
8856-1113 .............. 13-7, 4-3, 7-1, 7-2 | 8866-2006 ................ 9-2, 94, 9-8, 84 | 8867-1022 ................ 13-16, 13-22, 2-5,
88560-1119 ooveveeeeieeeeeeea 2-5 | 8866-2007 ..oovevenereieieieieieeeeees 04 | s 4-5, 10-6
8858-1140 ..o 13-6 | 8866-2008 ................... 13-1, 13-7, 9-5, | 8867-1027 ......cccuevneee 9-3, 10-1, 10-3
8858-1323 ...cocveveee 1322, 1324, 2-5 | oo 9-6, 9-7, 9-8 | 8867-1033 ................ 13-15, 13-17, 2-5,
8859-1012 ..ot 9-8 | 8866-2010 .........c.......... 9-1, 9-3, 10-10 | coovrevereeieeeee, 9-7, 9-8, 10-1, 10-3,
8859-1019 ..covvvereeeine 13-22, 2-5 | 8866-2011 ...ccovveerreireiereieieeienene O-1 | e 104, 10-5
8859-1032 .....coevvneee 13-22, 13-24, 2-5 | 8866-2018 .....ccoovevvvveeierrrennne 8-1, 82 [ 8869-1345 ..o 11-3, 52
8859-1104 ....oovevveieene, 13-22, 2-5 | 8866-2019 ...coovevvreireiereieeeeienene 43 [ 8870-1023 ..ooeveeiieeeeeieeeeeieene 55
8859-1105 oo 2-5 | 8866-2020 .....ooveveeiieiieirinnnn 9-7, 84 | 8871-1102 ...ooveeeeviieriieiieieeene 52
8859-1202 ..o 9-3, 84 | 8B06-2021 ...ooveveeiieiiieiieiieeieene 9-7 | 8871-1210 o, 55
8859-1204 ........ 13-1, 1320, 5-3, 6-11, | 8866-2022 ........ccocuene... 13-7, 9-5, 9-7 | 8871-1212 ..oovverieieieeeeeee 57
......................... 9-1, 9-2, 9-3, 94, 82 | 8866-2023 .....cccecvveirererereeiennns 84| 8871-1255 .o 57, 10220
8859-1205 .............. 13-6, 13-11, 13-12, [ 8866-2024 ......ccecvvveirieieiiereene 9-1 | 8871-1280 ..eoovevvveeevenirennne 13-22, 2-5
................................ 9-2, 94, 9-7, 9-8, | 8866-2025 ....ccoovevrieirieieieieieieeens 96 | 88T1-1282 . 84
............................... 8-1, 8-2, 84, 10-8 | 8866-2026 ......coceecvvveiveireerecrnee. -1 | 8871-1284 .o, 13411
8859-1206 ................ 13-11, 13-12, 4-3, | 8866-2027 ...ccvvvereereriereniereeereeerenens 9-1 | 8871-1381 oo 5-2, 9-1
....................................... 9-1, 9-4, 10-8 | 8866-2028 .....cccecvreevrrerrrrcirreneenns -1 | 8871-1383 ... 1123, 2-3, 522
8859-1207 .......cun.... 13-1, 13-7, 13-11, | 8866-2035 ....ccecevverrrerrrnene 1320, 94 | 8871-2231 .cvoveveeieeieeenee 11-3, 52
............................ 13-12, 5-2, 5-4, 9-1, | 8866-2036 .......ccceeverueen. 13-11, 13-12° | 8871-2304 ...oveveveeeeeeieeene. 13-19
........................................ 9-5, 9-6, 9-7, | 8866-2038 .......ccceevveeen. 13-1, 9-5, 9-6 [ 8874-3000 .......ceevvvveeirreirieerierrenns 6-1
..................................... 9-8, 84, 10-10 | 8866-2060 ........ccecveveuenen. 13-11, 13-12 [ 8874-3003 .....ccecvvvevevrrenennn 9-1, 84
8859-1209 .....cecvvvneee. 13-11, 9-1, 9-3, [ 8866-2001 ....ccoevevvereiereiererneen 13-11 | 8874-3036 ..ceoveverreeriiereieeeieeeine 9-1
............................................. 9-6, 10-10 | 8866-2064 ................ 13-1, 13-20, 6-11, | 8874-3041 ....cecevevvrieererererererenen 6-1
8859-1210 oo 9-1, 10-9 | oo 9-2, 9-3, 82 | 8874-3042 ..cevoveieeeeeeeee 9-1
8863-1301 ..oveevereeeriieeee 13-7, 72 | 8866-2065 .............. 13-6, 13-11, 13-12, | 8874-3055 ...cocvvveiieiieieriieeeine 6-1
8863-1302 ..o T2 | e 94, 8-2, 84 | 8882-1003 ...ccoevevrreireiereeereieeenene 6-1
8863-1310 ..cveeeeeieeieeeeeeee 32 | 8866-2067 ................ 13-11, 13-12, 5-2, | 8882-1004 ........ccoevee... 13-7, 7-2, 83
8863-1318 oo T3 | e 5-4, 9-6, 10-10 [ 8998-1036 .....ccoeceveeverrerrrnenn 11-3, 53
8863-1479 v 7-1 | 8866-2069 .....ccvvveeiieirerrnnnn 9-1, 9-3 | 9000-7393 ....ooverieeieeeeeeee e 13-7

Al * Complete revision of the index 1-13



GRADALL

MATERIAL HANDLER

INDEX

INTRODUCTION

Part Number Index
Starting Serial No. 0144860S
Original Issue 9-99

PART NUMBER PAGE

534B-9
PART NUMBER PAGE
9002-0247 ..o, 25
9002-0397 ..o 74
9002-1552 ..ceveieieieieenceien 13-7, 7-2
9002-1584 ..o, 73
9002-1608 .....ccoeovevereeerereeeienene. 32
9002-1705 ..oveveieieieieieeieeeee 13-6
9002-2043 ....ooveieiiieeen 13-7, 9-7
9002-2045 ..o 9-1
9002-2218 ..ooviieveieieieieeeeeee 6-10
9002-2234 ..o 25
9002-2280 ..o 13-13
9002-3246 .....oovereieeeeeeee 10-18
9002-6024 .....coooveeeieieieeieene 13-2
9002-6155 ..coveieieieieieeeeeee 10-9
9002-6491 .....ccvvveiriiiniinen 12-2, 3-1
9002-6965 .....coveveieeieieieeee 43
9002-7178 oo &1
9002-7180 ......... 13-5, 13-9, 13-19, 9-7
9002-7187 ........ 11-1, 13-1, 13-6, 13-7,
............................. 13-11, 5-3, 9-3, 8-1
9002-7214 .....covvevenee. 13-3, 13-21, 2-2
9002-7267 oo 6-3
9002-7315 .o 13-2, 13-21
9002-7316 oo 133
9002-7319 ........... 13-2, 13-21, 2-2, 7-1
9002-7469 .....ooveeereieeieieeee, 5-1
9002-7470 oo 25
9002-7475 oo 24
9002-7485 ..o 93
9002-7685 ..o 73
9002-7713 oo 55
9002-7720 ..o 6-1
9002-7736 oo 10-16
9002-7906 .....coveevereieieieieieeene 93
9002-7908 .....coveveieeieieeeeeeee 73
9002-7913 ..o 94
9002-7987 ..cveieveennne 13-7, 7-2, 83
9002-8225 ..o 5-2, 93
9002-8482 .....ccveveieiienieiinn 9-1, 9-2
9002-8499 .....ooviieieeieeeee, 94
9002-8641 .....oovereieieieieieeeee 64
9002-8660 .....c..covevenrererereienieiene 73
9002-8662 .............. 13-7, 7-1, 7-2, 83
9002-8674 ..o 57
9002-8682 .....coveverereieieieieeeiee 56
9002-8695 .....coveveieeieieeeeee 7-1
9002-8720 ..o 9-1
9002-8750 ..o 6-1
9002-8935 .....ccoeenee 2-4, 9-6, 9-8, 3-1
9002-8946 .....ccoeoveieieieieieeee 73
9002-8956 .....oovereieieieieeeee 13-7

PART NUMBER PAGE
9002-8958 .....ooviririiiieeeeee 13-7
9002-8959 ..o 93
9002-8965 .....ccerveiiieeieieene 3-1, 32
9002-8968 ......c.overieiineneeieeine 13-7
9002-8977 ..o 7-3
9002-8978 .....ovviririieiieereeeeee 13-7
9002-8990 ....ccoevvereieieieieeeien 43
9002-9935 ..o 43
9002-9938 .....ooiririeieeeee 13-7
9002-9939 .....coevieieeeen 9-7
9015-3001 .....ccevuenneee. 13-16, 4-1, 4-2,
......................................... 4-3, 4-4, 4-5
9020-0003 ......cceoververereieienene 4-1, 4-5
9020-0171 ..oovieiiininiineneeeeeene 133
9020-0253 ..o 32
9020-0266 .....ccoevveveieieieieeneianen 74
9020-0290 .............. 13-7, 7-1, 7-2, 83
9020-0299 .....ccevviieieieeeen 7-1
9020-0313 ......... 13-5, 13-9, 13-19, 9-7
9020-0339 .....ooiririeiieneeeee 6-15
9020-0349 .....oocvvirieieeeeee 132
9020-0352 ....oovviviriiiieereeeeee 133
9020-0382 .....oovevirieiineneeeeene 112
9020-0406 .....ccoevveeereieieieeneien 7-2
9020-0434 .....oovviiieeeeee 11-1
9020-0440 ......ccoviviiineriieene 6-13
9020-0445 .....ooeiieee 12-2, 3-1
9020-0481 ..o 9-1
9020-0482 .....oveiereieieeeeeeen 93
9020-0483 ..o 9-5
9020-0506 ......ceveririeiiriiienne 13-21
9020-0561 .....oovririeiineniniiieene 6-15
9020-0602 ......ccoververererenne 13-8, 4-2
9020-0638 .....ccoevvevereieeeieereen 7-2
9020-0679 ..o 23
9020-0680 ......cccoververerennne 13-21, 2-2
9020-0685 .....oovverieiinenenieene 133
9020-0688 ......ccrververeierennene 12-2, 3-1
9020-0755 .oovieeiiieeee 13-2, 2-2
9020-0772 ..oovvveiririeiineneeieeieeeane 6-15
9020-0774 ..ocvveveiieeene 13-7, 7-1
9020-0795 ..oveieeeieeeee e 73
9020-0807 ..o 5-6
9020-0811 ...coeovevenrnnen 11-2, 11-3, 52
9020-1058 .....oeviriirieiinereeeeieene 6-10
9020-1346 .....ooveeereieieieeee 74
9020-1347 ..ovieieeeeeeeee 74
9020-1348 ..o 74
9020-1349 ..o 74
9020-1350 ..cvoieieieieiceeeeeeen 74
9020-1414 ..o 5-6

5

* Complete revision of the index

1-14



GRADALL

MATERIAL HANDLER

INDEX

INTRODUCTION

Part Number Index
Starting Serial No. 0144860S
Original Issue 9-99

PART NUMBER PAGE

534B-9
PART NUMBER PAGE
................................................. 4-3, 4-5
9020-4730 ..o 64
9020-4731 ..o, 64
9020-4732 oo 5-1, 5-2, 64
9020-4733 ..o 64
9020-4734 ..o 64
9020-4735 ..o 64
9020-4737 oo 64
9020-4738 ..o 64
9020-4740 ..c.oovveieieeeieeeeeee 64
9020-4741 ..oveeeieieeieeeeeeee, 64
9020-4744 ..o 64
9020-4748 ..o 64
9020-4749 ..o, 64
9020-4755 oo, 6-2
9020-4756 ..o 6-2
9020-4767 ..cveeevereieeeieieeeeiee 6-2
9020-4779 ..o 6-2
9020-4784 ..o 6-2
9020-4787 .o 64
9020-4788 ..o 64
9020-4790 ....oovveieieieeeieeee 64
9020-4793 ..o, 64
9020-4798 ....oeveieieieeneeeen 6-3, 6-6
9020-4799 ..o 6-3
9020-4800 .....coveverereiereieieeeie 6-3
9020-4802 .....oovevereieieeieeeeee, 6-3
9020-4804 .....coveieieeeeeeee 6-3
9020-4806 .....ccveovererereieieieeeie 6-3
9020-4807 oo 6-3
9020-4809 .....coveveieeieieieeeee, 6-3
9020-4817 ..oveverereenee 6-3, 6-5, 6-6
9020-4820 .....ovevereeiereieeeeeie, 6-8
9020-4823 ..o 6-3
9020-4824 .....oveieieeeeeee 6-3
9020-4829 .....ooveveieeeeeeee, 6-6
9020-4831 ..o, 6-6
9020-4842 .....ooveieieeeeeeee 6-6
9020-4855 ..ceveieieeeeeeeee 6-5
9020-4862 .....coveovereeeieieeeeee 6-6
9020-4935 ..o 6-5, 6-7
9020-4938 ..o 67
9020-4939 ....oooviiiiiiieen 6-6, 6-7
9020-4944 .....ccovvieiiien 6-5, 6-7
9020-4957 ..o 69
9020-4959 ..o, 69
9020-4964 .....ccoeoveieeeeeeee 69
9020-4966 .....c..covereeieieieee 69
9020-4968 .....coooveiereieieieeee 69
9020-4969 .....ccoovveiieeeeeee 69
9020-4973 ..o 11-3

PART NUMBER PAGE
9020-4980 .....ccvevvereieieieieeeen 69
9020-4981 ..o 69
9020-4983 ..o 69
9020-4984 ..o 69
9020-4986 .....ccvevvereiieieeeen 69
9020-4990 .....ccevveieieieieeen 6-8
9020-4992 ..o 6-8
9020-5002 .....ccverveieieieieieeeen 53
9020-5031 ..o 5-1
9020-5032 ..o 5-1
9020-5047 ..oveieieeieeeeeen 64
9020-5056 .....covevvereiieieieeen 6-8
9020-5057 ..overeeieieeeeee 6-8
9020-5058 ..o 69
9020-5121 oo 43
9020-5205 ....oooveiiiieeeee 11-3, 5-3
9020-5222 .....ooiviiieece 10-20
9020-5223 ..o 5-7
9020-5497 ..oveiiiieeeee 3-1, 32
9020-5533 ..coiiiieeee 13-7, 7-2
9020-5534 ..o 7-2
9020-5542 ..o 7-1
9020-5558 ..o 7-2
9020-5580 ..o 7-2
9020-5663 ......cerveeiereeieieene 5-5, 5-6
9020-5685 .....ooveviriieiieeeeee 11-1
9020-5686 ......cceevereieiinienieiiieeane 11-1
9020-5687 ....oovveririeiineneeieeeine 11-1
9020-5688 ......cccvverviieiennnne 11-1, 11-3
9020-5716 ..covvvvererieiieencnieeieen 10-16
9020-5730 ..oveieeieieieeeee 2-1
9020-5731 oo 23
9020-5746 .....ooveeeeieieeeeee 2-1
9020-5759 ..o 7-2
9020-5765 ..o 7-2
9020-5776 ..oveveeeieieieieieeeen 9-2
9020-5783 ..o 9-1
9020-5792 ..o 9-1, 9-6
9020-5793 ..o 9-2
9020-5846 .....ccvereeieieieieieeen 22
9020-5870 ........c....... 13-16, 13-19, 4-5,
................................................. 3-1, 32
9020-5886 .....cccervervirerennne 13-21, 2-2
9020-5888 .....oovereiieenee 13-21, 2-2
9020-5891 ...oovveiiiieeeee 2-4, 6-11
9020-5918 ..eveieeeeeeee 54
9020-5973 ..o 7-1
9020-6003 ......coeoveiereieieeeeen 94
9020-6016 .....ccceverierineniniieienienne 132
9020-6017 ..overeeercieicieieeeeien 22
9020-6018 .....coveeereieieieeeeee 22

5

* Complete revision of the index



GRADALL

MATERIAL HANDLER

INDEX

INTRODUCTION

Part Number Index
Starting Serial No. 0144860S
Original Issue 9-99

PART NUMBER PAGE

534B-9
PART NUMBER PAGE
9020-6554 ..o 10-8
9020-6555 ..cevieeieieeeeeee 10-8
9020-6556 .....oovereieieieieeeieee 10-8
9020-6557 ..evevereieieieeeeee 10-8
9020-6558 ..o 10-8
9020-6559 ..c.veveieieeeeeeee 10-8
9020-6560 .....ccoeovereieieieieieieee 10-8
9020-6561 .....coveveieieieieieieieee 10-8
9020-6562 .....coveverereieieieieienene 10-8
9020-6564 .....ccveoveieeieieeeiee 10-8
9020-6567 ..o 74
9020-6606 ........ccvevverereieieieienne 56
9020-6613 .....cveieieeieieieeeeee, 22
9020-6737 oo 9-1, 109
9020-6739 ....cocvvvrinnne. 11-3, 5-3, 9-1,
............................................. 9-2, 10-11
9020-6748 ....oocvereieieerinans 9-2, 10-16
9020-6750 ..o, 93
9020-6762 .....ccoecveeeeirininienenn. 7-4, 9-4
9020-6846 .....c..covereeieieieeeeine 25
9020-6847 ..o 98
9020-6859 .....ovveieieeeeeeee 7-1
9020-6861 .....ccoocvveeerreniniinnn 7-1, 7-2
9020-6886 .....coeovererererereieeeie 32
9020-6887 ..o 32
9020-6888 ......... 13-5, 13-9, 13-19, 9-7
9020-6892 ................ 9-5, 9-7, 3-1, 32
9020-7029 .....ovvereieieieieieeeeee 3-1
9020-7030 ..cevevvereieiieenieieene 3-1, 3-2
9020-7041 ......... 13-5, 13-9, 13-19, 9-7
9020-7043 ..o 32
9020-7046 .....cccoveevenrenne 9-7, 3-2, 3-3
9020-7215 oo 32
9020-7219 ..o, 6-1
9020-7256 ..o 6-1
9020-7257 oo 6-1
9020-7258 ..o 6-1
9020-7290 ....oovveieieieeieeeee 93
9020-7302 oo 32
9020-7352 ..oveiiieiee 2-4, 9-6, 3-1
9020-7360 .....ooveverereieieieeeeeie, 84
9020-7365 ..o 92
9020-7372 oo 93
9020-7386 ....ooverereeeeeieeeeee 97
9020-7458 ..o 2-1
9020-7463 .....ccveoveeeieeninnns 13-19, 9-7
9020-7488 ..o 12-1
9020-7497 ..coveveeenene 11-3, 5-1, 5-3
9020-7599 ..coviiieeeeeee 92
9020-7622 .....oveeeieeieieieeeee 54
9020-7630 .....oovereieieieieeeeeee 11-3

PART NUMBER PAGE
9020-7690 .....ccoevveeereieieieeeen 9-1
9020-7710 .overeieieieieeeieeeeeee 32
9020-T717 eoeeveirinieineneeeeeneane 113
9020-7719 ...coeveneennee 11-3, 13-20, 9-1
9020-7727 oo 9-8
9020-7728 ..o 9-8
9020-7729 ..oveeieieieieieeeen 9-8
9020-7730 ..oveveeeieieieeeeeeee 9-8
9020-7790 ..o 42
9020-7801 ..o 7-3
9020-7842 ..o 82
9020-7872 ..ooveveeiieeeeieene 6-9, 9-1
9020-7878 ..ovvereeieenee 4-3, 10-23
9020-7879 ..oovveeiieenee 4-3, 10-24
9020-7880 ....oovveeerereieieieeeeen 43
9020-7881 ..o 43
9020-7882 ..o 139, 4-3
9020-7884 .....ooveiiieeeee 4-2, 43
9020-7902 .....ooveieriieieieeeee 33
9020-8066 ......c.eovereieiiereiiriiieen 10-11
9020-8067 .....ooeverieriereierieeienen 10-11
9020-8071 ..oovveviirieieercreeieene 10-11
9020-8072 ....oovviirieieieereeee 10-11
9020-8136 ...oevvereiriieiinereeeeene 10-7
9020-8137 ..oovieieriieiieiieeneeeeee 109
9020-8139 ....ooviiriieiieneeeee 109
9020-8140 .....oovviriniineneieene 109
9020-8141 ..o 109
9020-8142 .....oovvvirieieeereeen 10-23
9020-8143 .....oevieirieieeree 10-23
9020-8144 .....oovvirieieeeeen 10-23
9020-8145 ...oevvieirieieeeee 10-23
9020-8146 .....covverieieiieeieen 10-23
9020-8147 ..oovvevieirieieenceieeeen 10-23
9020-8148 .....oovvireieeenne 109, 10-23
9020-8149 .....oovvririieicreee 10-23
9020-8150 ...oeeviririieieircrieeeene 10-23
9020-8151 ..ooviiiirieiieecree 10-23
9020-8152 ..cvvviirieieecee 10-23
9020-8153 ..cvviiirieieee e 10-23
9020-8154 ...oovviiiieee 10-23
9020-8155 ..oovveiiirieieece 10-23
9020-8156 .....oeveririeiieiecreien 10-23
9020-8157 ..oovveviririeiieeereen 10-23
9020-8158 ..o 10-23
9020-8159 ...vvviiririiece 10-23
9020-8160 .....cocevvereieriereriiriiienenn 10-23
9020-8161 ...oeeviiieiieiecrieeen 10-23
9020-8162 .....oovvveereiiieiererieieen 10-23
9020-8163 .....ooeverieiieecrieieene 10-23
9020-8164 .....oovverieieieieeen 10-23

5

* Complete revision of the index



GRADALL

MATERIAL HANDLER

INDEX

INTRODUCTION

Part Number Index
Starting Serial No. 0144860S
Original Issue 9-99

PART NUMBER PAGE

534B-9
PART NUMBER PAGE
9040-2903 .....ccoeieieeeeee 7-1
9040-2948 .....ccvvieieiiinieen 4-2, 43
9040-3025 ..o 13-2
9040-3032 ..o 22
9040-3033 ..o, 22
9040-3034 .....oviieeeeee 22
9040-3035 ..o 22
9040-3036 .....covereeeeeeeee, 22
9040-3056 .....coveeereeieieeeee 43
9040-3082 .....ccoeveieirenienns 13-21, 22
9040-3109 ..o 13-2
9040-3203 ..o, 32
9040-3212 ..coeiiiieieeeeeene 9-6, 3-1
9040-3249 ......... 13-5, 13-9, 13-19, 9-7
9040-3349 ..o, 6-1
9040-3350 ..o 32
9040-3352 ..o 2-1, 3-1
9040-3396 .....coveieieieieeeee 13-7
9040-3406 .....ccoeoverereeieieeee 7-1
9040-3419 ..coeiiiieceee 10-20
9040-3432 ..o 11-2
9040-3437 ..o 4-2, 43
9041-0229 .....ovveiiiiieiieeeeee, 22
9041-0294 .....oviiiiieeee 10-20
9041-0295 ..o 10-20
9045-1047 ..ceveeveieieinineeieene 4-2, 43
9045-3006 .....ccoeovereieieieieeeee 44
9045-3007 ..cveveieeeeeeeeee 44
9045-3016 ..c.ooverereeieieeee, 43
9045-5007 ..cveeeieieeeeeeeeee 41
9045-5008 .....covevieieeeeeeee 41
9045-5011 ..oviiiieieieieieieieeeee, 42
9045-5012 oo, 43
9045-5035 ..o 44
9045-5037 ..o 44
9045-5049 ..o, 41
9045-6002 .....coooveieeieieieeeee 44
9055-5020 ....oovenreieeieeeee, 41
9060-0097 ....oorvereiereieieieeeeeie 6-1
9060-0267 ....oovveverereiereieeeeiee 74
9060-0273 ..o 74
9060-0274 ..o 74
9060-1762 ..o 92
9060-2040 .....covereieieieieeeieee 6-15
9060-2638 .....ccverereeieeeieee 6-15
9060-2706 .....ccoeoveeeeieirinnnn 4-3, 10-25
9060-2838 .....oveieieeeereeeeee 32
9060-2842 .....coveieieeieieieeee 3-1
9060-2885 ..o 2-1
9060-2904 .....ccooovvieiiiriiinn 4-2, 43
9060-2905 .....ccvvcvvieiiininiienn 4-2, 43

PART NUMBER PAGE
9080-1213 ..o 7-1
9080-1238 .....ooveeieeienee 13-21, 2-2
9080-1303 ..o 24
9080-1314 ..o 4-1
9080-1315 ..o 4-1
9080-1349 ..o 32
9080-1353 ..o 4-2, 43
9100-3016 ...eevververiiiineneniieieeane 122
9100-3018 ..cveoiiiriieiinereeeeeene 122
9100-3020 .....ooveririeiineneeiieienienane 122
9100-3030 .....oeviviriieiineneeeeiene 12-1
9100-3031 ..oovveiiiriieiirereeeeeiereane 122
9100-3039 .....oovivirieiiereeeeeee 12-1
9100-3040 .....oocvvirieiinereeeieene 12-1
9100-3044 .....occvvirieiieneieeene 12-1
9100-3052 ....oovviviniieiineneeeeeeee 12-1
9100-3053 ....ooeviirieieceee 13-21
9100-3186 ..o 5-7
9100-4021 ...oovvvririiiineneeieeeene 6-18
9100-6016 .....ccoevverereecieieircninnen 54
9100-6017 ..oveeieieieicieieeeeeeee 54
9102-1009 .....oociviririinenirieienienane 139
9102-3006 .....ccceverieriereieriiienene 13-11
9103-1007 ..oovvvviririniineneereeiesenane 139
9103-1009 .....coveiereieicieieeeenieen 2-5
9103-1013 ..o 7-1
9103-1014 ..o 2-4, 6-11
9103-1041 oo 5-1, 9-1
9103-1042 ..o 55
9103-1045 ..o 5-1
9103-1067 ..oveveveeeieieicieeeeiee 2-1
9103-1069 ......ccevirieieinirieniennn 13-19
9103-1075 oo 2-1
9103-1079 ..o 52
9103-1086 .....oovevererercieieenieninen 93
9103-1087 ..o 7-3
9103-1088 ..o 7-3
9103-1096 .....covevverereicieieineniaen 24
O103-1111 oo 32
9103-1136 ..ooveveiiieieicieieene 3-2, 33
9103-1140 ...coevviirieieecreeene 13-11
9103-1141 oo 13-11
9103-1152 .o 5-1
9103-1154 ..o 55
9103-1163 ..o 13-11, 3-1
9103-1194 ...coviiiieeeeeeee 6-10
9103-1197 eovviiiiieeee 11-3, 5-2
9103-1233 .o 32
9103-1234 ..o 3-1
9103-1235 ..o 3-1, 32
9103-1236 ................ 13-16, 13-19, 4-5,

5

* Complete revision of the index



GRADALL

MATERIAL HANDLER

INDEX

INTRODUCTION

Part Number Index
Starting Serial No. 0144860S
Original Issue 9-99

PART NUMBER PAGE

534B-9
PART NUMBER PAGE
9103-3062 .....ooveuiririierinieneeeenee 54
9103-3003 .....ooveiririeieneeeaee 54
9103-3069 .....oovveiririinereeee 9-1
9103-3073 ..o 9-1
9103-3074 ..o 5-1
9103-3077 ..o 2-1
9103-3079 ...cevereieieieeee 11-3, 5-3
9103-3084 ..o 11-1
9103-3086 .....cocvevvenirieiinienens 11-2, 11-3
9103-3089 ...coeovveeieieieee e 12-1
9103-3096 ......cccoveveuee 9-2, 8-2, 10-13
9103-3097 ............ 11-3, 9-1, 9-2, 10-19
9103-3100 ...ceeeveeeririieiierceeenee 9-1
9103-3102 .....oovveriiercinnen 12-1, 2-1
9103-3104 ..o 6-15
9103-3111 oo 11-1
9103-3112 oo 11-1
9103-3125 ..o 9-1
9103-3127 .o 13-13
9103-3128 ... 84
9103-3131 ..o 5-3, 5-7
9103-3132 ..o 54
9103-3133 ..o 5-1
9103-3134 ..o 5-1
9103-3136 ...cevevvveririiieee 5-1, 52
9103-3137 ..o 54
9103-3138 ... 13-11, 9-1
9103-3139 ..o 11-3
9103-3140 ..o 13-11
9103-3141 ..o 13-11
9103-3142 ...cooviiiiieeee 9-1
9103-3144 ..o 13-12
9103-3161 ..o 13-9
9103-3168 .....oovereieieinincreereene 13-7
9103-3184 ... 3-1, 3-2
9103-3185 ..o 31
9103-3186 ............. 13-19, 4-5, 3-1, 3-2
9103-3187 ..o 32
9103-3188 ... 31
9103-3189 ... 31
9103-3190 .....oovviriniieeee 3-1, 3-2
9103-3196 ......ccvvvvieirinene 139, 13-10
9103-3198 ...cveieieceeeee 13-11
9103-3199 ...oviiiiiceeee 13-11
9103-3200 ...c.ooveeieceeeeee 13-11
9103-3201 ..o 13-11
9103-3202 ..o 11-3
9103-3214 ..o 2-1
9103-3218 ..o 12-2
9103-3224 ..o 9-8
9103-3226 ...c.ocovevenee 5-3, 9-1, 10-14

PART NUMBER PAGE
9103-3230 ...oovvereieeeiirereeeeene 139
9103-3234 ..o 11-3, 5-1, 5-2
9103-3239 ..o 13-7
9103-3240 ............... 9-1, 92, 94, 10-8
9103-3246 ...covvvviieiieeeeee 5-1, 52
9103-3247 .ot 11-1
9103-3248 ..o 5-1
9103-3250 ..o 134
9103-3251 e 134
9103-3252 ..o 134
9103-3254 ..o 54
9103-3255 oo 12-1
9103-3256 ....vevueeieiienieeeen 5-1
9103-3257 .o 9-1
9103-3258 ..o 5-1, 52
9103-3268 .....oovvieeiiienieeeee 5-1
9103-3270 ..o 113
9103-3277 v 12-1
9103-3279 ..ot 12-1
9103-3281 .o 73
9103-3282 ..o 11-1, 6-1
9103-3283 ...oovviieee 11-3, 5-2, 6-1
9103-3296 ....c.orververennene 9-1, 9-7, 10-7
9103-3304 ..o 104
9103-3310 .o 7-1
9103-3317 e 11-1
9103-3318 ..o 10-18, 10-20
9103-3319 oo 5-2, 6-1
9103-3320 ..o 12-1
9103-3323 ..o 11-3, 5-1
9103-3329 ..ot 5-1
9103-3359 ..o 6-11
9103-3361 ...oovverieiieceeeee 6-15
9103-3362 ... 12-1
9103-33607 ..o 10-5
9103-3368 ....cooevveeeieiiereeeeee 102
9103-3369 ....cvvieiiinieien 9-7, 10-3
9103-3371 e 10-1
9103-3373 ..o 6-11
9103-3374 ..o 6-11
9103-3378 ..o 8-2, 10-22
9103-3381 .o 5-1
9103-3382 ..o 6-16
9103-3383 ..o 11-1
9103-3387 .o 13-7
9103-3390 ....ceveieieiiiereeeee 6-10
9103-3391 ..o 13-7
9103-3392 ..o 122
9103-3393 ..o 122
9103-3394 ..o 13-7
9103-3395 ..o 12-1

............................. 13-22, 2-5

............................. 13-21, 22

5

* Complete revision of the index



GRADALL

MATERIAL HANDLER

INDEX

INTRODUCTION

Part Number Index
Starting Serial No. 0144860S
Original Issue 9-99

PART NUMBER PAGE

534B-9
PART NUMBER PAGE
9103-4109 oo 13-14
9103-4110 ..oviiiieiecicicieeee 10-12
9103-4111 .o 13-14
9103-4112 ..o 13-14, 10-12
9103-4113 ..o 13-14, 10-12
9103-4114 ..o 13-14, 10-12
9103-4115 ..o 13-14, 10-12
9103-4116 ..c..oveveennnnne 13-14, 10-12
9103-4117 oo 13-14, 10-12
9103-4118 ..o 13-14
9103-4119 ..o 13-14
9103-4120 ..cveveeeceieieeeee 13-14
9103-4121 ..o 13-14
9103-4124 ..o 13-12
9103-4125 ..o 13-12
9103-4126 ..o 13-12
9103-4127 oo 13-12
9103-4128 ..c.oeiireeceiceee 13-12
9103-4129 ..o 13-12
9103-4130 ..cvevieieeeieieeeee 13-12
9103-4131 .o 13-12
9103-4132 ..o 13-12
9103-4133 ..o 13-12
9103-4134 ..o 13-12
9103-4135 ..o 13-12
9103-4159 ..o 10-7
9103-4160 .....oovenrerecieieieieeene, 54
9103-4161 oo 13-10
9103-4162 ..o 13-10
9103-4164 ..o 13-10
9103-4165 oo 13-10
9103-4166 .....coveveeeciereeee 13-10
9103-4167 ..oveereeceicreeeene 13-10
9103-4168 .....coveveieecieieeee 13-10
9103-4169 .....oovereiicicieeeee 13-10
9103-4170 ..oveiiieiecieieeeee 13-10
9103-4171 oo 13-10
9103-4172 oo 13-10
9103-4173 ..o 13-10
9103-4174 ..o 13-10
9103-4175 oo 13-10
9103-4176 oo 13-10
9103-4177 oo 13-10
9103-4178 ..o 13-10
9103-4179 ..o 13-10
9103-4180 oo 13-10
9103-4181 ..o 13-10
9103-4182 ..o 13-10
9103-4183 ..o 13-10
9103-4184 oo 13-10
9103-4185 ..o 13-10

PART NUMBER PAGE
9103-4186 .....ovvevereieecreieenn 13-10
9103-4187 ..oovveiirieieecreeeen 13-10
9103-4188 ..o 13-10
9103-4189 ...oovviiriieicreee 13-10
9103-4190 .....oocvviriieiirieieen 13-10
9103-4191 ..ooviiiiiieeceee 13-10
9103-4192 ...ooovvviiieiceeee 13-10
9103-4193 ...cooviirieieeceee 13-10
9103-4194 .....oovvviiieiiee 13-10
9103-4195 ..covvviiiiieecee 13-10
9103-4196 .....oocvviriieiirieen 13-10
9103-4197 ..oovvviirieieecreee 13-10
9103-4198 .....ooviviriieecreee 13-10
9103-4199 .....ooiririiiiieen 13-10
9103-4200 .....coceveririerinerieieenn 13-10
9103-4201 ..oovvvviiieieeceeeee 13-10
9103-4202 .....oocvvivieieiirieien 13-10
9103-4203 .....oovviriieecreeen 13-10
9103-4204 ......ocoviriieeieeen 13-10
9103-4205 .....ovviviieieeceen 13-10
9103-4206 .....covveririeierieieien 13-10
9103-4207 ..covveviirieieeceeeeen 13-10
9103-4208 .....oocvverieieererieeieen 13-10
9103-4209 .....cocvviriieirireeen 13-10
9103-4210 ..ccevvviiieieeceeen 13-10
9103-4211 oo 13-10
9103-4212 ..oovviiiiieeceeee 13-10
9103-4213 ..oooviiiieieceeee 13-10
9103-4214 ..o 13-10
9103-4215 ..oovviiieieeceeee 13-10
9103-4216 ...oovvveirieieecrieien 13-10
9103-4217 ..oovveiirieieecreeeee 13-10
9103-4236 .....oeveririiiieneeeeene 10-7
9103-4237 ..oovveiirieiineneeeeee 10-7
9103-4238 ..o 6-2
9103-4239 ..o 6-2
9103-4240 .....ooveeeeieieieee 6-2
9103-4241 ..ooviiiceieieeeeen 6-2
9103-4242 ..o 6-2
9103-4243 ..o 6-2
9103-4244 ..o 6-2
9103-4245 ..o 63
9103-4246 .....ocvevveiieeeee 6-2, 6-3
9103-4247 ..o 64
9103-4248 ..o 64
9103-4249 .....ooviiiiieeen 64
9103-4250 ..o 64
9103-4251 ..o 64
9103-4252 ..o 64
9103-4253 ..o 64
9103-4254 ..o 64

....................................... 6-5

....................................... 69

.................. 10-1, 10-3, 104
.................. 10-1, 10-3, 104

5

* Complete revision of the index



GRADALL

MATERIAL HANDLER

INDEX

INTRODUCTION

Part Number Index
Starting Serial No. 0144860S
Original Issue 9-99

PART NUMBER PAGE

534B-9
PART NUMBER PAGE
9103-4329 ..o 10-18
9103-4330 ..cveiieieeeieeee 10-18
9103-4331 ..o, 64
9103-4332 ......... 10-1, 10-3, 10-4, 10-5
9103-4343 ..o 10-26
9103-4344 ..o 10-26
9103-4346 ...c.oovereeceeeeee 10-26
9103-4347 ..o 10-26
9103-4348 ..o 10-26
9103-4349 ..o 10-26
9103-4350 ..cveviieeeeeeeee 10-26
9103-4351 ..o 10-26
9103-4352 ..o 10-26
9103-4353 ..o 10-26
9103-4354 ..o 10-26
9103-4355 ..o 10-26
9103-4356 ..o 10-26
9103-4357 oo 10-26
9103-4358 ..o 10-26
9103-4359 ..o 10-26
9103-4360 .....coverereeceieeeee 10-26
9103-4361 ..o 10-26
9103-4362 ..o 10-26
9103-4363 .....cveeieceeeee 10-26
9103-4364 ..o 10-26
9103-4365 ..o 10-26
9103-4366 .....coveevereeeieieeee 10-26
9103-4367 ..cveveeeeeeeee 10-26
9103-4368 .....cveveecieeeee 10-26
9103-4369 .....ooveviieeieeee 10-26
9103-4370 ..o 10-26
9103-4371 oo 10-26
9103-4378 ..o 10-26
9103-4379 ..o 10-26
9103-4380 ..o 10-26
9103-4381 ..o 10-26
9103-4382 ..o 10-26
9103-4383 ..o 10-26
9103-4385 ..o 6-16
9103-4386 .....ooveveeieieieieeee 6-16
9103-4387 ..o 6-16
9103-4388 ..o 6-16
9103-4389 ..o 6-16
9103-4390 ....oooveieieieieieceee 6-16
9103-4396 .....ooveviieeeeeeee, 57
9103-5007 ..cvevereieieieiereieieee 133
9103-5018 ..cveieieieceieeeee 13-19
9103-5067 ..o 13-9
9103-5068 .....ccoecvveeeieiririnnen 11-1, 7-1
9103-5079 ..o 13-9
9103-5090 .....ooveveieicieieieeee 13-12

PART NUMBER PAGE
9103-5093 ..o 5-7
9103-5096 .....ccoevveriieieieineeen 2-1
9103-5101 oo 13-8
9103-5105 ..oovveiiviieiineneeeeee 134
9103-5112 ..o 11-3, 6-1
9103-5133 .o 13-5
9103-5141 oo 5-1, 52
9103-5147 oo 32
9103-5196 .....ooiviriieicrieien 13-11
9103-5208 .....ooviririeiinieneeiiierieane 6-11
9103-5220 ....oovviririieiienceeeene 13-7
9103-5221 ..ooviiiiiiciieeneeeeee 13-7
9103-5222 ..o 13-7
9103-5236 ...eovveiriiiineneeeeee 13-6
9103-5240 .....cocevviieienee 13-22, 2-5
9103-5261 ..ccevvviiiieecriee 13-21
9103-5266 .....covveveiniieininieeienen 13-20
9103-6001 .....ooveeereieicieincrenienen 32
9103-6002 ........ccoeuvnneee 9-1, 9-2, 1020
9103-6003 ......cceoereeeieenerieieene 10-20
9103-6008 .....ccocovererereieieerenienen 6-1
9103-6009 .....cccvveeereieieieeenien 5-1
9103-6012 ....ooviiereieicieieceeee 5-1
9103-6016 .....ooveeerereeeieieencninen 2-1
9103-6022 .....ccvevvereieicieieeeien 73
9103-6032 ......oeviririeicrieieene 13-11
9103-6036 .....ccoevverereieieieeeien 3-1
9103-6037 ..o 32
9103-6041 .....oovvviriieicieeieen 13-11
9103-6042 .....ccveveveieieieieeeen 7-1
9103-6047 ..o 5-7
9103-6051 ..o 54
9103-6069 .....ccocoveeeieieieieineien 32
9103-6070 ..o 3-1
9103-6072 ..o 5-1
9103-6079 ..o 2-1
9103-6099 ....ccevveieieieieieeeen 5-1
9103-6107 ..ooevvveririeinereeeeieeane 13-7
9103-6119 ..covviiiriiicreen 13-21
9104-0002 .....ccoevvereieieieieeeeeenen 2-1
9104-1227 ..oovveiirieineneeeeeene 13-6
9104-1236 ..o 7-2
9104-1258 ..o 81
9104-1365 ..cveieieieieieieieee 3-2, 33
9104-1387 ..o 9-8
9104-1403 ..o 2-5
9104-1431 ..o 83
9104-1438 ..o 13-22, 2-5
9104-1439 ....ooviiiiee 13-22, 2-5
9104-1449 .....oovvviiiee 13-22, 2-5
9104-1450 ....ooveiiiieienee 13-22, 2-5

............................ 13-22, 2-5

JJ

* Complete revision of the index.



GRADALL

MATERIAL HANDLER

INDEX

INTRODUCTION

Part Number Index
Starting Serial No. 0144860S
Original Issue 9-99

PART NUMBER PAGE

534B-9
PART NUMBER PAGE
9104-3196 .....ooveriiecieieieeee 13-7
9104-3199 ..o 13-6
9104-3206 .....ooveveieeieieeeee 12-1
9104-3209 ..o 12-1
9104-3210 ..oveiiieieciciceeee 12-1
9104-3211 .o 12-1
9104-3214 ..o 83
9104-3215 ..o 12-1
9104-3222 ..o 13-22, 2-5
9104-3246 .....oovereeeieieeee 10-6
9104-3247 ..o 13-22, 2-5
9104-3258 ..coeovieiieiiencreee 13-14
9104-3264 ....oovveieieiieeee 10-10
9104-3276 ..o 6-15
9104-3291 ..o 6-11
9104-3292 ..o 6-15
9104-3293 ..o &1
9104-3294 ..o &1
9104-3296 .....ccooovevererenee 84, 10-17
9104-3297 ...ccoovvevenene 5-2, 9-1, 10-15
9104-3298 ..o 6-15
9104-3303 ..ot 13-15
9104-3304 ..o 97
9104-3307 ..overeieieeeeeeee 93
9104-3308 .....oovereieieieeeeeee 93
9104-3309 ..o 93
9104-3310 ..oveveieeicieieieeeee 93
9104-3311 ..o 93
9104-3312 ..o 93
9104-3316 ..coeevereiieeians 9-4, 10-6
9104-3321 ..o 13-19
9104-3429 ....ooviiiieee 1321
9104-3430 oo 6-15
9104-3431 ..o 1320
9104-3437 ..o 1321
9104-3494 ..o 1322
9104-4002 ......cccvvvvuenene 13-18, 10-10
9104-4008 .....ccocoveieeeeieieene 6-10
9104-4009 .....cooeoveiieiiieieeee 6-10
9104-4010 ..ceevereieecieieeee 6-10
9104-4012 ..c.oovvviiiiinericiene 10-10
9104-4050 ....ooveieieeieieeeee 6-3
9104-4051 ..o 6-3
9104-4052 ..o 6-3
9104-4065 .....covvrieiinenieiene 13-13
9104-4066 .......cocvveririniniiieene 13-13
9104-4067 ....ooveiririnininieiene 13-13
9104-4068 .....c.oocvveeeieiieiene 13-13
9104-4069 .....coovvvieiiiiiienne 13-13
9104-4070 ....oovveieiniinineeiene 13-13
9104-4071 ..ceveeiiieieieiciene 13-13

PART NUMBER PAGE
9104-4072 ..o 13-13
9104-4073 ..o 13-13
9104-4099 ......ccoviviviiiieen 6-16
9104-4101 ..oovviiiiiieeceeen 6-16
9104-4105 ...coovviiiieicee 6-16
9104-4106 .....covveririeiniriieieen 6-16
9104-4107 ..oovvviirieieeceeeeen 6-16
9104-4109 .....oovvviririiieeeen 6-16
9104-4111 ..ooviiiiienn 6-16, 10-12
9104-4112 ..ooviiiieceeeen 6-16
9104-4113 oo 6-16
9104-4114 ..o 10-7
9104-4126 ..o 10-22
9104-4127 oo 10-22
9104-4128 ..o 10-22
9104-4129 ..o 10-22
9104-4130 ..o 10-22
9104-4138 ..o 6-12
9104-4139 ...covviiiie 6-12
9104-4140 .....oovviriiiieen 6-12
9104-4141 ..oovviiiiecee 6-12
9104-4142 .....oovvviiiiiieeen 6-12
9104-4143 ..o 6-12
9104-4145 ..ooovviiiieiieeen 6-13
O104-4147 ..oovveiiiiiceeeen, 6-13
9104-4150 ...oovviviiiiiireeeen 6-13
9104-4151 oo 6-13
9104-4152 ..o 6-13
9104-4153 ..oovviiieieeceee 6-13
9104-4154 ...oovoiiiieee 6-13
9104-4155 ..oovviiiiieicee 6-13
9104-4156 .....oovviriiiiiiieen, 6-13
9104-4157 oo 6-13
9104-4158 ..ocvveiiiiieeceee 6-13
9104-4159 ..ot 6-13
9104-4161 ..o 6-13
9104-4163 .....oovvirieieicreeeen 6-13
9104-4164 .....oovviiieiireeen 6-13
9104-4166 ......cvvevieieininiienen, 6-14
9104-4167 ..cceveveeiriieicreeen 6-14
9104-4168 .....oocvverieieincrieeieenn 6-14
9104-4169 .....oocvviriieiirien 6-14
9104-4170 ..coooveiiviieiireeeen 6-14
9104-4171 oo 6-14
O104-4173 ..o 6-14
9104-4174 ..o 6-14
O104-4175 ..oovviiiiiceee 6-14
9104-4176 ...oovveviviieiireeien, 6-14
O104-4177 oo, 6-14
9104-4178 ..oovveiiieieeceeeeen 6-14
9104-4179 ..oovvviiiieiieeen 6-14

JJ

* Complete revision of the index.



GRADALL

MATERIAL HANDLER

INDEX

INTRODUCTION

Part Number Index
Starting Serial No. 0144860S
Original Issue 9-99

PART NUMBER PAGE

534B-9

PART NUMBER PAGE

9104-4358 ..o 10-15
9104-4359 ..o 10-15
9104-4360 .....covevereieieieieieieee 6-16
9104-4361 ..o 6-16
9104-4368 .....covevereieieieeeeee 10-6
9104-4370 ..c.eoieeeeeeeeee 10-1
9104-4372 ..o 6-13
9104-4373 ..o 6-13
9104-4374 ..o 6-13
9104-4375 ..o 6-13
9104-4376 ..o 6-13
9104-4377 oo 6-13
9104-4378 ..o 6-13
9104-4379 ..o 6-13
9104-4380 ..o 6-13
9104-4381 ..o 6-13
9104-4382 ..o 6-13
9104-4383 ..o 6-14
9104-4384 ..o 6-14
9104-4385 ..o 6-14
9104-4386 .....covevereeeieieieeiee 6-14
9104-4387 ..o 6-14
9104-4388 ..o 6-14
9104-4389 ..o 6-14
9104-4390 .....ooveriieiiieieeeee 6-14
9104-43901 ..o 6-14
9104-4392 ..o 6-14
9104-4393 ..o 6-14
9104-4394 ..o 6-14
9104-4395 ..o 6-14
9104-4396 .....coveveieieieieeeee 6-14
9104-4397 ..o 6-14
9104-4398 .....ooviieieieieeeeee 6-14
9104-4399 ..o 6-14
9104-4400 .....oovereieiiieieeeee 6-14
9104-4401 ..o 6-14
9104-4402 .....ooveriieieieieieeee 6-14
9104-4403 .....ooviieieeeeceee 6-17
9104-4404 .....oviieeeeeeee 6-17
9104-4405 ..o 6-17
9104-4406 .....covevvereiiieieieieiee 6-17
9104-4407 ..cvoeeieeeeeeeee 6-17
9104-4408 .....coveereieieieeeeee 6-17
9104-4409 .....ooveieiiiieeeee 6-17
9104-4410 ..ovoveiieieieeeeeee 6-17
9104-4411 ..o 6-17
9104-4412 ..ovoiiiieeieieiceeee 6-17
9104-4413 ..o 6-17
9104-4414 ..coooeiieeeeeeee 6-17
9104-4415 ..oviiieeeeeeeee 6-17
9104-4416 ..c.ooveeieiiieieiceee 6-17

PART NUMBER PAGE
9104-4417 ..o 6-17
9104-4418 ...coveiiieieeeeeee 6-17
9104-4419 .....ooviiie 6-12, 6-17
9104-4420 .....oocvviviiinineeieene 6-17
9104-4421 ..o 6-17
9104-4422 .....oovvviiiiniieee 6-12
9104-4423 ....oooviiiieeeeee 6-12
9104-4424 .....ocvviiiiiee 6-12
9104-4425 .....ooviiiieeeeeeee 6-12
9104-4426 .....oovvevieiieieieiene 6-12
9104-4427 ..o 6-18
9104-4428 .....oovvririiereeee 6-18
9104-4429 .....ooovviviiiiee 6-18
9104-4430 .....ooiriiiieeeeee 6-18
9104-4431 ..oovvviiiiieneeeeee 6-18
9104-4432 ..o 6-18
9104-4433 ..o 6-18
9104-4434 .....oovvviiieee 6-18
9104-4435 ..o 6-18
9104-4436 .....oovviiieeeeeene 6-18
9104-4437 ..o 6-18
9104-4438 ..o 6-18
9104-4439 .....ooiiiriieeee 6-18
9104-4440 .....oocoviriiiiieee 6-18
9104-4441 ..o 10-15
9104-4442 .....oovvvviiiieen, 10-15
9104-4443 .....ooviiiieecee 10-15
9104-4444 ......ccoviie 6-11, 6-12
9104-4445 .....oovviiiieeee 6-12
9104-4446 ......ccvvivieiiiieee 6-12
9104-4447 ...ovvviiiiiiieieee 6-12
9104-4448 .....oovveieee 6-11, 6-13
9104-4449 .....ooovviriiiieee 6-13
9104-4450 .....ooiriniiiiniieee 6-13
9104-4451 ..o 6-13
9104-4452 ..o 6-13
9104-4453 ..o 6-14
9104-4458 .....ooviiieieeeeee 6-14
9104-4459 .....oviiiiiee 6-14
9104-4460 ......ccooevieiirieieeene 6-14
9104-4461 .....oovviiiinieieee 6-14
9104-4462 ......cvviviiiinieieee 6-16
9104-4475 ..oooveiiiieeeeeeee 13-6
9104-4524 .....oovvviiieeee 102
9104-4538 ..o 10-17
9104-4539 ...ooviiiie 10-17
9104-4540 .....oocvviriiiien 10-17
9104-5027 ..oveeieieeieeeeee 2-1
9104-5033 ..o 11-1
9104-5034 .....oovriiieeee 13-6
9104-5035 ...ooviiiieieeeee 113

............................ 13-16, 4-5

JJ

* Complete revision of the index.



GRADALL

MATERIAL HANDLER

INTRODUCTION
Part Number Index

534B-9 Starting Serial No. 01448605
INDEX Original Issue 9-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
9108-3376 ..cevveeeereiereeieeieeeee 13-21 [ 9108-4109 ....oovevveieieeieeeeee 6-14 | 9112-3037 eveveeeiieeeeeieeeieeeeeaas 122
9108-3385 ..eeieeeeeeeeeee e 6-15 | 91084112 .oovrieeiieieeeeeeeeena 6-14 | 9112-3038 ..oovoeveeiieeeeeieeeieeeiea 122
9108-4045 ..o 6-12 | 91084113 ...coveeeeeenene 6-13, 6-14 | 9112-3042 .oovoreieeieeeeeeeee 122
9108-4046 ......oovvveveeieeeeeiene 6-12 | 91084114 ..o 6-14 | 9112-3043 oo 122
9108-4047 ..o 6-12 | 91084126 ..ocvoveeiieierieeeeeienn 6-14 | 9112-3044 ..o 122
9108-4048 ..o 6-12 | 91084176 ................ 13-17, 10-1, 10-3, [ 9112-3045 ...ocvevveeieeeeeeeiene 122
9108-4049 ..o 612 | e 104, 10-5 [ 9112-4015 .ooveeveeeeeeeeee 6-16
9108-4050 ....coovererireierieieieeeiennn 6-12 | 9108-4184 ..o 13-17 | 9112-4017 oo 6-16
9108-4051 ....oovevrrerrernnen 6-12, 6-13 | 9108-4185 ...coovveveieeieeeeeee 13-17 | 9112-4018 ..o 6-16
9108-4052 ..o 6-12 | 9108-4186 ...cvevvevereieieieeieeeeen, 13-17 | 9112-4019 oo 6-16
9108-4053 ..o 6-13 | 9108-4187 ..ooveeveveieeeeeeeeee 13-17 | 9112-4027 ..o, 6-16
9108-4054 ....c.oeveeeeeeeeeeeee 6-13 | 9108-4188 .....ceveverereieieeieeieen 13-17 | 9112-4096 .....ceoverreiereiereerene, 13-23
9108-4056 ......oevvvereierriereieeeiennne 6-13 | 9108-4189 ...coevveveeieeeeee 13-17 | 9112-4107 oo 2-1
9108-4059 ....oeveveieieeeeeee e 6-13 | 91084194 .....oveviieieieee 10-6 | 9114-1424 ................. 13-22, 13-24, 2-5
9108-4065 ......oevvvereiererieieiereiennne 6-13 | 9108-4219 ..oovoveviiieeeeee 13-17 | 9114-4006 .....cooveerreniereiereneerenen, 13-23
9108-4066 .......cervevereriierriererennne 6-13 | 9108-4220 ...coovvevenieeieieeeeeen 13-17 | 9114-4038 ....oevveireireeeeeenee 13-23
9108-4067 ....oeveverereereiereieeerennne 6-13 | 9108-4221 ..oovovieeeeeeeeee 13-17 | 9114-4039 ..ovovireireieeeeieeeeee 13-23
9108-4068 .......covveveiererrerrieeeiennne 6-13 | 9108-4222 ..o 13-17 | 9114-4040 .....cooverreieereeene, 13-23
9108-4069 ......oevvrerieiiereiereiennne 6-13 | 9108-4223 ..ot 13-17 | 9114-4041 ..ocvovrieeeeeene, 13-23
9108-4070 ....oeeeverereeeieeeee e 6-13 | 9108-4224 .....coooveeieieeee 13-17 | 9114-4042 ...oovveieeeeeee, 13-23
9108-4071 .ocvoneeveieeeeeeeee e 6-13 | 9108-4225 ..ooovieieeeeeeee 13-17 | 9114-4125 oo, 13-23
9108-4072 ..o 6-13 | 9108-4226 ....ooeveveeeeieeee 13-17 | 9114-4128 ..o, 13-23
9108-4073 ..o 6-13 | 9108-4227 ..oovoeieeeieeeeeee 13-18 | 9114-4175 oo, 6-16
9108-4074 ..o 6-13 | 9108-4228 ....ooeveveieeeeeeeee 13-18 | 9114-4176 ..o, 6-16
9108-4076 ....oeveveeeeeeeeeeieeeenne 6-13 | 9108-5049 ...coooverieieeeeeee 33 | 91144177 oo 6-16
9108-4077 ..cveeeveeeeeeeeeeee e 6-13 | 9108-5058 ...coevveveiereieiieeeeee 13-16 | 9114-4178 .o 6-16
9108-4078 ..o 6-13 | 9108-5071 ..ooveriereieeieeieeeeee, 1320 | 9114-4179 eoevveieeeeeeeeee, 6-16
9108-4079 ..ot 6-13 | 9108-5091 ..oovvreeieiieieeieeeenene 33 | 9114-4180 ceooveeeeieeeieeeeee 6-16
9108-4081 ..o 6-13 | 9108-6073 ...ovveeirerireieeeeieeeenene 33 | 91144181 oo 6-16
9108-4082 ....o.eevevereiererieeiee e 6-13 | 9108-6074 ...coovevereeieieeieeeenee 33 | 91144182 oo 6-16
9108-4083 ......oeveveriieeeeeiee e 6-13 | 9108-6082 .....ocvevvrerrreiereiereieienene 2-5 [ 9114-4183 oo 6-16
9108-4084 ......ocvvveeeeeieeeeiene 6-13 | 9108-6083 .....ocvevirerieieieeeenens 2-5 [ 9114-4188 oo, 6-16
9108-4085 ..o 6-13 | 9108-6121 ..oovovvreeeeeee, 13-16 | 9114-4189 ..ceovieieeeeeeeee 6-16
9108-4086 ......oovvvevererereiirieeeiennne 6-13 | 9108-6122 .....covevvrerierrnnne 13-16, 4-5 | 9114-4267 ooveveeeieieeeeeinne 13-23
9108-4087 ..o 6-13 | 9108-6151 .oovvreireieieeieieeeee 33 | 9114-5134 o 13-24
9108-4088 ......oevevererererreieiee e 6-13 | 9108-6152 ...ovvrenireieieieieeeenee 33 | 9114-5135 o 13-24
9108-4089 ....c.eevereriiereieeiee e 6-13 | 9111-3003 ..oovreeeeiieeieeeeieeeieeeinies 13-6 | 9114-5136 oo 13-24
9108-4090 ......oovvvereeriieieieeerenene 6-13 | 9112-0003 ...coovevrreveierrinene 1322, 2-5 | 9114-6111 coveeiiieieeeeiee 13-24
9108-4091 ..o 6-13 | 9112-0004 .....coevvveerrerrnnne 1322, 2-5 | 9114-6112 ooveeiiieieeeeiee 13-24
9108-4092 ....o.oeviieieiieeee e 6-13 | 9T12-1017 oo 136 | 9116-6012 ...coooveeeeeeeeeee 25
9108-4094 ......oovvieieieeeee e 6-13 | 9112-1091 ..oovoreieieeee 1322, 2-5 | 9116-6062 ......cooveviiereeieeeerene, 33
9108-4095 ....c.oeveieieeeeee e 6-13 | 9112-1239 oo 1322, 2-5 [ 9116-6063 .......coceveveerrnnnne 13-22, 2-5
9108-4097 ..o 6-13 | 9112-1240 ..oovoveveeieeee 1322, 2-5 | 9130-1083 ...oveveeeeieieeeeeeeee 45
9108-4098 ......oeveieiiereeeeee e 6-13 | 9112-1308 ..oovvneieeeeeeeeeeeee 3-3 1 9130-3038 ...oveiieeeeee 13-20
9108-4099 ....coeviieieieeeee e 6-13 | 9112-1309 .oovvieieeeeeeeee 3-3 1 9130-3041 oo 13-20
9108-4100 ....cooverereierieeieereienne 6-13 | 9112-1310 oo, 3-3 1 9130-5016 ..ooveeeeeeeeeee e 45
9108-4101 ..cvovereeieeeeeeeie 6-13 | 9112-3027 ...cvvennee. 13-22, 13-24, 2-5 | 9130-6030 .....coeovevrreriierieeeiiereene 45
9108-4102 ..o 6-13 | 9112-3028 ................. 13-22, 13-24, 2-5 | 9900-7524 ..ocvevvveiieieeeeieeeiene, 10-26
9108-4103 ... 6-13 | 9112-3029 ................. 13-22, 13-24, 25
9108-4106 ....ceevevereeiieieieeeiennne 6-14 | 9112-3030 ................. 13-22, 13-24, 25
9108-4107 ..cvoeveveieeeeeeeeeeeieee 6-14 | 9112-3031 oeveveeeeieeee 13-22, 2-5
33 * Complete revision of the index. 1-23






39

[
e

38

e

¢
bX
[y

N,
J

-

[
- ] "7 I
) R

A

KG

GRADALL

MATERIAL HANDLER

534B-9

62 63 64

* Added dlide adj. kit to item 26 plus items 66 thru 69.

CHASSIS & ATTACHING PARTS
Frame Shrouding & Trim

Starting Serial No. 0144860S

Original Issue 10-90

Revised 2-6-97

2-1



GRADALL® CHASSIS & ATTACHING PARTS

“‘“E';"" HANDLER Frame Shrouding & Trim
34B-9 Starting Serial No. 0144860S
Original Issue 10-90

Revised 2-6-97

Item | Part No. |Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 |[9103-1260 1 |TANKCOVER 33 | 9020-6196 | AR | TRIM
2 | 8820-1066 4 |HEXHD CAPSCREW, 1/2-13X1-1/4, 34 | 9020-6196 | AR | TRIM
GR5 35 | 9020-6200 | AR | TRIM
3 | 8540-1340 8 |HARDENEDWASHER, 1/2 36 | 9103-5096 1 | MAINTENANCEDECK
8852-1308 4 |HEXLOCKNUT, 1/2-13 37 | 8820-1021 2 | HEXHD CAPSCREW, 5/16-18X1-1/4,
4 19103-1456 1 |HYD.DOOR COVER GR5
5 |[9103-6016 1 |FRONTHOOD 38 | 8855-1010 2 | LOCKWASHER,5/16
6 |8820-1003 8 |HEXHD CAPSCREW, 1/4-20X3/4, 39 | 9020-6200 | AR | TRIM
GR5 40 | 9103-1075 1 | HINGE
8855-1009 8 |LOCKWASHER, 1/4 41 | 8832-1047 3 | SELF-TAPPING SCREW,
8856-1107 8 |FLATWASHER, 1/4 1/4-20X3/8
7 |9020-6196 | AR [TRIM 42 | 9103-1261 1 | FRONT SERVICE DOOR
8 |[9020-6196 | AR [TRIM 43 | 9103-3214 1 | DRAWLATCH
9 |9104-5027 1 |REARHOOD ASSY (includes 44 | 9104-0002 1 | COUNTERWEIGHT
items 10, 11 & 12) 45 | 8368-3291 1 | MIRROR (starting S/N 0244219.
10 ]9103-1067 1 |SERVICEDOOR For earlier models, use service
11 | 9103-3077 1 |DOORHINGE kit9103-5271)
12 | 8826-1009 8 |BUTTONHD CAPSCREW, 46 | 9103-1457 1 | FUELDOOR COVER
10-24X5/8 47 | 8507-1132 2 | SEMIOFFSET HINGE
8856-1105 8 |FLATWASHER, #10 48 | 8507-1028 2 | SPRING & BRACKET
8852-1605 8 |HEXHD LOCKNUT, #10 49 | 8830-1092 8 | ROUND HD MACHINE SCREW,
13 | 9020-7458 2 |DRAWLATCH #10-24X5/8
14 |9020-6196 | AR |TRIM 50 | 8850-1612 8 | HEXNUT, #10-24
15 |9040-3352 1 |REARBOOM COVER 51 | 8855-1007 8 | LOCKWASHER,#10
16 |9104-1510 1 |BOOM CABLE GUARD 52 | 8856-1105 8 | FLAT WASHER, #10
17 |8820-1067 4 |HEXHDCAPSCREW, 1/2-13X1-1/2 53 | 8864-1401 8 | POPRIVET
18 |8855-1013 4 |LOCKWASHER,1/2 54 | 8366-1145 | AR | WEATHERSTRIP
8856-1111 6 |FLATWASHER, 1/2 55 | 8856-1109 2 | WASHER
19 |8820-1033 2 |HEXHD CAPSCREW, 3/8-16X3/4 56 | 9020-3959 2 | WING BOLT
20 |8855-1011 2 |LOCKWASHER, 3/8 57 | 9103-3029 1 | SEATBELT
8856-1004 2 |FLATWASHER, 3/8 58 | 8820-1050 2 | HEXHD CAPSCREW, 5/8-11X1,
21 |9103-6079 1 |REARCABCOVER GR5
22 19020-6196 | AR |TRIM 59 | 8850-1007 2 | HEXNUT
23 19020-6194 | AR |TRIM 60 | 8830-1193 4 | ROUNDHEAD CAPSCREW
24 | 9060-2885 1 |REARWINDOW BRACKET 61 | 8855-4900 4 | WASHER
25 | 7714-3004 3 |WHIZLOK SCREW, 5/16-18X1-1/4 62 | 9103-1365 1 | COVER
26 |9103-3485 1 |SEAT 63 | 8097-3025 1 | WHIZLOK SCREW, 3/8-16X1
o 9112-4107 1 |SLIDE ADJ. KIT (use with std. seat) 64 | 8368-3307 1 | RETAINERNUT
27 | 7714-3006 9 |WHIZLOKNUT 65 | 9103-1439 1 | COVERPLATE
28 9103-1363 1 |CABBOTTOMCOVER *66 | 8820-1118 2 | HEXHD CAPSCREW, 3/4-10X3-1/4,
29 |9020-5746 1 |HEATERCOVER GR5 (use in bottom slot)
7714-3003 4 |WHIZLOK SCREW *67 | 8692-1163 2 | FLAT WASHER (use in bottom slot)
7714-3006 4 |WHIZ LOK NUT *68 | 8820-1115 3 | HEXHD CAPSCREW, 3/4-10X3,
30 [9020-5730 1 |VALVECOVER GR5 (use in top slot)
31 |7714-3003 4 |WHIZ LOK SCREW *69 | 8856-1009 3 | WASHER (use in top slot)
32 |9103-3102 1 |MANUALHOLDER

KG * Added dlide adj. kit to item 26 plus items 66 thru 69. 2-1



GRADALL

MATERIAL HANDLER

534B-9

#2 -- 9020-5846 WINDOW, right side
requires items 6, 10, 11 & 12
for mounting.

CHASSIS & ATTACHING PARTS
Cab Enclosure, Wiper & Defroster

Starting Serial No. 0144860S
Original Issue 10-90
Revised 2-93

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 | 9040-3036| 1 |FRONT WINDOW 17 | 9020-0680| 1 |DEFROSTER FAN
2 | 9020-5846| 1 |RIGHT SIDE WINDOW 8832-1015| 4 |SELF TAPPING SCREW, #6-32X1/2
3 | 9040-3034| 1 |TOP WINDOW 18 | 9020-3840| 1 |DOOR PULL HANDLE
4 | 9040-3035 1 |REAR WINDOW 8832-1039| 2 |SELF TAPPING SCREW, #10-32X1/2
5 | 9040-3033| 1 |LEFT SIDE WINDOW 19 [ 9020-3627| 1 |HANDLE
6 | 9020-6019 | AR |WINDOW HOLD DOWN BAR 8820-1031| 1 |HEX HD CAPSCREW, 3/8-16X1/2, GR5
7 | 9020-6017| 1 |HOLD DOWN BAR (left top) 20 | 9080-1238| 1 |DOOR ASSY
8 | 9020-6018| 3 [HOLD DOWN BAR 9103-4033| 1 |DOOR LATCH
9 | 9020-6613| 1 |SUPPORT ANGLE (window to cab) 21 | 9020-5886| 1 |[DOOR HOLD PLUNGER
8820-1031| 2 |HEX HD CAPSCREW, 3/8-16X1/2, 22 | 9020-5888| 1 |[PLUNGER SOCKET
GR5 23 | 8830-1309| 4 |FLAT HD MACHINE SCREW,
8855-1011| 2 |[LOCKWASHER, 1/2 1/4-20X3/4
10 | 9020-0755| 50" |WEATHER STRIPPING (bulk) 8852-1304| 4 |HEX NUT, 1/4-20
11 | 9020-6100 | AR |RUBBER GLAZING STRIP 24 | 9040-3082| 1 |[DOOR POST
12 | 9002-7319 | AR |SELF TAPPING SCREW, 1/4-14X1-1/4 8820-1039| 4 |HEX HD CAPSCREW, 3/8-16X2, GR5
(window bar hold down) 8850-1006 | 4 [HEX NUT, 3/8-16
13 | 9103-3464 1 |WINDSHIELD WIPER ARM 25 | 9040-3032| 1 |DOOR TROUGH
14 | 9103-3465| 1 |WIPER BLADE 9002-7319| 3 |[SELF TAPPING SCREW, 1/4NC X 1
15 | 9020-6023| 1 |WIPER MOTOR 26 | 9041-0229| 1 |DOOR WINDOW
9002-7214 1 [|WIPER SHAFT GROMMET (not shown) 8366-1145 | 8FT |WEATHER STRIPPING (bulk)
16 | 9020-6025| 1 |WIPER MOTOR MOUNTING ANGLE
8820-1003 1 |HEX HD CAPSCREW, 1/4-20X3/4, GR5
8850-1004| 1 |[HEX NUT, 1/4-20

2-2



GRADALL

MATERIAL HANDLER

534B-9

CHASSIS & ATTACHING PARTS

Heater & Piping
Starting Serial No. 0144860S
Original Issue 10-90

10

Item| Part No. | Qty. Description Of Part
1 | 9020-6134 1 |JUMPER WIRE
2 | 9103-4098| 1 |SWITCH (comes with heater)
3 | 9020-6133| 1 |JUMPER WIRE
4 |1 9020-6131 1 |[CIRCUIT BREAKER
5 [ 9020-5731| 2 |MOUNTING BRACKET
8820-1005( 8 |HEX HD CAPSCREW, 1/4-20X1, GR5
6 | 9020-0679| 1 |HEATER (includes item #2 switch)
7 1 |HOSE, 5/8" I.D.
8 | 8871-1383| 2 |REDUCING BUSHING, 1/2X3/8
9 | 8668-3193| 4 |CLAMP
10 | 2464-1328( 2 |SHUT-OFF VALVE
11 1 |HOSE, 5/8" I.D.
12 | 8850-1004| 4 |[HEX NUT, 1/4-20

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

2-3



GRADALL

MATERIAL HANDLER

534B-9

CHASSIS & ATTACHING PARTS
Front Axle Cradle & Mounting
Starting Serial No. 0144860S

Original Issue 10-90

Revised 2-8-95

Item| Part No. | Qty. Description Of Part
1 | 9080-1303| 1 |FRONT AXLE CRADLE
2 | 9103-1096] 2 |BUSHING
3 | 9020-5891| 2 |SPACER
4 | 9103-1014| AR [SHIM
5 | 8867-1001| 2 |LUBE FITTING, STRAIGHT, 1/8
6 | 8852-1016| 1 |HEXLOCKNUT, 1-8 (stover)
7 | 9103-1243] 1 |FRAME PIN
8 | 8320-1031 1 [HEX HD CAPSCREW
* 9 | 9002-8935| 2 | RETAINING RING
*10 | 9020-7352| 1 | SWAY CYLINDER ROD PIN
11 | 8320-1107( 8 |HEX HD CAPSCREW (lubricate
& torque to 545-595 ft.lbs.)
12 | 9002-7475| 8 |WASHER
13 | 8852-1216( 8 |HEXLOCKNUT, 1-8

KG * Change Sway Cylinder Rod Pin & hardware, also changed item sequence. 2-4



GRADALL® CHASSIS & ATTACHING PARTS
MATERIAL HANDLER

Rear Steering Axle & Attaching Parts

534B-9 g AxXt , 9
Starting Serial No. 0144860S
Original Issue 10-90

Revised 6-1-99

OLD STYLE
PIVOT PIN

16 17 18

\&@5
&

15 &re125

* Changed description on Steering Knuckle Kit; changed Part No. on item 41; added
PCN 980725, 980730 - JH items 62 & 63; added service note #2 and revised illustration. 2-5



GRADALL CHASSIS & ATTACHING PARTS
“ATE';;"BH_AQNDLER Rear Steering Axle & Attaching Parts
Starting Serial No. 0144860S

Original Issue 10-90

Revised 6-1-99

OLD STYLE
PIVOT PIN

NOTE #1: When 9108-1384 Pivot Pin breaks, order part number 9108-5077 Steer Cylinder
Pivot Block Kit for the replacement parts needed to accomodate new Pivot Pins.

NOTE #2: All machines must bore out Steering Knuckles to use items 62 & 63. Unless you
have purchased new Steering Knuckles part number 9112-0003 & 9112-0004. See
engineering print that comes with the Steering Knuckle Kit for details.

Item| Part No.| Qty. Description Of Part Item| Part No. | Qty. Description Of Part
* 9103-5240 1 | STEERING KNUCKLEKIT, (includes 34 | 8652-1144 2 | CLAMP
items 2 & 3, four of item 5, items 19 35 | 9108-1387 2 | TUBESUPPORT
thru 23, 25, 26, 27, 46 thru 54, 62, 63, 36 | 8820-1035| 4 |HEXHDCAPSCREW,3/8-16X1,
& 64), (one kit will do both sides) GR5
9104-5152| AR | STEERING CYLINDERPINKIT, 37 | 9020-2343 4 | TUBECLAMP
(includes one each of items 24 thru 38 | 8820-1036 4 | HEXHD CAPSCREW, 3/8-16X1-1/4,
30, one kit needed for each side) GR5
1 | 9108-6082| 1 |REARAXLEWELDMENT, (includes 39 Ref | WHEEL DRIVE ASSY, (see page
items 2 thru 4) 6-17 for details)
2 | 9112-3028| 2 |FRAMEUPPERBUSHING *40 | 8850-1110( 2 |[HEAVYHEXJAMNUT,5/8-11
3 | 9112-3027| 2 |FRAMELOWERBUSHING 41 | 9112-0003| 1 |STEERINGKNUCKLE,L.H.
4 | 9112-3031| 2 | FRAMEAXLEPINBUSHING 9112-0004 | 1 |[STEERINGKNUCKLE,R.H.
5 | 8867-1022| 6 |LUBEFITTING,90DEGREES,1/8 42 | 9104-1403| 4 | MODIFIEDWASHER
6 | 8820-1065| 2 |HEXHDCAPSCREW,1/2-13X1,GR5 43 | 9104-3222| 4 |CAPSCREW,12PT.HD,3/4-10X2,
7 | 8855-1013| 2 |[LOCKWASHER,1/2 GRS, (lubricate and torque to
8 | 9108-1461| 2 |WASHER 270-290ft.Ibs.)
9 [ 9108-1384| 2 |STEERINGCYLINDERPIVOTPIN 44 | 8668-1572| 12 | HARDENEDWASHER, 3/4
10 | 9020-1918| 2 |WASHER 45 | 8320-1006 | 12 |HEXHDCAPSCREW, 3/4-10X2,GR8,
11 | 8822-1701| 2 | SOCKETSETSCREW,3/8-16X1/2, (lubricate and torque to
SELF-LOCKING, (cup point) 270-290/1t. Ibs.)
12 | 9002-0247| 2 |HEXHDCAPSCREW 46 | 8821-2321| 2 |SOCKETHDCAPSCREW,
13 | 9103-1440 1 | AXLEMOUNTINGPIN 5/8-11X3-3/4,GR8
14 | 8856-1119| 1 |FLATWASHER,1-1/4 47 | 8858-1323| 2 | RETAININGRING
15 | 8510-1098| 1 |HEXNUT 48 | 9114-1424| 2 |LOWERKINGPIN
16 | 9020-6846| AR | SHIM, (1/8 thick) 49 | 8855-1153| 2 |LOCKWASHER,5/8, (hi-collar)
17 | 9103-1009| AR | SHIM, (1/4 thick) 50 | 8821-2321| 2 |SOCKETHEADCAPSCREW,
18 | 9002-2234] 1 |HEXLOCKNUT 5/8-11X3-3/4,GR8
19 | 9112-3030f 4 |BACK-UPRING 51 | 9104-1450| 4 |SHIM, (.0478 thick, use as required)
20 | 8859-1032] 4 |O-RING 9104-1449 ( 4 [ SHIM, (.060 thick, use as required)
21 | 8692-1268| 2 |LIPSEAL 9104-1451 ( 6 |[SHIM, (.106 thick, use as required)
22 | 8821-1117| 2 |SOCKETHD CAPSCREW, 9104-1596 [ 4 |[SHIM, (20 gauge, use as required)
1/2-13X4-1/2,GR8 52 | 9112-3029| 2 |O-RING
23 | 9108-1693| 2 |UPPERKINGPIN 53 | 8859-1104| 2 |O-RING
24 | 8852-1312| 2 |HEXLOCKNUT,3/4-10 54 | 9112-1091| 2 |THRUSTBEARING
25 | 9108-1415| 2 |DIRTSHIELD 55 | 8867-1001| 2 |LUBEFITTING, STRAIGHT, 1/8
26 | 9104-1438| 2 |SPACER 56 | 9108-6083| 1 |TIERODASSY, (includesitem57)
27 | 8859-1105| 2 |O-RING 57 | 9104-3247| 2 |SELF-ALIGNINGBUSH
28 | 9104-1481| 2 |STEERINGCYLINDERPIN 58 | 9104-1439| 2 |TIERODPIN
29 | 9104-1459| 2 | WASHER 59 | 8852-1306 | 2 |[HEXLOCKNUT,3/8-16
30 | 8850-1416( 2 |[HEXJAMNUT,1-14, (lubricate & 60 | 8624-1716| 2 |HEXHDCAPSCREW,3/8-16X3,GR8
torque to 570-620 ft. Ibs.) 61 | 2460-1570| 2 |LIPSEAL
31 | 8850-1006( 4 |HEXNUT,3/8-16 * 62 | 9112-1239| 2 |BUSHING
32 | 8855-1011| 8 |LOCKWASHER,3/8 * 63 | 9112-1240| 4 |BUSHING
33 | 9002-7470| 4 | HARDENEDWASHER

* Changed description on Steering Knuckle Kit; changed Part No. on item 41; added
PCN 980725, 980730 - JH items 62 & 63; added service note #2 and revised illustration. 2-5



GRADALL CHASSIS & ATTACHING PARTS
"ATE';;"BH_AQNDLER Rear Steering Axle & Attaching Parts
Starting Serial No. 0144860S

Original Issue 10-90

NEW STYLE Revised 5-31-05

PIVOT PIN

‘/
‘/4:?9
D ‘/62
A0
7
35 28
36 ‘/43
37141 /44
42 63
55 "
53
e
S

~.

54
31 =
49 /‘

1

(2.
o
o0

FRONT OF MACHINE

JD * Changed part number on item 18. 2.5



GRADALL

MATERIAL HANDLER

534B-9

CHASSIS & ATTACHING PARTS
Rear Steering Axle & Attaching Parts

NEW STYLE
PIVOT PIN

Starting Serial No. 0144860S
Original Issue 10-90
Revised 5-31-05

NOTE #1: When 9108-1384 Pivot Pin breaks, order part number 9108-5077 Steer Cylinder
Pivot Block Kit for the replacement parts needed to accomodate new Pivot Pins.

NOTE #2: All machines must bore out Steering Knuckles to use items 62 & 63. Unless you
have purchased new Steering Knuckles part number 9112-0003 & 9112-0004. See
engineering print that comes with the Steering Knuckle Kit for details.

Item | Part No. |Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9103-5240 | 1 |STEERING KNUCKLEKIT, (includes 29 | 8859-1019 [ 2 [O-RING
items 26, 27, 29, 31 thru 35,38, 39, 43 30 | 9104-1481 2 | STEERINGCYLINDERPIN
thru 54, 62, & 63, one kit does both sides) 31 | 9112-3030 4 | BACK-UPRING
9104-5152 | AR |STEERING CYLINDERPINKIT, 32 | 8859-1032 | 4 |O-RING
(includes one each of items 25, 26, 27, 33 | 9112-3028 | 2 |BUSHING
29, 30, 36, & 37, one kit needed for each 34 | 8692-1268 2 |LIPSEAL
side) 35 | 8821-1121 2 | SOCKETHD CAPSCREW,
1 1 |DRIVEHUB, (see page 6-17 for details) 1/2-13X6-1/2, GR8
2 |9112-0004 | 1 |R.H.STEERINGKNUCKLE 8852-1208 [ 2 |HEXLOCKNUT,1/2
3 | 8821-2262 2 |SOCKETHDCAPSCREW,5/8-11X3, 36 | 9104-1459 2 | WASHER
GR8 37 | 8850-1416 | 2 |HEXJAMNUT, 1-14, (lubricate &
4 |8320-1006 | 12 |HEXHD CAPSCREW, 3/4-10X2, GRS, torque to 425-475 ft. Ibs.)
(lubricate and torque to 270-290 ft. Ibs.) 38 | 8867-1022 4 |LUBEFITTING,30DEGREES, 1/8
5 |9104-3222 4 |CAPSCREW, 12PT.3/4-10X2, 39 | 9108-1693 2 |UPPERKINGPIN
(lubricate and torque to 270-290 ft. Ibs.) 40 | 9104-1439 | 2 |TIERODPIN
6 |8668-1572 | 12 [HARDENEDWASHER, 3/4 41 | 8320-1140 2 |HEXHD CAPSCREW, 3/8-16X2-3/4,
7 |9103-3444 2 |STREETELBOW GR8
8 |9116-6012 1 |REARAXLEWELDMENT, (includes 42 | 8852-1306 2 |LOCKNUT,3/8-16
items 33, 49, & 59) 43 | 8858-1323 4 | RETAININGRING
9 [9103-1440 1 |REARAXLE MOUNTING PIN 44 | 9114-1424 2 |LOWERKINGPIN
10 [ 9002-0247 | 1 |HEXHDCAPSCREW, 1-1/4-7X6 45 | 9104-1596 | 4 |SHIM, (20 gauge, use as required)
11 | 8856-1119 1 |FLATWASHER, 1-1/4 46 | 9104-1449 | 4 | SHIM, (.060 thick, use as required)
12 | 8510-1098 1 |HEXNUT,1-1/4-7 47 | 9104-1450 4 | SHIM, (.0478 thick, use as required)
13 | 9020-6846 | AR |SHIM, (1/8 thick) 48 | 9104-1451 6 | SHIM, (.106 thick, use as required)
14 19103-1009 | AR [SHIM, (1/4 thick) 49 | 9112-3027 | 2 |BUSHING
15 | 9002-2234 1 |HEXLOCKNUT 50 | 9112-3029 2 |O-RING
16 | 8850-1006 2 |HEXNUT, 3/8-16 51 | 8821-2321 2 | SLOTHD CAPSCREW,
17 | 8855-1011 2 |LOCKWASHER,3/8 5/8-11X3-3/4, GR8
+ 18 | 8320-1144 2 |HEXHD CAPSCREW, 3/8-16X5-3/4, 52 | 8855-1153 2 | LOCKWASHER,5/8
GR5 53 | 8859-1104 2 |O-RING
19 19108-1695 | 2 |[STEERINGCYLINDERPIVOTPIN 54 | 9112-1091 | 2 | THRUSTBUSHING
20 | 8871-1280 2 |PIPEPLUG 55 | 9112-0003 1 |L.H.STEERING KNUCKLE
21 | 8867-1033 4 |LUBEFITTING,STRAIGHT,1/4-28 56 | 9116-6063 1 | TIEROD, (includes item 57)
22 19104-1598 | AR |SHIM 57 | 9104-3247 2 | SELF-ALIGNING BUSHING
23 2 |STEERING CYLINDERASSY, (seepage 58 | 2460-1570 2 |LIPSEAL
10-6 for details) 59 | 9112-3031 2 |BUSHING
24 | 9020-1918 | AR |SHIM, (10 gauge thick) 60 | 8850-1110 2 |HEAVYHEXJAMNUT, 5/8-11
25 |8852-1312 2 |HEXLOCKNUT, 3/4-10 61 | 8867-1001 2 |LUBEFITTING, STRAIGHT, 1/8
26 | 9108-1415 2 |DIRTSHIELD 62 | 9112-1239 2 |BUSHING
27 | 9104-1732 2 |SPACER 63 | 9112-1240 4 | BUSHING
28 | 9103-3445 2 |LUBEFITTING
JD * Changed part number on item 18. 2.5




GRADALL

MATERIAL HANDLER

534B-9

CHASSIS & ATTACHING PARTS
Rear Steering Axle & Attaching Parts

Starting Serial No. 0244051
Original Issue 6-93
38 Revised 5-31-05

‘/
‘/4;9
. ‘/62
A0
3 2
26 8
42
55 63
rd
53
54,“ N

FRONT OF MACHINE

NOTE: All machines must bore out Steering Knuckles to use items 62 & 63. Unless you
have purchased new Steering Knuckles part number 9112-0003 & 9112-0004. See
engineering print that comes with the Steering Knuckle Kit for details.

Item | Part No. |Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9103-5240 1 | STEERING KNUCKLEKIT (includes 29 |8859-1019 | 2 |O-RING
items 26, 27, 29, 31, 32, 33, 34, 35, 38, 30 |9104-1481 2 | STEERINGCYLINDERPIN
39, 43 thru 54, 61 & 62) 31 |9112-3030 | 4 |[BACK-UPRING
(one kit does both sides) 32 |8859-1032 | 4 |O-RING
9104-5152 | AR | STEERING CYLINDERPINKIT (includes 33 |9112-3028 2 | BUSHING
one each of items 25, 26, 27, 29, 30, 36 & 34 |8692-1268 | 2 |LIPSEAL
37, one kit needed for each side) 35 | 8821-1121 2 | SOCKETHD CAPSCREW,
1 1 | DRIVE HUB (see page 6-17 for details) 1/2-13X6-1/2, GR8
2 |9112-0004 | 1 [R.H.STEERINGKNUCKLE 8852-1208 | 2 |HEXLOCKNUT,1/2
3 | 8821-2262 2 | SOCKETHD CAPSCREW,5/8-11X3, 36 |9104-1459 | 2 |WASHER
GR8 37 |8850-1416 | 2 |HEXJAMNUT, 1-14 (lubricate &
4 |8320-1006 | 12 | HEXHD CAPSCREW, 3/4-10X2, GR8 torque to 425-475 ft. Ibs.)
(lubricate and torque to 270-290 ft. Ibs.) 38 |8867-1022 | 2 |LUBEFITTING,30DEGREES, 1/8
5 |9104-3222 4 | CAPSCREW, 12PT.3/4-10X2 39 |9108-1693 | 2 |UPPERKINGPIN
(lubricate and torque to 270-290 ft. Ibs.) 40 (9104-1439 | 2 [TIERODPIN
6 |8668-1572 | 12 | HARDENED WASHER, 3/4 41 |8320-1140 | 2 |HEXHDCAPSCREW,3/8-16X2-3/4,
7 | 8867-1001 2 | LUBEFITTING, STRAIGHT, 1/8 GR8
8 |9116-6012 | 1 [ REARAXLEWELDMENT (includesitems 42 [8852-1306 | 2 |[LOCKNUT,3/8-16
33,49, &59) 43 |[8858-1323 [ 4 |[RETAININGRING
9 | 9103-1440 1 | REARAXLE MOUNTING PIN 44 19114-1424 | 2 |LOWERKINGPIN
10 | 9002-0247 | 1 | HEXHDCAPSCREW, 1-1/4-7X6 45 |[9104-1596 | 4 |SHIM (20 gauge, use as required)
11 | 8856-1119 1 | FLATWASHER, 1-1/4 46 | 9104-1449 | 4 | SHIM (.060 thick, use as required)
12 | 8510-1098 | 1 |HEXNUT,1-1/4-7 47 | 9104-1450 | 4 | SHIM (.0478thick, use as required)
13 | 9020-6846 | AR | SHIM (1/8 thick) 48 [9104-1451 | 6 |[SHIM(.106 thick, use as required)
14 1 9103-1009 | AR | SHIM (1/4 thick) 49 | 9112-3027 2 | BUSHING
15 19002-2234 | 1 | HEXLOCKNUT 50 [9112-3029 | 2 |O-RING
16 | 8850-1006 | 2 | HEXNUT,3/8-16 51 |8821-2321 | 2 |SLOTHDCAPSCREW, 5/8-11X3/4,
17 | 8855-1011 2 | LOCKWASHER, 3/8 GR8
«18 | 8320-1144 | 2 [ HEXHDCAPSCREW, 3/8-16X5-3/4, 52 | 8855-1153 2 |LOCKWASHER,5/8
GR5 53 |8859-1104 | 2 |O-RING
19 |[9108-1695 | 2 | STEERINGCYLINDERPIVOTPIN 54 19112-1091 2 | THRUSTBUSHING
20 |[8871-1280 | 2 |PIPEPLUG 55 ]9112-0003 | 1 |L.H.STEERINGKNUCKLE
21 | 8867-1033 | 4 |LUBEFITTING,STRAIGHT,1/4-28 56 [9116-6063 | 1 |TIEROD (includesitem57)
22 [ 9104-1598 | AR | SHIM 57 |9104-3247 | 2 |SELF-ALIGNINGBUSHING
23 2 | STEERING CYLINDERASSY (seepage 58 |2460-1570 | 2 |LIPSEAL
10-6 for details) 59 [9112-3031 | 2 |BUSHING
24 1 9020-1918 | AR [ SHIM (10 gauge thick) 60 |[8850-1110 | 2 |HEAVYHEXJAMNUT,5/8-11
25 | 8852-1312 2 | HEXLOCKNUT, 3/4-10 61 | 9103-3444 2 | STREETELBOW
26 |9108-1415 | 2 | DIRTSHIELD 62 |9112-1239 2 |BUSHING
27 1 9104-1732 2 | SPACER 63 | 9112-1240 4 | BUSHING
28 19103-3445 | 2 | LUBEFITTING

* Changed Part Number on item 18.

2-5



GRADALL

MATERIAL HANDLER

534B-9

11"
2 5 RAD.

(TYP)

o

29

17
- 3967

RIGHT SIDE WINDOW

CAB GLASS CAN ONLY BE SHIPPED

WITH THE COMPLETE CAB ENCLOSURE
OPTION. IF GLASSBREAKAGE OCCURS
INTHE FIELD IT MUST BE REPLACED
LOCALLY USING THE DIMENSIONS GIVEN.

WITH THE EXCEPTION OF THE DOOR SLIDING
WINDOW ASSY WHICH MAY BE PURCHASED

THROUGH THE PARTS DEPARTMENT.

/

OPTIONAL

»

=
16
\

3
32 T

<

FRONT WINDOW

KG

STANDARD

CHASSIS & ATTACHING PARTS

Cab Glass

Starting Serial No. 0244114S
Original Issue 2-94

Revised 6-8-94

24 RAD.

REAR WINDOW 16(TYP)
/

\_ j

——

NOTE: ALL LAMINATED SAFETY GLASS,
TINTED FOR 73% LIGHT
TRANSMISSION SEAMED EDGES,
7/32" THICK.

2

LEFT SIDE

/
e

a

6 RAD.
(TYP)

—
[ nz —

8

WINDOW

\o=zg— RAD.

(2) PLACES

28

X

11
2 16 RAD.

(TYP)

oo|03

AN J
e —

TOP WINDOW

J

DOOR SLIDING WINDOW
(9104-3437)

2-6



GRADALL’ BOOMS

MATERIAL HANDLER 1st & 2nd Boom Sections
534B-9 Starting Serial No. 0144860S
Original Issue 10-90

Revised 2-93

3
- 2
20 g/
21
32 <
31 ‘ 3 ‘,
2y )
=
<[, \”»
> 9|2 T
\xsg’ 21— —f - |,
' \ / °
BN 18
? 29 X 25 26 /
2% z
31
30
3 2
B g‘/zz
21
- SN 2 \O\
e N i i B
¥y 2 > 2 0
~L7 & 19
% !
3 T <P
30 I
29 o&‘\/
3
i3
m

3-1



GRADALL

MATERIAL HANDLER

BOOMS
1st & 2nd Boom Sections

534B-9 Starting Serial No. 0144860S
Original Issue 10-90
Revised 2-93
Iltem| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 ]9103-6070| 1 |[1ST BOOM SECTION 22 | 8820-1533| 8 |HEX HD CAPSCREW, 3/8-24X7/8,
2 |1 9103-1163| 1 |STOP BAR GR5
3 | 0510-1441| 2 |HARDENED WASHER 23 |1 9040-3212| 1 |CROWD CYLINDER HANGER
4 | 8320-1053| 3 |HEX HD CAPSCREW, 1-8X3, GR8 24 | 8820-1067| 2 |HEX HD CAPSCREW, 1/2-13X1-1/2,
5 |1 9060-2842| 1 |STRONGBACK GR5
6 | 8540-1340| 2 |WASHER 25 | 8855-1013| 2 |LOCKWASHER, 1/2
7 | 8820-1069| 2 |HEXHD CAPSCREW, 1/2-13X2, 26 | 8850-1008| 2 |[HEX NUT, 1/2-13
GR5 27 | 8820-1567| 6 |HEX HD CAPSCREW, 1/2-20X1-3/4,
8 |1 9002-8965| 1 |HEXNUT, 1-8 GR5
9 | 8850-1116 1 |HEAVY HEX JAM NUT, 1-8 28 | 8856-1111| 18 |FLAT WASHER, 1/2
10 | 9040-3352| 1 |BOOM END COVER 29 | 9020-5497| 12 |SLOTTED SHIM
8856-1109 | 4 |FLAT WASHER, 3/8 30 | 9103-1237 | 12 [PUNCHED HOLE SHIM
9020-3959| 4 |WING BOLT 31 | 9103-3190( 6 |BEARING PAD
11 | 9103-1389| 1 |BOOM BASE PIN 32 | 9103-3186| 4 |BEARING PAD
12 | 9103-1371| 2 |BUSHING 33 | 8820-1532 | 12 |HEX HD CAPSCREW, 3/8-24X3/4,
13 | 8348-1645 1 |HEX HD CAPSCREW, 5/8-11X86, GR5
GR8 34 | 9103-6036| 1 |2ND BOOM SECTION
14 | 8852-1010| 4 |[HEXLOCKNUT, 5/8-11 35 | 8820-1563 | 12 |HEX HD CAPSCREW, 1/2-20X7/8,
15 | 9020-6892| 3 |CROWD BASE & LIFT ROD PIN GR5
16 | 8320-1044| 3 |HEX HD CAPSCREW, 5/8-11X4, 36 | 9020-7030| 4 |SLOTTED SHIM
GR8 37 | 9103-1235( 4 |PUNCHED HOLE SHIM
17 | 9020-0445 1 |BOOM ANGLE INDICATOR 38 | 9103-3184 | 2 |BEARING PAD
9020-0688| 1 |BEARING 39 | 8820-1534| 4 |HEX HD CAPSCREW, 3/8-24X1, GR5
8856-1108 | 1 |FLAT WASHER, 1/2 40 | 9103-3188| 2 |BEARING PAD
9002-6491 1 |SHOULDER BOLT 41 | 9103-1234( 2 |PUNCHED HOLE SHIM
18 | 9103-3185| 2 |BEARING PAD 42 | 9020-7029 | 2 |SLOTTED SHIM
19 | 9103-1236| 12 |[PUNCHED HOLE SHIM 43 | 9103-3189 | 2 |BEARING PAD
20 | 9020-5870| 12 |SLOTTED SHIM 44 | 9020-7352 1 |[CROWD CYLINDER PIN
21 | 8856-1109| 48 |FLAT WASHER, 3/8 45 | 9002-8935| 2 |SNAP RING

3-1




GRADALL’ BOOMS

MATERIAL HANDLER 3rd Boom Section, Push Beam & Cable
534B-9 Starting Serial No. 0144860S
Original Issue 10-90

Revised 5-11-00

SvC * Added items 22°& 22°. 3-2



GRADALL

MATERIAL HANDLER

BOOMS

3rd Boom Section, Push Beam & Cable

534B-9 Starting Serial No. 0144860S
Original Issue 10-90
Revised 5-11-00
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 | 9103-6037( 1 |3RDBOOMSECTION 23 | 9020-6046 | 4 |BUSHING
2 9020-6892 1 | TILT CYLINDERBASEPIN 24 | 9020-7043 1 |SPACER (ifitem21is notused)
3 8320-1044 1 | HEXHD CAPSCREW,5/8-11X4, GR8 25 | 9020-0253 | AR |SHIM
8852-1010| 1 | HEXNUT,5/8-11 9020-3039 | AR |SHIM
4 9040-3350 | 1 | TUBE (auxiliary hose) 9020-3040 | AR |SHIM
5 9040-3203 1 | TUBE (tilthose) 26 | 9103-5147 | 2 |SHEAVEASSY (includessheave &
6 | 8850-1005| 12 | HEXNUT,5/16-18 bushing)
8856-1108 | 12 | FLATWASHER,5/16 9103-1373 2 |CABLESHEAVE
7 | 9103-3190| 2 | BEARING (toprear) 9103-1374 | 2 |BUSHING
8 | 9020-5497| 4 | SLOTTEDSHIM 27 | 9020-6886 | 1 |CABLE (includespins)
9103-1237 4 | PUNCHEDHOLE SHIM 28 | 9103-6001 1 |CABLEANCHOR (6hole)
8820-1564 6 | HEXHD CAPSCREW, 1/2-20X1, GR5 29 | 8320-1003 1 |HEXHDCAPSCREW,5/8-11X1-3/4
8856-1111| 6 |FLATWASHER,1/2 30 | 9104-1365| 1 |[PIN(boomtomalecoupler)
9 9103-3184 2 | BEARING (lowerrear) 31 | 8820-1107 1 |HEXHDCAPSCREW,5/8-11X5,GR5
10 | 9020-7030 4 | SLOTTED SHIM 8852-1310 1 |HEXLOCKNUT,5/8-11
9103-1235| 4 | PUNCHEDHOLE SHIM 32 | 9060-2838 | 1 |MALECOUPLER
8820-1536 4 | HEXHD CAPSCREW, 3/8-24X1-1/2, 33 | 9020-7046 1 |TILTCYLINDERROD PIN
GR5 34 | 8820-1065 2 |HEXHDCAPSCREW, 1/2-13X1,GR5
11 | 9080-1349| 1 |PUSHBEAM 35 | 9103-1136 | 2 |BUSHINGCABLE
12 | 9103-1445 1 |PIN 36 | 9103-3187 2 |BEARING
13 | 9002-1608 1 | CLEVISPIN 9103-1111 4 |SLOTTED SHIM
8863-1310| 1 | COTTERPIN,3/32X1 9103-1233 | 4 |PUNCHEDHOLESHIM
16 | 8867-1001 1 | GREASEFITTING 8820-1533 2 |HEXHDCAPSCREW, 3/8-24X7/8,
17 | 9020-7215| 1 | ROLLER (notrequired after GR5
serial #8444459) 8820-1532 | 2 |HEXHDCAPSCREW,3/8-24X3/4,
18 | 9020-7302| 1 |STUD GR5
8852-1305 2 | HEXLOCKNUT, 5/16-18 8856-1109 4 |FLATWASHER, 3/8
19 | 9020-7710| 1 |[PIN 37 | 9002-8965 | 2 [NUT
20 | 8820-1045 1 | HEXHD CAPSCREW, 3/8-16X3-1/2, 38 | 8850-1116 2 |HEAVY HEXJAMNUT, 1"-8
GR5 39 | 9020-6887 | 1 |CABLE (includespins)
8850-1106 | 1 | HEAVYHEXJAMNUT,3/8-16 40 | 9103-6069 | 1 |HOSERETAINER
21 | 9104-3101 1 | SHEAVE 41 | 8820-1033 4 |HEXHD CAPSCREW, 3/8-16X3/4,
22 | 9104-3100 1 | SHEAVE GR5
k22| 9060-2830| 1 | SHEAVE (old sheave used with quantity 8856-1109 | 4 |FLATWASHER,3/8
of two 9020-6046 bushings) 42 | 9103-3186 | 2 |BEARING (side)
k 22° | 9104-3100| 1 | SHEAVE(plastic sheave, replacedold 43 | 9020-5870 | 4 |SLOTTEDSHIM
9060-2830; no bushings required) 9103-1236 | 4 |PUNCHEDHOLE SHIM
SvVC * Added items 22°'& 22", 3-2




GRADALL’ BOOMS

MATERIAL HANDLER Quick Switch Assembly

534B-9 Starting Serial No. 0144860S thru 0244182S
Original Issue 10-90
Revised 3-6-98

I I /\/

g | |

10 (N (N

Iltem| Part No. | Qty. Description Of Part
9104-5095 1 | QUICKSWITCHASSEMBLY
* 1 | 9108-6074 1 | QUICKSWITCHWELDMENT
2 | 9108-6073 1 |PLUNGERWELDMENT
3 | 9020-7902 1 | QUICKRELEASEPIN
4 | 9103-3038 1 |JACKCHAIN, 8"LONG, SIZE 12
5 | 8863-1509 1 |ROLLPIN,1/4"X2
6 | 8867-1008 1 |LUBEFITTING, STRAIGHT, 1/4-28
7 Ref | THIRD BOOM SECTION (see page 3-2)
8 | 9103-1136 2 | BUSHING
9 | 8864-1057 1 |HEXHDCAPSCREW
10 | 9104-1365 1 |HEADPIN
11 | 8852-1010 1 |HEXLOCKNUT,5/8-11
12 | 9020-7046 1 |TILTCYLINDERROD END PIN
13 | 8820-1065 2 |HEXHDCAPSCREW, 1/2-13X1,GR5
14 | 8855-1013 2 | LOCKWASHER, 1/2
15 | 8830-1090 1 |ROUNDHD MACHINE SCREW,
#10-24X1/2
16 | 8856-1105 1 |FLATWASHER,#10

KG *Changed part number on item 1 3-3



MATERIAL HANDLER

JH

GRADALL
534B-9

BOOMS

Quick Switch Assembly
Starting Serial No. 0244183S

Original Issue 2-98

12

Item| Part No. |Qty. Description Of Part
9108-5049 | Ref |QUICK SWITCH OPTION (includes
9108-5091 plusitems 9,10, &11)
9108-5091 | 1 |QUICKSWITCHASSY (includesitems1
thru 6, 15 & 16)
1 | 9108-6152 1 |QUICKSWITCHWELDMENT
2 | 9108-6151 1 |PLUNGERWELDMENT
3 | 9020-7902 | 1 |QUICKRELEASEPIN
4 | 9103-3038 1 |JACKCHAIN,5"LONG, SIZE 12
5 | 8863-1509 | 1 |ROLLPIN,1/4"X2
6 | 8867-1008 1 |LUBEFITTING, STRAIGHT, 1/4-28
7 Ref | THIRD BOOM SECTION (see page 3-2)
8 | 9103-1136 | 2 |BUSHING
9 | 9112-1308 1 |HEXHDCAPSCREW,5/8-11X5,GR5
10 | 9104-1365 | 1 |PIN
11 [ 9112-1309 | 1 |HEXNUT,5/8-11 (torque to 185-200 ft. Ibs.)
12 | 9116-6062 | 1 |[TILTCYLINDERPIN
13 | 8320-1123 2 |HEXHDCAPSCREW,1/2-13X1,GR8
14 | 8856-1111 2 |WASHER,1/2
15 | 8830-1193 | 1 [ROUNDHD MACHINE SCREW,
#10-32X1/2
16 | 8856-1105 | 1 |FLATWASHER,#10
17 | 9112-1310 2 |WASHER,5/8

3-3



GRADALL

MATERIAL HANDLER

ATTACHMENTS & ACCESSORIES
Buckets & Carriages

534B-9 Starting Serial No. 0144860S
Original Issue 10-90
Revised 11-29-00
Iltem| Part No. | Qty. Description Of Part
1 | 9045-5049 1 | 3/4YARDMATERIALBUCKET
9055-5020 1 1-1/4YARD MATERIALBUCKET
MANY DIFFERENT FORK
ASSEMBLIES ARE AVAILABLE
FOR THE CARRIAGE ASSEMBLIES
USED ON THE 534B-9. PLEASE SEE
FORK INFORMATION PAGE, (4-6)
FOR LIST OF FORKS.
7
Item | Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9045-5007 1 |48"CARRIAGEASSY, (includesall 9045-5008 1 |66"CARRIAGEASSY, (includesall
items) items)
1 |9080-1315 1 | CARRIAGEWELDMENT 1 | 9080-1314 1 |CARRIAGEWELDMENT
2 | 9040-2477 1 |FORKPIN 2 | 9040-2478 1 |FORKPIN
3 1 9020-0003 2 | COLLAR 3 | 9020-0003 2 |COLLAR
4 |[8820-1105| 2 |HEXHDCAPSCREW,5/8-11X4,GR5 4 | 8820-1105 2 |HEXHDCAPSCREW,5/8-11X4,GR5
5 |[8852-1310 | 2 |HEXLOCKNUT,5/8-11 5 | 8852-1310 2 |HEXLOCKNUT,5/8-11
*6 [9015-3001 1 | SERIALNUMBERPLATE *6 9015-3001 1 |SERIALNUMBERPLATE
*7 18834-1022 | 4 |DRIVESCREW,#10X3/8 *7 | 8834-1022 4 |DRIVESCREW,#10X3/8
SvC * Revised illustration and fork note; added items 6 & 7.



GRADALL

MATERIAL HANDLER

°34B-9

—_

.
\

ATTACHMENTS & ACCESSORIES

(9045-5011) Truss Boom
Starting Serial No. 0144860S
Original Issue 10-90

Revised 6-29-01

— SO

Ve

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9045-5011 1 |TRUSSBOOM, (includes allitems) 11 | 9060-2904 1 |SLIDERBRACKET
1 | 9080-1353 1 |TRUSSBOOMWELDMENT 12 | 9040-3437 2 |SLIDERBAR
2 | 9045-3040 1 |SWIVELHOOK 13 | 8820-1036 8 |HEXHDCAPSCREW, 3/8-16X1-1/4,
3 | 9020-6046 1 |BUSHING GR5
4 | 9045-1053 1 |HANGER 14 | 8850-1006 8 |HEXNUT,3/8-16
5 | 9045-3041 1 |SHACKLE, (includes attachment 15 | 9020-7884 2 | LOCKING CLAMP
hardware) 16 | 8820-1021 8 |HEXHDCAPSCREW,5/16-18X1-1/4,
1 |BOLT GR5
1 |NUT 17 | 8850-1005 8 |HEXNUT,5/16-18
1 |COTTERPIN 18 | 8820-1035 2 |HEXHDCAPSCREW, 3/8-16X1,GR5
6 | 9040-2948 1 |PIN 19 | 8850-1106 2 |HEAVYHEXJAMNUT, 3/8-16
7 | 8867-1001 1 |LUBEFITTING, STRAIGHT, 1/8 20 | 9015-3001 1 |SERIALNO.PLATE
8 | 8820-1073 1 |HEXHDCAPSCREW, 1/2-13X3,GR5 21 | 8834-1022 4 |DRIVESCREW,#10X3/8
9 | 8850-1008 1 |HEXNUT,1/2-13 22 | 9045-1047 2 | SPACER
10 | 9060-2905 1 |SLIDERBRACKET
MBC * Revised illustration and parts list. 4-2



GRADALL’ ATTACHMENTS & ACCESSORIES
MATERIAL HANDLER Truss Boom with Winch

534B-9 13 Starting Serial No. 0144860S
Original Issue 10-90
Revised 7-06-06

Item| Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9045-5012| 1 |TRUSS BOOM ASSY W/WINCH, 22 |19140-3414| 1 |MALE TIP COUPLER,
(includes all items) (S/N 2005283-01 & After)
1 19080-1353| 1 |TRUSS BOOM WELDMENT 23 |9104-3126 | 1 |DUST CAP
2 Ref |WINCH W/MOTOR, (see page 10-23 24 19116-3139| 1 |FEMALE COUPLER, (Before S/N
& 10-24 for details) 2005283-01 & After)
3 |8820-1096| 4 |HEXHD CAPSCREW, 5/8-11X1-3/4, 9140-3413| 1 |FEMALE COUPLER, (S/N 2005283-01
GR5 & After)
4 18850-1010| 4 |HEXNUT, 5/8-11 25 19104-3125| 1 |DUST PLUG
5 18856-1113| 8 |FLAT WASHER, 5/8 26 |9040-3056 | 1 |SHEAVE
6 Not Used 27 |8834-1022| 4 |DRIVE SCREW, #10X3/8
7 Not Used 28 |9040-2948 | 1 |[PIN
8 |9045-1047| 2 |SPACER 29 |8820-1073| 1 |HEXHD CAPSCREW, 1/2-13X3, GR5
9 Ref | CROSSOVER VALVE, (see page 30 [8850-1008 | 1 [HEXNUT, 1/2-13
10-25 for details) 31 |8867-1001 1 |[LUBE FITTING, STRAIGHT, 1/8
10 | 8820-1027| 2 |HEXHD CAPSCREW, 5/16-18X2-3/4,|| 32 |9020-7882 | 1 |WIRE ROPE, 3/8" DIAMETER
GR5 33 |9140-3448 | 1 |SWIVEL HOOK
11 |8856-1108| 2 |FLAT WASHER, 5/16 34 |9002-6965| 1 |THIMBLE
12 | 8850-1005| 10 [HEX NUT, 5/16-18 35 |9002-8990 | 2 |WIRE ROPE CLIP
13 | 8345-1104| 4 |ADAPTER 36 |9060-2905| 1 |SLIDER BRACKET
14 |9002-9935| 2 |TUBE REDUCER, 7/8X3/4 37 |9060-2904 | 1 |SLIDER BRACKET
15 | 9020-5121 2 |HOSE ASSY 38 |9040-3437 | 2 |SLIDER BAR
16 |8866-2107| 2 |ELBOW, 90 DEGREES, (swivel nut) 39 |8820-1036| 8 |HEXHD CAPSCREW, 3/8-16X1-1/4,
17 |19045-3016| 2 |[ADAPTER GR5
18 |9020-7880| 2 |FLOW LIMITER 40 |[8850-1006 | 8 |[HEXNUT, 3/8-16
19 |8866-2019| 4 |CONNECTOR, (includes item 46) 41 19020-7884 | 2 |LOCKING CLAMP
20 |[8471-7644| 2 |[HOSE ASSY 42 |8820-1021 8 |HEX HD CAPSCREW, 5/16-18X1-1/4,
21 |8866-1013| 2 |MALE CONNECTOR, 1/2X1/2, GR5
(Before S/N 2005283-01 & After) 43 |8820-1035| 2 |HEXHD CAPSCREW, 3/8-16X1, GR5
8866-2006 | 2 |[CONNECTOR, (includes 8859-1205 44 18850-1106 | 2 |HEAVY HEX JAM NUT, 3/8-16
o-ring), (S/N 2005283-01 & After) 45 19015-3001 1 |SERIAL NO. PLATE
22 [(9116-3138| 1 [MALE TIP COUPLER, (Before S/N 46 |8859-1206 | 4 |O-RING
2005283-01 & After)

ER 46361, 49553, 49939 - LK * Revised illustration & parts list.



GRADALL ATTACHMENTS & ACCESSORIES
MATERIAL HANDLER 6 Ft. Vertical Mast

934B-

9

Starting Serial No. 0144860S
Original Issue 10-90
Revised 7-06-06

19
| 20
21
; 22
12
[T=T | Iy |
0 o =
[10
I 15 (11
[ Je—
O |l O |
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9045-5035| 1 |6 FT. MAST ASSY, (48" carriage), 9 | 8866-1013| 1 |[MALE CONNECTOR, 1/2X1/2 TUBE,
(includes all items) (Before S/N 2005283-01)
9045-5037 | 1 |6 FT. MAST ASSY, (66" carriage), 9 | 8866-2006 1 |CONNECTOR, (includes 8859-1205
(includes all items) o-ring), (S/N 2005283-01 & After)
9104-3399 1 |534B-9 CAPACITY CHART, (located 10 | 8866-1016 1 |MALE CONNECTOR, 5/8X1/2 TUBE
in cab) 11 | 8866-1180 1 |FEMALE ELBOW, 90 DEGREES,
1/2X1/2 TUBE
1 | 9045-3031 1 | CARRIAGE WELDMENT - 48" 12 | 8850-1006 | 2 |HEXNUT, 3/8-16
9045-3032 1 |CARRIAGE WELDMENT - 66" 13 | 8855-1011 2 |LOCKWASHER, 3/8
2 | 9045-6002 1 |ADAPTER WELDMENT 14 | 9015-3001 1 |SERIAL NO. PLATE
3 | 8471-7640 1 |HOSE ASSY 15 | 8834-1022| 4 |DRIVE SCREW, #10X3/8
4 [ 9116-3138 1 | MALE HYDRAULIC COUPLING, 16 | 9045-1039 1 |STOP TUBE
(Before S/N 2005283-01) 17 |1 9103-4372| 2 |RETAINING RING
9140-3414 1 | MALE HYDRAULIC COUPLING, 18 | 9103-4373| 2 |CHAIN ROLLER
(S/N 2005283-01 & After) 19 [ 9103-4374| 6 |LOAD ROLLER, (inside carriage
5 | 9104-3126 | 1 |DUST CAP frame)
6 | 2443-1386| 2 |[CLAMP 20 | 9103-4375| AR [SHIM
7 | 8820-1037| 2 |HEXHD CAPSCREW, 3/8-16X1-1/2, 21 | 9103-4376 4 |SIDE THRUST ROLLER, (small
GR5 outside roller)
8 | 8856-1004| 2 [FLAT WASHER, 3/8 22 1 9103-4377 2 |SCREW

ER 46361, 49939 - LK

* Revised parts list.
4-4



GRADALL

MATERIAL HANDLER
°34B-9

ATTACHMENTS

(9130-5016) 66" Slope Piler Carriage

Starting Serial No. 0144860S
Original Issue 8-94
Revised 6-19-06

7 3
36
34 N 37
35 38
N ’ 39
i
2%
_.1
3
RN |1 r——Ar—=—nm ]
,_;Ih\\j/ﬂ::: LI_JL_."_]LL’T_“LIJ | §
1
5 18 10
14 1
15 12
16 13
19
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
* 1 9130-5016 | Ref | 66" SLOPE PILER CARRIAGE, *25 | 8866-1010( 2 |[CONNECTOR, (Before S/N
(includes all items) 2005283-01)
9103-3053| 1 | CAPACITY DECAL, (not shown) 8866-2018 | 2 |CONNECTOR, (S/N 2005283-01 &
1 | 9130-6030 1 | CARRIAGE WELDMENT After)
2 | 9108-6122 1 | ADAPTER WELDMENT #26 | 9116-3138 1 |MALE QUICK DISCONNECT, (Before
3 Ref | SWAY CYLINDER, (see page S/N 2005283-01)
13-17 for details) 9140-3414 1 |MALE QUICK DISCONNECT, (S/N
4 | 9108-3248 1 [BUSHING 2005283-01 & After)
*5 3423263 2 |PIN *27 | 9116-3139 1 |FEMALE QUICK DISCONNECT,
*6 | 9020-4007| 1 |TUBE (Before S/N 2005283-01)
*7 | 9103-3186| 2 |BEARING PAD 9140-3413 1 |FEMALE QUICK DISCONNECT, (S/N
8 | 9108-1577 1 | TAP BOLT 2005283-01 & After)
9 | 9108-1594 1 | THRUST WASHER 28 | 8834-1022| 4 |DRIVE SCREW, #10X3/8
*10 | 9020-5870 ( AR | SHIM 29 | 9015-3001 1 |SERIAL NUMBER PLATE
11 | 9103-1236| 2 |[SPACER 30 | 9104-3125 1 |DUST PLUG
*12 | 8820-1535| 4 | HEX HD CAPSCREW, 3/8-24X1-1/4, 31 | 9104-3126 1 |DUST CAP
GR5 %32 | 8866-2105| 2 |ELBOW, 90 DEGREES, (swivel nut)
*13 | 8820-1534| 4 | HEX HD CAPSCREW, 3/8-24X1, GR5 33 Ref |DUAL P.O. CHECK VALVE, (see
14 | 9108-1313| 3 | KEEPER PLATE page 13-18 for details)
15 | 8820-1065| 6 |[HEXHD CAPSCREW, 1/2-13X1, GR5 34 | 8820-1040| 3 |HEXHD CAPSCREW, 3/8-16X2-1/4,
16 | 8855-1013| 6 |[LOCKWASHER, 1/2 GR5
17 | 8852-1016 1 [ HEX LOCKNUT, 1-8 35 | 8855-1011 3 |LOCKWASHER, 3/8
*18 | 8867-1022| 2 |LUBE FITTING, 90 DEGREES, 1/8 *36 | 9130-1083 1 |FORKPIN
19 | 8856-1109| 4 |[FLAT WASHER, 3/8 *37 | 9020-0003| 2 |[COLLAR
20 | 8850-1016 1 |HEX NUT, 1-8 *38 | 8820-1105| 2 |HEXHD CAPSCREW, 5/8-11X4,
21 | 0510-1441 1 | WASHER, 1-1/16 GR5
22 | 9108-1622 1 |PIN *39 | 8852-1310 2 |LOCKNUT, 5/8-11
23 | 8471-6434| 2 |HOSE ASSY *40 | 8452-1062 1 |SUPPORT CLAMP
24 | 8366-1316| 2 | CONNECTOR *41 | 7714-3015 1 |WHIZ-LOK NUT, 3/8-16

ER 46361, 48269, 49530,

49939, 50170 LK

* Revised illustration & parts list.




GRADALL

MATERIAL HANDLER

°34B-9

ATTACHMENTS & ACCESSORIES
Fork Information

Original Issue 11-00
Revised 7-5-02

NOTE: FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE'S CAPACITY DECREASE CAPACITY OF THE

ATTACHMENT OR MACHINE TO THAT OF THE FORKS. FORKS RATED MORE THAN THE ATTACHMENT OR
MACHINE'S CAPACITY DO NOT INCREASE ATTACHMENT OR MACHINE’'S CAPACITY.

NOTE: PLEASE CONSULT THE GRADALL PARTS DEPARTMENT TO DETERMINE THE CORRECT FORKS
APPLICABLE TO YOUR SPECIFIC CARRIAGE ASSEMBLY AND APPLICATION.

Iltem| Part No. | Qty. Description Of Part Iltem| Part No. | Qty. Description Of Part
9060-0390 | 2 |48"CUBING FORK,2X2,3000 lbs., 9055-3018 | 2 |72"PALLETFORK,2X6,10,000Ibs.,
(B, C & D series) (B, C & D series)
9060-1819 2 |48"PALLETFORK,1-3/4X6,9000Ibs., 9112-3132 2 | 72"PALLETFORK, 2X6,10,000Ibs.,
(B, C & D series) (B, C & D series)
9045-3002 | 2 |48"PALLETFORK,2X4,8000Ibs., 9060-0832 | 2 |48"PALLETFORK,2-1/4X8,16,000Ibs.,
(B, C & D series) (used onthe 542,552, & 554)
9055-3005 2 |48"PALLETFORK,2X6,10,000Ibs., 9060-1873 2 |48"PALLETFORK,2-1/4X7,15,000Ibs.,
(B, C & D series) (used onthe 542,552, & 554)
9055-3008 | 2 |48"PALLETFORK,1-3/4X4,5000Ibs., 9060-0833 | 2 |60"PALLETFORK,2-1/4X8,16,000Ibs.,
(used on 6' swing mast only, (used on the 542, 552 & 554)
P/N9045-5047) 9060-1219 | 2 |60"PALLETFORK,2-1/2X8,16,000Ibs.,
9060-1015 2 | 60"PALLETFORK,2X6,10,000Ibs., (used on the 542, 552 & 554)
(B, C & D series) 9060-1874 2 | 60"PALLETFORK,2-1/4X7,15,000Ibs.,
9116-3269 | 2 |60"PALLETFORK,2X6,11,3001Ibs., (used on the 542, 552 & 554)
(B, C & D series) HO045-3002 2 |96"PALLETFORK, 2X6, 7500 Ibs.
9045-3045 2 | 60"PALLETFORK, 2X6,11,3001bs., loaded center, (B, C & D series)
(used on 6' swing mast only, 9055-3018 | 2 |72"PALLETFORK,2X6,10,000Ibs.,
P/N 9045-5054) (B, C & D series)
T * Revised page. 4-6




GRADALL

MATERIAL HANDLER
934B-9

ENGINE & ATTACHING PARTS
Perkins Diesel Engine Mounting
Starting Serial No. 0144860S

Original Issue 10-90

Revised 1-10-99

Item| Part No. | Qty. Description Of Part
9103-5141 1 |ENGINE & TRANSMISSION FILTER
KIT (includes 1 each of the following)
9020-4732| 1 |TRANSMISSION FILTER
9020-6262 1 |AIRFILTER
9103-4005 1 |FUEL FILTER
9103-4006| 1 |[OIL FILTER

KG

* Added items 49 & 50 to art and partslist. 5-1



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS

Perkins Diesel Engine Mounting
Starting Serial No. 0144860S

534B-9 Original Issue 10-90
Revised 1-10-99
Item | Part No. | Qty. Description Of Part Iltem | Part No. | Qty. Description Of Part
1 |9103-3053 1 |MUFFLER 25 | 8820-1549 8 |HEXHDCAPSCREW, 7/16-20X1,
2 |9103-3381 1 |STACKCAP GR5
3 | 2492-1332 1 |CLAMP 8855-1012 8 |LOCKWASHER,7/16
4 | 8820-1009 4 |HEXHD CAPSCREW, 1/4-20X2, GR5 26 | 9103-6009 2 |MOTOR MOUNT
8856-1107 8 |FLATWASHER,1/4 27 | 9020-5032 2 |SHOCKMOUNT
8852-1304| 4 |HEXLOCKNUT,1/4-20 28 | 8852-1208 2 |HEXLOCKNUT,1/2-13
5 |9103-1045 2 |MUFFLERSTRAP 29 | 9020-5031 2 |SPECIALWASHER
6 | 8820-1037 2 |HEXHDCAPSCREW, 3/8-16X1-1/2, 30 | 8820-1072 2 |HEXHDCAPSCREW, 1/2-13X2-3/4,
GR5 GR5
7 | 8368-1481 2 |WASHER 31 |9103-3323 1 |STARTERMOTOR
8 | 8368-3308 2 |SHOCKMOUNT 9103-3268 3 |MOUNTING STUD
9 | 8856-1109 2 |FLATWASHER,3/8 32 | 8820-1066 2 |HEXHDCAPSCREW, 1/2-13X3,GR5
10 | 8852-1306 3 |HEXLOCKNUT, 3/8-16 8855-1013 2 |LOCKWASHER, 1/2
11 | 9103-6072 1 |MUFFLERSUPPORT 33 | 9103-1041 1 |MOUNTINGPLATE
12 | 8368-3175 1 |CLAMP 34 Ref |PILOT PUMP (see page 10-15
13 | 9103-6099 1 |HEADERPIPE for details)
14 |1 9103-6012 1 |EXHAUST MANIFOLD 35 | 9103-3258 1 |PERKINSDIESELENGINE (see
8820-1534 3 |HEXHDCAPSCREW,3/8-24X1, separate engine manual for
GR5 partsinformation)
8855-1011 3 |LOCKWASHER, 3/8 36 |9103-3133 2 |NUT,M5X.08
15 | 9103-1395 1 |ALTERNATORBRACKET 37 |9103-3134 1 |NUT,M10X1.5
16 | 8820-1534 2 |HEXHDCAPSCREW, 3/8-24X1, 38 |9103-1152 1 |HEATSHIELD
GR5 39 | 9103-3136 1 |1/4" X 3" TUBE (Fuel Filter)
17 | 1200-1234 2 |HARDENEDWASHER, 3/8 40 | 9103-3246 1 |OILPRESSURE SENDER (100 PSI)
18 | 8820-1045 1 |HEXHDCAPSCREW, 3/8-16X3-1/2, (notshown)
GR5 41 | 8850-1005 1 |HEXNUT,5/16-18
19 | 9103-3248 1 |FANBELT 42 | 8855-1010 1 |LOCKWASHER,5/16
20 | 9103-3074 1 |ALTERNATORFAN 43 | 8667-1164 2 |SPACER
21 | 9103-3234 1 |ALTERNATOR 44 | 9103-3256 1 |FANBLADESPACER
22 | 8319-1028 1 |BOLT,M8X1.25,GRS8 45 | 8319-1019 1 |HEXNUT,M6X1
8319-1011 1 |LOCKWASHER, M8 46 | 9020-7497 1 |JUMPERWIRE
9002-7469 1 |HARDENEDWASHER 47 | 8319-1007 1 |HEXHDCAPSCREW, M8X1.25, GR8
23 | 9103-1404 1 |ALTERNATORADJUSTMENT 48 | 8319-1011 1 |LOCKWASHER, M8
STRAP x 49 | 8820-1534 3 |HEXHDCAPSCREW, 3/8-24X1,GR5
24 ]9103-3329 1 |STUD * 50 | 8855-1011 3 |LOCKWASHER, 3/8
KG * Added items 49 & 50to art and parts list. 5-1




GRADALL

MATERIAL HANDLER
934B-9

[
2 ’\i
X

ENGINE & ATTACHING PARTS

Engine Right Side View
Starting Serial No. 0144860S
Original Issue 10-90
Revised 12-20-95

-1

Item| Part No. | Qty. Description Of Part
9103-5141 1 |PERKINS ENGINE/TRANSMISSION
FILTER KIT (includes all items)
9020-6262| 1 |[AIRFILTER
9103-4006 1 |OIL FILTER
9103-4005| 1 |FUEL FILTER
9020-4732| 1 |TRANSMISSION FILTER
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 |9103-3234 | Ref |ALTERNATOR (see page 5-1 for 17 ]19002-8225| 1 |[ORING
details) 18 | 9020-0811 1 |GROUND CABLE
2 18871-1383 | 2 |REDUCING BUSHING, 1/2 X 3/8 19 |8866-2067 | 2 |[ELBOW, 90 DEGREES (includes
3 |18871-1102 | 1 |STREET ELBOW, 90 DEGREES, 3/8 item 20)
4 | 2464-1328 2 |SHUT-OFF VALVE 20 | 8859-1207 2 |ORING
5 19103-3258 | 1 |PERKINS DIESEL ENGINE (For Parts 21 |8820-1538| 8 |[HEX HD CAPSCREW, 3/8-24 X 2, GR5
Information see Separate Engine (lubricate and torque to 25-30 ft. Ibs.)
Manual) 22 |8856-1003| 8 |[FLAT WASHER, 3/8
6 |9103-3136 | 1 |FUEL FILTER TUBE, 1/4 X 3 23 | 9103-3246| 1 |OIL PRESSURE SENDER
7 18871-1381| 1 |REDUCING BUSHING, 3/8 X 1/4 24 | 2474-1047 | 1 |[SWITCH
8 19020-6124| 1 |[WATER TEMPERATURE SENDER 25 | 8871-2231 1 |STREET TEE, 1/8
9 ]19103-4005| 1 |FUEL FILTER ELEMENT 26 |8869-1345| 1 |[CONNECTOR, 90 DEGREES, 1/8
10 | 8820-1037 | 11 [HEX HD CAPSCREW, 3/8-16 X 1-1/2, 27 |9103-4006 | 1 |OIL FILTER ELEMENT
GR5 28 | 8820-1535 2 |HEX HD CAPSCREW, 3/8-24 X 1-1/4,
11 |8855-1011| 11 |[LOCK WASHER, 3/8 GR5
12 | 9103-3319 | Ref [TRANSMISSION ASSY (see pages 6-1 29 |8855-1011| 2 |[LOCKWASHER, 3/8
through 6-10 for details) 30 | 9104-3297 | Ref |PILOT PUMP ASSY (see page 10-15
13 | 9103-1079 | 2 |FLANGE HALF for details)
14 | 8820-1067 | 4 [HEXHD CAPSCREW, 1/2-13 X 1-1/2, 31 |8667-1112| 1 |[PUMP GASKET
GR5 32 | 9103-1197 1 [JUMPER WIRE
15 | 8855-1013 | 4 |[LOCK WASHER, 1/2 33 |9103-3283| 1 |[OIL TEMPERATURE SENDER
16 |9103-3049| 1 |[SUCTION TUBE
KG 5-2

* Changesto art for clarification only.



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS

Engine Left Side View
Starting Serial No. 0144860S

534B-9 Original Issue 10-90
3 37
10 13 14
; 7
3 (®) 8
4
5 b
(0] @)
3435 E[
16 25 26 27 28
3233 2930 3
Item| Part No. | Qty. Description Of Part Iltem| Part No. | Qty. Description Of Part
1 | 9103-3226 | Ref |MAIN HYDRAULIC PUMP ASSY (see 18 | 8856-1109 1 |FLAT WASHER, 3/8
page 10-14 for details) 19 1 |HOSE, 5/16 O.D., 8' LONG
2 | 7713-4059| 1 [PUMP GASKET 20 |9103-3131| 1 |[CONNECTOR
3 |8820-1067| 2 |[HEX HD CAPSCREW, 1/2-13 X 1-1/2, 21 | 8348-3497 1 |CLAMP
GR5 22 | 8594-1017| 3 |[|HOSE CLAMP
4 | 8540-1340| 2 |HARDENED WASHER 23 19020-5205| 1 [JUMPER WIRE
5 | 8855-1013| 2 |LOCKWASHER, 1/2 24 19020-7497| 1 |[JUMPER WIRE
6 | 8471-1369| 2 |FLANGE HALF 25 | 9040-2427 1 |STARTER SOLENOID
7 | 8820-1036| 8 |HEX HD CAPSCREW, 3/8-16 X 1-1/4, 26 |8820-1001| 2 |HEXHD CAPSCREW, 1/4-20 X 1/2,
GR5 GR5
8 | 8855-1011| 8 |LOCKWASHER, 3/8 27 |8856-1107 | 2 |FLAT WASHER, 1/4
9 |19103-3407| 1 |[TUBE LINE 28 |8855-1009| 2 |LOCKWASHER, 1/4
10 | 8503-1525| 2 |[O-RING 29 19020-5002| 1 |STUD
11 | 7713-3089| 2 [MINI-CHECK COUPLING 30 | 8850-1006 1 |[HEX NUT, 3/8-16
12 | 8859-1204| 2 |O-RING 31 |8855-1011| 1 |LOCKWASHER, 3/8
13 | 8471-1369| 2 |FLANGE HALF 32 |8998-1036 | 2 |[PAN HD MACHINE SCREW,
14 | 9103-3407| 1 |TUBELINE #8-32 X 3/8
15 | 9020-6739 | Ref [SOLENOID VALVE ASSY (see page 33 | 8856-1006 | 2 [LOCKWASHER, #8
10-11 for details) 34 19103-3079 | 1 [WIRING HARNESS
16 | 8652-1144| 2 |SUPPORT CLAMP 35 | 9002-7187| 5 |[NYLON TY-RAP
17 |8820-1031| 1 [HEX HD CAPSCREW, 3/8-16 X 1/2, 36 | 7149-2134 | 84" [LOOM
GR5 37 |8668-3122| 7 |TY-RAP

L-910032 - added items #36 and #37.

5-3




GRADALL

MATERIAL HANDLER
934B-9

ENGINE & ATTACHING PARTS

Radiator & Hoses
Starting Serial No. 0144860S
Original Issue 10-90

Ee—126
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 |9103-6051 1 |FAN GUARD 16 |9103-4160( 1 |[RADIATOR CAP
2 18820-1003| 2 |[|HEX HD CAPSCREW, 1/4-20 X 3/4, 17 ]19103-3254 | 1 |[RADIATOR
GRS 18 | 8852-1305| 8 |[HEX LOCKNUT, 5/16 - 18
3 |8855-1009| 2 |[LOCK WASHER, 1/4 19 | 8856-1108 | 8 |[FLAT WASHER, 5/16
4 |8856-1107 | 2 |FLAT WASHER, 1/4 20 |[9103-3137| 2 |[SHOCK MOUNT
5 | 8507-1128 | 2 |HOSE CLAMP 21 |8820-1021| 4 |HEXHD CAPSCREW, 5/16-18 X 1-1/4,
6 | 9103-3132 1 |UPPER RADIATOR HOSE GR5
7 |9103-3062| 1 |HOSE CONNECTOR 22 19100-6016 | 1 |[LEFT RADIATOR MOUNT
8 |9103-3061| 1 |LOWER WATER PIPE 9100-6017 | 1 |RIGHT RADIATOR MOUNT
9 |9103-3063| 1 |LOWER RADIATOR HOSE 23 |8820-1039| 4 |HEX HD CAPSCREW, 3/8-16 X 2, GR5
10 | 8504-1654 | 4 |[HOSE CLAMP 24 |8368-3308| 4 |[SHOCK MOUNT
11 | 8452-1056| 1 |DRAIN PETCOCK 25 19020-5918 | 8 |[SPECIAL WASHER
12 | 8866-1118 | 2 |MALE ELBOW, 90 DEGREES, 3/4 26 |8852-1206| 4 |HEXLOCKNUT, 3/8-16
TUBE 27 | 8866-2067 | 2 |ELBOW, 90 DEGREES (includes item
13 | 8471-7570 1 |[HOSE ASSY #28)
14 | 8471-7571 1 |[HOSE ASSY 28 |8859-1207| 2 |[ORING
15 | 9020-7622 | 1 [HOSE GUARD




ENGINE & ATTACHING PARTS

GRADALL Air Cleaner Piping

MATERIAL HANDLER Starting Serial No. 0144860S
534B-9 Original Issue 10-90

w0

Item| Part No. | Qty. Description Of Part
1 | 9020-5663 1 |AIR CLEANER
2 | 8503-1160 1 |CLAMP
3 [9103-3028 | 1 |[INLET CAP
4 | 9103-3056 1 |ELBOW - 90 DEGREES
5 |9002-7713| 3 |[HOSE CLAMP
6 |9103-3060| 1 |[INTAKE TUBE
7 | 9103-3055 1 |REDUCER
8 | 9103-3059 | 1 |[INTAKE TUBE
9 |9103-3058| 1 |REDUCING ELBOW
10 | 8688-3327 | 3 |CLAMP
11 |8820-1020| 5 |[HEX HD CAPSCREW, 5/16-18 X 1,
GRS
8856-1108 | 5 |FLAT WASHER, 5/16
8852-1205| 5 |HEXLOCKNUT, 5/16-18
12 1 9103-1042 | 1 |AIR CLEANER BRACKET
13 | 7710-3138 | 2 |MOUNTING BANDS
14 | 8820-1018 | 4 |[HEX HD CAPSCREW, 5/16-18 X 3/4,
GRS
8855-1010 | 4 |LOCKWASHER, 5/16
15 ]19103-1154 | 1 |[BRACKET
16 | 7738-3154 1 |[SERVICE INDICATOR
17 | 8870-1023 1 |[NIPPLE, 1/8 X 3
18 | 8871-1210 1 |PIPE COUPLING, 1/8

5-5



ENGINE & ATTACHING PARTS

GRADALL’ Air Cleaner

MATERIAL HANDLER Starting Serial No. 0144860S
534B-9 Original Issue 10-90

Revised 7-28-95

/

)
=

-

Item| Part No. | Qty. Description Of Part
9020-5663 | 1 |AIR CLEANER (includes items 1
through 5)
1 |9020-6606| 1 |COVER W/NUT
2 19020-6262| 1 |ELEMENT
3 | 9020-1414 1 |WING NUT
4 19020-0807| 1 |[VACUATOR
* 5 1 |BODY (not sold separately order P/N
9020-5663)
6 | 9103-3028 1 |AIR INLET CAP
7 19002-8682| 1 |CAP, 1/8" NPT

KG * |tem 5 not available for service. 5-6



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS

534B-9
——16
Item| Part No. |Qty. Description Of Part
9103-5093 | 1 | FUEL TANK ASSY (includes items 1
thru 9)
1 | 9103-6047 1 | FUELTANKWELDMENT
2 | 9002-8674 1 | PUSHLOCKFITTING
3 | 9040-2827 1 | STANDPIPEWELDMENT
4 | 9040-0654 1 | FUEL LEVEL SENDER (includes gasket
and mounting hardware)
5 | 9100-3186 1 | FILLER - BREATHER (includes gasket
and mounting hardware)
* 8654-1381 1 | SCREW ON GAS CAP
6 | 9105-6106 1 | STANDPIPEWELDMENT
7 | 8871-1212 1 | PIPECOUPLING, 1/4
8 | 9020-5223 1 | SUCTION SCREEN
9 | 8871-1255 1 | SQUARE HD PIPE PLUG, 1"
10 | 8820-1066 2 |HEXHD CAPSCREW, 1/2-13X1-1/4,
GR5
11 | 8855-1013 2 | LOCKWASHER, 1/2
12 | 8856-1111 | 4 |FLATWASHER, 1/2
13 | 8820-1070 1 | HEXHD CAPSCREW, 1/2-13X2-1/4,
GR5
14 | 8852-1208 1 | HEXLOCKNUT, 1/2-13
15 | 8668-3106 6 |HOSECLAMP
16 AR | HOSE, 5/16 1.D.
17 AR | HOSE, 1/4 |.D.
18 | 9103-3131 2 | BARBCONNECTOR
19 | 8820-1021 2 | HEXHD CAPSCREW, 5/16-18X1-1/4,
GR5
20 | 9103-3054 1 | WATER SEPARATOR
21 | 8856-1108 | 2 |FLATWASHER,5/16
22 | 8852-1305 | 2 [HEXLOCKNUT,5/16-18
23 | 9103-4396 | 1 | SCREW ASSY (push-ontype)
NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.
KG * Changed part number & description on reservoir cap item 5.

Fuel Tank & Lines

Starting Serial No. 0144860S

Original Issue 10-90
Revised 10-16-96

5-7



GRADALL’ DRIVE TRAIN

“‘TE’;?"'B"_‘;"D"E“ Transmission Mounting & Controls
1 Starting Serial No. 0144860S

Original Issue 10-90
Revised 12-20-02

Iltem| Part No. | Qty. Description Of Part
9103-4326 1 | TRANSMISSION O-RING KIT Item| Part No. | Qty. Description Of Part
9103-4327 1 |TORQUE CONVERTER O-RINGKIT 19 | 8874-3041 1 |MALEADAPTER,90DEGREES,
1 ]9103-3319| 1 |TRANSMISSIONASSY, (includesall 1/8X1/4
items shown on pages 6-2 thru 6-10) 20 | 9020-7256 1 |TUBELINE
2 | 8863-3002 2 | YOKEPIN,5/16 21 | 9020-7257 1 |TUBELINE
3 | 8863-1308 | 2 |COTTERPIN,3/32X1/2 22 | 8874-3055| 1 |MALEELBOW,90DEGREES,
4 | 8882-1003| 4 |ADJUSTABLEYOKEEND,5/16-24 1/4X1/ATUBE
* 5 | 8850-1405 2 |HEXJAMNUT,5/16-24 23 | 9002-8750 1 |ADAPTER
6 | 9106-1094| 1 |THREADEDROD 24 | 9020-2303 | 2 |CABLEGROMMET
7 | 8825-1017| 1 |SOCKETHDSHOULDERSCREW, *25 | 8820-1120 | 2 |HEXHDCAPSCREW, 3/4-10X4-1/2,
3/8X3/8, (5/16-18thread) GR5
8 | 9106-1095| 1 |BELLCRANK *26 | 9020-7219 | 2 |WASHER
9 | 9002-7720 | 2 |YOKEPINASSY *27 | 9103-6008 [ 2 [MOUNTINGBRACKET
10 | 9106-6035 1 | TRANSMISSION SHIFT BRACKET *28 | 9060-0097 2 |SHOCKMOUNT
11 | 9020-3374| 2 |PUSH-PULLCONTROLCABLE *29 | 8856-1115 | 2 |FLATWASHER,3/4
12 | 9103-5112 | 3 |PRESSURESWITCH *30 | 8852-1012 | 2 |HEXLOCKNUT,3/4-10
13 | 8859-1201 3 |O-RING 31 | 8820-1110 8 |HEXHDCAPSCREW, 3/4-10X1-3/4,
14 | 9040-3349 | 1 |SWITCHBRACKET GR5
*15 | 8820-1066 | 1 |HEXHDCAPSCREW,1/2-13X1-1/4, 32 | 8855-1016 | 8 |LOCKWASHER,3/4
GR5 33 Ref |OIL TEMP SENDOR, (not shown, see
16 | 8855-1013| 1 |LOCKWASHER,1/2 page 5-2 for details)
17 | 8874-3000 | 3 |MALEADAPTER,1/8X1/4TUBE 34 Ref | TRANS. TEMP. GAGE, (notshown,
18 | 9020-7258 | 1 |TUBELINE see page 11-1 for details)

svC * Revised illustration and item 5, 15 & 25 thru 30. 6-1



GRADALL

MATERIAL HANDLER

534B-9

DRIVE TRAIN

Flex Plate & Torque Converter
Starting Serial No. 0144860S
Original Issue 10-90

Revised 9-1-99

2
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9103-4238 1 | DRIVEPLATEKITASSY (includesitems|| 17 | 9103-4239 1 | TURBINERING
1through5) 18 | 9103-4240 1 | TURBINE
1 |7710-4045 | 10 | HEXHD CAPSCREW & LOCKWASHER|| 19 | 9103-4241 1 | TURBINEHUB
ASSY (includesitem 2) 20 | 7710-4032 1 | TURBINERETAINING RING
2 10 | LOCKWASHER 21 | 7710-4031 1 | RETAININGRING
3 | 7710-4044 1 | DRIVEPLATEBACKINGRING 22 | 7710-4030 1 | REACTIONMEMBER
4 |9020-4784 2 | DRIVEPLATE 23 | 9103-4242 1 | SPACER
5 | 7710-4042 1 | DRIVEPLATEASSY 24 19103-4243 | 12 | HEXHD CAPSCREW
6 | 7710-4041 1 | BOREPLUGRETAININGRING 25 | 9103-4244 8 | HEXHD CAPSCREW
7 | 7710-4040 1 |BOREPLUG 26 | 7710-4027 4 | LOCKTAB
8 | 7710-4039 1 | O-RING 27 | 9020-4767 1 | IMPELLER
9 | 7710-4032 1 | TURBINERETAINING RING 28 | 7710-4012 1 | O-RING
10 | 7710-4046 | 24 | HEXHD CAPSCREW &LOCKWASHER]|| 29 | 9020-6386 1 | IMPELLERHUBGEAR
ASSY (includesitem 11) 30 | 9020-6385 1 | IMPELLERHUBGEARBEARING
11 24 | LOCKWASHER 31 | 9020-4756 1 | OILBAFFLEASSY
12 | 9020-4779 1 | IMPELLER COVERASSY (includesitem|| 32 | 9020-4755 1 | OILSEAL
6) 33 ]9103-4246 | Ref | CONVERTER HOUSING (see page
13 | 7710-4037 1 | O-RING 6-3for details)
14 | 7710-4036 1 | BEARINGRETAINING WASHER 34 | 9020-6378 1 | PUMP MOUNTING STUD
15 | 7710-4035 1 | TURBINEHUBBEARING 35 | 9020-6379 1 | PUMP MOUNTING STUD
16 | 7710-4034 1 |BEARINGLOCATINGRING
JJ *  Complete revision of the page numbers in section 6.

6-2




JJ

GRADALL

MATERIAL HANDLER

534B-9

*

Complete revision of the page humbers in section 6.

DRIVE TRAIN

Case & Converter Housing
Starting Serial No. 0144860S
Original Issue 10-90

Revised 9-1-99

6-3



GRADALL DRIVE TRAIN
“‘TE’;?"'B"_‘;"D"E“ Case & Converter Housing
Starting Serial No. 0144860S

Original Issue 10-90

Revised 9-1-99

Item| Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 | 8820-1046 9 |HEXHDCAPSCREW, 3/8-16 X 3-3/4, 29 | 77104085 | 15 [LOCKWASHER
GR5 30 | 8820-1053 9 |HEXHDCAPSCREW,7/16-14 X 1-3/4,
2 | 8855-1011 | 9 |[LOCKWASHER,3/8 GR5
3 | 9103-4260 | Ref [CONTROLVALVEASSY (see page 31 | 7710-4086 6 |HEXHDCAPSCREW
6-9for details) 32 | 9020-4806 | 2 |OILBAFFLESEAL
4 |9103-4245 | 1 |[GASKET 33 | 9020-4807 | 1 |OILBAFFLE
5 | 7710-4284 2 |DETENTBALL 34 | 9020-4802 1 |GASKET
6 | 7710-4285 2 |DETENT SPRING 35 | 7710-4112 2 |PIPEPLUG
7 | 7710-4112 | 1 |[PIPEPLUG 36 | 9020-4804 | 1 |CLUTCHLUBETUBE
8 | 7710-4096 1 |AIRBREATHER 37 | 7710-4119 1 |[MAGNETICDRAINPLUG
9 | 9103-4246 1 |CONVERTERHOUSINGASSY 38 | 7710-4057 1 |O-RING
(includes items 10 through 14) 39 | 9020-4809 | 1 |SUCTIONTUBEASSY
10 | 9104-4050 1 |LUBEBYPASSTUBE 40 | 7710-4107 1 |TUBESLEEVE
11 | 9104-4051 1 |O-RING 41 | 77104111 1 |O-RING
12 | 9104-4052 | 1 |[TUBECLIP 42 | 8855-1010 | 2 |LOCKWASHER,5/16
13 | 7710-4102 1 |HEXHDCAPSCREW 43 | 8820-1017 2 |HEXHDCAPSCREW,5/16-18 X5/8,
14 | 7710-4103 1 |LOCKWASHER GR5
15 | 9020-4800 [ 1 |SCREENASSY 44 | 7710-4098 | 1 |GASKET
16 | 9020-4799 1 |SCREENGASKET 45 | 7710-4113 1 |DOWELPIN
17 | 9002-7267 2 |PIPEPLUG 46 | 7710-4116 1 |O-RING
18 | 7710-4116 | 1 |PIPEPLUG 47 | 7710-4109 | 1 |TUBESLEEVE
19 | 7710-4086 | 16 |HEXHDCAPSCREW 48 | 7710-4048 2 |O-RING
20 | 7710-4085 | 16 [LOCKWASHER 49 | 7710-4110 1 |[LOWSPEEDCLUTCH
21 | 77104116 | 1 |[PIPEPLUG PRESSURETUBE
22 | 7710-4097 1 |CONVERTERHOUSING SLEEVE 50 | 7710-4112 1 |PIPEPLUG
23 | 9020-4823 1 |DIPSTICKTUBE 51 | 7710-4118 1 |PIPEPLUG
24 | 9020-4824 | 1 [DIPSTICK 52 | 9020-4817 | 1 |TRANSMISSIONCASEASSY
25 | 7710-4109 1 |TUBESLEEVE (includes items 25, 32, 33, 36,
26 | 7710-4111 1 |O-RING 38, 39,40, 42, 43,47, 49)
27 | 77104116 | 1 |COVERPIPEPLUG 53 | 7710-4113 | 2 |DOWELPIN
28 | 9020-4798 | 1 |[COVER&PLUGASSY
(includesitem 27)

JJ *  Complete revision of the page numbersin section 6. 6-3



GRADALL

MATERIAL HANDLER

534B-9

USED WITH
AUX PUMP

3

DRIVE TRAIN

Converter House Attaching Parts

Starting Serial No. 0144860S
Original Issue 10-90
Revised 9-1-99

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 Ref | CONVERTER HOUSING (see page 21 | 9020-6377 1 | PISTONRING
6-3 for details) 22 | 7710-4016 1 | PISTONRING EXPANDER SPRING
2 19103-4247 | 4 |BEARING SUPPORTSCREWAND 23 |9103-4248 | 1 | STATORSUPPORT
LOCKWASHER 24 | 9020-4749 1 | SNAPRING
3 19020-4733 | AR | BEARING LOCATINGRING 25 | 9020-4748 1 | PISTONRING
4 |9020-4734 | AR | PUMPDRIVE BEARING SUPPORT 26 | 7710-4164 | 1 | BEARINGRETAININGRING
5 |9020-4735 1 | BEARING RETAINING RING 27 | 7710-4197 1 | BEARINGLOCATING WASHER
6 |9020-4793 1 | PUMPDRIVEGEARBEARING 28 | 7710-4022 1 | TURBINE SHAFTBEARING
7 19020-4737 | 1 |PUMPDRIVEGEAR 29 |9020-4744 | 1 | TURBINE SHAFTASSY (includes
8 19020-4730 1 | GASKET item 30)
9 | 7710-4048 1 | O-RING 30 | 9103-4255 1 | RETAININGRING
10 |9020-4731 | 1 | CHARGINGPUMPASSY 31 |9103-4249 | 1 |REVERSEIDLERSHAFT
9103-4331 1 | CHARGEPUMP SEALKIT 32 | 9103-4250 1 | O-RING
11 | 7710-4085 3 | LOCKWASHER 33 |9103-4251 1 |LOCKBALL
12 19002-8641 | 1 | HEXHDCAPSCREW 34 |9103-4252 | 2 | THRUSTPLATE
13 | 8820-1062 2 |HEXHDCAPSCREW, 7/16-14 X4, 35 |9103-4253 6 | HEXHDCAPSCREW
GR5 36 | 7710-4255 1 | BEARINGASSY
14 | 7710-4204 | 2 |HEXNUT 37 |9020-6382 | 1 | REVERSEIDLERGEAR
15 | 9020-4732 1 |FILTER 38 | 9103-4254 1 | RETAINING PLATENUT
16 | 7710-4181 2 | BEARINGRETAINING RING 39 | 9020-4787 1 | BEARING RETAINING RING
17 ]9020-4740 | 1 |IDLERGEAR 40 |9020-4788 | 1 |[AUXILIARY PUMP GEARBEARING
18 | 9020-4741 1 |IDLERSTUBSHAFTBEARING 41 | 9020-4790 1 | AUXILIARY PUMP DRIVE GEAR
19 | 9020-4738 1 |IDLERGEARSHAFT 42 | 7710-4007 6 | LOCKWASHER
20 |9020-5047 | 1 |LOCKBALL
JJ *  Complete revision of the page numbers in section 6.




GRADALL’ DRIVE TRAIN

MATE:';;BH_;NDLER Clutch & Gear Group (reverse, 2nd and low)

Starting Serial No. 0144860S
Original Issue 10-90
Revised 9-1-99

Item | Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 ]9020-4817 | Ref | TRANSMISSION CASEASSY (see 17 | 7710-4224 1 | RETAININGRING
page 6-3 for details) 18 | 7710-4225 | 1 | SPACER
2 | 7710-4207 5 | PISTONRETURNSPRING 19 | 7710-4226 1 | REVERSECLUTCHGEAR&HUB
3 | 7710-4208 1 | RETURNSPRING SPACER ASSY (includesitem 10)
4 | 9020-4944 | Ref | REVERSE &2ND SHAFTDRUM & 20 | 7710-4224 1 | RETAININGRING
PLUG ASSY (see page 6-7 for details) 21 | 7710-4227 1 | CLUTCHDRIVEN GEARBEARING
5 | 7710-4187 1 | PISTONRETURNSPRING 22 | 7710-4206 1 | SNAPRING
6 | 7710-4186 2 | SPRING RETAINER 23 | 7710-4158 1 | LOWSPEED SHAFTFRONT
7 | 7710-4185 2 | SNAPRING BEARING
8 | 7710-4231 1 | REVERSE &2ND SHAFT REAR 24 | 7710-4179 1 | SPACER
BEARING 25 | 7710-4180 1 | LOWSPEED GEARBEARING
9 | 7710-4184 2 | RETAININGRING 26 | 7710-4181 2 | LOCATINGRING
10 | 9103-4255 3 | RETAININGRING 27 | 7710-4182 1 | SPACER
11 | 9020-4855 1 | CLUTCHDISCHUB (includesitem 10) 28 | 9103-4256 | 1 |LOWGEAR&HUBASSY (includes
12 | 7710-4219 3 | PISTONRING item10)
13 | 7710-4220 1 | RETAININGRING 29 | 7710-4180 1 | LOWSPEED GEARBEARING
14 | 7710-4221 1 | SNAPRING 30 | 9020-4935 | Ref | LOWCLUTCHDRUM &BLEED VALVE
15 | 7710-4222 1 | REVERSE &2ND SHAFT FRONT ASSY (see page 6-7 for details)
BEARING 31 | 7710-4177 4 | BEARING CAPSTUD
16 | 7710-4223 1 | CLUTCHDRIVEN GEARBEARING 32 | 7710-4203 4 | BEARING CAP STUD
JJ *  Complete revision of the page numbers in section 6.

6-5



GRADALL’ DRIVE TRAIN

MATE:';:'BH_‘;NDLER Clutch & Gear Group (forward, output & 3rd)

Starting Serial No. 0144860S
Original Issue 10-90
Revised 9-1-99

Item | Part No. | Qty. Description Of Part Iltem | Part No. | Qty. Description Of Part
1 Ref | TRANSMISSION CASE ASSY (see 20 Ref | COVER & PLUG ASSY (see page 6- for
page 6-3for details) details)
2 | 9103-4257 1 | THIRD GEAR &HUBASSY 21 | 9020-4829 1 | OUTPUT SHAFTBEARING
3 ]9103-4255 1 | RETAININGRING 22 1 9020-4831 1 | OILSEAL
4 | 7710-4217 1 | RETAININGRING 23 | 9020-6394 1 | GASKET
5 |9020-4862 1 | PILOTBEARING 24 | 9020-6395 1 | CAP
6 | 7710-4185 1 | SNAPRING 25 | 7710-4142 4 | HEXNUT
7 | 7710-4186 1 | SPRINGRETAINER 26 | 9020-6396 1 | OUTPUTFLANGE
8 | 7710-4187 1 | PISTONRETURNSPRING 27 | 7710-4128 1 | O-RING
9 | 7710-4198 2 | PISTONRING 28 | 7710-4088 1 | FLANGEWASHER
10 Ref | CLUTCH PISTON - 2ND & 3RD (see 29 | 7710-4087 1 | FLANGENUT
page 6-7 for details) 30 | 9020-4842 1 | LOWSPEED SHAFTBEARING
11 | 7710-4205 1 | SHAFTPILOTBEARING 31 | 7710-4197 1 | BEARING SUPPORT WASHER
12 | 7710-4206 1 | SNAPRING 32 | 7710-4184 1 | BEARINGRING
13 | 7710-4207 5 | PISTONRETURN SPRING 33 | 7710-4202 1 | O-RING
14 | 7710-4208 1 | SPACER 34 | 7710-4199 1 | O-RING
15 Ref | FORWARD SHAFT DRUM & PLUG 35 | 9103-4259 1 | REARBEARING CAP ASSY (includes
ASSY (see page 6-7 for details) item 36)
16 | 7710-4211 4 | PISTONRING 36 | 7710-4201 1 | PIPEPLUG
17 | 7710-4212 1 | RETAINERRING 37 | 7710-4204 | 4 |[HEXNUT
18 | 7710-4213 1 | PISTONRING SLEEVE 38 | 7710-4143 4 | LOCKWASHER
19 | 9103-4258 1 | FORWARD SHAFTBEARING 39 | 7710-4085 4 | LOCKWASHER
JJ *  Complete revision of the page numbers in section 6.

6-6



GRADALL

MATERIAL HANDLER
534B-9

REVERSE

DRIVE TRAIN

Clutch Assemblies
Starting Serial No. 0144860S
Original Issue 10-90

Revised 9-1-99

Item | Part No. [ Qty. Description Of Part Item | Part No. |Qty Description Of Part
1 | 7710-4188 5 | SNAPRING 10 | 9020-4938 2 | CLUTCHPISTON (forward, reverse &
2 | 7710-4189 5 | CLUTCHDISCBACKING PLATE 2nd)
3 | 7710-4190 8 | CLUTCHINNERDISC (low) 11 | 9020-4939 1 | FORWARD SHAFT,DRUM&PLUG
4 |7710-4191 | 36 | CLUTCHOUTERDISC ASSY
5 |7710-4192 1 | CLUTCHPISTON (low) 12 | 9020-6403 1 |THIRD CLUTCH SHAFT, DRUM &
6 |7710-4193 5 |OUTERCLUTCHPISTONRING PLUGASSY
7 | 7710-4194 5 |[INNERCLUTCHPISTONRING 13 | 7710-4230 2 | CLUTCHPISTON (3rd & 2nd)
8 | 9020-4935 1 |LOWCLUTCHSHAFT,DRUM & 14 | 9020-4944 1 | REVERSE &2ND SHAFT, DRUM &
BLEEDVALVEASSY PLUGASSY
9 |7710-4209 | 28 | CLUTCHINNER DISC (forward, 3rd,
reverse & second)
JJ *  Complete revision of the page numbers in section 6.

6-7



MATERIAL HANDLER

JJ

GRADALL’
534B-9

NN N

DRIVE TRAIN
Modulator Valve

Starting Serial No. 0144860S
Original Issue 10-90

Revised 9-1-99

Item| Part No. | Qty. Description Of Part
9020-4990| 1 |MODULATORVALVE (includesitems1

through 8)

1 1 | VALVEHOUSING

2 |9103-4263| 1 |ACCUMULATOR SPRING (inner)

3 | 9020-4992 1 [ACCUMULATOR SPRING (outer)

4 2 | ACCUMULATOR VALVE (partofvalve
assy)

5 |9020-5056| 4 |O-RING

6 |[9020-5057| 4 |SPOOL STOP PLUG (includesitem 6)

7 19103-4264| 2 |REGULATORSPRING

8 2 | REGULATOR SPOOL (part of valve
assy)

9 |[9020-4820| 1 |GASKET (modulator valve to converter

housing)

6-8



GRADALL

MATERIAL HANDLER

534B-9

DRIVE TRAIN

Control Valve

Starting Serial No. 0144860S
Original Issue 10-90

Revised 9-1-99

Iltem| Part No. |Qty. Description Of Part Item| Part No. |Qty Description Of Part
9103-4260 | 1 | CONTROL VALVE ASSY (includes all || 15 [7710-4273 | 1 |SPEED SELECTOR SPOOL & PLUG
items) ASSY
1 |9020-4957 | 1 [RETAINING RING 16 |9103-4262 | 1 |[INCHING SLAVE CYLINDER ASSY
2 19020-4959 | 1 |[INCHING VALVE SLEEVE (includes items 17 through 24)
3 [9020-4969 | 1 |VALVE SPOOL 17 19020-4980 | 1 |CAP
4 19103-4261 | 1 |BALANCING SPRING 18 |9020-4981 | 1 [PISTON CUP STOP
5 [9020-4964 | 1 |ROD 19 |9020-7872 | 1 |[PISTON CUP
6 [9020-4966 | 1 |INNER SPRING 20 |9020-4983 | 1 [PISTON
7 [9020-4968 | 1 | OUTER SPRING 21 |9020-5058 | 1 |[O-RING
8 1 | VALVE HOUSING 22 |9020-4984 | 1 [PISTON HOUSING & FILTER DISC
9 |[7710-4276 | 1 | FORWARD & REVERSE SPOOL ASSY
10 |7710-4275 | 2 |OIL SEAL 23 |9020-3115 | 1 [O-RING
11 |7710-4277 | 2 [SPOOL STOP 24 |9020-4986 | 1 |[OIL SEAL
12 |7710-4278 | 1 [NEUTRAL SWITCH
13 |7710-4279 | 1 |SWITCH ACTUATING PIN NOTE: ONLY ITEMS WITH PART
14 |7710-4008 | 3 |PIPE PLUG NUMBERS ARE AVAILABLE
FOR SERVICE.
JJ *  Complete revision of the page numbers in section 6.

6-9




GRADALL

MATERIAL HANDLER

534B-9

DRIVE TRAIN

Propeller Shaft

Starting Serial No. 0144860S
Original Issue 10-90

Revised 9-1-99

Item| Part No. |Qty. Description Of Part
9104-3032 | 1 |DRIVE SHAFT ASSY (includes all
items)
1 |[9020-1058 | 2 |SPIDER & BEARING ASSY
2 |8867-1008 1 |LUBE FITTING - STRAIGHT - 1/8
3 |[9104-4008 | 1 |SLIP YOKE ASSY (includes items 4
through 6)
4 [9020-6545 | 2 | WASHER
5 19020-6546 | 1 |FELT SEAL
6 ]9020-6544 | 1 |CAP
7 1 |TUBE ASSY
8 |9104-4009 | 8 |HEX HD CAPSCREW
9 ]9104-4010 | 8 |HEX HD CAPSCREW
10 |9103-1194 | 8 |LOCKSTRAP
NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.
JJ *  Complete revision of the page numbers in section 6.

6-10



GRADALL

MATERIAL HANDLER

534B-9

@ @)

10

DRIVE TRAIN

Propeller Shaft

Starting Serial No. 0144900S
Original Issue 10-90

Revised 9-1-99

Item| Part No. |Qty. Description Of Part
9103-3390 | 1 |DRIVE SHAFT ASSY (includes all
items)
1 |[9020-1058 | 1 |SPIDER & BEARING ASSY
2 19002-2218 | 1 |LUBE FITTING
3 ]9104-4008 | 1 |SLIP YOKE ASSY (includes items 4
through 6)
4 19020-6545 | 2 |WASHER
5 19020-6546 1 |FELT SEAL
6 ]9020-6544 | 1 |CAP
7 |NoNumber | 1 [TUBE ASSY
8 [9104-4009 | 8 |HEX HD CAPSCREW
9 ]9104-4010 | 8 |HEX HD CAPSCREW
10 |9103-1194 | 8 |LOCKSTRAP
11 ]9103-4311 1 |SPIDER & BEARING ASSY
JJ *  Complete revision of the page numbers in section 6.

6-10



JJ

GRADALL

MATERIAL HANDLER
534B-9

DRIVE TRAIN

Front Axle Assembly
Starting Serial No. 0144860S
Original Issue 10-90

Revised 9-1-99

Item| Part No. [Qty. Description Of Part
9104-3291 1 |FRONTAXLEASSY (includesitems 1
through 4)
1 |9104-4444 | 1 |AXLEHOUSINGASSY (seepage
6-12 for details)
2 |9104-4448 | 1 |DIFFERENTIALCARRIERASSY (see
page 6-13 for details)
3 1 | AXLESHAFT&PLANETARY WHEEL
END ASSY (see page 6-14 for details)
4 18319-3009 | 4 |FITTING
5 [9104-3146 | 24 |LUG NUT (lubricate and torque to
350-400t. Ibs.)
NOTE: ITEM #3 IS NOT AVAILABLE
AS A SERVICE ASSEMBLY.

*

Complete revision of the page numbers in section 6.

6-11



GRADALL

MATERIAL HANDLER

534B-9

DRIVE TRAIN

Front Axle Assembly
Starting Serial No. 0144900S
Original Issue 10-90

Revised 9-1-99

Item | Part No. |[Qty. Description Of Part
9103-5208 | 1 [FRONTAXLEASSY (includesitems1
through 11)
9103-3359 | 1 [FRONTAXLEASSY (includesitems1
through 4)

1 Ref | WHEEL END ASSY (see page 6-14 for
details)

2 Ref | WET DISC BRAKE ASSY (see page 6-
18for details)

3 Ref |HOUSING ASSY (see page 6-12 for
details)

4 Ref | DIFFERENTIAL CARRIERASSY &
PARKING BRAKE (see page 6-13 for
details)

5 |8866-2064 | 2 |ELBOW,90DEGREES (includes
item 6)

6 |8859-1204 | 2 |O-RING

7 19103-3374 1 |BRAKELINE,L.H.

8 |8471-7524 | 1 |HOSEASSY

9 |8866-1305 | 1 |UNIONTEE, 3/8 TUBE

10 |8866-2105 | 1 |ELBOW,90DEGREES (swivelnut)
11 ]9103-3373 | 1 |BRAKELINE,R.H.
12 ]9103-1014 | 1 |SHIMWASHER
13 ]9020-5891 | 1 |SPACER
14 19108-1176 | 1 |FRONTSWAYPIN
15 |8320-1031 | 1 |HEXHD CAPSCREW, 1-8 X5, GR8
16 |[8852-1016 1 |HEXLOCKNUT,1-8
JJ *  Complete revision of the page numbers in section 6.

6-11



GRADALL

MATERIAL HANDLER
534B-9

DRIVE TRAIN

Front Axle Housing
Starting Serial No. 0144860S
Original Issue 10-90

Revised 9-1-99

Item| Part No. |Qty. Description Of Part
9104-4447 | 1 |DIFFERENTIAL CARRIER
FASTENING SET (includes items 5
through 9)
1 |[9104-4444 | 1 | AXLE HOUSING
2 19104-4445 1 |BREATHER
3 |9104-4446 | 2 |FILLER & DRAIN PLUG
4 19104-4138 | 2 |THRUST WASHER
5 19104-4139 | 3 |STUD
6 ]9104-4140 | 3 |CENTERING CONE
7 19104-4141 | 14 | FLAT WASHER
8 [9104-4142 | 3 |HEXNUT
9 ]9104-4143 | 11 |HEX HD CAPSCREW
JJ *  Complete revision of the page numbers in section 6.

6-12



GRADALL

MATERIAL HANDLER

DRIVE TRAIN

Front Axle Housing
Starting Serial No. 0144900S
Original Issue 10-90

Revised 9-1-99

534B-9
3
2
e

Item| Part No. |Qty. Description Of Part

1 |9104-4422 | 1 [AXLE HOUSING ASSY (includes
items 2, 3,4,5,7,8, 9,10, 16, 17)

2 |9104-4423 | 4 |AXLE SHAFT OIL SEAL
3 |9104-4424 | 2 |AXLE SHAFT BUSHING
4 |[8307-3699 [ 1 |OIL FILLER PLUG
5 |9108-4045 | 2 |LUBE FITTING
6 |7710-4289 | 1 |HOUSING BREATHER
7 |9104-4425 | 2 |WASHER
8 |9104-4426 | 2 |HEX HD CAPSCREW
9 |[9108-4046 | 2 |INNER RACE BEARING

10 |9108-4047 | 2 [TRUNNION OIL SEAL

11 |9108-4048 | 12 [HEX HD CAPSCREW, SHORT

12 |9108-4049 | 12 |WASHER

13 |9108-4050 | 2 [HEX HD CAPSCREW, SHORT

14 |19108-4051 | 4 |[WASHER

15 |9108-4052 | 2 [HEX HD CAPSCREW, LONG

16 |7710-4343 | 1 [DRAIN PLUG

17 |9104-4419 | 4 [COOLING PLUG

JJ *  Complete revision of the page numbers in section 6.

6-12



MATERIAL HANDLER

JJ

GRADALL’
534B-9

DRIVE TRAIN

Front Axle Differential Carrier
Starting Serial No. 0144860S
Original Issue 10-90

Revised 9-1-99

*

Item| Part No. [Qty. Description Of Part
9104-4448 1 | DIFFERENTIALCARRIERASSY
(includes allitems)
1 |9104-4145 1 | PINIONNUT
2 | 9104-4452 1 |FLANGEASSY (includesitem 3)
3 |9104-4147 | 1 |DUSTSHIELD
4 |9104-4451 1 |OILSEAL
5 19104-4450 1 | TAPERBEARINGKIT
6 |9104-4150 | 1 | COVERPLATE
7 19104-4151 2 | HEXHD CAPSCREW
8 19104-4152 1 | DIFFERENTIALHOUSINGASSY
(includes items 9 through 13)
9 |9104-4153 1 | ADJUSTINGNUT
10 | 9104-4154 1 |ADJUSTING NUTLOCKBOLT
11 |9104-4155 | 1 |ADJUSTING NUTLOCK
12 | 9104-4156 4 | DIFFERENTIALCAPBOLT
13 | 9104-4157 4 |LOCATINGPIN
14 |9104-4158 | 1 |SHIMKIT
15 | 9104-4159 1 | SHIMKIT
16 | 9104-4161 1 | BEARINGASSY
17 |9104-4449 | 1 |DIFFERENTIAL&BEVELGEARSET
18 | 9104-4163 1 | BEARINGASSY
19 | 9104-4164 1 | ADJUSTING SHIMKIT

Complete revision of the page numbersin section 6. 6-13



GRADALL’ DRIVE TRAIN

"ATE';';:'BH_‘;"DLE" (9103-4328) Front Axle Differential Carrier

Starting Serial No. 0144900S
Original Issue 10-90
Revised 6-27-07

JM *  Revised part number on item 30.



JM

GRADALL

MATERIAL HANDLER

DRIVE TRAIN

534B-9 (9103-4328) Front Axle Differential Carrier
Starting Serial No. 0144900S
Original Issue 10-90
Revised 6-27-07
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty Description Of Part
9103-4328 | Ref | DIFFERENTIALCARRIERASSY 23 | 9104-4379| AR| SHIM (.003 thick)
(includes all items) 9108-4076| AR | SHIM (.005 thick)
1 19108-4053 1 | BEVELPINIONNUT 9108-4077| AR | SHIM (.010 thick)
2 19108-4054 1 | WASHER 24 | 9108-4078| 1 | PINIONREARBEARING
3 |7710-4303 | 8 | HEXHDCAPSCREW 25 | 9108-4079| 1 | PINION BEARING LOCK RING
4 19104-4372 1 | BRAKEDISC 26 | 9104-4380| 1 | DIFFERENTIALCARRIERASSY
5 19104-4373 | 1 | FLANGEASSY (includesitem #8) (includes items 28 and 29)
6 | 9108-4051 8 | WASHER 27 | 8307-3699| 1 | OIL LEVEL & FILLER PLUG
7 |7710-4439 | 8 |HEXNUT 28 | 8308-1182| 4 | WASHER
8 19104-4374 1 | DEFLECTOR 29 | 9104-4381 4 | HEXHD CAPSCREW
9 |9108-4056 | 1 | OILSEAL *30 | 8348-3441| 2 | ADJUSTING RING COTTER PIN
10 | 9104-4375 1 | THRUSTWASHER 31 | 9108-4099| 2 | BEARING ADJUSTING RING
11 Ref | PARKING BRAKE ASSY (see page 32 | 9108-4098| 2 | BEARINGCUP
6-18 for details) 33 | 9108-4097| 2 | BEARING CONE
12 |8688-1704 | 4 | HEXHDCAPSCREW 34 | 9108-4094| 1 | DIFFERENTIAL CASE ASSY (includes
13 [9108-4113 | 4 [ WASHER items 1, 22, 24, 25, 36 through 50)
14 | 9104-4376 1 | PINIONBEARING CAGEASSY 35 | 9108-4095| 1 | DIFFERENTIAL CASE ASSY (includes
(includes items 17 and 20) items 36 through 47)
15 | 8338-4172 4 |HEXNUT 36 | 9104-4382| 12 | HEXHD CAPSCREW
16 | 7710-4303 | 8 | HEXHDCAPSCREW 37 | 9108-4113| 12 | WASHER
17 | 9020-0440 1 [ OUTERBEARING CUP 38 | 9108-4103| 8 | CLUTCHDRIVENDISC
18 [9108-4059 | 1 [OUTERBEARING CONE 39 | 9108-4092| 8 | CLUTCHDRIVEDISC
19 | 9104-4377 | AR | SHIM (.125 thick) 40 | 9108-4088| AR | SHIM (.005 thick)
9108-4065 | AR | SHIM (.126 thick) 9108-4089| AR | SHIM (.010 thick)
9108-4066 | AR | SHIM (.127 thick) 9108-4090| AR | SHIM (.013 thick)
9108-4067 | AR | SHIM (.128 thick) 9108-4091| AR | SHIM (.015 thick)
9108-4068 | AR | SHIM (.129 thick) 41 | 9108-4087| 2 | CLUTCH DRIVEDISC
9108-4069 | AR | SHIM (.130 thick) 42 | 9108-4086| 2 | CLUTCHSPACER
9108-4070 | AR | SHIM (.136 thick) 43 | 9108-4085| 2 | SIDE GEARTHRUST WASHER
9108-4071 | AR | SHIM (.142 thick) 44 | 9108-4084| 2 | DIFFERENTIAL SIDE GEAR
9108-4072 | AR | SHIM (.148 thick) 45 |1 9108-4083| 1 | DIFFERENTIALSPIDER
9108-4073 | AR | SHIM (.154 thick) 46 | 9108-4082| 4 | DIFFERENTIAL PINION
9108-4074 | AR | SHIM (.158 thick) 47 | 9108-4081 4 | THRUSTWASHER
20 |9020-0440 | 1 |[INNERBEARINGCUP 48 | 9108-4101| 12 | HEXHD CAPSCREW
21 | 9108-4059 1 | INNERBEARING CONE 49 | 9108-4113| 12 | WASHER
22 | 9104-4378 1 | RING GEAR &PINION SET 50 | 9108-4102| 12 | HEXNUT

*

Revised part number on item 30.




GRADALL’ DRIVE TRAIN

MATERIAL HANDLER
534B-9 Front Axle Shaft & Planetary Wheel End

Starting Serial No. 0144860S
Original Issue 10-90
Revised 9-1-99

Item| Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9103-4309 | 1 |BRAKE WHEEL END ASSY (includes 24 |9104-4458 | 1 |SEAL RACE
all items) 25 |9104-3146 | 12 |SWIVEL NUT
1 |9104-4166| 1 |COVER ASSY (includesitems 2 thru 6) || 26 |[9104-4191 | 1 |SNAP RING
2 | 9104-4167| 4 |HEXHD CAPSCREW 27 |19104-4192 | 1 |THRUST WASHER
3 | 9104-4168| 1 |[O-RINGKIT 28 |9104-4193 | 1 |SPRING
4 |9104-4169 | 4 |HEXHD CAPSCREW 29 |9104-4194 | 1 |SERVICE BRAKE PISTON
5 | 9104-4170 | 4 |SECTOR PLATE 30 |9104-4195| 1 |SNAP RING
6 |9104-4171| 1 |BEARING ASSY 31 |9104-4196 | 1 |PARK BRAKE SEAL RING
7 |9104-4460 | 1 |PLANETARY CARRIER ASSY 32 |9104-4197 | 1 |PARK BRAKE PISTON
8 | 9104-4173| 4 |SPACER 33 ]19104-4335| 1 |SEALING KIT (includes items 34,35 &
9 | 9104-4174| 1 |[MID-SHAFT 36)
10 | 9104-4175| 1 |ROTATING BRAKE DISC STOP 34 1 |OIL SEAL
11 | 9104-4176 1 |DISC HUB 35 1 |OIL SEAL
12 | 9104-4177| 1 |BRAKE DISC ASSY 36 3 |OIL SEAL
13 | 9104-4178 | 10 | SOCKET HEAD CAPSCREW 37 |9104-4453 | 1 |SPRING WASHER KIT
14 ]19104-4179| 1 |FIXED BRAKE DISC STOP 38 |9104-4200 | 2 |BLEEDER SCREW
15 | 9104-4180| 1 |RING GEAR & CARRIER ASSY 39 |9104-4298 | 2 |BLEEDER SCREW CAP
16 | 9104-4181 1 | ADJUSTING SHIM KIT 40 |9104-4201| 1 |SPINDLE ASSY
17 | 9104-4459 | 1 |WHEEL HUB ASSY (includes items 18 41 |9104-4461 | 9 |SOCKET HD CAPSCREW
thru 23) 42 |9104-4203 | 1 |O-RING
18 | 9104-4183 | 2 |BEARING ASSY 43 |9104-4204 | 1 |AXLE SHAFT
19 |9104-4184| 1 |PLUG
20 |9104-4185| 1 |SEALING WASHER NOTE: QUANTITIES SHOWN ARE
21 |9104-4186| 1 |SPACER FOR ONE BRAKE WHEEL END
22 | 9104-4187 1 |HUB SEAL ASSEMBLY ONLY.
23 | 9104-4189 | 12 |WHEEL STUD

JJ *  Complete revision of the page numbersin section 6. 6-14



GRADALL

MATERIAL HANDLER
534B-9

DRIVE TRAIN

Front Axle Shaft & Planetary Wheel End

Starting Serial No. 0144900S
Original Issue 10-90
Revised 6-23-00

Iltem [ Part No. | Qty. Description Of Part Iltem | Part No. | Qty. Description Of Part
1 ]9108-4112 | 48 |HEXHDCAPSCREW 18 |[9104-4392 | 2 |HUBBEARING,OUTERCONE
2 |9108-4113 | 48 | WASHER 19 |19104-4393 | 2 |WHEELHUBASSY (includesitems 20,
3 | 7710-4343 2 |OILLEVELPLUG 21)
4 19104-4383 | 2 |PLANETGEARSPIDERASSY (includes 20 |9104-4394 | 1 [HUBBEARING,OUTERCUP
item 5thru 9) 21 | 7710-4444 1 |HUBBEARING, INNERCUP
5 |9108-4106 | 2 |THRUSTBUTTON 22 | 7710-4445 | 2 |HUBBEARING,INNERCONE
6 |9104-4385 | 6 |PLANET PINIONSHAFT 23 19104-4395 | 2 |OILSEAL
7 |9104-4384 | 6 |PLANETPINION 24 | 9104-4396 2 | SPINDLEASSY (includesitems 25)
8 |9104-4386 | 6 | THRUSTWASHER 25 |9104-4397 | 1 |OILSEAL
9 |9108-4107 | 6 |SNAPRING 26 |8308-1182 | 28 |WASHER
10 | 9108-4114 | 6 |PINIONSHAFTSETSCREW 27 19104-4398 | 28 |HEXHDCAPSCREW
11 | 9108-4107 | 2 | AXLESHAFT SNAPRING 28 |19108-4126 | 24 |WHEELSTUD
12 | 9104-4387 | 2 |PLANETARYSUNGEAR 29 19104-4399 | 2 |OUTERAXLESHAFT
13 | 9108-4109 | 2 |SUN GEARTHRUST 30 |9104-4400 | 2 |COUPLEINGSNAPRING
14 | 9104-4388 2 |HUBBEARINGNUT 31 |9104-4401 2 | AXLESHAFT COUPLING ASSY
15 | 9104-4389 | 4 |HEXHDCAPSCREW (includes item 30)
16 |9104-4390 | 2 [WHEELBEARINGNUTLOCK 32 | 9104-4402 2 |INNERAXLE SHAFT
17 19104-4391 | 2 |PLANETRINGGEAR

DS

*  Re-released page.

6-14



GRADALL

MATERIAL HANDLER
534B-9

DRIVE TRAIN

Wheels & Tires

Starting Serial No. 0144860S
Original Issue 10-90
Revised 9-1-99

OLD STYLE

FRONT-STANDARD REAR-STANDARD
Item| Part No. | Qty. Description Of Part Item | Part No. [Qty. Description Of Part
1 |9104-3276 | 1 [RIM,8.00 TG X24 **NOTE: (NO 1 |[9060-2638 | 1 |RIM,8.00 TG X24 **NOTE: (NO
LONGER AVAILABLE, REPLACED LONGER AVAILABLE REPLACED BY
BY 9104-3430) 9103-3467)
1 |9104-3430 [ 1 |RIM, 9.00 X 24 (New One Piece Style) 1 [9103-3467 [ 1 [RIM, 9.00 X 24 (New One Piece Style)
2 | 9104-3146 | 12 |LUG NUT (lubricate and torque to 350- 2 19020-2141 | 10 [LUG NUTS
400 ft. Ibs.) 3 |9020-0339 | 1 |VALVE (aitfliquid)  ** NOTE: (USE
3 | 9020-0339 | 1 |VALVE (air/liquid) **NOTE: (USE WITH 9060-2638 ONLY)
WITH 9104-3276 ONLY) 3 |9108-3385 | 1 [VALVE (ait/liquid) (Use with 9103-3467)
3 [ 9108-3385| 1 |VALVE (air/liquid) (Use with 9104-3430)[| 4 [9020-0561 [ 1 |O-RING
4 19020-0561| 1 |O-RING 5 19020-0772 | 1 |GUTTER RING
5 19020-0772| 1 |GUTTER RING 6 ]19020-1615 | 1 |LOCK RING
6 | 9020-1615| 1 |LOCK RING 7 |9060-2040 | 1 |TIRE, 13.00 X 24, 8 PLY (not illustrated)
7 | 9103-3104 1 |TIRE, 13.00 X 24-12 PLY (not 9103-3104 1 |TIRE, 13.00 X 24, 12 PLY (not
illustrated) illustrated)
FRONT-FLOATATION
Item | Part No. |Qty. Description Of Part
1 |9104-3081 | 1 |RIM, 14.00 X 25
2 |9104-3146 | 10 |LUG NUT (lubricate and torque to
350-400 ft. Ibs.)
3 |9020-1452 | 1 |VALVE (air/ liquid)
4 19020-1441 1 |O-RING
5 19020-1762 | 1 |[GUTTER RING
6 19020-1766 | 1 |[LOCK RING
7 [9020-1439 | 1 |TIRE, 17.5 X 25,14 PLY (L-2
TRACTION REGULAR TREAD)

AN * Complete revision of the page numbersin section 6. 6-15



GRADALL’ DRIVE TRAIN

MATERIAL HANDLER :
534B-9 Wheels & Tires

Starting Serial No. 0144900S
Original Issue 10-90
Revised 9-1-99

2
3
FRONT-STANDARD REAR-STANDARD
Iltem| Part No. | Qty. Description Of Part Item [ Part No. [Qty. Description Of Part
1 | 9104-3298 1 |RIM,9.00X24 1 | 9104-3298 1 |RIM,9.00X24
2 | 9104-3146 | 12 |LUG NUT (lubricate and torque to 350- 2 |9104-3146 | 12 [LUG NUT (lubricate and torque to 350-
400 ft. Ibs.) 400ft. Ibs.)
3 | 9108-3385 1 |VALVE 3 | 9108-3385 1 |VALVE
4 |9103-3104 | 1 |TIRE,13.00X 24, 12 PLY (G-2 traction 4 [9103-3104 [ 1 [TIRE, 13.00X24,12 PLY (G-2traction
regulartread) (notillustrated) regular tread) (notillustrated)
FRONT-FLOATATION
Item | Part No. [Qty. Description Of Part

1 [9104-3292 1 |RIM, 14.00 X 25

2 |9104-3146 | 12 | LUG NUT (lubricate and torque to
350-400 ft. Ibs.)

3 |9020-1452 | 1 |VALVE

4 19103-3361 | 1 |TIRE, 17.5 X 25, ( L-2 Michelin radial)
(not illustrated)

JJ *  Complete revision of the page numbersin section 6. 6-15



* NOTE: AS OF 4-7-95, THE SPINDLE (ITEM 4)
IS OBSOLETE AND STOCK IS LIMITED. WHEN
STOCK IS DEPLETED, YOU WILL NEED TO
PURCHASE A NEW WHEEL DRIVE ASSEMBLY,

GRADALL

MATERIAL HANDLER
534B-9

PART NUMBER 9103-3504.

DRIVE TRAIN
(9103-3382) Rear Drive Hub Assy
Starting Serial No. 0144860S

Original Issue

10-9

Revised 5-31-05

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9103-3382| 2 | REAR DRIVE HUB ASSY (includes all *19 | 9109-4003 1 |LOCKNUT
items) *20 | 9106-4010 1 |LOCKSCREW
9104-4462| 1 | SEALKIT (includes items 5, 8 & 20) 21 | 9112-4018 1 | PRIMARY CARRIER
1 | 9104-4277| 1 | COUPLING 22 | 9112-4019 | 1 |PRIMARY SUNGEAR
2 | 9104-4279| 1 | INPUT SHAFT 23 | 9104-4106 1 | PLUNGER
3 | 9104-4099( 1 | RETAINING RING 24 | 9104-4107 1 | O-RING
4 | 9104-4280| 1 | SPINDLE 25 | 9106-4007 1 | THRUSTWASHER
5 1 | OIL SEAL 26 | 9104-4109 1 |COVER
6 | 9020-2501 1 | BEARING CONE 27 | 9104-4361 1 |PIPEPLUG
7 | 9020-2500( 1 | BEARING CUP 28 | 9104-4112 1 | DISENGAGE COVER
8 1 | BOOT SEAL 29 | 9104-4113 | 2 |HEXHDBOLT
9 | 9104-4360| 1 | HUB 30 | 9112-4027 | 12 | FLATWASHER
10 | 9104-4311| 12 | WHEEL BOLT 31 | 9104-4111 | 12 |HEXHD CAPSCREW, 3/8-16
11 | 9106-4005| 1 | BEARING CUP
12 | 9106-4006| 1 | BEARING CONE
13 | 9104-4105| 1 | THRUSTWASHER
14 | 9104-4278| 1 | SPRING NOTE: ONLY ITEMS WITH PART
15 | 9104-4276| 1 | RETAINING RING NUMBERS ARE AVAILABLE FOR
16 | 9112-4015| 1 | RING GEAR SERVICE.
17 | 9104-4101 1 | MAGNETIC PLUG
18 | 9112-4017| 1 | SECONDARY CARRIER (includes NOTE: QUANTITIES SHOWN ARE
items 19 & 20) FORONE HUB ASSY ONLY.
JD * Added part numbers to items 19 & 20.

6-16



GRADALL

MATERIAL HANDLER

534B-9

*

NOTE! To serviceitem 17 locknut, a
gpecial wrench isrequired, order P/N

DRIVE TRAIN
(9103-3504) Rear Steering Axle Drive Hub

FOR SERVICE ONLY
Original Issue 4-95
Revised 9-1-99

9114-4325 wrench.
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9103-3504 | 2 |REAR STEERING AXLE DRIVE 19 ]9103-4386| 1 |SECONDARY CARRIER ASSY
HUB 20 [9103-4387| 1 |PRIMARY CARRIER ASSY
9104-4462 | Ref | REPAIR KIT (includes items 7, 8 21 [9103-4388| 1 |[PRIMARY SUN GEAR
and 30) 22 19104-4106| 1 |PLUNGER

1 [9104-4276 | 1 |RETAINING RING 23 19104-4107| 1 |O-RING

2 [9104-4277 | 1 |COUPLING 24 [9104-4105| 1 |THRUST WASHER

3 [9114-4175 | 1 |SPRING 25 19104-4361| 1 |PIPE PLUG

4 19114-4176 | 1 |INPUT SHAFT 26 19114-4188| 1 |COVER

5 [9104-4099 | 2 |RETAINING RING 27 |9112-4027 | 12 |[FLAT WASHER

6 [9114-4177 | 1 |SPINDLE 28 19114-4189| 12 |HEX HD BOLT

7 1 |SEAL 39 |9104-4112| 1 |DISENGAGE COVER

8 1 |OIL SEAL 30 1 [LOCK SCREW

9 [9020-2501 | 1 |OUTER BEARING CONE 31 |[9104-4101] 1 |[MAGNETIC PLUG
10 |9020-2500 | 1 |OUTER BEARING CUP 32 19103-4389| 1 |PIPEPLUG
11 (9114-4178 | 1 |HUB 33 [9103-4390 | 2 |THRUSTWASHER
12 [9104-4311 | 12 |WHEEL BOLT
13 [9114-4179 | 1 |INNER BEARING CUP NOTE: ONLY ITEMS WITH PART
14 [9114-4180 | 1 |INNER BEARING CONE NUMBERS ARE AVAILABLE FOR
15 [9114-4181 | 1 |THRUST WASHER SERVICE.
16 [9114-4182 | 1 |LOCKWASHER
17 [9114-4183 | 1 |LOCK NUT NOTE: QUANTITIES SHOWN ARE
18 [9103-4385 | 1 |RING GEAR FOR ONE HUB ASSY ONLY.

JJ *  Complete revision of the page numbers in section 6.

6-16



GRADALL

MATERIAL HANDLER
534B-9

DRIVE TRAIN
Front Axle Service Brakes

Starting Serial No. 0144900S
Original Issue 10-90
Revised 9-1-99

Item| Part No.

Qty.

Description Of Part

9104-4403
9104-4404
9104-4405
9104-4406
9104-4407
9104-4408
9104-4409
9104-4410
9104-4411
9104-4412
9104-4413
9104-4414
9104-4415
11 | 9104-4416
12 | 9104-4417
13 | 9104-4418
14 | 9104-4419
15 | 9104-4420
16 | 8307-3699
17 | 9104-4421

QOWoO~NOURWNE

OoNNbNNN%%%%NNOOOONNNOOS

STATIONARY DISC
FRICTIONDISC

PISTON OUTER BACK-UP RING
PISTON OUTER QUAD RING
BRAKEPISTON
SHOULDERBOLT

SHOULDER BOLT SPRING
PISTON INNNER QUAD RING
PISTON INNER BACK-UP RING
SHIM (.003 thick)

SHIM (.005 thick)

SHIM (.010 thick)

SHIM (.020 thick )

DRAINPLUG

BLEEDER SCREW

INLET PLUG

COOLING PLUG

BRAKE HOUSING

FILLERPLUG

HEX HD CAPSCREW

JJ * Complete revision of the page numbersin section 6. 6-17



GRADALL

MATERIAL HANDLER
534B-9

o5 I Tk

DRIVE TRAIN
Front Axle Parking Brake

Starting Serial N. 0144900S
Original Issue 10-90
Revised 9-1-99

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9105-3540 1 | PARKINGBRAKEASSY (includesall 13 |9104-4439 1 |[PISTON
items) 14 2 | BACK-UPRING
9104-4427 | AR [ REPAIRKIT (includesitems 11, 14,17, & 15 2 |O-RING
18) 16 |9104-4440 1 |[PISTON
9104-4428 | AR [LINING KIT (includes item 19 thru 22) 17 1 |[O-RING
1 | 9104-4429 1 [MOUNTINGASSY 18 1 |[BACK-UPRING
2 1 9104-4430 1 [LUBEFITTING 19 1 |[LININGASSY
3 | 9104-4431 1 [COVER 20 1 |[LINING
4 | 9104-4432 4 | HEXHD CAPSCREW 21 2 | BUSHING
5 |9104-4433 4 | LOCKWASHER 22 2 | SLOTTED SCREW
6 | 9104-4434 1 |[CONNECTOR
7 19100-4021 1 |BLEEDERSCREW
8 | 9104-4435 1 |[PUSHROD NOTE: ONLY ITEMSWITHPARTS
9 | 9104-4436 1 [HEXJAMNUT NUMBERS ARE AVAILABLE
10 | 9104-4437 1 | SQUAREHD SETSCREW FOR SERVICE
11 1 [WIPERSEAL
12 | 9104-4438 6 | BELLVILLESPRING
JJ *  Complete revision of the page numbers in section 6. 6-18



GRADALL CONTROLS

MATERIAL HANDLER Transmission & Sway

534B-9 Starting Serial No. 01448603
Original Issue 10-90
Revised 1-15-98

KG * Switched item numbers 33 & 34 in art. 7-1



GRADALL

MATERIAL HANDLER

CONTROLS
Transmission & Sway

534B-9 Starting Serial No. 0144860S
Original Issue 10-90
Revised 1-15-98
Item| Part No. |Qty. Description Of Part Iltem| Part No. |Qty. Description Of Part
1 |[9103-1463 | 1 |[CONTROL & INSTRUMENT PANEL 19 |8867-1008 | 1 |LUBE FITTING, STRAIGHT, 1/4-28
2 19002-7319 | 2 |[SELF-TAPPING SCREW 20 |8863-1479 | 3 |ROLLPIN, 3/16 X 1-1/4
3 |7714-3004 | 2 |WHIZ-LOK SCREW, 5/16-18 X 1-1/4 21 |8856-1113 | 2 |FLAT WASHER, #4
4 |7714-3006 | 2 |WHIZ-LOK NUT 9002-8662 | 2 | WAVE BEND WASHER
5 19020-5542 | 2 [CONTROL ROD 22 |9040-3406 1 | HANDLE WELDMENT
6 ]19020-0299 | 2 |KNOB 23 |8855-1013 | 1 |LOCKWASHER, 1/2 X .171 X .125
7 |8832-1015 | 13 | SELF-TAPPING SCREW, #6-32 X 1/2 24 18850-1008 | 1 |HEX NUT, 1/2-13
8 [9103-3310 1 |COVER PLATE 25 |18668-3117 1 |BALL JOINT ASSEMBLY
9 19040-2903 | 1 | CONTROL ROD BRACKET 26 |8855-1011 | 1 |LOCKWASHER, 3/8 X .141 X .94
10 |9002-8695 | 1 |CLAMP (bracket to steering column) 27 |8850-1006 | 1 |HEX NUT, 3/8-16
11 ]9103-5068 1 | INSTRUMENT PANEL PLATE 28 |9020-6861 1 |CABLE ASSEMBLY
12 |9103-1470 | 1 | CONTROL PANEL 29 |8855-1010 | 1 |LOCKWASHER, 5/16 X .125 X .078
13 ]9080-1213 1 | CONTROL BRACKET 30 |[8850-1305 1 |HEX NUT, 5/16-24
14 |8820-1065 | 2 |HEX HD CAPSCREW, 1/2-13 X 1, 31 |[9103-1013 1 | CABLE BRACKET
GR5 32 |8826-1030 | 2 | SOCKET BUTTON HD CAPSCREW,
15 ]9020-0290 | 6 |NEEDLE BEARING 3/8-16 X 1-1/4
16 |9020-0774 1 | HANDLE GRIP 33 [9020-5973 1 |BELL CRANK
17 |9020-3502 | 1 |SHOULDER BOLT 34 |9103-6042 | 1 |BELL CRANK
18 ]9020-6859 1 | BELL CRANK
KG * Switched item numbers 33 & 34 in art.

7-1




GRADALL CONTROLS

MATEF;I:;:-BH_I;)NDLEH Boom, Tilt and Sway

Starting Serial No. 0144860S
Original Issue 10-90

Revised 12-22-93
4 @ ﬂ\z
\@
2

! 17

i

s

- 10
\\/Ni_:
6

LA, ™

12 32
) 3
27—»&:.&4— 26

Item| Part No. |Qty. Description Of Part Iltem| Part No. |Qty. Description Of Part

1 |[9020-2361 | 1 |CONTROL LINKAGE ROD (tilt) 17 ]9020-0638 | 1 |KNOB

2 |8882-1004 | 3 | ADJUSTABLE YOKE END 18 ]9020-5558 | 1 |BELL CRANK

3 [9002-7987 | 3 |SPRING CLEVIS 19 |9106-6020 | 1 |LINKAGE ROD

4 |8850-1406 | AR | HEX NUT, 3/8 - 24 20 |9106-6021 1 |LINKAGE ROD

5 [9020-5533 | 1 |BELL CRANK 21 |8850-1108 [ 1 |HEXJAM NUT, 1/2-13

6 [9020-0290 | 8 |[NEEDLE BEARING 22 |9002-1552 | 4 |CLEVIS PIN

7 19020-6861 1 |TILT, SWAY CONTROL CABLE 23 |8867-1008 | 4 |LUBE FITTING, STRAIGHT, 1/4-28

8 |[8820-1328 | 1 |HEXHD CAPSCREW, 5/8-11 X 6-1/2, || 24 |8850-1305 [ 1 |HEX NUT, 5/16-24

GR5 25 |19104-1236 | 1 |CABLE END

9 [9104-6051 1 |LINKAGE ROD 26 |9002-1552 1 |CLEVIS PIN
10 |9020-5534 | 1 |BELL CRANK 27 |8863-1302 [ 1 |COTTER PIN, 1/16 X 3/4
11 |9002-8662 | 6 |WAVE WASHER 28 |8863-1301 | 4 |COTTERPIN, 1/16 X 1/2
12 |9020-3502 | 2 |SHOULDER BOLT 29 ]9020-5580 | 1 | SPACER (not required with auxiliary
13 |9020-0406 | 4 |[BALL JOINT hydraulics option)
14 ]9020-5765 | 1 |BELL CRANK 30 |8850-1010 [ 2 |HEXNUT, 5/8-11
15 ]9040-0543 1 |STUD 31 |[8856-1113 9 | FLAT WASHER, #4
16 |9020-5759 | 1 | BOOM CONTROL HANDLE 32 |8850-1110 [ 1 |HEXJAM NUT, 5/8-11

7-2



GRADALL

MATERIAL HANDLER

°34B-9

CONTROLS
Accelerator Linkage
Starting Serial No. 0144860S
Original Issue 10-90

26
Item| Part No. |Qty. Description Of Part Iltem| Part No. |Qty. Description Of Part
1 |[8863-1318 | 1 [COTTERPIN, 1/8 X1 15 ]9020-7801 1 | SPRING
2 19002-1584 | 1 |CLEVIS PIN 16 |9002-8977 1 | YOKE
3 [9103-6022 1 | ACCELERATOR PEDAL 17 |8850-1613 2 | HEX NUT, #10-32
4 |[9103-1088 | 1 |LINKAGE ROD 18 ]9020-0795 | 1 |ACCELERATOR CABLE
5 18850-1404 | 5 |HEX NUT, 1/4-28 19 ]9002-8660 | 1 |HOSE CLIP
6 |8668-3118 2 | BALL JOINT 20 |7710-4085 1 |LOCKWASHER
7 18825-1018 | 1 | SOCKET HD SHOULDER SCREW, 21 |8852-1305 | 2 |HEXLOCKNUT, 5/16-18
3/8 X 1/2 (5/16-18 THREAD) 22 19103-1388 | 1 |CABLE BRACKET
8 |8856-1109 1 |FLAT WASHER, 3/8 23 18820-1021 2 |HEX HD CAPSCREW, 5/16-18 X
9 19002-8946 | AR [ WAVY WASHER 1-1/4, GR5
10 |9002-7685 | 1 |CLEVIS & COTTER PIN 24 19002-7908 | 1 |[BALL JOINT
11 ]9103-1087 1 | BELL CRANK 25 18850-1110 2 |HEAVY HEX JAM NUT, 5/8-11
12 ]19103-3281 | 1 |BEARING 26 |8820-1106 1 |HEX HD CAPSCREW, 5/8-11 X
13 |8856-1111 | 1 |FLAT WASHER, 1/2 4-1/2, GR5
14 ]8850-1105 1 |HEAVY HEX JAM NUT, 5/16-18
PCN L-8984

7-3




GRADALL

MATERIAL HANDLER
°34B-9

CONTROLS

Steering Column
Starting Serial No. 0144860S
Original Issue 10-90

Iltem| Part No. |Qty. Description Of Part
1 ]9060-0274 1 | STEERING CAP
2 19020-0266 1 | STEERING WHEEL NUT
3 [9020-2230 | 1 | SPINNER KNOB (includes items 4
and 5)
4 |9002-0397 2 | FLAT HD SCREW, 1/4NC X 1
5 |[8850-1004 | 2 [HEX NUT, 1/4-20
6 |[9060-0273 1 | STEERING WHEEL
7 19060-0267 | 1 | STEERING COLUMN (includes items
8 through 12)
8 [9020-1347 1 | RETAINING RING
9 |[9020-1346 2 | RETAINING RING
10 |9020-1348 | 1 |BEARING
11 ]9020-1349 1 | SHAFT
12 ]19020-1350 1 | TUBE & FLANGE
13 |8820-1037 | 2 |HEX HD CAPSCREW, 3/8-16 X 1-1/2,
GR5
14 ]18820-1033 2 |HEX HD CAPSCREW, 3/8-16 X 3/4,
GR5
15 ]19020-6762 1 | ORBITROL
9020-6567 | AR | SEAL KIT




GRADALL SRAKES

MATERIAL HANDLER _ , _
534B-9 Hydraulics & Service Brake Lines

Starting Serial No. 0144860S
Original Issue 10-90

13

TO PARKING
BRAKE VALVE
(SEE PAGE 8-2)

Iltem| Part No. |Qty. Description Of Part
1 ]9104-3293 | 1 |TUBE ASSY
2 |8866-1305 | 2 | UNION TEE, 3/8 TUBE
3 [9104-3294 1 | TUBE ASSY
4 |[9104-3189 | 1 | TUBE ASSY
5 19104-3190 | 1 |TUBE ASSY
6 |7713-3177 2 |HEX HD CAPSCREW
7 |7713-3140 | 2 |COVER PLATE
8 |7713-3139 | 2 |CLAMP SET
9 |8471-7524 1 |HOSE ASSY
10 |8471-7522 | 1 |HOSE ASSY
11 ]9103-3032 | 1 | MINI-CHECK COUPLING
12 ]19104-3091 1 | FEMALE BRANCH TEE
13 |8471-7523 | 1 |HOSE ASSY
14 19002-7178 | 6 |NYLON HOSE TIE
15 ]9104-1258 3 | SLOTTED HOSE
16 |9108-3154 | Ref | BRAKE VALVE ASSY (see page
10-21 for details)
17 |8866-2018 | 1 | CONNECTOR (includes item #18)
18 ]8859-1205 | 1 |O-RING
19 |8820-1005 | 2 |HEXHD CAPSCREW, 1/4-20 X 1,
GR5
20 |8856-1002 | 2 |FLAT WASHER, 1/4
21 |7713-3270 | 2 |CLAMP SET
22 |8866-2105 | 2 | ELBOW, 90 DEGREES (swivel nut)

8-1



GRADALL

MATERIAL HANDLER

934B-9

SEE PAGE 6-12
FOR CONTINUATION
OF SERVICE AND
PARKING BRAKE

BRAKES

Hydraulics & Service Brake Lines

Starting Serial No. 0144900S
Original Issue 10-90

TO PARKING
BRAKE VALVE
(SEE PAGE 8-2)

LINES.
Iltem| Part No. |Qty. Description Of Part
1 |[8471-7524 | Ref | HOSE ASSY (see page 6-12 for
details)
2 |7713-3177 | 2 |HEXHD CAPSCREW
3 |7713-3140 2 | COVER PLATE
4 [7713-3139 | 2 |CLAMP SET
5 |8471-7987 | 1 |HOSE ASSY
6 [9103-3032 1 | MINI-CHECK COUPLING
7 19104-3091 | 1 | FEMALE BRANCH TEE
8 |9104-1258 | 1 |HOSE
9 |8471-7523 1 |HOSE ASSY
10 |[9002-7187 | AR | NYLON HOSE TIE
11 |9108-3154 | Ref | BRAKE VALVE ASSY (see page 10-
21 for details)
12 |8859-1205 | 1 |O-RING
13 |8866-2018 | 1 | CONNECTOR (includes item #12)
14 |8866-2105 | 2 |ELBOW, 90 DEGREES (swivel nut)
PCN L-8984

8-1



GRADALL’ S RAKES

MATERIAL HANDLER _ , _
534B-9 Hydraulics & Parking Brake Lines

Starting Serial No. 0144860S

TO TEE IN DIRECTIONAL Original Issue 10-90
CONTROL VALVE

(SEE PAGE 9-2)
- TO DUMP CIRCUIT

/‘ (SEE PAGE 9-2)
23
15 3 18 2 ?/ -
14 «—19 T~ D) f‘
5 wip ¢ ‘
<_ >0 | y
[ =>
~ :

TO DIRECTIONAL
CONTROL VALVE
(SEE PAGE 9-2) 10 9

TO ACCUMULATOR
31—»@ CHARGE VALVE
(SEE PAGE 8-4)

.C;),
32
1"
(SEE PAGE 8-1)
ITEM #13
TO TEE IN HYDRAULIC TO FRONT AXLE
TANK (SEE PAGE 9-2) PARKING BRAKES
(SEE PAGE 8-1)
Item| Part No. |Qty. Description Of Part Iltem| Part No. |Qty. Description Of Part
1 |9108-3154 | Ref | BRAKE VALVE ASSY (see page 17 |8471-7523 | 1 |HOSE ASSY
10-21 for details) 18 |8866-2105 | 3 |ELBOW, 90 DEGREES (swivel nut)
2 |8866-2106 | 1 |ELBOW -90 DEGREES (swivel nut) 19 |8471-7466 | 1 |HOSE ASSY
3 |8859-1204 | 6 |O-RING 20 |8866-2065 | 2 | ELBOW, 90 DEGREES (includes
4 |7713-1088 1 | ELBOW - 90 DEGREES item #21)
5 19020-7842 | 1 |HOSE ASSY 21 |8859-1205 | 3 |O-RING
6 |[8866-2005 [ 2 | CONNECTOR (includes item #3) 22 |8866-2105 | 1 |ELBOW, 90 DEGREES (swivel nut)
7 |8866-2239 1 | SWIVEL NUT RUN TEE, 3/8 TUBE 23 | 7713-3167 1 |HOSE ASSY
8 19104-3163 | 1 |TUBE ASSY 24 19104-3090 | Ref | PARK BRAKE VALVE (see page
9 |8471-7561 | 1 |HOSE ASSY (see page 9-14) 10-22 for details)
10 |7710-3089 1 | MINI-CHECK COUPLING 25 18826-1021 2 | SOCKET BUTTON HD CAPSCREW,
11 |8471-7508 | 1 |HOSE ASSY 5/16-18 X 5/8
12 |7713-3342 | 1 |HOSE ASSY 26 |8855-1010 | 2 |LOCKWASHER, 5/16
13 |8866-2005 | 1 | CONNECTOR (includes item #3) 27 |8866-2018 | 1 | CONNECTOR (includes item #21)
14 18821-2228 | 2 | SOCKET HD CAPSCREW, 5/16-18 X 28 |9104-3131 | 1 |TUBE ASSY
1-1/4, GR8 29 |9104-3077 | 1 |PRESSURE SWITCH
15 ]9103-3096 1 |INCHING VALVE ASSY 30 [9104-3143 1 |CHECK VALVE
9103-4018 | AR | SEAL KIT 31 |8866-1342 | 1 | TUBE END REDUCER, 1/2 X 3/8
16 |8866-2064 | 2 | ELBOW, 90 DEGREES (includes 32 |8471-7522 | Ref | HOSE ASSY (see page 8-1)
item #3)

8-2



GRADALL SRAKES

MATERIAL HANDLER _ , _
534B-9 Hydraulics & Parking Brake Lines

Starting Serial No. 0144900S
Original Issue 10-90

TO DUMP CIRCUIT
(SEE PAGE 9-2)

TO HYDRAULIC
TANK TEE
(SEE PAGE 9-2)

| TOACCUMULATOR
o0 CHARGE VALVE
(SEE PAGE 8-4)

=
21—
4 5 TO FRONT AXLE
PARKING BRAKE
(SEE PAGE 8-1)
Item| Part No. |Qty. Description Of Part Iltem| Part No. |Qty. Description Of Part
1 |[9108-3154 | Ref [ BRAKE VALVE ASSY (see page 12 |8866-2105 1 |ELBOW, 90 DEGREES (swivel nut)
10-21 for details) 13 |7713-3167 | 1 |HOSE ASSY
2 18859-1205 | 5 |[O-RING 14 19103-3378 | 1 |BOOT
3 |8866-2065 | 3 | ELBOW, 90 DEGREES (includes 15 |[9104-3090 | Ref | PARK BRAKE VALVE (see page
item #2) 10-22 for details)
4 |8866-2106 1 |ELBOW, 90 DEGREES (swivel nut) 16 |8826-1021 2 | SOCKET BUTTON HD CAPSCREW,
5 |8471-7842 1 |HOSE ASSY 5/16-18 X 5/8
6 |8866-2018 | 2 | CONNECTOR (includes item #2) 17 |8855-1010 | 2 |LOCKWASHER, 5/16
7 |8866-2239 1 | SWIVEL NUT RUN TEE, 3/8 TUBE 18 ]9103-3416 1 |PRESSURE SWITCH
8 [9104-3163 | 1 |TUBE ASSY 19 ]9104-3131 | 1 |TUBE ASSY
9 |7713-3089 | 1 |[MINI-CHECK COUPLING 20 |8866-1342 1 |TUBE END REDUCER, 1/2 X 3/8
10 |8471-7317 1 |HOSE ASSY 21 |8471-7987 1 |HOSE ASSY
11 |8471-7508 | 1 |HOSE ASSY

PCN L-8907 oo



GRADALL SRAKES

MATERIAL HANDLER _ _
534B-9 Brake Pedal & Inching Linkage

Starting Serial No. 0144860S
Original Issue 10-90
Revised 4-92

21

Item| Part No. |Qty. Description Of Part Iltem| Part No. |Qty. Description Of Part
1 |[9104-3214 | 1 |[SPRING 19 |9104-1521 | 1 |SPECIAL CLEVIS
2 ]19104-6101 | 1 |BRAKE LEVER WELDMENT 20 |8850-1406 | 5 |HEX JAM NUT, 3/8-24
3 |8820-1068 | 1 |HEX HD CAPSCREW, 1/2-13 X 1-3/4, 21 |8855-1011 | 2 |LOCKWASHER, 3/8
GR5 22 |8820-1036 | 2 |HEX HD CAPSCREW, 3/8-16 X 1-1/4
4 19104-6104 | 1 |PEDAL WELDMENT 23 |8882-1004 | 2 | ADJUSTABLE YOKE END, 3/8-24
5 |[8852-1208 [ 1 |HEXLOCKNUT, 1/2-13 24 |9002-7987 | 2 |SPRING CLEVIS
6 |[8867-1008 [ 1 |[LUBE FITTING, STRAIGHT, 1/4-28 25 |[9104-1522 1 [ROD
7 |8820-1003 | 2 |HEX HD CAPSCREW, 1/4-20 X 3/4, 26 Ref | INCHING VALVE (see page 10-13 for
GR5 details)
8 |[8855-1009 | 2 |LOCKWASHER, 1/4 27 |8821-2228 | 2 | SOCKET HD CAPSCREW,
9 ]9104-1431 | 1 | SWITCH MOUNTING BRACKET 5/16-18 X 1-1/4, GR5
10 |9103-3439 | 1 | TRANSMISSION DISCONNECT 28 Ref | BRAKE VALVE (see page 10-21 for
SWITCH details)
11 |8821-1032 | 2 |SOCKET HD CAPSCREW, #10-24 29 |[9020-1562 | 1 |PIN
X1, GR8 30 |8844-1001 | 2 |SQUARE HD SET SCREW,
12 |8856-1105 | 2 | FLAT WASHER, #10 1/4-20 X 1/2 (cup point)
13 |8855-1007 | 2 |LOCKWASHER, #10 31 |8850-1106 | 1 |HEXJAM NUT, 3/8-16
14 |8850-1612 | 2 |HEX NUT, #10-24 32 |8320-1073 | 1 |HEX HD CAPSCREW, 3/8-16 X 4-1/2
15 |8668-3480 | 2 |CRIMP-ON CONNECTOR 33 ]9104-1536 1 [PUSHROD
16 |8348-3114 | 1 | MALE CONNECTOR 34 ]19104-1520 | 1 |BRAKE VALVE RETAINER
17 |8825-1021 | 1 |SOCKET HD SHOULDER SCREW, 35 |9002-8662 | 2 |WASHER
3/8 X 1, 5/16-18 THREAD 36 |19020-0290 | 2 | BEARING
18 |8852-1205 | 1 |HEXLOCKNUT, 5/16-18 37 |8856-1004 | 1 |FLAT WASHER, 3/8

PCN L-9207 oo



MATERIAL HANDLER : :
534B-9 Accumulator, Charging Valve & Lines

Starting Serial No. 0144860S
Original Issue 10-90
Revised 8-21-95

TO OIL COOLER
(SEE PAGE 9-2)

FROM PILOT PUMP
(SEE PAGE 9-1)

12

21— TO ELBOW IN
PILOT CIRCUIT

(SEE PAGE 9-1)

TO OIL COOLER

(SEE PAGE%
@Y

17 / \3
. | \

TO BRAKE VALVE
(SEE PAGE 8-2)

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 |18471-6251 | 1 |HOSE ASSY 17 |8820-1009 | 2 |HEX HD CAPSCREW, 1/4-20 X 2,
2 18866-2108 | 1 | ELBOW, 90 DEGREES (swivel nut) GR5
3 |8866-2023 | 1 | CONNECTOR (includes item #4) 18 |8471-7561 | 1 |HOSE ASSY
4 18859-1205 | 2 | O-RING 19 |8866-2065 | 1 |ELBOW, 90 DEGREES (includes
5 |8471-7638 | 1 |HOSE ASSY item #20)
6 |8866-2003 | 1 | CONNECTOR (includes item #23) 20 |8859-1205 | 1 |O-RING
7 19104-3296 | Ref | ACCUMULATOR CHARGE VALVE 21 |8821-1046 | 2 | SOCKET HD CAPSCREW, 1/4-20x2,
(see page 10-17 for details) GRS
8 18859-1205 1 | O-RING 22 |18855-1105 2 | LOCK WASHER, 1/4 (hi-collar)
9 |8866-2085 | 1 | ELBOW, 45 DEGREES (includes 23 18859-1202 | 1 |O-RING
item #8) 24 |8871-1282 | 1 |SOCKET HD PIPE PLUG, 3/8
10 ]9020-7360 | 1 | HOSE ASSY 25 18471-7610 | 1 |HOSE ASSY
11 |[8866-2240 | 1 | SWIVEL NUT RUN TEE, 1/2 TUBE 26 |8866-2020 | 1 | CONNECTOR (includes item #27)
12 |18471-7413 | 1 | HOSE ASSY 27 18859-1207 | 1 |O-RING
13 |8471-7518 1 |HOSE ASSY 28 |8368-3175 2 | CLAMP
14 |8866-2120 | 1 |ELBOW, 45 DEGREES (swivel nut) 29 19105-3380 | 1 |ACCUMULATOR
15 |8874-3003 | 2 |MALE ADAPTER, 3/8 X 1/2 TUBE o 9105-4003 | 1 | ACCUMULATOR (uncharged)
16 ]9103-3128 1 | RELIEF VALVE ASSY 30 |8866-2006 1 | CONNECTOR (includes item #4)

* Added uncharged accumulator for shipping purposes. Changed quantity on item 4, part number onitem 8,

and changed descriptionson items9 & 11.
KG 8-4



MATERIAL HANDLER : :
534B-9 Accumulator, Charging Valve & Lines

Starting Serial No. 0144900S
Original Issue 10-90
Revised 8-21-95

TO DUMP CIRCUIT
(SEE PAGE 9-2)

FROM PILOT PUMP
(SEE PAGE 9-1)
12

91— TO ELBOW IN
PILOT CIRCUIT

(SEE PAGE 9-1)

TO DUMP CIRCUIT

5 (SEE PAGEy

|
S %w
. I \

TO BRAKE VALVE
(SEE PAGE 8-2)

28\ﬂ

B

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 |[8471-6251 | 1 |HOSE ASSY 17 18820-1009 | 2 |HEX HD CAPSCREW, 1/4-20 X 2,
2 |8866-2108 | 1 |ELBOW, 90 DEGREES (swivel nut) GR5
3 |8866-2023 | 1 | CONNECTOR (includes item #4) 18 |8471-7561 | 1 |HOSE ASSY
4 18859-1205 | 2 |O-RING 19 |8866-2065 | 1 |ELBOW, 90 DEGREES (includes
5 |8471-7489 | 1 | HOSE ASSY item #20)
6 |[8866-2003 | 1 | CONNECTOR (includes item #23) 20 |8859-1205 | 1 |O-RING
7 |[9108-3239 | Ref | ACCUMULATOR CHARGE VALVE 21 |8821-1047 | 2 | SOCKET HD CAPSCREW, 1/4-20 X
(see page 10-17 for details) 2-1/4, GR8
* 8 18859-1205 | 1 | O-RING 22 |8855-1105 | 2 |LOCK WASHER, 1/4 (hi-collar)
x 9 |[8866-2085 | 1 |ELBOW, 45 DEGREES (includes 23 |8859-1202 | 1 | O-RING
item #8) 24 18871-1282 | 1 | SOCKET HD PIPE PLUG, 3/8
10 |9020-7360 | 1 |HOSE ASSY 25 |7713-3171 | 1 |HOSE ASSY
11 |8866-2240 | 1 [ SWIVEL NUT RUN TEE, 1/2 TUBE 26 |8866-2020 | 1 | CONNECTOR (includes item #27)
12 |8471-7413 | 1 |HOSE ASSY 27 |8859-1207 | 1 | O-RING
13 |8471-7518 | 1 |HOSE ASSY 28 |8368-3175 | 2 |CLAMP
14 |8866-2120 1 | ELBOW, 45 DEGREES (swivel nut) 29 ]9105-3380 | 1 | ACCUMULATOR
15 |8874-3003 | 2 | MALE ADAPTER, 3/8 X 1/2 TUBE d 9105-4003 | 1 | ACCUMULATOR (uncharged)
16 |9103-3128 | 1 |RELIEF VALVE ASSY 30 |8866-2006 | 1 | CONNECTOR (includes item #4)

* Added uncharged accumulator for shipping purposes. Changed part number on item 8,
and changed descriptionson items9 & 11.
KG 8-4



GRADALL

HYDRAULIC CIRCUITS

MATERIAL HANDLER Oil Supply & Pressure Lines
534B-9 : .

Starting Serial No. 0144860S

Original Issue 10-90

TO PRESSURE PORT 27 25—
ON ACCUMULATOR

CHARGE VALVE

(SEE PAGE 8-4)

61
58 T~
7 PRESSURE FROM TEE
IN RELIEF VALVE

(SEE PAGE 8-4)

PCN L-8915 o1



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
Oil Supply & Pressure Lines

534B-9 . .
Starting Serial No. 0144860S
Original Issue 10-90
Item| Part No. |Qty. Description Of Part Iltem| Part No. |Qty. Description Of Part
1 |9103-6002 | Ref | OIL RESERVOIR ASSY (see page 38 [9020-5783 | 1 |TUBE ASSY
10-20 for details) 39 |8866-2011 | 1 | CONNECTOR (includes item #40)
2 19103-3257 | 1 |ELBOW 40 |8859-1210 [ 1 |O-RING
3 18866-2110 | 1 | ELBOW, 90 DEGREES (swivel nut) 41 |8325-1262 | 1 |REDUCER
4 |7713-3875 1 |HOSE ASSY 42 |8866-2070 1 |ELBOW, 90 DEGREES (includes
5 [9002-8720 | 2 |HOSE CLAMP item #43)
6 |9103-3125 | 1 |SUCTION HOSE 43 18859-1210 [ 1 | O-RING
7 19103-3226 | Ref | MAIN HYDRAULIC PUMP (see page 44 19103-3296 | Ref | MAIN CONTROL VALVE (see page
10-14 for details) 10-7 for details)
8 |8866-1366 | 1 | HEX CAP, 5/8 TUBE 45 19020-6739 | Ref | SOLENOID VALVE (see page 10-11
9 |8866-2069 | 1 | ELBOW, 90 DEGREES (includes for details)
item #10) 46 |8852-1304 | 2 |HEX LOCKNUT, 1/4-20
10 |[8859-1209 | 1 |O-RING 47 18856-1107 | 2 | FLAT WASHER, 1/4
11 ]9020-7690 1 | TUBE ASSY 48 |[9020-7719 1 |JUMPER WIRE
12 |9103-3240 | Ref | PRIORITY FLOW CONTROL VALVE 49 19103-1041 | 1 | MOUNTING PLATE
(see page 10-8 for details) 50 |8874-3003 | 1 | MALE ADAPTER, 3/8 X 1/2 TUBE
13 |8859-1209 1 | O-RING 51 |8471-7468 1 |HOSE ASSY
14 |8866-2010 | 1 | CONNECTOR (includes item #13) 52 18820-1009 | 2 |HEX HD CAPSCREW, 1/4-20 X 2,
15 |[9002-2045 | 2 |HOSE ASSY GR5
16 ]9020-5792 1 | CLAMP ASSY 53 |8871-1381 1 | REDUCING BUSHING, 3/8 X 1/4
17 |9103-3069 | 1 |TUBE ASSY 54 18874-3042 | 1 | MALE ELBOW, 90 DEGREES, 1/4 X
18 ]9020-0481 | 3 |CLAMP 5/16 TUBE
19 |8820-1033 | 3 |HEX HD CAPSCREW, 3/8-16 X 3/4, 55 |[8471-6238 | 1 |HOSE ASSY
GR5 56 |8874-3036 | 1 | MALE ELBOW, 45 DEGREES, 1/8 X
20 |[9002-2045 | 1 |HOSE ASSY 5/16 TUBE
21 |9104-3297 | Ref | PILOT PUMP ASSY (see page 10-15 57 ]9103-4260 | Ref | TRANSMISSION CONTROL VALVE
for details) (see page 6-10 for details)
22 |8859-1206 1 | O-RING 58 |9020-7872 1 |HYDRAULIC CUP
23 [8866-2024 | 1 [ CONNECTOR (includes item #22) 59 |[8866-1367 | 1 |HEX CAP, 3/4 TUBE
24 |[8866-2027 | 1 | CONNECTOR, STRAIGHT (includes 60 |[8866-1206 | 1 |UNION ELBOW
item #25) 61 [9103-3073 1 |TUBE ASSY
25 |8859-1207 1 | O-RING 62 |7713-3499 | 4 |HEX HD CAPSCREW
26 |[8859-1210 | 1 |[O-RING 63 |[7713-3498 | 2 |COVER PLATE
27 |8471-6251 1 |HOSE ASSY 64 |[9103-3138 | 2 |[CLAMP
28 |9020-6737 | Ref | FORWARD-REVERSE CONTROL 65 |8471-7413 1 |HOSE ASSY
VALVE (see page 10-9 for details) 66 [9103-3100 | 1 [IN-LINE STRAINER
29 |8859-1210 1 | O-RING 67 |7713-3147 1 |HOSE ASSY
30 |8866-2028 | 1 | CONNECTOR (includes item #26) 68 |[8866-2225 | 1 |[SWIVEL NUT RUN TEE
31 |[8866-2124 | 1 |ELBOW, 45 DEGREES (swivel nut) 69 |[7724-1003 | 1 |ADAPTER
32 |[8866-2110 1 |ELBOW, 90 DEGREES (swivel nut) 70 |7713-3089 1 | MINI-CHECK COUPLING
33 |8866-2011 [ 1 | CONNECTOR (includes item #29) 71 |8866-2026 | 1 | CONNECTOR (includes item #72)
34 (9103-3142 | 1 |TUBE ASSY 72 |[8859-1204 | 1 |O-RING
35 [9002-8482 | 2 |HOSE CLAMP 73 ]9103-3097 | Ref | DIRECTIONAL CONTROL VALVE
36 |9104-3153 | 1 |HOSE (see page 10-19 for details)
37 |9002-2045 | 1 |HOSE ASSY
PCN L-8915

9-1




GRADALL HYDRAULIC CIRCUITS

MATERIAL HANDLER . .
534B-9 Oil Supply & Pressure Lines

Starting Serial No. 0144900S
Original Issue 10-90
Revised 12-2-93

TO PRESSURE PORT 27

ON ACCUMULATOR 2 % B—>

CHARGE VALVE ” 2

(SEE PAGE 8-4) l \ 02 §59 «—2
/@

61
58
- @\ / 1 \ PRESSURE FROM TEE
IN RELIEF VALVE

60 65 (SEE PAGE 8-4)

9-1



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
Oil Supply & Pressure Lines

534B-9 . .
Starting Serial No. 0144900S
Original Issue 10-90
Revised 12-2-93
ltem| Part No. |Qty. Description Of Part ltem| Part No. |Qty. Description Of Part
1 Ref | OIL RESERVOIR ASSY (see page 38 |9020-5783 1 | TUBE ASSY
10-20 for details) 39 [8866-2011 | 1 | CONNECTOR (includes item #40)
2 ]19103-3257 | 1 |ELBOW 40 [8859-1210 | 1 |O-RING
3 |8866-2110 1 |ELBOW, 90 DEGREES (swivel nut) 41 |8325-1262 1 | REDUCER
4 |[7713-3875 | 1 |HOSE ASSY 42 |[8866-2070 | 1 |ELBOW, 90 DEGREES (includes
5 |9002-8720 | 2 |HOSE CLAMP item #43)
6 |9103-3125 | 1 |SUCTION HOSE 43 [8859-1210 | 1 | O-RING
7 Ref [ MAIN HYDRAULIC PUMP (see page 44 Ref | MAIN CONTROL VALVE (see page
10-14 for details) 10-7 for details)
8 |8866-1366 | 1 [HEX CAP, 5/8 TUBE 45 Ref [ SOLENOID VALVE (see page 10-11
9 [8866-2069 | 1 |ELBOW, 90 DEGREES (includes for details)
item #10) 46 |8852-1304 | 2 |HEX LOCKNUT, 1/4-20
10 |8859-1209 | 1 [O-RING 47 |8856-1107 | 2 |FLAT WASHER, 1/4
11 ]9020-7690 | 1 |TUBE ASSY 48 19020-7719 | 1 |JUMPER WIRE
12 Ref | PRIORITY FLOW CONTROL VALVE 49 |9103-1041 1 | MOUNTING PLATE
(see page 10-8 for details) 50 |8874-3003 [ 1 [MALE ADAPTER, 3/8 X 1/2 TUBE
13 |8859-1209 | 1 |[O-RING 51 |8471-7468 | 1 |HOSE ASSY
14 ]18866-2010 | 1 | CONNECTOR (includes item #13) 52 [8820-1009 | 2 |HEX HD CAPSCREW, 1/4-20 X 2,
15 |9002-2045 | 2 |HOSE ASSY GR5
16 ]9020-5792 | 1 |CLAMP ASSY 53 [8871-1381 | 1 | REDUCING BUSHING, 3/8 X 1/4
17 ]9103-3069 | 1 [TUBE ASSY 54 |[8874-3042 | 1 | MALE ELBOW, 90 DEGREES, 1/4 X
18 |9020-0481 | 3 |cLAMP 5/16 TUBE
19 |8820-1033 | 3 |HEX HD CAPSCREW, 3/8-16 X 3/4, 55 |8471-6238 | 1 |HOSE Assy
GR5 56 |8874-3036 | 1 | MALE ELBOW, 45 DEGREES, 1/8 X
20 |9002-2045 | 1 |HOSE ASSY 5/16 TUBE
21 Ref | PILOT PUMP ASSY (see page 10-15 57 Ref | TRANSMISSION CONTROL VALVE
for details) (see page 6-10 for details)
22 |8859-1206 | 1 [O-RING 58 |9020-7872 | 1 |HYDRAULIC CUP
23 |8866-2024 | 1 | CONNECTOR (includes item #22) 59 [8866-1367 | 1 |HEX CAP, 3/4 TUBE
24 |8866-2027 [ 1 [ CONNECTOR, STRAIGHT (includes 60 |ss66-1206 | 1 | UNION ELBOW
item #25) 61 |9103-3073 | 1 [TUBE ASSY
25 |8859-1207 | 1 [O-RING 62 |7713-3499 | 4 |HEX HD CAPSCREW
26 |8859-1210 | 1 [O-RING 63 |7713-3498 | 2 |COVER PLATE
27 |8471-6251 | 1 |HOSE ASSY 64 |9103-3138 | 2 |cLAMP
28 Ref | FORWARD-REVERSE CONTROL 65 |8471-7413 | 1 |HOSE AsSY
VALVE (see page 10-9 for details) 66 |9103-3100 [ 1 [IN-LINE STRAINER
29 |8859-1210 | 1 [O-RING 67 |7713-3147 | 1 |HOSE ASSY
30 |8866-2028 1 [ CONNECTOR (includes item #26) 68 |8866-2225 1 | SWIVEL NUT RUN TEE
31 |8866-2124 | 1 |ELBOW, 45 DEGREES (swivel nut) 69 |7724-1003| 1 | ADAPTER
32 |8866-2110 | 1 | ELBOW, 90 DEGREES (swivel nut) 70 |7713-3089 | 1 | MINI-CHECK COUPLING
33 |8866-2011 | 1 | CONNECTOR (includes item #29) 71 |8866-2026 [ 1 [ CONNECTOR (includes item #72)
34 |9103-3142 | 1 |TUBE ASSY 72 |8859-1204 | 1 |0O-RING
35 ]9002-8482 | 2 | HOSE CLAMP 73 Ref | DIRECTIONAL CONTROL VALVE
36 [9104-3153 | 1 |HOSE (see page 10-19 for details)
37 |9002-2045 | 1 |[HOSE ASSY

9-1




GRADALL HYDRAULIC CIRCUITS

MA‘I‘E?I3A4LBHA9NDLER Dump Circuit
Starting Serial No. 0144860S

Original Issue 10-90

TO BRAKE VALVE
(SEE PAGE 8-2)

FROM FORWARD-REVERSE
@<«——— CONTROL VALVE
19 (SEE PAGE 9-1)

7 \

43
RAN FROM VALVE
g (SEE PAGE 8-2)
—

4 @%

%

FROM BYPASS PORT
ON RELIEF VALVE
(SEE PAGE 8-4)

0/
54 /) TO BRAKE VALVE (SEE PAGE 8-2) 38

PCN L-8915 0.2



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
Dump Circuit

534B-9 Starting Serial No. 0144860S
Original Issue 10-90
Item| Part No. |Qty. Description Of Part Iltem| Part No. |Qty. Description Of Part
1 |9103-6002 | Ref | OIL RESERVOIR ASSY (see page 28 |[8820-1035 | 1 |HEX HD CAPSCREW, 3/8-16 X 1,
10-20 for details) GR5
2 |8471-7842 | 1 |HOSE ASSY 29 |(9104-3147 | 2 |SUPPORT CLAMP
3 18866-2225 | 1 | SWIVEL NUT BRANCH TEE 30 [8852-1006 | 1 |HEXLOCKNUT, 3/8-16
4 [9020-7599 1 |HOSE ASSY 31 |8471-7489 1 |HOSE ASSY
5 [8866-1245 | 1 | MALE OUTLET TEE, 3/8 X 1/2 TUBE 32 (9104-3145 | 1 |DRAIN MANIFOLD
6 |9020-6739 | 1 | SOLENOID VALVE ASSY (see page 33 |[8866-2106 | 1 |ELBOW, 90 DEGREES (swivel nut)
10-11 for details) 34 |8471-7518 1 |HOSE ASSY
7 |8471-7520 | 1 |HOSE ASSY 35 |[8471-7521 | 1 |HOSE ASSY
8 |9020-5776 | 1 | ADAPTER 36 |[8820-1031 | 4 |HEX HD CAPSCREW, 3/8-16 X 1/2,
9 |9002-8482 | 2 |HOSE CLAMP GR5
10 |[9020-7365 | 1 |HOSE 37 |[8855-1011 | 4 |LOCKWASHER, 3/8
11 |9104-3144 | 1 |TUBE ASSY 38 |[8856-1109 | 4 |FLAT WASHER, 3/8
12 |8866-1365 1 [HEX CAP, 1/2 TUBE 39 |[9103-3050 1 |OIL COOLER ASSY
13 |7713-3447 | 1 |HOSE ASSY 40 |8452-1056 | 1 |DRAIN VALVE
14 |8866-2105 | 1 |ELBOW, 90 DEGREES (swivel nut) 41 18692-3006 | 1 | ADAPTER
15 |8366-1316 1 | CONNECTOR 42 |8866-2107 1 | ELBOW, 90 DEGREES (swivel nut)
16 |[9103-3240 | Ref | PRIORITY FLOW CONTROL VALVE 43 18866-2224 [ 1 | SWIVEL NUT RUN TEE
(see page 10-8 for details) 44 |8471-7466 | 1 |HOSE ASSY
17 |8471-7797 1 |HOSE ASSY 45 |8866-2005 1 [ CONNECTOR (includes item #46)
18 |[9020-5793 | 2 |CLAMP ASSY 46 |8859-1204 [ 1 | O-RING
19 |8866-1364 | 2 |HEX CAP, 3/8 TUBE 47 19103-3097 | Ref | DIRECTIONAL CONTROL VALVE
20 |8471-7900 | 1 |HOSE ASSY (see page 10-19 for details)
21 |9104-5097 | Ref | SERIES - PARALLEL VALVE (see 48 18866-2239 [ 1 | SWIVEL NUT RUN TEE
page 10-10 for details) 49 |8471-7341 | 1 |HOSE ASSY
22 |7713-3167 | 1 |HOSE ASSY 50 |[8866-2064 | 1 |ELBOW, 90 DEGREES (includes
23 [9020-6748 | Ref | REAR DRIVE MOTOR (see page item #51)
10-16 for details) 51 |8859-1204 | 1 |O-RING
24 |8471-7577 | 2 |HOSE ASSY 52 [9103-3096 | Ref | INCHING VALVE (see pages 8-2
25 |[8859-1204 | 2 |O-RING and 8-3 for details)
26 |8866-2064 | 2 | ELBOW, 90 DEGREES (includes 53 |9060-1762 | Ref | ORBITROL (see page 7-4 for details)
item #25) 54 |8866-2006 | 1 | CONNECTOR (includes item #27)
27 |[8859-1205 | 1 |O-RING
PCN L-8915

9-2




GRADALL HYDRAULIC CIRCUITS

MA‘I‘E?I3A4LBHA9NDLER Dump Circuit
Starting Serial No. 0144900S

Original Issue 10-90

TO BRAKE VALVE
(SEE PAGE 8-2)

FROM FORWARD-REVERSE
@<«——— CONTROL VALVE
19 (SEE PAGE 9-1)

7 \

43
RAN FROM VALVE
> g (SEE PAGE 8-2)

0
\ s 5
18 * 44
—17 % l\A el
4 DRAIN FROM
%

5 /) \ TO BRAKE VALVE (SEE PAGE 8-2) 38 FROM BYPASS PORT
53

ON RELIEF VALVE
(SEE PAGE 8-4)

9-2



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
Dump Circuit

534B-9 Starting Serial No. 0144900S
Original Issue 10-90
Item| Part No. |Qty. Description Of Part Iltem| Part No. |Qty. Description Of Part
1 |9103-6002 | Ref | OIL RESERVOIR ASSY (see page 28 |[8820-1035 | 1 |HEX HD CAPSCREW, 3/8-16 X 1,
10-20 for details) GR5
2 |8471-7842 | 1 |HOSE ASSY 29 |(9104-3147 | 2 |SUPPORT CLAMP
3 18866-2225 | 1 | SWIVEL NUT BRANCH TEE 30 [8852-1006 | 1 |HEXLOCKNUT, 3/8-16
4 [9020-7599 1 |HOSE ASSY 31 |8471-7489 1 |HOSE ASSY
5 [8866-1245 | 1 | MALE OUTLET TEE, 3/8 X 1/2 TUBE 32 (9104-3145 | 1 |DRAIN MANIFOLD
6 |9020-6739 | 1 | SOLENOID VALVE ASSY (see page 33 |[8866-2106 | 1 |ELBOW, 90 DEGREES (swivel nut)
10-11 for details) 34 |8471-7518 1 |HOSE ASSY
7 |8471-7520 | 1 |HOSE ASSY 35 |[8471-7521 | 1 |HOSE ASSY
8 |9020-5776 | 1 | ADAPTER 36 |[8820-1031 | 4 |HEX HD CAPSCREW, 3/8-16 X 1/2,
9 |9002-8482 | 2 |HOSE CLAMP GR5
10 |[9020-7365 | 1 |HOSE 37 |[8855-1011 | 4 |LOCKWASHER, 3/8
11 |9104-3144 | 1 |TUBE ASSY 38 |[8856-1109 | 4 |FLAT WASHER, 3/8
12 |8866-1365 1 [HEX CAP, 1/2 TUBE 39 |[9103-3050 1 |OIL COOLER ASSY
13 |7713-3447 | 1 |HOSE ASSY 40 |8452-1056 | 1 |DRAIN VALVE
14 |8866-2105 | 1 |ELBOW, 90 DEGREES (swivel nut) 41 18692-3006 | 1 | ADAPTER
15 |8366-1316 1 | CONNECTOR 42 |8866-2107 1 | ELBOW, 90 DEGREES (swivel nut)
16 |[9103-3240 | Ref | PRIORITY FLOW CONTROL VALVE 43 18866-2224 [ 1 | SWIVEL NUT RUN TEE
(see page 10-8 for details) 44 |8471-7466 | 1 |HOSE ASSY
17 |8471-7797 1 |HOSE ASSY 45 |8866-2005 1 [ CONNECTOR (includes item #46)
18 |[9020-5793 | 2 |CLAMP ASSY 46 |8859-1204 [ 1 | O-RING
19 |8866-1364 | 2 |HEX CAP, 3/8 TUBE 47 19103-3097 | Ref | DIRECTIONAL CONTROL VALVE
20 |8471-7900 | 1 |HOSE ASSY (see page 10-19 for details)
21 |9104-5097 | Ref | SERIES - PARALLEL VALVE (see 48 18866-2239 [ 1 | SWIVEL NUT RUN TEE
page 10-10 for details) 49 |8471-7341 | 1 |HOSE ASSY
22 |7713-3167 | 1 |HOSE ASSY 50 |[8866-2064 | 1 |ELBOW, 90 DEGREES (includes
23 [9020-6748 | Ref | REAR DRIVE MOTOR (see page item #51)
10-16 for details) 51 |8859-1204 | 1 |O-RING
24 |8471-7577 | 2 |HOSE ASSY 52 [9103-3096 | Ref | INCHING VALVE (see pages 8-2
25 |[8859-1204 | 2 |O-RING and 8-3 for details)
26 |8866-2064 | 2 | ELBOW, 90 DEGREES (includes 53 |9060-1762 | Ref | ORBITROL (see page 7-4 for details)
item #25) 54 |8866-2006 | 1 | CONNECTOR (includes item #27)
27 |[8859-1205 | 1 |O-RING

9-2




GRADALL HYDRAULIC CIRCUITS

MATERIAL HANDLER Rear Drive

534B-9 Starting Serial No. 0144860S
Original Issue 10-90
Revised 2-26-96

(see page 9-2)

12
TO DUMP CIRCUIT /

TO INCHING
VALVE
(see page 8-2)

KG * Changed part number onitems 2, 3, 17 & 22. 9-3



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
Rear Drive

534B-9 Starting Serial No. 0144860S
Original Issue 10-90
Revised 2-26-96
Item| Part No. |Qty. Description Of Part Iltem| Part No. |Qty. Description Of Part
1 Ref | REAR DRIVE MOTOR ASSY (see 31 |[8820-1070 1 |HEX HD CAPSCREW, 1/2-13 X2-1/4,
page 10-16 for details) GR5
*2 19104-3113 | 1 |TUBE ASSY 32 |8856-1111 | 6 |FLAT WASHER, 1/2
*3 19104-3116 | 1 |TUBE ASSY 33 |8820-1068 | 2 |HEX HD CAPSCREW, 1/2-13 X1-3/4,
4 19020-7290 | 4 |HOSE ASSY GR5
5 19002-7187 | AR | NYLON TY-RAP 34 |8859-1209 1 | O-RING
6 |9104-3308 | 1 |TUBE ASSY 35 |8866-2010 | 1 | CONNECTOR (includes item 34)
7 19104-3309 | 1 |TUBE ASSY 36 |[8866-2110 | 1 |ELBOW, 90 DEGREES (swivel nut)
8 [9020-2343 | 4 | TUBE CLAMP 37 |8850-1008 | 3 |HEXNUT, 1/2-13
9 |8820-1033 | 4 |HEX HD CAPSCREW, 3/8-16 X 3/4, 38 Ref | FORWARD-REVERSE VALVE (see
GR5 page 10-9 for details)
10 |8856-1109 | 4 |FLAT WASHER, 3/8 39 |9002-7906 | 2 | ELBOW, 90 DEGREES (swivel nut)
11 Ref | SERIES - PARALLEL VALVE (see 40 |8471-7464 | 1 |HOSE ASSY
page 10-10 for details) 41 |7713-3342 1 |HOSE ASSY
12 18471-7900 | 1 |[HOSE ASSY 42 |8866-2105 1 |ELBOW, 90 DEGREES (swivel nut)
13 ]9104-3312 1 |TUBE ASSY 43 |8366-1316 1 | CONNECTOR
14 ]19104-3311 1 |TUBE ASSY 44 18866-2003 [ 2 | CONNECTOR (includes item 45)
15 ]19104-3307 1 |TUBE ASSY 45 |[8859-1202 | 2 | O-RING
16 ]9104-3310 | 1 |TUBE ASSY 46 |8820-1005 | 4 |HEX HD CAPSCREW, 1/4-20 X 1,
*17 |9104-3115 1 |TUBE ASSY GR5
18 ]9002-8225 4 | O-RING 47 18850-1004 | 4 |HEX NUT, 1/4-20
19 |8471-1342 | 8 |FLANGE HALF 48 |[9103-1086 | 2 | MOUNTING BRACKET
20 |8820-1067 | 16 |HEX HD CAPSCREW, 1/2-13 X 1-1/2, 49 Ref | DIRECTIONAL CONTROL VALVE
GR5 (see page 10-19 for details)
21 |9020-7372 | 4 |ADAPTER 50 |9002-7485 1 |HOSE ASSY
*22 19104-3114 | 1 |TUBE ASSY 51 |[8698-3191 | 2 | TERMINAL, 1/4 SCREW SIZE
23 18867-1027 2 |LUBE FITTING, 90 DEGREES, 1/8 52 |9002-8959 2 | FEMALE TERMINAL
24 |8850-1008 | 8 |HEX NUT, 1/2-13 53 AR | WIRE, 14 GA. BLACK, 40" LONG
25 |9020-3506 | 8 |FLAT WASHER, 1/2 54 |9020-0482 1 | TUBE CLAMP
26 |[9020-6750 | 2 |HOLLOW STUD 55 |8820-1036 1 |HEX HD CAPSCREW, 3/8-16 X 1-1/4,
27 19020-2327 | 6 |STUD GR5
28 |8568-1076 | 2 | GASKET 56 |8859-1204 | 2 | O-RING
29 |8866-2069 1 |ELBOW, 90 DEGREES (includes 57 |8866-2064 | 2 | ELBOW, 90 DEGREES (includes
item 30) item 56)
30 |8859-1209 1 | O-RING 58 |8866-2119 | 2 | ELBOW, 45 DEGREES (swivel nut)
59 |8471-7577 2 | HOSE ASSY
KG * Changed part number onitems 2, 3, 17 & 22. 9-3




GRADALL HYDRAULIC CIRCUITS

MATERIAL HANDLER Rear Drive

534B-9 Starting Serial No. 0144900S
Original Issue 10-90
Revised 2-26-96

TO DUMP CIRCUIT 12
(see page 9-2) *+—

TO INCHING
VALVE
(see page 8-2)

KG * Changed part number onitems 2, 3, 17 & 22. 9-3



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
Rear Drive

534B-9 Starting Serial No. 0144900S
Original Issue 10-90
Revised 2-26-96
Item| Part No. |Qty. Description Of Part Iltem| Part No. |Qty. Description Of Part
1 Ref | REAR DRIVE MOTOR ASSY (see 30 |8859-1209 | 1 |[O-RING
page 10-16 for details) 31 |8820-1070 | 1 |HEX HD CAPSCREW, 1/2-13 X2-1/4,
*2 19104-3113 1 |TUBE ASSY GR5
*3 19104-3116 | 1 |TUBE ASSY 32 |8856-1111 | 6 |FLAT WASHER, 1/2
4 19020-7290 | 4 |HOSE ASSY 33 |8820-1068 | 2 |HEX HD CAPSCREW, 1/2-13 X1-3/4,
5 19002-7187 | AR | NYLON TY-RAP GR5
6 |9104-3308 | 1 |TUBE ASSY 34 |8859-1209 | 1 | O-RING
7 19104-3309 | 1 |TUBE ASSY 35 |8866-2010 | 1 | CONNECTOR (includes item 34)
8 [9020-2343 | 4 | TUBE CLAMP 36 |[8866-2110 | 1 |ELBOW, 90 DEGREES (swivel nut)
9 |8820-1033 | 4 |HEX HD CAPSCREW, 3/8-16 X 3/4, 37 |8850-1008 | 3 | HEX NUT, 1/2-13
GR5 38 Ref | FORWARD-REVERSE VALVE
10 |8856-1109 | 4 |FLAT WASHER, 3/8 (see page 10-9 for details)
11 Ref | SERIES - PARALLEL VALVE (see 39 |9002-7906 | 2 | ELBOW, 90 DEGREES (swivel nut)
page 10-10 for details) 40 |8471-7464 | 1 |HOSE ASSY
12 18471-7900 | 1 |[HOSE ASSY 41 |7713-3342 | 1 |HOSE ASSY
13 ]9104-3312 | 1 |TUBE ASSY 42 18866-2105 | 1 | ELBOW, 90 DEGREES (swivel nut)
14 ]19104-3311 1 |TUBE ASSY 43 |8366-1316 1 | CONNECTOR
15 ]9104-3307 | 1 |TUBE ASSY 44 18866-2003 [ 2 | CONNECTOR (includes item 45)
16 ]9104-3310 | 1 |TUBE ASSY 45 |[8859-1202 | 2 | O-RING
*17 |9104-3115 1 |TUBE ASSY 46 |8820-1005 | 4 |HEX HD CAPSCREW, 1/4-20 X 1,
18 ]19002-8225 | 4 |O-RING GR5
19 |8471-1342 | 8 |FLANGE HALF 47 18850-1004 | 4 |HEX NUT, 1/4-20
20 |8820-1067 | 16 |HEX HD CAPSCREW, 1/2-13 X 1-1/2, 48 ]19103-1086 2 | MOUNTING BRACKET
GR5 49 Ref | DIRECTIONAL CONTROL VALVE
21 |9020-7372 | 4 | ADAPTER (see page 10-19 for details)
*22 19104-3114 1 |TUBE ASSY 50 |9002-7485 1 |HOSE ASSY
23 19020-0482 | 1 |TUBE CLAMP 51 |[8698-3191 | 2 | TERMINAL, 1/4 SCREW SIZE
24 |8850-1008 | 8 |HEX NUT, 1/2-13 52 |9002-8959 | 2 | FEMALE TERMINAL
25 |9020-3506 | 8 |FLAT WASHER, 1/2 53 AR | WIRE, 14 GA. BLACK, 40" LONG
26 |8820-1036 | 1 |HEX HD CAPSCREW, 3/8-16 X 1-1/4, 54 18859-1204 | 2 | O-RING
GR5 55 |8866-2064 | 2 | ELBOW, 90 DEGREES (includes
27 19103-3481 8 |STUD item 54)
28 |8568-1076 | 2 | GASKET 56 |8866-2119 | 2 | ELBOW, 45 DEGREES (swivel nut)
29 |8866-2069 | 1 |ELBOW, 90 DEGREES (includes 57 |8471-7577 | 2 |HOSE ASSY
item 30)
KG 9-3

* Changed part number onitems 2, 3, 17 & 22.




GRADALL HYDRAULIC CIRCUITS

MATERIAL HANDLER

534B-9

Steering
Starting Serial No. 0144860S

Original Issue 10-90

v
VUt T

ABFOEY v

R T A

VA

[

\

-

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 |8471-7550 | 1 |HIGH PRESSURE HOSE 12 [8820-1033 | 2 |HEX HD CAPSCREW, 3/8-16 X 3/4,
2 18866-2007 | 1 | CONNECTOR (includes O-ring) GRS (column to orbitrol)
8859-1206 | 1 | O-RING 13 |[8820-1037 | 2 |HEX HD CAPSCREW, 3/8-16 X
3 ]9103-3240 | 1 |LOAD SENSING FLOW CONTROL 1-1/2, GR5 (orbitrol to instrument
VALVE (see page 10-8 for details) panel)
4 18820-1028 | 2 |HEX HD CAPSCREW, 5/16-18 X 3, 14 |9002-7913 | 2 |STRAIGHT TEE
GR5 15 [9020-2926 | 1 |CHECK VALVE
5 |18471-7547 | 1 |HIGH PRESSURE HOSE 16 |[8471-7882 | 1 |HIGH PRESSURE HOSE
6 |8366-1316 1 | CONNECTOR 17 |8471-7548 1 |HIGH PRESSURE HOSE
7 18866-2065 | 3 | ELBOW, 90 DEGREES (includes O- 18 |[9104-3316 | 2 |STEERING CYLINDER (see
ring) page 10-6 for details)
8859-1205 | 3 | O-RING 19 |7713-1088 2 | ELBOW, 90 DEGREES (adjustable)
8 |9020-6003 | 1 |TUBE ASSY 20 |8866-2035 | 2 | CONNECTOR (includes O-ring)
9 |9002-8499 | 2 | ELBOW, 90 DEGREES (straight) 8859-1204 | 2 | O-RING
10 |8866-2006 | 2 | CONNECTOR (includes O-ring) 21 |8471-7546 1 |HIGH PRESSURE HOSE
11 |[9020-6762 | 1 |STEERING ORBITROL 22 |8471-7553 | 1 |HIGH PRESSURE HOSE

PCN L-8934



GRADALL HYDRAULIC CIRCUITS

MATERIAL HANDLER Lift Cylinder

534B-9

Starting Serial No. 0144860S
/// Original Issue 10-90
Revised 12-2-93

Iltem| Part No. |Qty. Description Of Part
1 Ref | LIFT CYLINDER ASSY (see page 10-1
for details)
2 |8682-1248 | 2 | ELBOW, 90 DEGREES (includes
item #7)
3 |8866-2107 | 2 |ELBOW, 90 DEGREES (swivel nut)
4 |8866-2022 | 2 | CONNECTOR (includes item #7)
5 19103-4308 1 | COUNTERBALANCE VALVE
6 |8471-7799 | 2 |HOSE ASSY
7 18859-1207 | 6 | O-RING
8 [9040-2875 1 |PIN
9 |9020-6892 | 1 |PIN
10 |8320-1044 | 4 |HEX HD CAPSCREW, 5/8-11 X 4,
GR8
11 |8850-1010 | 4 |HEX NUT, 5/8-11
12 |8820-1035 | 4 |HEX HD CAPSCREW, 3/8-16 X 1,
GR5
13 |9020-0483 | 2 |TUBE CLAMP
14 |8471-6448 | 2 |HOSE ASSY
15 ]9104-3096 1 | TUBE ASSY
16 ]9104-3095 1 | TUBE ASSY
17 |8866-2108 | 2 |ELBOW, 90 DEGREES (swivel nut)
18 |8866-2008 | 1 | CONNECTOR (includes item #7)
19 |8866-2038 | 1 | CONNECTOR (includes item #7)

20 Ref | MAIN CONTROL VALVE ASSY (see
page 10-7 for details)

9-5



GRADALL HYDRAULIC CIRCUITS

Crowd Cylinder

Starting Serial No. 0144860S
Original Issue 10-90
Revised 12-3-93

MATERIAL HANDLER

534B-9

4

Fasea

v

Item| Part No. |Qty. Description Of Part
1 Ref | CROWD CYLINDER ASSY (see
page 10-2 for details)
2 19020-7352 | 2 |PIN
3 ]9002-8935 | 4 |RETAINING RING
4 [9040-3212 | 1 | CROWD CYLINDER SUPPORT
5 18820-1008 2 |HEX HD CAPSCREW, 1/4-20 X 1-3/4,

GR5
8856-1107 FLAT WASHER, 1/4
7 |8850-1004 HEX NUT, 1/4-20
8 19103-4308 | 1 | COUNTERBALANCE VALVE
(includes O-ring)

9 |8866-2108 | 1 | ELBOW, 90 DEGREES (swivel nut)
10 |8866-2008 | 1 | CONNECTOR (includes item #12)
11 |8866-2067 | 1 |ELBOW, 90 DEGREES (includes

[o)]

item #12)
12 |8859-1207 O-RING
13 |8471-7608 HOSE ASSY
14 19020-5792 HOSE CLAMP

15 |8866-2108
16 |8866-2038

ELBOW, 90 DEGREES (swivel nut)
CONNECTOR (includes item #12)
17 |8866-2025 CONNECTOR (includes item #18)
18 |8859-1209 O-RING

19 Ref | MAIN CONTROL VALVE ASSY (see
page 10-7 for details)

PRPPEPNDND®

9-6



GRADALLK HYDRAULIC CIRCUITS
"ATE';;:'B"_‘;"DLE" Tilt & Tilt Compensating Cylinder
Starting Serial No. 0144860S

Original Issue 10-90

B—G G

3 3 21 \3 B «—18

3 30 \g G20
3 29 ? 4_\

21

zs/

Item| Part No. |Qty. Description Of Part Iltem| Part No. |Qty. Description Of Part
1 |[9103-3369 | Ref | TILT CYLINDER ASSY (see page 10-3|| 18 ]9002-2043 | 4 |HOSE ASSY
for details) 19 |[8866-2021 | 1 | CONNECTOR (includes item #21)
2 18852-1010 1 |HEXLOCKNUT, 5/8-11 20 |8866-2107 5 | ELBOW, 90 DEGREES (swivel nut)
3 [9020-6892 | 3 |PIN 21 |8859-1205 | 1 |O-RING
4 18320-1044 | 3 |HEX HD CAPSCREW, 5/8-11 X 4, 22 |9020-7386 | 1 | TUBE ASSY
GR8 23 [9104-3195 1 |TUBE ASSY
5 |8866-2020 | 2 | CONNECTOR (includes O-ring) 24 |[9103-3032 | 2 | CHECK COUPLING
8859-1207 | 2 | O-RING 25 19002-9939 | 2 | BULKHEAD ADAPTER (with nut)
6 [8471-7922 | 2 |HOSE ASSY 26 |8866-2022 | 1 | CONNECTOR (includes item #27)
7 |18850-1108 2 |HEAVY HEX JAM NUT, 1/2-13 27 |8859-1207 2 | O-RING
8 |8850-1008 | 2 | HEX NUT, 1/2-13 28 19103-3296 | Ref | MAIN CONTROL VALVE ASSY (see
9 ]9020-7041 | 2 |SPRING RETAINER page 10-7 for details)
10 |9020-0313 | 2 |SPRING 29 |[8692-3006 | 1 | REDUCER FITTING
11 |9002-7180 | 2 |BULKHEAD FITTING 30 |8866-2008 [ 1 | CONNECTOR (includes item #27)
12 |9040-3249 2 | HOSE TAKE-UP WELDMENT 31 |[8820-1065 2 |HEX HD CAPSCREW, 1/2-13 X 1,
13 ]9020-6888 | 2 |HOSE ASSY GR5
14 19104-3100 | 1 |SHEAVE 32 |8855-1013 [ 2 |LOCKWASHER, 1/2
15 ]9020-7463 5 | HOSE CLAMP 33 |[9020-7046 1 | PIN WELDMENT
16 |8850-1010 2 |HEX NUT, 5/8-11 34 |8867-1033 4 | LUBE FITTING, STRAIGHT, 1/4-28
17 |9104-3304 | Ref | COMPENSATING CYLINDER ASSY
(see page 10-4 for details)

9-7



GRADALL HYDRAULIC CIRCUITS

Sway Cylinder

Starting Serial No. 0144860S
Original Issue 10-90

Revised 5-12-00

MATERIAL HANDLER

534B-9

Item| Part No. | Qty. Description Of Part Iltem| Part No. |Qty. Description Of Part
1 Ref | SWAY CYLINDERASSY (see 12 |9104-1387 | 2 |ORIFICE PLUG
page 10-5 for details) 13 |[8859-1012 | 2 |O-RING
2 19040-2876 1 |PIN 14 |8867-1033 2 |LUBE FITTING, STRAIGHT, 1/4-28
3 |8320-1044 1 |HEXHDCAPSCREW,5/8-11X4,GR8 15 [9103-3043 | 1 |[HOSE
4 | 8850-1010 1 |HEXNUT,5/8-11 16 [9002-8935 | 2 |RETAINING RING
*5 19020-7352 1 |PIN 17 Ref | MAIN CONTROL VALVE ASSY (see
6 |[9103-3224 | 1 |[HOSEASSY page 10-7 for details)
7 | 8866-2006 2 | CONNECTOR (includesitem #8) 18 |8365-1133 | 2 |REDUCER
8 |8859-1205 2 | O-RING 19 |8866-2008 | 2 | CONNECTOR (includes item #20)
9 1 |DUALP.O.CHECKVALVEASSY (see 20 |8859-1207 | 2 | O-RING
page 10-12 for details) 21 ]19020-7730 | AR | SHIM (1/4" thick)
10 |[8820-1041 | 3 |HEXHDCAPSCREW, 3/8-16 X 2-1/2, 22 [9020-7729 | AR | SHIM (10 gauge)
GR5 23 [9020-7728 | AR | SHIM (16 gauge)
11 | 8855-1011 3 | LOCKWASHER, 3/8 24 19020-7727 | AR | SHIM (20 gauge)
SvC * Revised part number onitem5.

9-8



GRADALL

MATERIAL HANDLER

534B-9

HYDRAULIC CIRCUITS
(9103-3371) Lift Cylinder
Starting Serial No. 0144860S
Original Issue 8-90

Revised 5-93

ltem| Part No. |Qty. Description Of Part
9103-3371 | 2 |LIFT CYLINDER ASSY (includes all
items)
9103-4278 | AR | SEAL KIT (includes items 5, 6, 7, 8,
10, 11, 13, 14)
1 [9103-4279 | 1 |TUBE ASSY (includes item #2)
2 19108-4176 1 |BUSHING
3 18867-1027 | 1 |LUBE FITTING, 90 DEGREES, 1/4-28
4 19103-4280 | 1 |LOCKNUT (torque to 1100 ft. Ibs.)
5 2 |WEAR RING
6 1 |SEAL
7 1 |O-RING
8 1 |O-RING
9 19103-4281 | 1 |PISTON
10 1 |BACKUP RING
11 1 |O-RING
12 ]19103-4282 | 1 |[GLAND
13 1 |SEAL
14 1 |WIPER
15 |9103-4283 | 1 |ROD ASSY (includes item #16)
16 |9104-4370 | 1 |[BUSHING
17 |18867-1033 1 |LUBE FITTING, STRAIGHT, 1/4-28
18 ]9103-3430 | 1 [COUNTERBALANCE VALVE
19 ]9103-4332 1 |SET SCREW

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

10-1



GRADALL

MATERIAL HANDLER

534B-9

HYDRAULIC COMPONENTS
(9103-3368) Crowd Cylinder

ltem| Part No. |Qty. Description Of Part
9103-3368 | 1 |CROWD CYLINDER ASSY (includes
all items)
9103-4290 | AR | SEAL KIT (includes items 3, 4, 5,
6,9, 10,12 & 13)
1 1 |TUBE ASSY
2 19103-4286 | 1 |[LOCKNUT (torque to 590 ft. Ibs.)
3 2 |WEAR RING
4 1 |SEAL
5 1 |O-RING
6 1 |O-RING
7 19103-4291 1 |PISTON
8 [9103-4292 | 1 |STOP TUBE
9 1 |BACKUP RING
10 1 |O-RING
11 ]9103-4293 1 |GLAND
12 1 |SEAL
13 1 |WIPER
14 19103-4294 1 |ROD ASSY
*15 19103-4308 | 1 |COUNTERBALANCE VALVE
* 9104-4524 1 | COUNTERBALANCE VALVE SEAL
KIT
NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

KG * Added quantity and seal kit to counterbalance valve.

Starting Serial No. 0144860S
Original Issue 10-90
Revised 8-11-95

10-2



®
GRADALL HYDRAULIC COMPONENTS

R Ty T (9103-3369) Tilt Cylinder

Starting Serial No. 0144860S
Original Issue 10-90
Revised 10-22-96

ltem| Part No. |Qty. Description Of Part 16
9103-3369 1 |[TILT CYLINDER ASSY (includes all
items)
9103-4278 | AR | SEAL KIT (includes items 5, 6, 7, 8,
10, 11,13 & 14)
1 ]19103-4295 1 | TUBE ASSY (includes item #2)
2 19108-4176 1 | BUSHING
3 |8867-1027 1 |LUBE FITTING, 90 DEGREES, 1/4-28
4 19103-4280 | 1 |LOCKNUT (torque to 1100 ft. Ibs.)
5 2 | WEAR RING
6 1 |SEAL
7 1 | O-RING
8 1 | O-RING
9 19103-4281 1 |PISTON
10 1 | BACK-UPRING
11 1 | O-RING
12 ]19103-4282 1 | GLAND
13 1 |SEAL
14 1 |WIPER
15 | 9103-4296 1 | ROD ASSY (includes item #16)
16 ]9108-4176 | 1 |BUSHING
17 |8867-1033 1 |LUBE FITTING, STRAIGHT, 1/4-28
18 ]9103-3430 1 | COUNTERBALANCE VALVE
19 ]9103-4332 1 | SET SCREW
NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

KG * Changed part number on item 15. 10-3



GRADALL

MATERIAL HANDLER

534B-9

HYDRAULIC COMPONENTS
(9103-3304) Compensating Cylinder
Starting Serial No. 0144860S

Original Issue 10-90

Revised 5-93

ltem| Part No. |Qty. Description Of Part
9103-3304 | 1 | COMPENSATING CYLINDER ASSY
(includes all items)
9103-4278 | AR | SEAL KIT (includes items 5, 6, 7, 8,
10, 11, 13, 14)
1 [9104-4313 | 1 |TUBE ASSY (includes item #2)
2 19108-4176 1 | BUSHING
3 |8867-1033 | 2 |LUBE FITTING, STRAIGHT, 1/4-28
4 19103-4280 | 1 |LOCKNUT (torque to 1100 ft. Ibs.)
5 2 | WEAR RING
6 1 |SEAL
7 1 | O-RING
8 1 | O-RING
9 19103-4281 | 1 |PISTON
10 1 | BACKUP RING
11 1 | O-RING
12 [9103-4314 | 1 |GLAND
13 1 |SEAL
14 1 |WIPER
15 |[9104-4315 | 1 |ROD ASSY (includes item #16)
16 |9108-4176 1 | BUSHING
17 19103-4332 1 | SET SCREW

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

10-4



®
GRADAILL HYDRAULIC COMPONENTS

MATERIAL HANDLER )
534B-9 (9103-3367) Sway Cylinder

Starting Serial No. 0144860S
Original Issue 10-90
Revised 5-93

ltem| Part No. |Qty. Description Of Part
9103-3367 | 1 |SWAY CYLINDER ASSY (includes all
items)
9103-4297 | AR | SEAL KIT (includes items 5, 6, 7, 8,
10, 11, 13, 14)
1 [9103-4298 | 1 |TUBE ASSY (includes item #2)
2 19108-4176 1 | BUSHING
3 |8867-1033 | 2 |LUBE FITTING, STRAIGHT, 1/4-28
4 19103-4286 | 1 |LOCKNUT (torque to 590 ft. Ibs.)
5 2 | WEAR RING
6 1 |SEAL
7 1 | O-RING
8 1 | O-RING
9 19103-4291 | 1 |PISTON
10 1 | BACKUP RING
11 1 | O-RING
12 [9103-4299 | 1 |GLAND
13 1 |SEAL
14 1 |WIPER
15 |[9104-4300 | 1 |ROD ASSY (includes item #16)
16 |9108-4176 1 | BUSHING
17 19103-4332 1 | SET SCREW
NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

10-5



GRADALL

MATERIAL HANDLER

534B-9

HYDRAULIC COMPONENTS
(9104-3316) Steering Cylinder
Starting Serial No. 0144860S
Original Issue 10-90

Revised 5-93

ltem| Part No. |Qty. Description Of Part
9104-3316 2 | STEERING CYLINDER ASSY
(includes all items)
9103-4301 | AR | SEAL KIT (includes items 5, 6, 7, 8,
10, 12, 13)
1 ]19103-4302 1 | TUBE ASSY
2 19108-4194 | 1 |BUSHING
3 |8867-1022 1 |LUBE FITTING, 90 DEGREES
4 19103-4303 | 1 |LOCKNUT (torque to 235 ft. Ibs.)
5 2 | WEAR RING
6 1 |SEAL
7 1 | O-RING
8 1 | O-RING
9 19103-4304 | 1 |PISTON
10 1 | O-RING
11 |[9103-4305 | 1 |GLAND
12 1 |SEAL
13 1 |WIPER
14 |19104-4368 | 1 |ROD ASSY (includes item #15)
15 |9104-3246 1 | BUSHING
16 |8867-1001 1 |LUBE FITTING, STRAIGHT

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE

FOR SERVICE.

10-6



GRADALL HYDRAULIC COMPONENTS

“‘TE';;‘:-B"‘;"D'-E“ (9103-3478) Steering Cylinder
- Starting Serial No. 0244089S
Original Issue 2-97

Revised 6-24-97

ltem| Part No. |Qty. Description Of Part
* 9103-3478 2 | STEERING CYLINDER ASSY (includes
all items)
9103-4301 | AR | SEALKIT (includes items 5, 6, 7, 8, 10,
12, 13)
1 1 | TUBEASSY
2 19108-4194 1 | BUSHING
3 |8867-1022 1 |LUBEFITTING, 90 DEGREES
4 |9103-4303 1 |LOCKNUT (torque to 235 ft. Ibs.)
5 2 |WEARRING
6 1 | SEAL
7 1 | O-RING
8 1 | O-RING
9 |9103-4304 1 |PISTON
10 1 | O-RING
11 | 9103-4305 1 | GLAND
12 1 | SEAL
13 1 | WIPER
14 | 9104-4368 1 | ROD ASSY (includes item #15)
15 |9104-3246 1 | BUSHING
16 | 8867-1001 1 |LUBEFITTING, STRAIGHT
NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

KG * Corrected part number on steering cylinder. 10-6



GRADALL

MATERIAL HANDLER

534B-9

HYDRAULIC COMPONENTS
Main Control Valve

Starting Serial No. 0144860S
Original Issue 10-90

Item| Part No. |Qty. Description Of Part ltem| Part No. |Qty. Description Of Part
9103-3296 1 | CONTROL VALVE ASSY (includes all 19 |8830-1548 4 | FILLISTER HD MACHINE SCREW,
items) 1/4-20 X 1
1 ]9103-4070 | AR | STUD KIT 20 |9020-6431 | 1 |[BONNET
2 19020-6415 1 | PORT RELIEF 21 |8821-1069 1 | SOCKET HD CAPSCREW, 3/8-16 X
9103-4237 | AR | STUD KIT 3/4, GR8
3 ]19103-4102 | 2 |VALVE SECTION (includes items 10 22 |8855-1011 | 1 |LOCKWASHER, 3/8
through 14) 23 ]9020-6430 | 1 |SPOOL COLLAR
4 [9103-4104 1 | COVER PLATE ASSY (right end) 24 19020-6428 2 |STOP COLLAR
5 19020-6422 | 1 |O-RING 25 19020-6429 | 1 |SPRING
6 [9020-6423 2 | O-RING 26 |9020-6419 | AR | RETAINER PLATE KIT (consists of
7 19104-4114 1 | COVER PLATE ASSY (left end; items 27 & 28)
includes item #8) 27 1 |[SCREW
8 [9020-8136 1 | MAIN RELIEF VALVE ASSY (3,000 28 1 | RETAINER PLATE
PSI) 29 19103-4074 1 | PORT RELIEF
9103-4236 | AR | SEAL KIT 30 [9103-4159 | AR | SPOOL SEAL KIT (consists of items
9 ]19020-6421 | 1 |VALVE SECTION (includes items 10 17, 31, 32)
through 14) 31 1 |[O-RING
10 |9020-6413 | AR | LOAD CHECK POPPET ASSY 32 1 | O-RING
(includes items 11 through 14) 33 |8820-1072 | 3 |HEX HD CAPSCREW, 1/4-20 X
11 1 |LOAD CHECK PLUG 1-3/4, GR5
12 1 | O-RING 34 |8856-1107 | 3 |FLAT WASHER, 1/4
13 1 | SPRING 35 |[8850-1008 3 |HEX NUT, 1/2-13
14 1 | POPPET 36 |9020-6417 | AR | SECTION SEAL KIT (consists of
15 |9020-6420 | 1 |VALVE SECTION (with port relief; items 5, 6, 12, 17, 31, 32)
includes item #2)
16 [9103-4072 | 1 |VALVE SECTION (includes item #29) NOTE: ONLY ITEMS WITH PART
17 |9020-6418 | AR | SEAL PLATE NUMBERS ARE AVAILABLE
18 |9020-6427 | AR | NEUTRAL POSITIONER (consists of FOR SERVICE.
items 19 through 25)

10-7




GRADALL

MATERIAL HANDLER

534B-9

HYDRAULIC COMPONENTS
Priority Flow Control Valve

Starting Serial No. 0144860S
Original Issue 10-90

ltem| Part No. |Qty. Description Of Part
9103-3240 | 1 |[PRIORITY VALVE (2,500 PSI relief
setting; includes all items)
1 [9020-6548 | 1 |HOUSING (includes item #2)
2 |9020-6549 | 1 |SPOOL
3 [9020-6550 | 1 [SPRING
4 [8859-1206 | 1 |O-RING
5 ]9020-6552 | 1 |PLUG
6 |9020-6553 | 1 |RELIEF CARTRIDGE (includes items
7 through 16)
7 19020-6554 | 1 |RELIEF VALVE SUB BODY (includes
items 8 through 10)
8 |9020-6555 | 1 |[BODY
9 |9020-6556 | 1 |RING
10 ]9020-6557 1 | SCREEN
11 ]9020-6558 1 |RELIEF VALVE ADJUSTING SCREW
12 |9020-6559 | 1 |SPRING GUIDE
13 |9020-6560 | 1 |SPRING
14 ]19020-6561 1 |BALL HOLDER
15 |9020-6562 | 1 |BALL
16 [8859-1205| 1 |[O-RING
17 ]19020-6564 | 1 |PLUG

Original art was upside-down; turned right-side up.

10-8



GRADALL

MATERIAL HANDLER

534B-9

HYDRAULIC COMPONENTS
Forward-Reverse Control Valve
Starting Serial No. 0144860S

Original Issue 10-90

Revised 10-17-03

Item| Part No. |Qty. Description Of Part
9020-6737 | 1 | FORWARD-REVERSE CONTROL
VALVE (includes allitems)
1 |9002-6155 4 | HEXHD CAPSCREW, 3/8-16 X5
8855-1011 | 4 |LOCKWASHER,3/8
2 |9020-8137 | 1 |OUTLETSECTION
3 |8866-2180 | 2 | HEXHD PLUG (includes O-ring)
8859-1210 | 2 |O-RING
* 4 |[9020-8191 | 1 [WORKSECTION
5 |9020-6423 | 4 |O-RING
6 |9020-6422 | 2 | O-RING
7 19020-8139 | 2 | PORTRELIEFCARTRIDGE (two
backup & one O-ring)
8 |9020-8140 | 2 | REMOTEHYDRAULICACTUATOR
9 |9020-8141 | 1 |INLETSECTION
10 |9103-3040 PLUG (not shown; replaces anti-
cavitation check)

GP

* Changed part number on item 4. 10-9



GRADALL

MATERIAL HANDLER

534B-9

T

1 4

HYDRAULIC COMPONENTS
Series-Parallel Control Valve

617

II I.’
(T T TIIT)

L
{
h &

CLLL L.L_LIJ CLLL)

ltem| Part No. |Qty. Description Of Part
9104-5097 1 | SERIES-PARALLEL VALVE ASSY
(includes items 1 through 16)
1 |9104-3264 | 1 |SERIES-PARALLEL CONTROL
VALVE ASSY (includes items 2
through 12)
2 1 |VALVE BODY
3 [9104-4341 1 | SOLENOID VALVE ASSY, FOUR-
WAY (includes item #5)
4 |7738-4264 | AR | SEAL KIT
5 19104-4012 2 | SOLENOID COIL
6 |9104-4342 | 1 |DIFFERENTIAL PRESSURE
SENSING VALVE
7 19104-4343 | AR | SEAL KIT
8 |7736-3121 | 1 | SOLENOID VALVE ASSY, TWO-WAY
(includes item #10)
9 19104-4002 | AR | SEAL KIT
10 |[9104-4012 | 1 |SOLENOID COIL
11 |[9104-4344 | 2 |DIFFERENTIAL PRESSURE
SENSING VALVE
12 |9104-4345 | AR | SEAL KIT
13 |8866-2067 | 1 |ELBOW, 90 DEGREES (includes
item #14)
14 |8859-1207 | 1 |O-RING
15 |8866-2010 | 6 | CONNECTOR (includes item #16)
16 |8859-1209 | 6 |O-RING
17 |8320-1048 | 2 |HEX HD CAPSCREW, 3/8-16 X 5-1/4,
GR5
18 |8856-1109 2 | FLAT WASHER, 3/8
19 |8850-1006 | 2 |HEX NUT, 3/8-16

PCN L-8915

Starting Serial No. 0144860S
Original Issue 10-90

10-10



GRADALL

MATERIAL HANDLER

534B-9

HYDRAULIC COMPONENTS

Solenoid Valve
Starting Serial No. 0144860S
Original Issue 10-90

ltem| Part No. |Qty. Description Of Part
9020-6739 1 |[3-WAY SOLENOID VALVE (includes
all items)
1 ]9020-8066 | 1 |NUT
2 19020-8067 1 | NAME PLATE
3 |7738-4267 | 1 [COIL
4 19020-8071 | 1 |VALVE ASSY (3-way, 2-pos.)
5 19020-8072 1 | VALVE BODY

10-11



GRADALL

MATERIAL HANDLER

534B-9

HYDRAULIC COMPONENTS

Dual P.O. Check Valve
Starting Serial No. 0144860S
Original Issue 10-90

ltem| Part No. |Qty. Description Of Part
9105-3354 | 2 | DUAL P.O. CHECK VALVE ASSY
(includes items 1, 3 through 11)
1 |[9103-4272 | 1 |PLUG
2 |[8855-1011 | 3 |LOCKWASHER, 3/8
3 19103-4110 | 1 |SPRING
4 19104-4111 | 1 |BALL
5 19103-4112 1 |CARTRIDGE BODY
6 ]9103-4113 1 |O-RING
7 [9103-4114 | 1 |O-RING
8 19103-4115 1 |[BACKUP RING
9 ]9103-4116 1 [PISTON
10 |9103-4117 | 1 |BODY
11 |9103-4273 | 2 |O-RING
12 |8820-1041 | 3 |HEX HD CAPSCREW, 3/8-16 X 2-1/2,

GR5

10-12



GRADALL

MATERIAL HANDLER HYDRAULIC COMEONENTS
534B-9 Inching Valve
Starting Serial No. 0144860S

Original Issue 10-90

ltem | Part No. |Qty. Description Of Part

1 [9103-3096 | 1 |INCHING VALVE
9103-4018 | Ref | SEAL KIT

10-13



GRADALL

MATERIAL HANDLER

534B-9

—_

HYDRAULIC COMPONENTS
Main Hydraulic Pump
Starting Serial No. 0144860S
Original Issue 10-90

ltem| Part No. |Qty. Description Of Part ltem| Part No. |Qty. Description Of Part
9103-3226 | 1 | MAIN HYDRAULIC PUMP ASSY 8 4 | GASKET SEAL
(includes all items) 9 [9103-4319 | 2 |GEAR HOUSING
9103-4315 1 | SEAL KIT (includes items 1, 5, 8) 10 ]9103-4320 1 | CONNECTING SHAFT
1 1 |LIP SEAL 11 |9103-4321 | 1 |BEARING CARRIER ASSY (includes
2 19103-4316 | 1 | SHAFT END COVER ASSY (includes bushings)
bushings) 12 |9103-4322 | 1 |GEAR SET
3 |7713-4028 | 2 |PLUG 13 ]9103-4323 | 1 |PORT END COVER
4 |[8367-1037 | 8 |DOWEL PIN 14 19103-4324 | 4 |STUD
5 4 | CHANNEL SEAL 15 |7713-4044 | 4 |FLAT WASHER
6 [9103-4317 | 4 |THRUST PLATE 16 |8594-1045 | 4 |HEXNUT
7 19103-4318 | 1 |GEAR SET
PCN L-8968

10-14




GRADALL

MATERIAL HANDLER

534B-9

HYDRAULIC COMPONENTS

PCN L-8907

Pilot Pump

Starting Serial No. 0144860S
Original Issue 10-90

14 15

ltem| Part No. |Qty. Description Of Part
9104-3297 | 1 |PILOT PUMP ASSY (includes all
items)
9104-4441 1 [ MAJOR KIT (includes items 7, 8, 11,
12, 13, 16)
9104-4442 | 1 | SEALKIT (includes items 7, 12, 13,
16)
1 |8820-1038 | 4 |HEX HD CAPSCREW, 3/8-16 X 1-3/4,
GR5 (lubricate & torque to 34-38 ft.
Ibs.)
2 19103-4058 | 4 | WASHER
3 19103-4059 | 1 |PIPE PLUG
4 19104-4355 | 1 | REAR COVER ASSY (includes item
#5)
5 2 | SLEEVE BUSHING
6 |9103-4062 | 2 | DOWEL PIN
7 1 | GASKET
8 19103-4063 | 1 | THRUST PLATE (install with bronze
side facing gears)
9 |9104-4443 | 1 |DRIVE GEAR ASSY
10 |[9104-4357 | 1 |DRIVEN GEAR
11 1 | WEAR PLATE
12 1 |SPACER
13 1 |LOADING SEAL
14 |9104-4358 | 1 |BODY ASSY (includes item #15)
15 2 | SLEEVE BUSHING
16 |[9104-4359 | 1 |SHAFT SEAL

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

10-15



®
GRADAILL HYDRAULIC COMPONENTS

MATERIAL HANDLER i
534B-9 Rear Drive Motor

Starting Serial No. 0144860S
Original Issue 10-90

20 |9020-2389
21 |19020-8198
22 19104-4222

BOTTOM ISOLATION PLATE
BODY (with bushings)
WASHER

ltem| Part No. |Qty. Description Of Part
9020-6748 | 2 | REAR DRIVE MOTOR (includes all
items)
1 |9020-2371 | 1 |SHAFT SEAL (outer)
2 19020-2372 | 1 |SNAP RING
3 [9020-5716 | 1 | SHAFT SEAL (inner)
4 19020-8193 | 1 | FLANGE (with bushings)
5 19020-2435 | 2 |BALL, 1/4"
6 [9020-2376 | 2 |DOWEL
7 19002-7736 8 |HEX HD CAPSCREW, 1/2-13 X 1-1/4,
GR8
8 19020-2377 | 2 | CHECK BALL, 1/2"
9 |[9020-2378 2 | CHECK BALL RETAINER
10 ]9020-2379 | 1 |O-RING
11 ]9020-2390 2 | TOP ISOLATION PLATE
12 ]19020-2391 4 | END SEPARATOR
13 ]9020-2393 | 4 |SEALING STRIP
14 19020-2392 2 | CENTER SEPARATOR
15 ]19020-8194 | 4 | O-RING
16 |9020-2381 | 4 |BACKUP RING
17 19020-2382 2 | PRESSURE PLATE
18 ]9020-8196 1 |DRIVE GEAR
19 ]9020-8197 | 1 |IDLER GEAR
2
1
8

10-16



GRADALL

MATERIAL HANDLER

534B-9

HYDRAULIC COMPONENTS
(9104-3296) Accumulator Charge Valve

o o e £ e i e Starting Serial No. 0144860S

Original Issue 10-90
Revised 3-5-97

\

\l

‘\—-—o---"—t——-.——“"—¢——.——v—.ca——a———.-—

\

Item | Part No. | Qty. Description Of Part
1 |[9104-3296 1 |ACCUMULATORCHARGEVALVE
2 19104-4538 1 |[LG. SPRING REPAIRKIT
3 19104-4539 1 | SPOOL & SM. SPRING REPAIR KIT
4 19104-4540 | 1 |ELEMENT & SEALKIT

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

KG

* Entire page re-done adding service kits now available from vendor. 10-17



GRADALL

MATERIAL HANDLER

534B-9

PCN L-9004

HYDRAULIC COMPONENTS

Accumulator Charge Valve
Starting Serial No. 0144900S
Original Issue 10-90

Item

Part No.

Qty.

Description Of Part

9108-3239

ACCUMULATOR CHARGE VALVE
ASSY (no service parts available)

10-17



GRADALL

MATERIAL HANDLER

534B-9

HYDRAULIC COMPONENTS

UNIT WITH POP-UP INDICATOR

Oil Reservoir Filter
Starting Serial No. 0144860S
Original Issue 10-90
Revised 7-92

ltem| Part No. |Qty. Description Of Part
1 ]9103-4009 1 | POP-UP INDICATOR
2 19103-4007 1 | CAP ASSY (includes items 3 & 4)
3 [9103-4329 1 | O-RING
4 [9103-4330 | 4 |BOLT
5 19103-4010 | 1 |SPRING
6 [9103-4008 1 |BYPASS VALVE
7 19103-3318 1 | ELEMENT
8 [9002-3246 1 | O-RING
9 1 |BODY
NOTE: ONLY ITEMS WITH PART

NUMBERS ARE AVAILABLE
FOR SERVICE.

10-18



GRADALL

MATERIAL HANDLER

HYDRAULIC COMPONENTS
Directional Control Valve

534B-9
Starting Serial No. 0144860S
Original Issue 10-90
Item| Part No. |Qty. Description Of Part ltem| Part No. |Qty. Description Of Part
9103-3097 1 | DIRECTIONAL CONTROL VALVE 11 1 | SPOOL & HOUSING
(includes all items) 12 |9103-4014 | 2 |SPACER
1 4 | SCREW, M4 X 16 X 16 13 ]19103-4015 | 2 |SPRING
2 1 | NAME PLATE 14 19103-4016 2 | SOLENOID
3 [9103-4011 1 | GASKET 15 8 | SCREW, M4 X 65
4 2 | SCREW 16 ]9103-4017 | 1 |O-RINGKIT
5 19103-4012 2 | TERMINAL BLOCK 17 1 | MANIFOLD
6 2 | SCREW, M4 X 15
7 1 | TERMINAL BOX
8 19103-4013 | 1 | GASKET NOTE: ONLY ITEMS WITH PART
9 1 | GROUND SCREW, M4 X 6 NUMBERS ARE AVAILABLE
10 4 | MOUNTING BOLT, 10-24 X 2 FOR SERVICE.

10-19




GRADALL

MATERIAL HANDLER

534B-9

12

9/'E

HYDRAULIC COMPONENTS

Hydraulic Oil Reservoir
Starting Serial No. 0144860S
Original Issue 10-90

ltem| Part No. |Qty. Description Of Part
1 ]9103-6002 1 | HYDRAULIC OIL TANK
2 19020-5222 1 |FILLER-BREATHER ASSY (includes
gasket and mounting hardware)
3 [9040-3419 1 | STANDPIPE WELDMENT
4 19103-3318 | Ref | OIL RESERVOIR FILTER (see page
10-18 for details)
5 18820-1070 1 |HEX HD CAPSCREW, 1/2-13 X 2-1/4,
GR5
6 |8856-1111 | 4 |FLAT WASHER, 1/2
7 18852-1208 1 |HEXLOCKNUT, 1/2-13
8 |8871-1255 1 | SQUARE HD PIPE PLUG, 1"
9 |8820-1066 | 2 |HEX HD CAPSCREW, 1/2-13 X 1-1/4,
GR5
10 |8855-1013 2 | LOCKWASHER, 1/2
11 |9041-0295 | 1 |SUCTION FILTER
12 |9041-0294 1 | GASKET
13 ]9103-6003 1 | FLANGE WELDMENT
14 |8820-1035 | 8 |HEX HD CAPSCREW, 3/8-16 X 1,
GR5

PCN L-8915

10-20



GRADALL

MATERIAL HANDLER

534B-9

@%\j

1\
Q

HYDRAULIC COMPONENTS
Brake Valve

Starting Serial No. 0144860S
Original Issue 10-90

Item

Part No.

Qty.

Description Of Part

9108-3154
9106-4057

Ref

BRAKE VALVE ASSY
REPAIR KIT

10-21



GRADALL

MATERIAL HANDLER

534B-9

HYDRAULIC COMPONENTS

Parking Brake Valve
Starting Serial No. 0144860S
Original Issue 10-90

ltem| Part No. |Qty. Description Of Part
9104-3090 1 | PARKING BRAKE VALVE (includes
items 1 through 6)
1 |[9104-4297 | 1 |KNOB
2 |9104-4126 | 1 |SPOOL
3 19104-4127 1 |[RETAINING RING
4 19104-4128 | 1 |BACKUP RING
5 19104-4129 1 |[O-RING
6 ]9104-4130 | 1 | HOUSING
7 |9103-3378 | 1 | RUBBER BOOT (not shown)

10-22



GRADALL’ HYDRAULIC COMPONENTS
MATERIAL HANDLER

534B-9 (9045-3050) Truss Boom Winch
Starting Serial No. 0144860S

Original Issue 10-90
Revised 7-06-06

LK 10-23



®
GRADAILL HYDRAULIC COMPONENTS

MATERIAL HANDLER ,
534B-9 (9045-3050) Truss Boom Winch

Starting Serial No. 0144860S
Original Issue 10-90
Revised 7-06-06

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
# 9045-3050 | 1 [ TRUSSBOOMWINCH, (includesall 29 |[8855-1011 [ 1 |LOCKWASHER,3/8
items on this page & on page 10-24) 30 | 8820-1036 1 |HEXHD CAPSCREW, 3/8-16 X 1-1/4,
1 [9020-8147 | 1 | GEARCASECOVER GR5
2 [9020-8171 | 1 [ GEARCASEGASKET 31 [9020-8155 [ 4 [STUDBOLT, 1/2-13X1-1/2
3 |8820-1035 | 6 |HEXHDCAPSCREW,3/8-16X1,GR5 || 32 |8850-1008 | 4 |HEXNUT,1/2-13
4 19020-8154 | 2 | BUSHING 33 [9020-8151 [ 1 [WORM
5 19020-8150 | 1 | WORMGEAR 34 [9020-8149 [ 1 | WORMSHAFT
6 ]9020-8174 | 1 | BUSHING 35 [9020-8176 [ 2 [ WORMSHAFTKEY
7 [9020-8168 [ 1 [OILFILLPLUG 36 [9020-8177 [ 1 [ WORMSHAFTKEY
8 ]9020-8185 | 1 |OILLEVELPLUG 37 |[9020-8164 | 2 |BRAKELINING
9 [9020-8142 | 1 [ GEARCASE 38 [9020-8184 [ 2 [LOCKRING, (V.C.type)
10 [9020-8186 | 1 | OILDRAINPLUG 39 [9020-8175 | 2 |SEAL
11 19020-8156 | 2 | COLLAR 40 [9020-8158 [ 1 [ BRAKEHOUSING
12 [9020-8183 | 2 |BEARING 41 |[9020-8163 [ 1 |[ROLLER
13 19020-8189 | 2 | OILSEAL 42 [9020-8179 | 1 [BRAKEDRUMSPRING
14 [9020-8170 | 2 | BEARINGHUBGASKET 43 |[9020-8162 [ 1 [SPRINGSEAT
15 [9020-8188 | 2 | BEARINGHUB 44 [9020-8159 | 1 |[BRAKEDRUM
16 (9020-8180 | 1 | MOTORMOUNTADAPTER 45 [9020-8157 | 1 |BRAKEPLATE
17 [8820-1037 | 4 | HEXHDCAPSCREW,3/8-16X1-1/2, 46 |8850-1006 | 1 |HEXNUT,3/8-16
GR5 47 |[9020-8165 [ 1 [BRAKEPLATE
8855-1011 | 4 | LOCKWASHER, 3/8 48 [9020-8166 | 2 |BRAKEPLATE
18 [9020-8187 | AR | COUPLERSPACER 49 [9020-8167 | 1 |[FIXINGPLATE
19 [9020-8181 | 1 | COUPLERWINCHSHAFT 50 [9020-8160 [ 1 [ADJUSTINGBOLT
20 | NotUsed 51 [9020-8178 | 1 |SPRING
21 19020-8153 | 1 | LOCKSEATBUSHING 52 [9020-8190 | 1 |BRAKECOVERGASKET
22 |9020-8152 | 6 |CABLEDRUMSHAFTKEY 53 [9020-8172 [ 1 [O-RING
23 [9020-8148 | 1 | CABLEDRUMSHAFT 54 [9020-8161 [ 1 [ADJUSTINGNUT
+24 [9140-4384 | 1 | LOCKSEAT 55 |[8820-1037 [ 8 [HEXHDCAPSCREW,3/8-16X1-1/2,
25 |[9020-8173 | 2 [WASHER GR5
26 [9020-8145 | 1 | CABLEDRUM 8855-1011 | 4 | LOCKWASHER, 3/8
27 |9020-8143 [ 1 [LOCKSEAT 56 [9020-8146 | 1 |BRAKEDRUM
28 |[9020-8169 [ 1 [WIREROPELOCK 57 |8867-1001 [ 1 [LUBEFITTING, STRAIGHT, 1/8
* Revised illustration, part number for truss boom
ER 49169 - LK winch assy & item 24; removed item 20.

10-23



®
GRADAILL HYDRAULIC COMPONENTS

MATERIAL HANDLER .
534B-9 Winch Motor

Starting Serial No. 0144860S
Original Issue 10-90

ltem| Part No. |Qty. Description Of Part
9020-7879 | 1 | WINCH MOTOR (includes all items)
1 |8320-1057 | 4 |HEX HD CAPSCREW, 3/8-16 X 2,
GR8
2 [9020-8203 | 1 |END COVER
3 ]9020-8204 | 1 |PIN
4 19020-8205 | 3 |SEAL
5 [9020-8206 | 1 |ROLLER-STATOR ASSY
6 |9020-8207 1 | WEAR PLATE
7 [9020-8208 | 1 |DRIVE LINK
8 [9020-8209 | 1 |SHAFT
9 ]9020-8210 1 | THRUST BEARING
10 |9020-8211 | 1 |FRONT HOUSING
11 |9020-8212 | 1 |SHAFT SEAL KIT (includes item #4)

10-24



GRADALL

MATERIAL HANDLER

534B-9

HYDRAULIC COMPONENTS

Crossover Valve
Starting Serial No. 0144860S
Original Issue 10-90

ltem| Part No. |Qty. Description Of Part
9060-2706 1 | CROSSOVER RELIEF VALVE
(includes all items)
1 |9020-3440 | 2 |RELIEF CARTRIDGE (with seals)
2 19020-3437 | 4 | BACKUP RING (2 per cartridge)
3 19020-3438 | 2 | O-RING (1 per cartridge)
4 19020-3439 | 2 | O-RING (1 per cartridge)
5 1 |BODY

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE

FOR SERVICE.

10-25



GRADALL

MATERIAL HANDLER

534B-9

MPC-1170-KG

* Part Number transposed on Plunger Seal Kit.

HYDRAULIC COMPONENTS
(9103-3482) Joystick Assembly
Starting Serial No. 0244109S

Original Issue 12-94
Revised 3-20-95

10-26



GRADALL

MATERIAL HANDLER

534B-9

MPC-1170-KG

HYDRAULIC COMPONENTS
(9103-3482) Joystick Assembly
Starting Serial No. 0244109S

Original Issue 12-94

Revised 3-20-95

ltem| Part No. |Qty. Description Of Part
9103-3482 | 1 |JOYSTICK ASSY (includes all items)
9103-4344 | 4 | SPOOL ASSY (includes items 15, 16,
18, 19, 20)
* 19900-7524 | AR | PLUNGER SEAL KIT (includes items
10 & 11)
1 |9103-4343 | 1 |HANDLE ASSY, NO LONGER
AVAILABLE (for service order P/N
9103-4378 handle assy which has
serviceable component parts, items 26
through 30)
9103-4378 | 1 | HANDLE ASSY (includes items 26
through 30)
2 19103-4346 | 1 |BOOT
3 [9103-4347 1 | HANDLE ADAPTER
4 19103-4348 | 1 |CAM PLATE
5 [9103-4349 | 1 |PIVOT BALL
6 [9103-4350 1 |PIVOT PIN
7 19103-4351 | 1 |PIVOT BALL RACE
8 [9103-4352 | 1 |BOOT PLATE
9 [9103-4353 | 4 |PLUNGER GUIDE
10 [9103-4354 | 4 |O-RING
11 |9103-4355 | 4 |U-CUP SEAL
12 |9103-4356 | 4 |RETAINING RING
13 [9103-4357 | 4 |PLUNGER PIN
14 19103-4358 | 4 |RACE
15 19103-4359 | 12 [ RETAINING RING
16 [9103-4360 | 4 |SPRING RETAINER
17 19103-4361 | 4 | SPRING
18 |[9103-4362 | AR | SHIM (.010 thick)
9103-4363 | AR | SHIM (.020 thick)
9103-4364 | AR | SHIM (.060 thick)
19 [9103-4365 | 4 |SPOOL
20 ]9103-4366 | 4 |SPRING
21 |9103-4367 | 4 |HEX HD CAPSCREW, 1/4-20 X .75
22 19103-4368 | 4 | LOCKWASHER
23 [9103-4369 | 1 | TOP MOUNTING PLATE
24 19103-4370 1 |BOTTOM MOUNTING PLATE
25 [9103-4371 1 | HOUSING
*26 |9103-4379 | 1 | GRIP ASSY (includes item #27)
*27 19103-4380 | 1 | BOOT (rocket assy)
*28 19103-4381 | 2 | MICRO SWITCH
*29 19103-4382 | 1 | HANDLE ROD
*30 |9103-4383 1 |HEXJAM NUT, 1/2-13

* Part Number transposed on Plunger Seal Kit.

10-26



GRADALL

MATERIAL HANDLER .
534B-9 35 o
N ags
T

34

HYDRAULIC COMPONENTS

(9104-3065) Main Control Valve Assembly

Original Issue 11-00
Revised 12-20-02

HRO

POSITIONER
(POSITIONER END) \

NR PLUG J

i L NR PLUG

TWT Y AUX. Y SWAY 5
RIGHT END ®
COVER ( .
| : : LEFTEND
NR PLUG ! | | | COVER MAIN
! : : ! RELIEF
WORKPORT | i i PoR)
RELIEF !
(WHA) | |
i | | | NR PLUGi
| , | | | | |
HRO WORKPORT RELIEF
POSITIONER twra)
(CLEVIS END)
TOP VIEW

SvC

* Revised parts list.

10-27



GRADALL

MATERIAL HANDLER

HYDRAULIC COMPONENTS

(9104-3065) Main Control Valve Assembly

534B-9 Original Issue 11-00
Revised 12-20-02
ARTWORK ON PREVIOUSPAGE
Item| Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9104-3065 1 | MAINCONTROLVALVEASSY, 14 2 | O-RING
(includes allitems) 15 | 9104-4521 | 2 | STOPCOLLAR
9020-6417 | AR | SEALKIT, (includesitems 31, 31b 16 | 9104-4520 | 2 STOP SLEEVE
&31c) 17 | 9104-4519 | 2 | SPRING
9104-4123 | AR [ SECTION SEALKIT, (includesitem 18 | 9104-4518 | 2 | SPRING
31b) 19 | 9104-4517 | 2 POSITIONER SPUD
9103-4159 | AR [ SPOOL SEALKIT, (includesitem 31c) 20 | 9104-4515| 4 | BONNET
9020-6419 | AR | RETAINERPLATEASSY, (includes 21 | 9104-4513 | 4 | SCREW,COUNTER SUNK
items 46 & 47) 22 | 9104-4514 | 4 | TRAVELSTOP
9104-4509 | AR | HROPOSITIONER SEALKIT, 23 4 | O-RING
(includesitems 12, 14, 23 & 24) 24 4 | BACK-UPRING
9104-4526 | AR | NR PLUGKIT, (includes items 41 & 42) 25 | 9104-4512 | 2 SCREW
9104-4527 | AR [NRPLUG SEALKIT, (includesitem 42) 26 | 9104-4511| 4 | BOOT
9020-6427 3 |NEUTRALPOSITIONERKIT, 27 | 9104-4119 | 1 | TILTSECTION
(includes items 2 thru 9) 28 | 9104-4121 | 1 | CROWDSECTION
9104-4510 2 |HROPOSITIONERKIT,SPOOL 29 | 9104-4122 | 1 | LIFTSECTION
POSITIONER END, (includesitems 12 30 | 9104-4535| 5 | LOADCHECKPLUG
thru 26) 31 5 | O-RING
9104-4534 2 |HROPOSITIONERKIT, CLEVISEND, 32 5 | SPRING
(includesitems 13, 20 thru 26, 43,44 & 33 5 POPPET
45) 34 AR | WHARELIEF SEALS
9104-4530 | AR | WHTYPEPORT RELIEFVALVE 35 | 9104-4531 | 2 | WHARELIEF, (1500p.s.i.)
SEALKIT, (includesitems 36) 36 AR | WHRELIEF SEALS
9104-4533 | AR | WHAPORT RELIEF VALVE SEALKIT, 37 | 9104-4529 1 | WHRELIEF, (2650p.s.i.)
(includesitem 34) 38 | 9104-4532 | 2 | WHARELIEF, (3250p.s.i.)
9103-4236 | AR | MAINRELIEFVALVE SEALKIT, 39 | 9104-4124 | 1 | COVERPLATEASSY, (rightend)
(includesitem 49) 40 | 9104-4125| 1 | STUDASSY, (includes four studs &
1 | 9104-4114 1 |COVERPLATEASSY, (leftend), four nuts), (lubricate and torque to 23-
(includes items 48 & 49) 27 ft. Ibs.)
2 3 | O-RING 41 | 9104-4526 | 5 NR PLUG
3 3 | WASHER 42 AR | NRPLUG SEALS
4 3 | SPRINGCOLLAR 43 | 9108-4232 | 16 | BEARINGPLATE
5 3 | SPRING 44 | 9108-4231 | 16 | LOCKWASHER
6 3 | SPOOLCOLLAR 45 | 9104-4522 | 16 | HEXHD CAPSCREW, 1/4-20X3-1/2
7 3 | BONNET 46 12 | CAPSCREW
8 6 |LOCKWASHER 47 3 RETAINERPLATE
9 6 | SCREW 48 | 9020-8136 | 1 | MAINRELIEFVALVEASSY
10 | 9020-6421 1 | SWAYSECTION 49 | 9103-4236 | 1 | MAINRELIEF SEALS
11 9104-4117 1 | AUXILIARY SECTION NOTE: ONLY ITEMSWITHPART
12 4 | O-RING NUMBERS ARE AVAILABLE
13 | 9104-4516 4 | SEALPLATE FOR SERVICE.
svC * Revised parts list. 10-27



GRADALL

MATERIAL HANDLER

934B-9

ELECTRICAL

Dash Wiring

Starting Serial No. 0144860S
Original Issue 10-90

Revised 6-27-07

Item| Part No. |Qty. Description Of Part Item | Part No. |Qty. Description Of Part
9103-5068 1 | INSTRUMENT PANELASSY, (includes 8 |9020-0506 1 |CIRCUITBREAKER
allitems exceptitems 2,12 & 14) 9 19103-3247 1 | OILPRESSUREGAUGE
1 19103-3112 1 | INSTRUMENTPANELHARNESS 10 |8521-1041 1 |PLUGBUTTON
2 |9103-3282 1 | TRANSMISSIONTEMPERATURE GAUGE 11 [9020-0434 1 |HORNSWITCH
3 |9020-5685 1 | AMPGAUGE 12 [9103-3317 1 |IGNITION SWITCH
4 [9103-3111 1 | CIRCUITBREAKER * 7738-4578 1 KEY
5 ]9020-5686 1 | FUELGAUGE 13 |8666-1083 1 |PLUGBUTTON
6 |9020-5688 1 | HOURMETER 14 19103-3383 1 |DIODEASSEMBLY
7 | 9020-5687 1 | WATERTEMPERATURE GAUGE 15 18521-1041 1 |PLUGBUTTON
JM * Added additional line under item 12. 11-1



GRADALL

MATERIAL HANDLER

934B-9

HOURMETER

ELECTRICAL

Dash Wiring

Starting Serial No. 0244091S
Original Issue 1-96

Revised 6-27-07

7

AMMETER

Item| Part No. |Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9103-5068 | 1 [INSTRUMENT PANEL ASSY 10 |9108-3221 1 | PLUGBUTTON, 5/8 HOLE
(includes all items except items 15 11 |9020-0434 1 [BUTTONSWITCH
thru 21) 12 |19108-3259 1 | ROCKERSWITCH
1 [9103-3112 [ 1 |INSTRUMENT PANEL HARNESS 13 |8521-1041 1 | PLUGBUTTON, 3/4 HOLE
2 19103-3111 2 | CIRCUIT BREAKER 14 |9104-1632 1 | INSTRUMENT PANEL
3 |8855-4917 | 4 |LOCKWASHER, #10X.062X.047 15 [9103-3317 1 |IGNITION-START SWITCH
4 18850-1613 | 4 |HEXNUT, #10-32 * 7738-4578 1 KEY
5 |[9020-5688 | 1 | HOURMETER 16 |9103-3383 1 | DIODEASSY
6 |[9020-5687 | 1 |WATER TEMP. GAUGE 17 | 9002-7187 1 | TY-RAP
7 |9020-5685 | 1 [AMMETER 18 |9103-3282 1 | TRANSMISSION TEMP.GAUGE
8 |[9020-5686 | 1 |FUEL GAUGE 19 |9103-3084 1 | BRAKEWARNINGLIGHT
9 19103-3247 | 1 |OIL PRESSURE GAUGE 20 |9104-5033 1 | BRAKELIGHTHARNESS
21 19103-3416 1 | PRESSURESWITCH
JM * Added additional line under item 15. 111



JD

GRADALL

MATERIAL HANDLER

934B-9

ELECTRICAL

Batteries & Cables
Starting Serial No. 0144860S
Original Issue 10-90

Revised 5-31-05

Item| Part No. |Qty. Description Of Part
1 [9020-3359 | 2 |BATTERY, (12volt, 590 amps),
TOP STUD, BCI GROUP 27

2 | 9040-3432 1 | BATTERYHOLDDOWN

3 |7714-3006 | 2 |LOCKNUT

4 18584-1094 | 1 | SUPPORTCLAMP

5 |[9020-0382 2 | HOLD-DOWN STUD

6 |9103-3042 1 | NEGATIVEBATTERY CABLE

7 |19103-3086 1 | POSITIVEBATTERY CABLE

8 |[9020-0811 1 | GROUND CABLE

* Added part number & changed description on item 1.



GRADALL ELECTRICAL

MATERIAL HANDLER Wiring - Frame & Engine

934B-9 Starting Serial No. 01448605
Original Issue 10-90

..mjl‘/ N

+«—33

29 3
30 D:[
3

2

PCN L-8915 113



GRADALL

MATERIAL HANDLER

934B-9

ELECTRICAL

Wiring - Frame & Engine
Starting Serial No. 0144860S
Original Issue 10-90

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 |]9020-0811 | 1 |GROUND CABLE 26 |8348-3113 | 6 |3-WAY CONNECTOR (female)
2 FUEL SHUT-OFF SWITCH (supplied 27 19103-3202 | 1 |FORWARD SWITCH
with engine) 28 19103-3079 1 | ENGINE FRAME HARNESS
3 |8871-2231 | 1 |STREET TEE, 1/8 29 12492-1393 | 1 |[HORN
4 |7722-3003 | 1 | BACKUP ALARM 30 [2492-1394 | 1 |BRACKET
5 19020-7717 1 |JUMPER WIRE 31 |[2492-1395 1 |NUT
6 [9020-6739 | 1 |SERIES SOLENOID VALVE 32 |9020-2886 | 1 |JUMPER WIRE
7 19020-6739 | 1 |PARALLEL SOLENOID VALVE 33 |8666-1084 | 1 [HORN RELAY
8 |8871-1383 1 | REDUCING BUSHING, 1/2 X 3/8 34 |9020-5688 1 |HOURMETER
9 19020-6124 | 1 |WATER TEMPERATURE SENDER 35 [9103-3283 | 1 |STARTING MOTOR
10 ]9103-3139 | 1 |OIL PRESSURE SENDER 36 |9040-0654 | 1 |FUEL LEVEL SENDER
11 ]9103-3234 1 |ALTERNATOR 37 |[9103-3323 1 | STARTING MOTOR
12 ]9020-6739 | 1 |CAVITATION SOLENOID VALVE 38 [9020-5205 | 1 |JUMPER WIRE
13 ]9020-7719 | 1 |JUMPER WIRE 39 |9040-2427 | 1 |STARTER SOLENOID
14 19103-3097 1 |PILOT PRESSURE FORWARD/ 40 |[9020-7497 1 |JUMPER CABLE
REVERSE CONTROL VALVE 41 |[9020-7630 | 1 |JUMPER WIRE
15 ]9020-6739 | 1 |LOW TORQUE INCHING SOLENOID 42 |9103-3042 | 1 | GROUND CABLE
16 |9103-3202 | 1 | TRANSMISSION DISCONNECT 43 2 | BATTERY (purchase locally)
SWITCH 44 [9103-3086 | 1 |POSITIVE CABLE
17 |2474-1047 | 1 |HOURMETER SWITCH 45 |8584-1094 | 1 |CLAMP
18 ]9020-4973 1 |NEUTRAL START SWITCH 46 |7710-3006 2 |NUT
19 ]18998-1036 | 2 |PAN HD SCREW 47 |8869-1345 | 1 |ELBOW, 90 DEGREES
20 [9103-5112 | 1 | SECOND GEAR SWITCH 48 |[9103-3202 | 1 | REVERSE SWITCH
21 19103-5112 1 | THIRD GEAR SWITCH 49 |8668-3480 9 | CRIMP-ON CONNECTOR
22 19103-5112 | 1 |FIRST GEAR SWITCH 50 |9104-1554 | 1 [JUMPER WIRE
23 ]9103-1197 | 1 |[JUMPER WIRE 51 19104-5097 | 1 |[SERIES-PARALLEL CONTROL
24 ]9103-3270 | 1 |PRIMER PUMP VALVE (see page 10-10 for details)
25 |8348-3114 | 6 |3-WAY CONNECTOR (male) 52 19104-5035 | 1 |[JUMPER WIRE

PCN L-8915

11-3




GRADALL

MATERIAL HANDLER

534B-9

D

MISCELLANEOUS
Frame Decals

Starting Serial No. 0144860S
Original Issue 10-90

NOTE:

DECAL KIT 9103-5225 INCLUDES ALL
DECALS SHOWN ON PAGES 12-1 & 12-2.

12-1



GRADALL

MATERIAL HANDLER

534B-9

16
18 21

19
33

22

MISCELLANEOUS
Frame Decals

Starting Serial No. 0144860S
Original Issue 10-90

- 32

) -
= (\ 4/7'C 30

r\ PPN
v D ry

<)
A

28
24 2] 29

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part

1 |[8364-1675 | 1 |["GRADALL"DECAL, WHITE 21 |9100-3044 | 1 |BOOM DIRECTION DECAL

7733-3011 1 |"GRADALL" DECAL, BLACK 22 |9103-3395 1 |534B-9 CAPACITY DECAL

2 |7702-3007 | 1 |BATTERY DECAL 23 |9020-7488 | 1 | LOAD CHART MOUNTING PLATE

3 |7733-3027 | 1 | MADE IN U.S.A. DECAL 24 19103-3418 | 1 | TORQUE HUB DECAL

4 | 7702-3006 1 | HYDRAULIC OIL DECAL 25 |9100-3040 1 | FORWARD-REVERSE DECAL

5 ]9100-3052 | 1 | WARNING DECAL 26 |9100-3039 | 1 |SHIFT DECAL

6 ]9103-3011 | 1 | HANDS WARNING DECAL 27 |9103-3431 | 1 | CAUTION DECAL

7 |7734-3018 1 |HOT EXHAUST WARNING DECAL 28 |[9103-3362 1 | CAUTION DECAL

8 ]19104-3210 | 1 | COOLING SYSTEM CAUTION DECAL || 29 [9103-3089 | 1 |HORN DECAL

9 ]9104-3211 | 2 | RIDER WARNING DECAL 30 |9103-3277 | 4 | RUBBER SPACER
10 |9104-3209 2 | PINCH POINT WARNING DECAL 31 |8832-1019 | 4 | SELF-TAPPING SCREW, #6-32 X 1
11 |9104-3206 | 1 |ACCUMULATOR CAUTION DECAL 32 |9103-3255 | 1 | GAUGE PROTECTOR
12 |8360-1011 | 1 |ACCIDENT PREVENTION 33 [9103-3320 | 1 |TILT GAUGE
13 |9106-3047 1 | WARNING DECAL 34 18830-1193 | 4 | ROUND HD MACHINE SCREW, #10-
14 |9100-3030 | 1 |PATENT 32X1/2
15 ]9103-3279 | 1 |SERIAL NO. & ATTACHMENT PLATE || 35 |8855-4900 | 4 |LOCKWASHER, 1/4
16 |8852-1204 1 | HEX LOCKNUT, 1/4-20 36 |8830-2128 | 2 | ROUND HD MACHINE SCREW, 1/4-
17 |9103-3396 | 1 |534B SERVICE DECAL 20X1
18 |8856-1107 | 1 | FLAT WASHER, 1/4 37 |8834-4901 | 4 |DRIVE SCREW, #10 X 1/2
19 |8820-4912 1 | HEX HD CAPSCREW, 1/4-20 X 1, 38 ]9104-3129 1 | PARKING BRAKE DECAL

GR5 39 |9103-3102 | 1 | MANUAL HOLDER

20 |9104-3215 | 1 | WARNING DECAL

12-1




GRADALL: MISCELLANEOUS

MATERIAL HANDLER

534B-9 . .Boom Decals
Starting Serial No. 0144860S

Original Issue 10-90

Revised 2-1-97

13 5/8"
>

A A

12" o

o
e |
oo

10 1/8" TYP

w| 18 1/8" TYP

| RADALL

S48

\

[
)

2
o
< 113" (9' 5") >
< 89" (7' 5") >
< 65" >
< 41 >
o« 17"
ij "« Fad
: .
A
v 1 2 3 4 9
S \ \ \ \ \
O
51/2
TYP. 10 11 12 13 14
Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 ]9112-3037 2 |"GRADALL" DECAL, WHITE 9 19103-3023 1 | QUICK SWITCH DECAL
9112-3038 | 2 |"GRADALL" DECAL, BLACK 10 |9100-3016 1 |"1" DECAL, WHITE
2 19103-3392 2 |"534B" DECAL, WHITE 9104-3134 1 |"1" DECAL, BLACK
9103-3393 2 |"534B" DECAL, BLACK 11 ]9100-3018 1 |"2" DECAL, WHITE
3 [9103-3018 | 2 |"9" DECAL, WHITE 9104-3135 1 |"2" DECAL, BLACK
9103-3218 2 |"9"DECAL, BLACK 12 ]19112-3042 1 |"3"DECAL, WHITE
4 |9100-3031 1 |BOOM ANGLE DECAL, WHITE 9112-3043 1 |"3"DECAL, BLACK
5 19020-0445 1 | PENDULUM 13 ]9100-3020 1 |"4" DECAL, WHITE
6 |[9020-0688 1 | BEARING 9104-3136 1 |"4" DECAL, BLACK
7 19002-6491 1 |[SHOULDER BOLT, 1/4-20 14 ]19112-3044 1 |"5" DECAL, WHITE
8 |8856-1108 1 | FLAT WASHER, 5/16 9112-3045 1 |"5" DECAL, BLACK

KG * Added dimensions to decals. 12-2



GRADALL’ OPTIONAL EQUIPMENT

MATERIAL HANDLER (9104-5173) Joystick Installation
534B-9 Starting Serial No. 0144860S
Original Issue 10-90

Revised 8-25-99

/24

/zn
ﬂ\'\) % ¥
21—>% m@ /31

Item| Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9104-5173 | Ref [ JOYSTICKINSTALLATION, (includes 15 ]9020-6194 | 17" | TRIMLOK
allitems) 16 | 9104-6056 1 |JOYSTICKCOVER
1 |8471-7587 1 [HOSEASSY 17 | 8820-1018 2 |HEXHD CAPSCREW,5/16-18 X 3/4,
2 | 8866-2064 2 | ELBOW,90DEGREES, (includesitem GR5
#3) 18 | 8850-1010 2 | LOCKWASHER,5/16
3 |[8859-1204 | 12 | O-RING 19 | 8850-1005 2 | HEXNUT,5/16-18
4 | 8866-2174 2 |HEXHDPLUG, (includesitem #3) 20 |9108-3154 1 | BRAKEVALVE
5 | 8850-1004 4 | HEXNUT, 1/4-20 21 | 8866-2105 1 | ELBOW, 90 DEGREES, (swivel nut)
6 | 8855-1009 4 | LOCKWASHER, 1/4 22 | 8505-1384 2 |WELDSTUD,5/16-18 X1
7 | 8820-1004 4 | HEXHD CAPSCREW, 1/4-20 X 7/8, 23 1 9104-6047 1 [JOYSTICKMOUNTWELDMENT
GR5 24 1 9104-3095 1 | TUBEASSY
* 8 Ref | HYDRAULIC CONTROLLERASSY, 25 | 9104-3096 1 | TUBEASSY
(see page 13-25 for details) 26 | 8866-2038 1 | CONNECTOR, (includesitem #28)
9 |8866-2005 | 8 | CONNECTOR, (includesitem#3) 27 | 8866-2008 1 | CONNECTOR, (includesitem #28)
10 | 7713-3167 1 [HOSEASSY 28 | 8859-1207 2 | O-RING
11 | 8471-7458 2 |HOSEASSY 29 |8866-2108 2 | ELBOW, 90 DEGREES, (swivelnut)
12 | 8471-7519 2 |HOSEASSY 30 | 8866-2064 1 | ELBOW,90DEGREES, (includes O-
13 | 9002-7187 7 |NYLONTIEWRAP ring)
14 Ref | MAIN CONTROL VALVE, (see page 10- 8859-1204 1 | O-RING
27 for details) 31 | 7713-1088 1 |ELBOW,90DEGREES
KG * Removed part number fromitem 8 and created supplemental page (13-25) that shows a 13-1

breakdown of this part.



GRADALL

MATERIAL HANDLER

934B-9

B—(

WIPER MOTOR

OPTIONAL EQUIPMENT

Rear Wiper Installation
Starting Serial No. 0144860S
Original Issue 10-90

\

Iltem| Part No. [Qty. Description Of Part
9040-3109 REARWIPER INSTALLATION
(includes items 2 through 14)
1 |9040-3025 | Ref [ REARWINDOW
2 |19020-6025 1 [WIPER MOTOR MOUNT
3 ]9020-0755 | AR | WEATHER STRIPPING
4 19002-7319 | 2 |SELFTAPPING SCREW, 1/4-20 X 1
5 [9020-6023 | 1 |WIPERMOTOR
6 |9002-6024 1 | WIPERBLADE
7 |8820-1003 | 1 |HEXHD CAPSCREW, 1/4-20 X 3/4,
GR5
8 | 8850-1004 1 |HEXNUT, 1/4-20
9 [9020-6024 | 1 | WIPERBLADE
10 | 9020-6374 1 | WIPERARM
11 | 9020-6312 1 |JUMPERWIRE
12 [8668-3480 | 2 [CRIMP-ONCONNECTOR
13 [9020-3376 | 1 |FUSE
14 | 9020-0349 1 |JUMPERWIRE
15 |[9020-6019 | Ref [ WINDOW HOLD-DOWN BAR
16 |9020-6016 | Ref [ WINDOW HOLD-DOWN BAR
17 |9002-7315 | Ref | SELF TAPPING SCREW, 1/4-20 X

1-1/4

13-2



GRADALL

MATERIAL HANDLER

934B-9

OPTIONAL EQUIPMENT

Rotating Beacon Assembly

Starting Serial No. 0144860S
Original Issue 10-90

Item| Part No. [Qty. Description Of Part
9103-5007 ROTATING BEACON ASSY (includes
all items)
1 |8820-1014 2 |HEXHD CAPSCREW, 1/4-20 X 3-1/4,
GR5
2 | 8850-1004 2 | HEXNUT, 1/4-20
3 |9002-7214 2 | BUTTON GROMMET
4 | 9002-7316 3 | SELF TAPPING SCREW
5 19020-0171 1 |SWITCH
6 | 9020-0352 1 |JUMPERWIRE
7 | 9020-0685 1 | ROTATINGBEACON
8 |9020-2303 1 |BUTTONGROMMET
9 |9020-6132 1 |JUMPERWIRE
10 |9020-6133 1 |JUMPERWIRE
11 | 9040-0706 1 | BEACONBRACKET

13-3



GRADALL

MATERIAL HANDLER

934B-9

2/

101

OPTIONAL EQUIPMENT

Glow Plug Installation
Starting Serial No. 0144860S
Original Issue 10-90

Item| Part No. [Qty. Description Of Part
9103-5105 GLOW PLUG INSTALLATION
(includes all items below)
1 |2477-1004 1 |PUSHBUTTON SWITCH
2 19103-1277 | 1 |JUMPERWIRE
3 19103-1278 1 |JUMPERWIRE
4 |9103-3251 1 |BUTTONDECAL
5 19103-3252 | 1 |INSTRUCTIONDECAL
6 ]9103-3250 | 1 | GLOW PLUG KIT (consists of items 7
through 14)
7 NSS 2 | TUBENUT
8 NSS 2 | RUBBERFERRULE
9 NSS 1 |VALVE
10 NSS 1 | CONNECTOR
11 NSS 1 |BOLT
12 NSS 1 |HEATER
13 NSS 1 |[TUBE
14 NSS 3 | WASHER

*NOTE: Switch assembly, switch
plate, and decal sheet, which are part
of the above kit, are not used in this
installation.

13-4



GRADALL

MATERIAL HANDLER

934B-9

OPTIONAL EQUIPMENT

Winch Drain Line
Starting Serial No. 0144860S
Original Issue 10-90

Item | Part No. [Qty. Description Of Part
9103-5133 | Ref | WINCH DRAIN LINE PARTS (includes
all items)
1 |8850-1108 | 1 |[HEXJAM NUT, 1/2-13
2 |8850-1008 | 1 |HEXNUT,1/2-13
3 19020-7041 1 |SPRINGRETAINER
4 19020-0313 | 1 |SPRING
5 ]9040-3249 | 1 |HOSETAKE-UPWELDMENT
6 |[9020-6888 | 1 |HOSEASSY
7 |[9104-3101 | 1 |HOSETAKE-UP SHEAVE
8 |[8866-1385 | 1 [HEXHDPLUG, 1/2
9 [9002-7180 1 |[90DEGREEBULKHEAD FITTING
(includes nut)
10 |[8866-1365 | 1 |HEXCAP,1/2

13-5



GRADALL

MATERIAL HANDLER

934B-9

TO HYDRAULIC —

RESERVOIR

R

TO FORWARD/REVERSE VALVE

N

OPTIONAL EQUIPMENT
Stabilizer Option
Starting Serial No. 0144860S
Original Issue 10-90
Revised 10-26-93

Item| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9103-5236 1 | STABILIZER OPTION (includes all 14 | 8320-1073 2 |HEXHD CAPSCREW, 3/8-16 X 4-1/2
items except #17) 15 |8855-1011 | 2 |LOCKWASHER,3/8
1 1 | STABILIZER CYLINDERASSY (see 16 |[8850-1006 | 2 [HEXNUT,3/8-16
page 13-15 for details) 17 19104-3144 | 1 |DUMPTUBE
2 |[9111-3003 1 | STABILIZERVALVE 18 |9002-7187 6 | TIEWRAP
3 [9104-3123 | 1 |SWITCH (includes item #28) 19 ([9002-1705 | 1 [TUBECLAMP
4 | 8471-7847 1 |HOSEASSY 20 | 8856-1002 1 | FLAT WASHER, 1/4
5 |8471-7848 1 |HOSEASSY 21 | 8852-1204 1 |HEXLOCKNUT, 1/4-20
6 |8471-6426 | 1 |[HOSEASSY 22 |8830-1099 | 2 | ROUND HD MACHINE SCREW, #10-
7 | 9104-5034 1 |BOOMSWITCHHARNESS 24 X 1-3/4
8 |[9112-1017 1 |PIN 23 | 8855-1007 2 | LOCKWASHER, #10
9 |8858-1140 | 2 |RETAININGRING 24 ]19104-3199 | 2 | SQUARENUT,#10-24
10 |8867-1008 2 | LUBEFITTING, STRAIGHT, 1/4-28 25 | 9104-1227 1 |PIN
11 | 8866-2065 3 | ELBOW, 90 DEGREES (includes item 26 | 8820-1044 1 |HEXHD CAPSCREW, 3/8-16 X 3-1/4,
#12) GR5
12 | 8859-1205 5 [ O-RING 27 | 8852-1206 1 |HEXLOCKNUT, 3/8-16
13 | 8866-2085 2 | ELBOW, 45 DEGREES (includes item 28 | 9104-4475 1 |LEVER/ROLLERASSY
#12)

13-6




GRADALL’ OPTIONAL EQUIPMENT

MATERIAL HANDLER

Auxiliary Controls Assembly

534B-9 Starting Serial No. 0144860S
Original Issue 10-90
Revised 7-92

STANDARDAUXILIARY
18 28 29 CONTROLSHANDLE

16
17
18

S
e B
—_1l\9‘\9\ B

af ol B
-—];l@\; P BN

THISOPTION DRAWS
APPROX.2AMPS. TOTAL

#2 WIRE GREEN/YELLOW
(SIDE SHIFT) W|RE (GROUND)

#1 WIRE (MAST)

#3 WIRE (SWING #5 WIRE TO

(EXTRA) IGN.

#4 WIRE (PANEL) SWITCH
TO
AMMETER

TO 45

5 BUTTON

HANDLE

. > SIDEVIEW
‘ WITHOUT
g SKINPLATE
VIEW
INSIDE CAB
LOOKING
AT FRONT

PCN 910156

40

13-7



Ty
GRADALL: OPTIONAL EQUIPMENT

MATERIAL HANDLER 'GN/TIONSTART

wIT Auxiliary Controls Assembly

534B-9 o~ Starting Serial No. 01448605
RS N.O. i

N e Original Issue 10-90

AMMETER p 3{7.1 RELAY Revised 7-92

10 AMP.
)| circiuT

BREAKER

(6) HANDLE COMMON

S5BUTTONHANDLE

SW-1 -~ N.O. 1

PUSHBUTTON
SPOT MOMENTARY

TO #1 (MAST)

SW-2 - N.O. 2
PUSHBUTTON TO#2(SIDE SHIFT
SPOT MOMENTARY
SwW-3 - N.O. ©)
PUSHBUTTON TO #7 (SWING)
SPOT MOMENTARY
SW-4 o 4

o NO Ol 10 48 (PANEL)
PUSHBUTTON
SPOT MOMENTARY
SW-5 - N.O. (5)

TO#IEXTRA

PUSHBUTTON
SPOT MOMENTARY

GREEN/YELLOW

36 /;f TO #3 (GROUND) I~

35

"TM" PANEL ORANGE)

"S' MAST (BLACK)
" A" OPEN (BLUE)
“RT" SWING (GREEN)

"GD" GROUND (WHITE

"LT" SIDE SHIFT (RED
VIEW FROM WIRE

INSERTION END

Item| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9103-5220 | Ref | AUXILIARY CONTROLSASSY 21 |9103-1464 1 | COVERPANEL
(includes items 1 through 21, 23, 24, 22 | 8832-1015 | Ref | SELF-TAPPING SCREW, #6-32 X 1/2
25, 26, 38) 23 |8866-2107 | 2 |ELBOW, 90 DEGREES (swivel nut)
9103-5221 | Ref | AUXILIARY FIELD INSTALLATION 24 | 8692-3006 1 |ADAPTER, 3/4 X 5/8
(includes items 1 through 27 & item 40) || 25 |8866-2008 | 1 | CONNECTOR (includes O-ring)
9103-5222 | Ref | AUXILIARY ELECTRIC 8859-1207 | 1 |O-RING
INSTALLATION (includes items 28 26 |8866-2022 | 1 [CONNECTOR (includes O-ring)
through 37, item 39 and items 41 8859-1207 1 | O-RING
through 46) 27 19103-3239 | 1 |CONVERSIONKIT
1 |9103-6107 1 | AUXILIARY HANDLE WELDMENT 28 |19103-3387 1 |5-BUTTONHANDLE
2 |9020-0290 | 4 |BEARING 29 19103-3425 | 1 | GROMMET
3 |8867-1008 | 3 |LUBEFITTING, STRAIGHT, 1/4-28 30 |[9002-8956 | 1 |CONNECTORBODY
4 |9020-2361 1 |LINKAGEROD 31 | 9002-8958 6 | TERMINAL
5 |8882-1004 3 | ADJUSTABLE YOKEEND 32 | 9002-8978 1 | CABLECLAMP
6 |9002-7987 | 3 | SPRINGCLEVIS 33 [9040-3396 | 1 [AUXILIARYWIRINGHARNESS
7 | 8850-1406 3 | HEXJAM NUT, 3/8-24 34 | 9002-7187 4 | TY-RAP
8 ]9020-5533 | 1 |BELLCRANK 35 [9002-8968 | 1 | CONNECTOR
9 |9104-6051 | 1 |LINKAGEROD 36 |[9103-3391 | 6 |INSULATEDRING TERMINAL
10 | 9002-1552 1 |CLEVISPIN 37 |9103-3394 1 | AUXILIARY CONTROLDECAL
11 |8863-1301 1 |COTTERPIN, 1/16 X 1/2 38 [9103-3417 1 | AUXILIARY CONTROLDECAL
12 | 9002-2043 | 2 |HOSEASSY 39 |8203-3993 | 12" | LOOM, 5/16"1.D.
13 | 9002-9938 2 | 90 DEGREE BULKHEAD ELBOW 40 |9103-3168 1 | MAINCONTROLVALVE
14 | 9000-7393 1 | TUBEASSY 41 | 8688-3071 1 |10AMP CIRCUIT BREAKER
15 |9104-3196 | 1 | TUBEASSY 42 |7736-3191 | 1 |CIRCUITBREAKERBRACKET
16 | 9103-1465 1 |HANDLEINSERT 43 | 8832-1039 2 | PAN HD SELF TAPPING SCREW,
17 |9020-0774 1 |HANDLEGRIP #10-32 X 1/2"
18 |8850-1112 | 1 |HEAVY HEXJAM NUT, 3/4-10 44 |7738-3410 | 1 |RELAY
19 |8856-1113 4 | FLAT WASHER, 3/4 45 |18666-1147 | AR | WIRE, BLACK 16 GAUGE
20 |9002-8662 2 | WAVE BEND WASHER 46 | 7716-3102 4 | INSULATED FEMALE SPADE

PCN 910156 13-7



GRADALL

MATERIAL HANDLER

934B-9

OPTIONAL EQUIPMENT
(9103-5101) Pintle Hook
Starting Serial No. 0144860S
Original Issue 10-90
Revised 1-14-94

PCN930527-KG

—3

N
Item| Part No. [Qty. Description Of Part
9103-5101 | Ref | PINTLEHOOKINSTALLATION
(includes all items)
1 |9020-0602 | 1 |PINTLEHOOK
2 |18320-1120 | 4 |HEXHD CAPSCREW, 1/2-13 X 1-3/4
3 |8855-1013 | 4 | LOCKWASHER,1/2

13-8



GRADALL: OPTIONAL EQUIPMENT

MATERIAL HANDLER Winch Assembly

534B-9 Starting Serial No. 0144860S
Original Issue 10-90
Revised 7-14-06

[y y—y—y—y—
Ol to—O

[ 1
.

30

3 (9

E;g

AUXILIARY VIEW OF REAR OF BOOM

LK 13-9



GRADALL

MATERIAL HANDLER

934B-9

ER 46361, 49939 - LK

OPTIONAL EQUIPMENT
Winch Assembly
Starting Serial No. 0144860S
Original Issue 10-90

Revised 7-14-06

Item | Part No. |Qty. Description Of Part
9103-5079 [ 1 | WINCH ASSY, (includes all items)
1 19103-3196 | Ref | WINCH, (see page 13-10 for details)
2 [9020-7882 | 1 [CABLE
3 [9020-1443 | 1 |HOOK & BALL
4 (8820-1069 | 4 |HEXHD CAPSCREW, 1/2-13X2, GR5
5 [8855-1013 | 4 |LOCKWASHER, 1/2
6 [8850-1008 | 5 [HEXNUT, 1/2-13
7 19103-1077 | 1 |[BAR, (not shown)
8 19102-1009 | 1 |[RING, (not shown)
9 [9103-3161 | 2 |[FLOW REGULATOR
#10 |8866-1113 | 2 | MALE ELBOW, 90 DEGREES, 1/2X
1/2 TUBE, (Before S/N 2005283-01)
8866-2065 | 2 | ELBOW, 90 DEGREES, (includes
8859-12050-ring), (S/N 2005283-01 &
After)
#11 [9116-3139 | 1 |[HYDRAULIC COUPLER, FEMALE,
(Before S/N 2005283-01)
9140-3413 | 1 |HYDRAULIC COUPLER, FEMALE,
(S/N 2005283-01 & After)
%12 19116-3138 | 1 | HYDRAULIC COUPLER, MALE,
(Before S/N 2005283-01)
9140-3414 | 1 | HYDRAULIC COUPLER, MALE,
(Before S/N 2005283-01)
13 |1 9103-3230 | 2 | REDUCER
14 | 8471-8022 | 1 | HOSE ASSY
15 | 8471-7477 | 1 | HOSE ASSY
16 | 9104-3126 | 1 | DUST CAP
%17 19104-3125 | 1 | DUST PLUG
18 | 8866-1011 | 1 | MALE CONNECTOR,1/4X1/2 TUBE
19 | 8866-2106 | 1 | ELBOW-90 DEGREES, (swivel nut)
20 | 8471-7252 | 1 | HOSE ASSY
21 |1 9002-7180 | 1 |90 DEGREE BULKHEAD FITTING
22 | 9020-6888 | 1 | HOSE ASSY
23 | 9040-3249 | 1 | HOSE TAKE-UP
24 19020-0313 | 1 | SPRING
25 | 9020-7041 | 1 | SPRING RETAINER
26 |9002-8990 | 1 | WIRE ROPE CLIP
27 |8850-1108 | 1 | HEAVY HEX JAM NUT, 1/2-13
28 | 9104-3101 | 1 | HOSE TAKE-UP SHEAVE
29 |8866-1065| 1 | UNION, 1/2 TUBE
30 | 8471-6377 | 1 | HOSE ASSY
31 |8866-2240 | 1 | SWIVEL NUT RUN TEE, 1/2 TUBE
32 | 9103-5067 | 1 | SOLENOID VALVE ASSY
33 | 9103-1163 | 1 | STOP BAR
34 | 0510-1441 | 2 | WASHER
35 | 8320-1053 | 2 | CAP SCREW

* Revised illustration, items 10, 11, 12 & description on item 17. 13-9



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER Winch
534B-9 Starting Serial No. 0144860S
Original Issue 10-90

23 3 9% 47 13 56 12 4 16 14 46 45 2 8 59 9 15 34 2 4 62 68 2 1 48 4

d

\\

1 R “
141 34 32 11 19 15 51 3 3 51 32 33 18 60 67 66 1 52 6 58 1

4 42 54 54 42 19 25 69 M 18 55 B

il

-~

I
P~

13-10



GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT
Winch

534B-9 Starting Serial No. 0144860S
Original Issue 10-90
Item| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9103-3196 | 1 | WINCH ASSY (includes all items) 41 1 |HEXSOCKET PIPE PLUG
9103-4161 1 | SEALREPLACEMENTKIT (includes 42 | 8855-1011 6 |LOCKWASHER, 3/8
items 34, 36, 37, 52, 58, 59, 60, 66) 43 1 |HEXSOCKET PIPE PLUG
9103-4162 | 1 |HYDRAULIC MOTOR SEALKIT 44 |[9103-4198 | 6 |CIRCLIP
(includes items 63, 64, 65) 45 19103-4199 7 | NEEDLEBEARING
9103-4164 | 1 |PRIMARY PLANET HUB ASSY 46 |9103-4200 | 6 |THRUSTWASHER
(includes items 2, 3, 10, 14, 15, 16, 44, || 47 |9103-4201 | 6 | THRUSTWASHER
45, 46, 57) 48 |9103-4202 1 | SPRAGCLUTCH
1 |9103-4165 | 4 |BRAKEPLATE 49 1 |HEX SOCKET PIPE PLUG
2 |9103-4166 | 3 |PRIMARY PLANETPIN 50 |[9103-4203 | 1 |[CIRCLIP
3 |9103-4167 1 | PRIMARY SUNGEAR STOPPER 51 |8820-1019 6 |HEXHD CAPSCREW, 5/16-18 X 7/8,
4 19103-4168 | 1 | BRAKESPACER GR5
5 19103-4169 | 2 | SPRAGCLUTCHALIGNER 52 1 |O-RING
6 |9103-4170 1 | BRAKEHUB 54 | 8820-1035 6 |HEXHD CAPSCREW, 3/8-16 X 1, GR5
7 19103-4171 | 6 |BRAKESPRING 55 |[8820-1051 | 8 |HEXHD CAPSCREW, 7/16-14 X 1-1/4,
8 |9103-4172 | 1 |CABLEDRUM GR5
9 19103-4173 1 | BEARINGFLANGE 56 ]9103-4204 | 60 | NEEDLEROLLER
10 |9103-4174 | 1 |FINALSUNGEAR 57 [9103-4205 | 1 |[CIRCLIP
11 |9103-4175 | 1 |FINALPLANETHUB 58 1 |O-RING
12 | 9103-4176 3 | FINAL PLANET PIN 59 1 | O-RING
13 |9103-4177 | 3 |FINALPLANET GEAR 60 1 |OILSEAL
14 |9103-4178 | 3 | PRIMARY PLANETGEAR 61 |8855-1012 | 8 |LOCKWASHER, 7/16
15 |9103-4179 2 | NYLONSPACER 62 |9103-4206 2 | THRUSTWASHER
16 |9103-4180 | 1 |PRIMARY PLANETHUB 63 1 |NYLATRON
17 |9103-4181 1 | CONNECTING TUBE 64 1 | RUBBERSPACER
18 |9103-4182 1 | BACKUPWASHER 65 1 | SQUARE CUT SEAL RING
19 |9103-4183 | 1 | MOTORADAPTER 66 1 |O-RING
20 |9103-4184 1 |PISTON 67 |9103-4207 1 | THRUSTBEARING
21 ]9103-4185 1 | ORIFICEPLUG 68 |9103-4208 1 | CIRCLIP
22 19103-4186 | 1 |BRAKEHOUSING 69 |[9103-4209 | 4 |HEXHD CAPSCREW
23 19103-4187 1 | ENDHOUSING 70 ]9103-4210 1 | THRUSTPLATE
24 19103-4188 2 | TIEBAR 71 ]19103-4211 1 |WEARPLATE
25 |[9103-4189 | 1 |HYDRAULIC MOTORASSY (includes 72 19103-4212 | 1 |COVER
items 27, 40, 45, 64, 65, 69 through 77) || 73 | 9103-4213 2 | DOWEL PIN
26 |9103-4190 1 |PRIMARY SUNGEAR 74 19103-4214 4 | WASHER
27 |19103-4191 | 1 |MOTORBODY 75 |[9103-4215 | 2 |STEELBALL
28 19103-4192 1 | SAFETY VALVE 76 |19103-4216 1 |DRIVEGEAR
29 19103-4193 1 |WEDGE 77 19103-4217 1 |DRIVENGEAR
31 |9103-4194 | 6 |CIRCLIP 78 2 | CAPLUG
32 |9103-4195 | 2 |CIRCLIP
33 |9103-4196 2 | BALLBEARING NOTE: Items 30, 35, 53 were
34 2 | OILSEAL removed from the assembly and are
36 1 | O-RING not illustrated or listed in the parts list.
37 2 | O-RING
38 |9103-4197 | 5 |DIVIDERPLATE NOTE: ONLY ITEMS WITH PART
39 |8855-1010 6 |LOCKWASHER,5/16 NUMBERS ARE AVAILABLE FOR
40 1 |HEXSOCKET PIPE PLUG SERVICE.

13-10




GRADALL’ OPTIONAL EQUIPMENT

MATERIAL HANDLER Outrigger Installation

534B-9 Starting Serial No. 0144860S
Original Issue 8-90
Revised 12-7-93

2122 23

13-11



GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT
Outrigger Installation

534B-9 Starting Serial No. 0144860S
Original Issue 8-90
Revised 12-7-93
Item| Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9103-5196 | Ref | OUTRIGGERINSTALLATION, 32 | 8320-1053 8 |HEXHDCAPSCREW,1-8X3,GR8
(includes allitems) 33 | 8866-2036 1 | CONNECTOR, (includesitem #34)
1 Ref | OUTRIGGER CYLINDERASSY, (see 34 | 8859-1205 1 |O-RING
page 13-13for details) 35 | 8471-7473 1 |HOSEASSY
2 |9103-3201 2 | ORIFICECHECK 36 | 8866-2060 1 | ELBOW,90DEGREES, (includesitem
3 |8866-2085 | 4 | ELBOW,45DEGREES, (includesitem #37)
#4) 37 | 8859-1206 1 |O-RING
4 | 8859-1205 4 | O-RING 38 | 8471-7477 2 | HOSEASSY
5 | 8471-7527 2 | HOSEASSY 39 | 8866-2085 2 | ELBOW,90DEGREES, (includesitem
6 |8471-7528 2 | HOSEASSY #40)
7 19002-7187 4 | NYLONCLAMP 40 | 8859-1205 2 | O-RING
8 |7713-3168 2 | CLAMPSET 41 Ref | OUTRIGGER VALVE ASSY, (see page
9 |7713-3140 2 | COVERPLATE 13-12 for details)
10 | 7713-3177 2 | HEXHD CAPSCREW 42 | 8850-1006 4 | HEXNUT, 3/8-16
11 | 9103-3141 1 |TUBEASSY 43 | 8855-1011 4 |LOCKWASHER, 3/8
12 ] 9103-3198 1 |TUBEASSY 44 | 8820-1037 4 |HEXHDCAPSCREW, 3/8-16X1-1/2,
13 | 7713-3499 2 | HEXHD CAPSCREW GR5
14 | 7713-3498 1 | COVERPLATE 45 | 9102-3006 1 |STABILIZERDECAL
15 |9103-3138 2 | CLAMP 46 | 8859-1207 1 |O-RING
16 | 9103-3199 1 | SAFETYPLATE 47 | 8866-2067 1 |ELBOW,90DEGREES, (includesitem
17 ]9103-3200 2 | STACKINGBOLT #46)
18 | 9103-3140 2 | TUBEASSY 48 Ref | DUALP.O.CHECKVALVE, (see page
19 | 7713-3177 2 | HEXHD CAPSCREW 13-14for details)
20 | 7713-3140 2 | COVERPLATE 49 |9103-6032 2 |OUTRIGGERSHOE
21 | 7713-3168 4 | CLAMPSET 50 |9103-1141 4 | SHOEPIN
22 | 7713-3390 2 | SAFETYCLIP 51 |8852-1206 6 |HEXLOCKNUT,3/8-16
23 | 7713-3389 2 | STACKBOLT 52 | 8320-1073 6 |HEXHDCAPSCREW,3/8-16X2-1/4,
24 Ref | MAIN CONTROL VALVE ASSY, (see GR5
page 10-7 for details) 53 19104-6110 1 |R.H.OUTRIGGERBRACKET
25 |8871-1284 1 | SOCKETHDPIPEPLUG,3/4 9104-6111 1 |L.H.OUTRIGGERBRACKET
26 | 8859-1209 1 | O-RING 54 |9103-1140 2 |ARMPIN
27 | 8866-2061 1 | ELBOW,90DEGREES, (includesitem 55 | 8867-1001 8 |LUBEFITTING, STRAIGHT, 1/8
#26) 56 |9103-6041 2 |ARMWELDMENT
28 | 8471-7474 1 | HOSEASSY 57 | 8820-1040 6 |HEXHDCAPSCREW, 3/8-16X2-1/4,
29 | 8471-7479 2 | HOSEASSY GR5
30 | 8866-2065 2 | ELBOW,90DEGREES, (includesitem 58 |8855-1011 6 | LOCKWASHER,3/8
#31) 59 |9103-1163 1 |STOPBAR
31 | 8859-1205 2 | O-RING 60 | 0510-1441 2 | WASHER

13-11




GRADALL

MATERIAL HANDLER

934B-9

OPTIONAL EQUIPMENT

Outrigger Valve Assembly
Starting Serial No. 0144860S
Original Issue 10-90

8 10
10—¢ l
Lo v
5"
Il—@
g
13—
6
Iltem| Part No. [Qty. Description Of Part Iltem| Part No. [Qty. Description Of Part
9103-5090 | 1 |OUTRIGGERCONTROLVALVEASSY || 25 |[9103-4134 | 1 |O-RING
(includes all items) 26 2 | SPRING SEAT
9103-3144 | 1 |OUTRIGGER CONTROLVALVEASSY || 27 |[9103-4135 | 1 | SPRING
(includes items 1 through 32) 28 1 | SPOOLEND
9103-4124 | 1 |TIE RODKIT (includes items 1 through || 29 1 | SPOOLCAP
4) 30 2 | SOCKETHD CAPSCREW
9103-4125 | 2 |HANDLE ASSY (includes items 6 31 1 |[INLETHOUSING ASSY (includes
through 17) item #32)
9103-4126 | 2 |SPOOL SECTION ASSY (includes 32 19103-4132 | 1 | O-RING
items 18 through 30) 33 |8866-2060 | 1 |ELBOW, 90 DEGREES (includes item
1 2 | SPECIALNUT #34)
2 1 |TIEROD 34 18859-1206 | 1 | O-RING
3 4 | SPECIALNUT 35 |8866-2085 | 1 | ELBOW, 45 DEGREES (includes item
4 2 |TIEROD #36)
5 1 | OUTLETSECTION 36 |8859-1205 | 4 | O-RING
6 |9103-4127 | 1 |BOOT 37 |8866-2036 | 1 | CONNECTOR (includes item #36)
7 19103-4128 | 1 |KNOB 38 |8866-2065 | 2 |[ELBOW, 90 DEGREES (includesitem
8 19103-4129 | 1 |HANDLE #36)
9 1 |PIVOTBOLT 39 |8866-2067 | 1 | ELBOW, 90 DEGREES (includes item
10 2 | FLATWASHER #40)
11 1 | HANDLEBRACKET 40 |8859-1207 | 1 |O-RING
12 1 |HEXNUT
13 2 | SOCKETHD CAPSCREW NOTE: QUANTITIES ARE
14 1 [PIN SHOWN FOR ONE HANDLE ASSY
15 1 |LINK AND ONE SPOOL SECTION ASSY.
16 1 | RETAINER
17 1 |ROLLPIN NOTE: WHEN REPLACING A
18 2 | ROUND HD MACHINE SCREW SPOOL SECTION, REMOVE
19 2 | SEALPLATE SCREWS (18) AND REPLACE WITH
20 |[9103-4130 | 2 |WIPER SCREWS (13) TO SECURE THE
21 |[9103-4131 | 2 |O-RING BRACKET.
22 1 | HOUSING & SPOOL ASSY (NOT
SOLD SEPARATELY, ORDERP/N NOTE: ONLY PART NUMBERED
9103-4126) PARTS ARE AVAILABLE FOR
23 19103-4132 1 | O-RING SERVICE REPLACEMENT.
24 19103-4133 | 1 | SPRING

13-12




GRADALL’ OPTIONAL EQUIPMENT

MATERIAL HANDLER (9103-3127) Outrigger Cylinder
534B-9 Starting Serial No. 0144860J

NOTE: THIS COMPLETE OUTRIGGER CYLINDER Original Issue 10-90

ASSY IS NO LONGER AVAILABLE. IF A Revised 6-22-01
COMPLETE OUTRIGGER CYLINDER IS
NEEDED, ORDER 9114-3048.

Item| Part No. | Qty. Description Of Part

9103-3127 | 2 | OUTRIGGERCYLINDERASSY,
(includes allitems)

9104-4065 1 | SEALKIT, (includesitems 1,2,5,6,7,
11,12,13&14)

BACKUP RING

O-RING

3 | 9104-4066 | 1 | PISTONASSY, (includesitems5,6&7;
lubricate and torque to 1,450-1,550
ft.lbs.)

4 | 9104-4067 1 | SETSCREW, (lubricate and torque to

N =
=N

12-141t.Ibs.)
5 1 | O-RING
6 1 | PISTONSEAL
7 2 | WEARRING
8 | 9104-4068 1 | BARRELASSY, (includesitem9)
9 | 9104-4069 | 2 | BUSHING
10 | 9104-4070 | 1 | RODBEARINGASSY, (includesitems
11 through 14; lubricate and torque to
250-300ft. Ibs.)
11 1 | O-RING
12 1 | BACKUPRING
13 1 | RODSEAL
14 | 9002-2280 | 1 | WIPER
15 | 9104-4071 1 | PISTONRODASSY, (includesitem 16)
16 | 9104-4072 | 2 | BUSHING
17 | 9104-4073 | 1 | HEXHD SELF-TAPPING SCREW

NOTE: ONLY ITEMSWITHPART
NUMBERS ARE AVAILABLE
FOR SERVICE.

PCN 000060-AK * Added note to top of page; revised Sarting Serial No. 13-13



GRADALL

MATERIAL HANDLER

934B-9
3

NOTE: THIS COMPLETE OUTRIGGER CYLINDER
ASSY IS NO LONGER AVAILABLE. IF A
COMPLETE OUTRIGGER CYLINDER IS
NEEDED, ORDER 9114-3048.

OPTIONAL EQUIPMENT

(9104-3305) Outrigger Cylinder
Starting Serial No. 0244184S

Original Issue 6-01

Item| Part No. | Qty. Description Of Part
9104-3305 2 |OUTRIGGERCYLINDERASSY,
(includes allitems)
9103-4278 | 1 |SEALKIT, (includesitems 5,6,7,8,
10, 11, 13, & 14)
1 | 9104-4316 1 |TUBEASSY
2 | 9104-4371 | 1 |BUSHING
3 | 8867-1018 1 |LUBEFITTING, 45DEGREES, 1/8
4 | 9103-4280| 1 |LOCKNUT, (torqueto 1100 ft.Ibs.)
5 2 |WEARRING
6 1 |SEAL
7 1 |O-RING
8 1 |[O-RING
9 | 9103-4281 | 1 |PISTON
10 1 |BACK-UPRING
11 1 |[O-RING
12 | 9103-4282 | 1 |GLAND
13 1 |SEAL
14 1 [WIPER
15 | 9104-4317 1 |RODASSY
16 | 9104-4371 1 |[BUSHING
17 | 8867-1033 ( 1 |LUBEFITTING, STRAIGHT 1/4-28

NOTE: ONLY ITEMSWITHPART

FORSERVICE.

NUMBERS ARE AVAILABLE

13-13



GRADALL’ OPTIONAL EQUIPMENT

MATERIAL HANDLER (9114-3048) Outrigger Cylinder
534B-9 FOR SERVICE ONLY
Original Issue 6-01

4 IOWA

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9114-3048 2 |OUTRIGGERCYLINDER, (includes 11 1 | O-RING
items 1, 2, and 6 thru 20) 12 1 | O-RING
9114-4004 1 |SEALKIT,(includesitems9, 10, 11, 13 | 9103-4139 1 | PISTON
12,14,15,17,18 &19) 14 1 | O-RING
1 | 9115-4002 2 |BUSHING 15 1 | BACK-UPRING
2 | 8867-1001 2 |GREASEFITTING 16 | 9114-4024 1 | CYLINDERHEAD
3 | 8320-1073 2 |HEXHDCAPSCREW, 3/8-16X4-1/2, 17 1 | STEPSEAL
GR5 18 1 |U-CUpP
4 | 9103-1141 2 |SHOEPIN 19 1 | WIPER
5 | 8852-1206 2 |HEXLOCKNUT, 3/8-16, (nylok) 20 | 9115-4004 1 | RODASSY
6 | 9115-4003 1 |CASEASSY
7 | 9114-4017 1 |CAPSCREW,#8-32X.375
8 | 9103-4153 1 |LOCKNUT NOTE: ONLY ITEMSWITH PART
9 2 |WEARRING NUMBERS ARE AVAILABLE
10 1 |PISTONSEAL FOR SERVICE.

AK 13-13



GRADALL’ OPTIONAL EQUIPMENT

MATERIAL HANDLER Dual P.O. Check Valve

534B-9 Starting Serial No. 0144860S
Original Issue 10-90

Item| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9104-3258 DUAL P.O. CHECK VALVE ASSY 11 |9103-4118 2 | O-RING
(includes all items except 2 and 20) 12 19103-4115 | 1 | BACKUPRING
9104-4304 CHECK CARTRIDGE ASSY (includes 13 |9103-4114 1 | O-RING
items 1, 3 through 8) 14 | 9103-4112 1 | CARTRIDGEBODY
9103-4107 CHECK CARTRIDGE ASSY W/ 15 |9103-4113 1 | O-RING
THERMAL RELIEF (includes items 12 16 |9103-4119 1 | THERMALRELIEFASSY
through 19) 17 |9103-4120 1 | SPRING
1 |9104-4308 1 |PLUG 18 | 9103-4109 1 | O-RING
2 |18855-1011 3 | LOCKWASHER, 3/8 19 |9103-4121 1 |PLUG
3 19104-4309 1 | SPRING 20 | 8820-1040 3 |HEXHD CAPSCREW, 3/8-16 X
4 19103-4111 1 |BALL 2-1/4, GR5
5 19103-4112 1 | CARTRIDGEBODY 21 |8855-1011 3 | LOCKWASHER, 3/8
6 |9104-4305 1 | O-RING
7 19104-4306 1 | O-RING NOTE: ONLY ITEMS WITH
8 19104-4307 1 |BACKUPRING PART NUMBERS ARE AVAILABLE
9 ]19103-4116 1 |PISTON FOR SERVICE
10 |9103-4117 1 |BODY

13-14



GRADALL

MATERIAL HANDLER

934B-9

OPTIONAL EQUIPMENT

Stabilizer Cylinder
Starting Serial No. 0144860S
Original Issue 10-90

Iltem| Part No. [Qty. Description Of Part
9104-3303 | 1 |[STABILIZERCYLINDERASSY
(includes all items)
9104-4330 | 1 |[SEALKIT (includes items 3, 4, 5, 6, 8,
10, 11)
1 |9104-4334 1 | TUBEASSY
2 [9103-4286 | 1 |LOCKNUT (torque to 590 ft. Ibs.)
3 1 | WEARRING
4 1 |SEAL
5 1 |O-RING
6 1 |O-RING
7 19104-4331 1 |PISTON
8 1 |O-RING
9 [9104-4332 | 1 [GLAND
10 1 |SEAL
11 1 |WIPER
12 (91044333 | 1 [RODASSY
13 | 9104-4353 1 |BUSHING
14 (8867-1033 | 1 |[LUBEFITTING, STRAIGHT, 1/4-28

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

13-15



GRADALL

MATERIAL HANDLER

934B-9

OPTIONAL EQUIPMENT

(9108-5058) 48" Slope Piler Carriage

Original Issue 12-91
Revised 6-20-06

7 =)
36
34 1 1 3
3B\ 38
39

W
i

]
14 1
15 12
16 13
19
Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
# 19108-5058 | Ref | 48" SLOPE PILER CARRIAGE, 25 |8866-1010 | 2 | CONNECTOR, (Before S/N
(includes all items) 2005283-01)
* 19103-3459 | 1 | CAPACITY DECAL, (not shown) 8866-2018 | 2 | CONNECTOR, (S/N 2005283-01 &
1 [9108-6121 1 | CARRIAGE WELDMENT After)
2 19108-6122 | 1 | ADAPTER WELDMENT #26 |19116-3138 | 1 | MALE QUICK DISCONNECT, (Before
3 Ref | SWAY CYLINDER, (see page 13-17 S/N 2005283-01)
for details) 9140-3414 | 1 | MALE QUICK DISCONNECT, (S/N
4 19108-3248 | 1 |BUSHING 2005283-01 & After)
*5 3423263 2 |PIN 27 19116-3139 | 1 | FEMALE QUICK DISCONNECT,
*6 [9020-4007 | 1 | TUBE (Before S/N 2005283-01)
#7 19103-3186 | 2 | BEARING PAD 9140-3413 | 1 | FEMALE QUICK DISCONNECT, (S/N
8 |9108-1577 | 1 | TAP BOLT 2005283-01 & After)
9 [9108-1594 | 1 | THRUST WASHER 28 |8834-1022 | 4 |DRIVE SCREW, #10X3/8
%10 |9020-5870 | AR | SHIM 29 |19015-3001 1 | SERIAL NUMBER PLATE
11 [9103-1236 | 2 [SPACER 30 |[9104-3125 [ 1 |DUST PLUG
«12 |8820-1535 | 4 | HEX HD CAPSCREW, 3/8-24X1-1/4, 31 |[9104-3126 | 1 | DUST CAP
GR5 <32 |8688-3469 | 2 | ADAPTER
«13 |8820-1534 | 4 |HEX HD CAPSCREW, 3/8-24X1, GR5 33 Ref | DUAL P.O. CHECK VALVE, (see page
14 19108-1313 | 3 | KEEPER PLATE 13-18 for details)
15 |[8820-1065 | 6 [HEX HD CAPSCREW, 1/2-13X1, GR5 34 |8820-1040 | 3 |[HEX HD CAPSCREW, 3/8-16X2-1/4,
16 |[8855-1013 | 6 [LOCKWASHER, 1/2 GR5
17 |[8852-1016 | 1 |HEXLOCKNUT, 1-8 35 |8855-1011 3 | LOCKWASHER, 3/8
+18 |8867-1022 | 2 | LUBE FITTING, 90 DEGREES, 1/8 436 |9045-1058 | 1 | FORKPIN
19 |[8856-1109 | 4 |FLAT WASHER, 3/8 +37 19020-0003 | 2 | COLLAR
20 |8850-1016 | 1 |HEXNUT, 1-8 +38 |8820-1105 | 2 | HEX HD CAPSCREW, 5/8-11X4, GR5
21 |0510-1441 1 |WASHER, 1-1/16 %39 |8852-1310 | 2 | LOCKNUT, 5/8-11
22 19108-1622 1 |PIN 40 |8452-1062 | 1 | SUPPORT CLAMP
23 |8471-6434 | 2 |HOSE ASSY «41 [7714-3015 1 [ WHIZ-LOK NUT, 3/8-16
24 |8366-1316 | 2 | CONNECTOR

ER 46361, 48269, 49530, 49939,

50170 LK

* Revised illustration & parts list.

13-16




GRADALL’ OPTIONAL EQUIPMENT

MATERIAL HANDLER :
(9108-3286) Sway Cylinder
534B-9 Original Issue 12-91

Item| Part No. [Qty. Description Of Part
9108-3286 1 [SWAY CYLINDER ASSY (includes all
items)
9108-4189 | Ref | SEAL KIT (includes items 5, 6, 7, 8, 10,
11, 13, 14)
1 |[9108-4185 1 |[TUBEASSY
2 |8867-1033 | 2 |LUBEFITTING, STRAIGHT, 1/4-28
3 19108-4176 2 | BUSHING
4 19108-4184 1 |NUT
5 191084219 | 1 |WEARRING
6 |[9108-4220 | 1 |[SEAL
7 |9108-4221 1 |[O-RING
8 |[9108-4222 | 1 [O-RING
9 (91084186 | 1 |PISTON
10 |9108-4223 1 |BACKUPRING
11 [9108-4224 | 1 |O-RING
12 |1 9108-4188 1 | GLAND
13 | 9108-4225 1 |SEAL
14 [9108-4226 | 1 |WIPER
15 |9108-4187 1 [RODASSY

PCN L-9364 13-17



GRADALL: OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-3471) Sway Cylinder
534B-9 Original Issue 6-06
Revised 6-27-07

Iltem | Part No. [Qty. Description Of Part

9108-3471 1 | SWAY CYLINDER ASSY, (includes
all items)

9108-4308 | Ref | SEAL KIT, (includes items 6 thru 9,
11, 12 & 14 thru 16))

BUSHING

GREASE FITTING

CASE ASSY

CAPSCREW, #8X32X.375
LOCKNUT, (lubricate & torque to
350-400 ft.Ibs.)

WEAR RING

PISTON SEAL

O-RING

O-RING

PISTON

O-RING

BACK-UP RING

CYLINDER HEAD

STEP SEAL

U-CUP

WIPER

ROD ASSY

9140-4352
9114-4128
9112-4083
9114-4017
9103-4156

ahowN =
aaapN

© oo~NO®

10 |9112-4084
11
12
13 |9112-4085
14
15
16
17 19112-4086

o N

NOTE: ONLY ITEMS WITH
PART NUMBERS ARE
AVAILABLE FOR SERVICE

JM * Revised part number on item 1. 13-17



GRADALL

MATERIAL HANDLER

934B-9

OPTIONAL EQUIPMENT

(9108-3286) Dual P.O. Check Valve

Original Issue 12-91

PCN L-9364

Item| Part No. [Qty. Description Of Part
9108-3262 1 |DUALP.O.CHECKVALVE ASSY
(includes all items)
9104-4002 | Ref | SEAL KIT (includes items 3 and 4)
1 1 | BODY
2 |7713-3248 | 2 | CHECK VALVE (includes items 3 and
4)
3 19108-4227 | 2 | O-RING
4 |[9108-4228 | 2 | O-RING

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

13-18



GRADALL: OPTIONAL EQUIPMENT

MATERIAL HANDLER (9103-5018) Auxiliary Hydraulics
534B-9 Original Issue 7-92

Revised 7-14-06

|

— OO oo ~IoN

|
I1L
I
/\/j

INSIDE }g RIUP
HOSE L/DN
41518 OUTSIDE
rup 17 HOSE
L/DN
VIEW A-A 5.,

(LOOKING AT UNDERSIDE
OF BOOM HEAD)

Hiiji:
AR

TILT CYLINDER HOSES AUX HYD HOSES

AUXVIEW A-A

e

B T e I I I TR, S
_________________________

LK 13-19



GRADALL

MATERIAL HANDLER

934B-9

ER 46361, 49939 - LK

OPTIONAL EQUIPMENT

(9103-5018) Auxiliary Hydraulics

Original Issue 7-92
Revised 7-14-06

Item| Part No. |Qty. Description Of Part
9103-5018 | 1 | AUXILIARY HYDRAULICS ASSY,
(includes all items)
1 ]19103-3186 | 4 | BEARING PAD
2 [9103-1236 | 4 |SHIM
3 [9105-1390 | 2 |SHIM
4 |8820-1532 | 8 |HEX HD CAPSCREW, 3/8-24 X 3/4,
GR5
5 |8856-1109 | 8 |FLAT WASHER, 3/8
6 |9040-3249 | 2 | HOSE TAKE-UP WELDMENT
7 19002-7180 | 2 |90 DEGREE BULKHEAD FITTING
8 |[9020-0313 | 2 | SPRING
9 |9020-7041 2 | SPRING RETAINER
10 |8850-1008 | 2 |[HEX NUT, 1/2-13
11 [8850-1108 | 2 [HEAVY HEX JAM NUT, 1/2-13
12 [8471-8025 | 2 |HOSE ASSY
13 19104-3321 2 | BULKHEAD UNION, (Before S/N
2005283-01)
8866-1085 | 2 | BULKHEAD UNION, 3/4-16X1/2
TUBE, (S/N 2005283-01 & After)
14 [9116-3138 | 1 | MALE HYDRAULIC COUPLER,
(Before S/N 2005283-01)
9140-3414 | 1 | MALE HYDRAULIC COUPLER,
(S/N 2005283-01 & After)
15 |[8871-2304 | 2 |[PIPE BUSHING, 1/2 X 3/8, (Before
S/N 2005283-01)
9108-3335 | 2 | ADAPTER, (S/N 2005283-01 & After)
16 [9104-3125 | 1 [ DUST PLUG
17 [9116-3139 | 1 | FEMALE HYDRAULIC COUPLER,
(Before S/N 2005283-01)
9140-3413 | 1 | FEMALE HYDRAULIC COUPLER,
(S/N 2005283-01 & After)
18 [9104-3126 | 1 | DUST CAP
19 |9020-6200 | 10" | TRIM-LOK
20 |9020-5870 | 2 |SHIM
21 |1440-2248 | AR | 3M ADHESIVE
22 |9020-7463 | 10 | CUSHION CLAMP
23 |[9020-6194 | 14" | TRIM-LOK
24 |9020-6196 | 18" | TRIM-LOK
25 19020-6888 | 2 |HOSE ASSY
26 |9103-1069 | 1 | SPACER
27 |9104-3100 | 1 | SHEAVE

* Revised illustration & parts list.

13-19



GRADALL

MATERIAL HANDLER

934B-9

OPTIONAL EQUIPMENT

(9103-5266) Tilt on Joystick
Original Issue 11-93

___________

Le

[
[
M‘J
—_
© oo~ o

_______________________

4 = e 28
— T g
29
Item| Part No. |Qty. Description Of Part Item| Part No. [Qty Description Of Part
9103-5266 | Ref | TILT ON JOYSTICK (includes allitems)| | 17 |8471-7956 | 1 |HOSEASSY
1 |8866-1306 1 |UNIONTEE, 1/2 TUBE 18 |9103-3488 2 | ORIFICEPLATE
2 |8471-8323 | 1 |HOSEASSY 19 [9103-3487 | 2 |CHECKVALVEPLATE
3 [8866-2035 | 1 | CONNECTOR (includes O-ring) 20 |9103-3483 | 1 |ACTUATORASSYKIT
8859-1204 1 [O-RING 21 Ref | MAIN CONTROL VALVE (see page 10-
4 18866-2105 | 2 |ELBOW, 90 DEGREES (swivel nut) 7 for details)
5 |7713-3196 | 1 |HOSEASSY 22 Ref [ JOYSTICK ASSY (see page 10-26 for
6 |9130-3038 1 |FOUR-WAY SOLENOID VALVE details)
7 |8820-1009 | 2 |HEXHD CAPSCREW, 1/4-20X2,GR5| | 23 |9130-3041 | 1 |BOOMCONTROLDECAL
8 |8856-1107 2 | FLAT WASHER, 1/4 24 | 9104-3431 1 [ SWAY CONTROLPLATE
9 | 8855-1009 2 |LOCKWASHER,1/4 25 | 8698-3188 1 |EYELET,#10X16-14
10 (8850-1004 | 2 [HEXNUT, 1/4-20 26 |8668-3480 | 3 |BUTTCONNECTOR,16-14
11 | 8866-2005 2 | CONNECTOR (includes O-ring) 27 31" | 14 GAUGE WIRE, WHITE
8859-1204 2 | O-RING 28 | 7716-3102 2 | FEMALEBLADE, 16-14
12 |[8866-2064 | 2 |ELBOW, 90 DEGREES (includes O- 29 31" | 14 GAUGE WIRE, BLACK
ring) 30 62" | 14 GAUGE WIRE, RED
8859-1204 | 2 |[O-RING
13 [9108-5071 | 1 |[ORIFICEFITTING NOTE: ONLY ITEMS WITH PART
14 | 9020-7719 2 | JUMPERWIRE NUMBERS ARE AVAILABLE FOR
15 |8866-2239 1 | SWIVEL NUT RUN TEE, 3/8 TUBE SERVICE.
16 |[7713-3447 | 1 [HOSEASSY

13-20




GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9103-5261) Cab Enclosure
534B-9 Original Issue 11-93

Revised 2-18-94

. TOP VIEW ;|
2 ‘
3 > ?uurrvrrrrrn—rr'rvvs, 3 711
4 N 18— 10
-—11
5 +—15
17 12
12
4—16 +—13
HEATER FAN
42 43 WIPER
= MOTOR
14 :
%
oo s
57 58
SECTION A-A
I T 3

43 ¥ e EIAR e 1b
NN
€O 00~

19
i i ey
21
32 2 R
;
>
4 73 24

13-21



GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT
(9103-5261) Cab Enclosure

534B-9 Original Issue 11-93
Revised 2-18-94
ltem| Part No. |Qty. Description Of Part ltem| Part No. |Qty. Description Of Part
9103-5261 | Ref | CAB ENCLOSURE (includes all items) 33 |9020-6169 1 |HEATERHOSE
1 |9103-6119 1 | TOP WINDOW FRAME 34 | 8668-3193 4 | HOSE CLAMP
2 11' | WEATHER STRIP 35 19020-6170 1 |HEATERHOSE
3 1 | TOP WINDOW (see page 2-6 for 36 | 9020-5886 1 |DOORHOLDPLUNGER
details) 37 |19020-3627 1 | HANDLE
4 24' | WEATHER STRIP 38 |8820-1031 1 |HEXHD CAPSCREW, 3/8-16 X 1/2,
5 19002-7315 | 13 | SELF-TAPPING SCREW GR5
6 |9002-7319 | 35 | SELF-TAPPING SCREW 39 |9020-3840 1 | PULLHANDLE
7 1 9020-0506 1 | CIRCUIT BREAKER, 30 AMP 40 | 8832-1039 2 | SELF-TAPPING SCREW
8 |8850-1613 2 | HEXNUT, 10-32 41 | 9002-7214 2 | BUTTON GROMMET
9 |8855-4917 2 | LOCKWASHER,#10 42 1 9103-1530 1 | FRONTWINDOW FRAME
10 | 8698-3188 2 | TERMINAL 43 | 1440-3190 | AR | VULKEM CAULK
11 | 9020-3376 1 | FUSEHOLDER 44 | 9103-3464 1 |WIPERARM
12 | 8668-3480 3 | CRIMP-ON CONNECTOR 45 1 9103-3465 1 | WIPERBLADE
13 |9103-1486 1 | JUMPERWIRE 46 | 9020-6023 1 |WIPERMOTOR
14 | 9108-1599 1 |JUMPERWIRE 47 | 8820-1003 1 |HEXHD CAPSCREW, 1/4-20 X 3/4,
15 | 7738-3744 1 |HEATERSWITCH GR5
16 | 9020-6134 2 | JUMPERWIRE 48 | 8850-1004 1 |HEXNUT, 1/4-20
17 |9103-1494 2 | JUMPERWIRE 49 | 9020-0680 1 | DEFROSTERFAN
18 |9103-1490 1 | JUMPERWIRE 50 |8832-1015 4 | SELF-TAPPING SCREW
19 |9103-1521 2 | HEATER MOUNTING BRACKET 51 |9108-3376 1 | EMERGENCY EXIT DECAL (located
20 |8820-1005 4 |HEXHD CAPSCREW, 1/4-20 X 1, GR5 on corner post next to emergency
21 | 9104-3429 1 |HEATER release cord)
22 | 9100-3053 1 |HEATERDECAL 52 10" | CHANNEL MOULDING
23 | 7714-3004 4 | WHIZ-LOK SCREW, 5/16-18 X 1-1/4 53 10" | RELEASEFILLER STRIP
24 | 7714-3006 4 | WHIZ-LOKNUT, 5/16-18 54 1 | FRONT WINDOW (see page 2-6 for
25 19104-3437 1 | SLIDING DOOR WINDOW details)
26 1 |LEFT SIDE WINDOW (see page 2-6 for 55 |8820-1039 4 | HEXHD CAPSCREW, 3/8-16 X 2,
details) GR5
27 19103-1507 1 |LEFT SIDEWINDOW FRAME 56 | 8850-1006 4 | HEXNUT, 3/8-16
28 |1440-3190 | AR | VULKEM CAULK 57 |19080-1238 1 |DOOR
29 7' | WEATHER STRIP 58 |9040-3082 1 |DOORPOST
30 |9020-5888 1 | PLUNGERSOCKET
31 |8830-1309 4 | FLAT HD MACHINE SCREW, 1/4-20 X NOTE: ONLY ITEMS WITH PART
3/4 NUMBERS ARE AVAILABLE FOR
32 |8852-1304 4 | HEXLOCKNUT, 1/4-20 SERVICE.

13-21



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9104-5129) Steer Axle Advantage Kit
534B-9 FOR SERVICE ONLY

Original Issue 3-96
Revised 1-12-99

-

NOTE#1: CUSTOMER TO USE EXISTING WHEEL
HUBS& HARDWARE, DRIVEMOTORS, DRIVE
MOTORTUBEASSEMBLIES,AND DRAINLINE
HOSESOR ORDER SEPARATELY IF
REPLACEMENT ISREQUIRED.

NOTE#2: CYLINDER BASE END MUST BE FREE
TO ROTATE. SHIM STEERCYLINDER BASE END
ASREQUIRED TO MAINTAINATOTAL MAX. GAP
OF V/16".

NOTE#3: SHIM BOTTOM KNUCKLESAS
REQUIRED TO MAINTAINNO MORE THAN

1/32" MOVEMENT. SHIM TOPKNUCKLESAS
REQUIRED TO MAINTAIN NO MORE THAN 1/16"
GAP. MUST HAVEA MINIMUM OF ONE SHIM.

NOTE#4: ITEM 55TOBE USEDWITH FAIRFIELD
HUBSONLY.

FRONT OF
MACHINE
'S

PCN 971053, 971316, 980730 - JH * Revised illistration and parts list, also added note #4. 13-22



GRADALL

MATERIAL HANDLER

934B-9

OPTIONAL EQUIPMENT

(9104-5129) Steer Axle Advantage Kit

FOR SERVICE ONLY
Original Issue 3-96
Revised 1-12-99

NOTE#1: CUSTOMERTO USE EXISTINGWHEEL HUBS& HARDWARE, DRIVEMOTORS, DRIVEMOTOR
TUBEASSEMBLIES,AND DRAINLINEHOSESOR ORDER SEPARATELY IF REPLACEMENT ISREQUIRED.

NOTE#2: CYLINDER BASE END MUST BE FREETO ROTATE. SHIM STEERCYLINDER BASE ENDAS

REQUIRED TO MAINTAINATOTAL MAX. GAPOF 1/16".

NOTE#3: SHIM BOTTOM KNUCKLESASREQUIRED TO MAINTAINNO MORE THAN
1/32" MOVEMENT. SHIM TOPKNUCKLESASREQUIRED TO MAINTAIN NO MORE THAN 1/16" GAP. MUST
HAVEA MINIMUM OF ONE SHIM.

NOTE#4: ITEM 55TOBE USEDWITH FAIRFIELD HUBSONLY.

Item [ Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9104-5129 | Ref [STEERAXLE ADVANTAGEKIT 31 | 9104-1450 [ AR | SHIM (.0478 thick, see note #3)
(includes all items except 33, 50 & 51) 32 | 9104-1451 | AR | SHIM (.106 thick, see note #3)
9103-5240 | 1 |STEERINGKNUCKLEKIT (includes 33 2 | DRIVE HUB (use existing hubs))
items 2,4, 7 thru 14, 16 thru 22, 34 | 9112-0004 ( 1 | R.H.STEERINGKNUCKLE
28 thru 32, 45, 53, 57 & 58 - one kit does 35 | 8867-1008 2 | LUBEFITTING, STRAIGHT, 1/4-28
both sides) 36 | 8850-1006 [ 2 |HEXNUT,3/8-16
9104-5152 | Ref [STEERING CYLINDERPINKIT 37 | 8855-1011 | 6 |LOCKWASHER,3/8
(includes one each ofitems 1,2, 3,12 & 38 | 8320-1144 2 | HEXHD CAPSCREW, 3/8-16X5-3/4,
21 thru 24 - one kit needed for each side) GR5
1 |8852-1312 | 2 |HEXLOCKNUT,3/4-10 (torqueto 39 | 9108-1695 | 2 | STEERINGCYLINDERPIVOTPIN
160-175ft.Ibs.) (axleend)
2 | 9108-1415 | 2 |DIRTSHIELD 40 | 8871-1280| 2 | HEXSOCKETPIPEPLUG,1/8
3 | 9104-1481 2 |STEERING CYLINDERPIN (knuckle 41 | 9104-1598 | AR | SHIM (see note #2)
end) 42 2 | STEERING CYLINDERASSY (seepage
4 19112-1239 | 2 |BUSHING 13-23for details)
5 | 9104-1439 | 2 |TIERODPIN 43 ] 9108-1523| 1 |L.H.TUBESUPPORT
6 | 8852-1306 | 2 |LOCKNUT,3/8-16 9108-1522 | 1 | R.H.TUBESUPPORT
7 | 9112-1240 | 4 |BUSHING 44 | 8820-1035| 4 | HEXHDCAPSCREW, 3/8-16X1, GR5
8 | 9112-3030 | 4 |BACK-UPRING 45 | 8821-1121 | 2 | SOCKETHDCAPSCREW,
9 |8859-1032 | 4 |O-RING 1/2-13X6-1/2, GR8
10 | 9112-3027 | 2 |BUSHING (lower) 46 | 9112-0003| 1 |L.H.STEERINGKNUCKLE
11 | 9112-3029 | 2 |O-RING 47 | 9104-3247 | 2 | SELF-ALIGNING BUSHING
12 | 8859-1104 | 4 |O-RING 48 | 8867-1001 | 2 |LUBEFITTING, STRAIGHT, 1/8
13 | 9112-1091 | 2 |THRUSTBUSHING 49 | 9104-1731| 16 | SPACER
14 | 9104-1733 | AR |SHIM 50 12 | HARDENED WASHER, 3/4 (use
15 | 9104-6126 1 |REARAXLEWELDMENT existing hardware)
(includesitems 10, 17,60 & 61) 51 12 | HEXHD CAPSCREW, 3/4-10X2 (use
16 | 8692-1268 | 2 |LIPSEAL existing hardware)
17 | 9112-3028 | 2 |BUSHING (upper) 52 | 9116-6063 | 1 | TIEROD (includesitem 47)
18 | 9108-1693 | 2 |UPPERKINGPIN 53 | 8852-1208 | 2 [ HEXLOCKNUT,1/2
19 | 8858-1323 | 4 |RETAININGRING 54 | 9104-3222 ( 2 |[12PT.SCREW,3/4-10X2,GR8
20 | 8867-1022 | 4 |LUBEFITTING,30DEGREES,1/8 (lubricate & torque to 270-290 ft. Ibs.)
21 | 9104-1732 | AR |SPACER (see note #4)
9104-1438 | AR |SPACER 55 | 9104-3494 ( 2 |[12PT.SCREW,5/8-1X2-1/4,GR8
22 ]18859-1019 | 2 |O-RING (torque to 200 ft. Ibs.) (see note #4)
23 1 9104-1459 | 2 |WASHER 56 | 9020-1918 | AR | SHIM (10 gauge thick, see note #2)
24 | 8850-1416 | 2 |HEXJAMNUT,1-14 (torqueto 57 | 8855-1153 ( 2 | LOCKWASHER,5/8
225-2501t. Ibs.) 58 | 8821-2321 2 |[SLOTHDCAPSCREW,
25 |8320-1140 | 2 |HEXHDCAPSCREW, 3/8-16X2-3/4, 5/8-11X3-3/4,GR8
GR8 59 | 2460-1570 ( 2 |LIPSEAL
26 | 9103-3444 | 2 |STREETELBOW 60 | 9112-3031| 2 |[BUSHING
27 19103-3445 | 2 |LUBEFITTING 61 | 9104-1489( 2 [ BUSHING
28 | 9114-1424 2 |LOWERKINGPIN 62 | 8821-2321 2 | SOCKETHD CAPSCREW,
29 | 9104-1596 | AR |SHIM (20 gauge thick, see note #3) 5/8-11X3-3/4, GR8
30 | 9104-1449 | AR |SHIM (.060 thick, see note #3) 63 | 8850-1110 ( 2 |[HEAVYHEXJAMNUT,5/8-11

PCN 971053, 971316, 980730 - JH

* Revised illistration and parts list, also added note #4.

13-22




GRADALL OPTIONAL EQUIPMENT
MATERIAL HANDLER (9103-3499) Steering Cylinder

Steer Axle Advantage Kit (Only)
FOR SERVICE ONLY
Original Issue 1-99

NOTE:
FOR STEER AXLE ADVANTAGE KIT ONLY
SEE PAGE 13-22 FOR DETAILS.

Item| Part No.
9103-3499

Q
<

Description Of Part

STEERING CYLINDERASSY (includes
allitems)

SEALKIT (includesitems 3, 4,5, 7, 11,
13 thru 16)

CASEASSY

LOCKNUT (torque to 400-425 ft. Ibs.)
WEARRING

PISTON SEAL

O-RING

PISTON

O-RING

LUBEFITTING

BUSHING

RODASSY

WIPER

CYLINDER HEAD (torque to 100-400 ft.
Ibs.)

U-CUP

STEP SEAL

BACK-UPRING

O-RING

SELFTAPPING SCREW

BUSHING

LUBEFITTING

=

9114-4006

[N

9114-4038

9114-4039

9114-4128
9114-4042
10 | 9114-4041

©CoOoO~NOOUIAWNE

RPRRRRPRRRPRRRNRR

12 | 9114-4040

17 | 9112-4096
18 | 9114-4267
19 | 9114-4125

=
o
PRRRRREBR

NOTE: ONLY ITEMSWITHPART
NUMBERS ARE AVAILABLE FOR
SERVICE.

JH 13-23




GRADALL

MATERIAL HANDLER

934B-9

FRONT OF MACHINE

JD

OPTIONAL EQUIPMENT

(9114-5136) Rear Axle Rework Kit
FOR SERVICE ONLY

Original Issue 6-99

Revised 5-31-05

Item | Part No. | Qty. Description Of Part
9114-5136 1 |REARAXLE REWORKKIT, (includes
allitems)
1 1 |REARAXLEWELDMENT
2 |9112-3028 | 2 |[BUSHING
3 [9114-5134 | 1 [LUGREWORKASSY, (includes
items 2 & 4)
4 19114-6111 1 |LUGWELD
5 [8821-1117 | 2 [SOCKETHEADCAPSCREW,
1/2-13x4-1/2,GR8
6 [8855-1109 | 2 [LOCKWASHER,1/2
7 |18852-1208 | 2 |HEXLOCKNUT,1/2
8 |[8858-1323 | 4 |[RETAININGRING
9 |8821-1121 2 |SOCKETHEAD CAPSCREW,
1/2-13X6-1/2, GR8
10 [9112-3030 | 4 |BACK-UPRING
11 18859-1032 | 2 |O-RING
12 [8692-1268 | 2 |LIPSEAL
13 [9112-3029 [ 2 |[O-RING
14 |1 9114-1424 | 2 |LOWERKINGPIN
15 | 8855-1153 2 |LOCKWASHER,5/8
16 |8821-2321 | 2 |SOCKETHEADCAPSCREW,
5/8-11x3-3/4, GR8
17 | 9114-5135 1 |LUGREWORKASSY,
(includes items 2 & 18)
18 |[9114-6112 1 |LUGWELD
19 |9108-1693 | 2 |UPPERKINGPIN
20 |[9112-3027 | 2 |BUSHING

* Revised illistration. 13-24



MATERIAL HANDLER

KG

GRADALL
534B-9

HYDRAULIC COMPONENTS

—

Hydraulic Controller
Starting Serial No. 0144860S
Original Issue 8-99

1\
| © |
ltem | Part No. |Qty. Description Of Part

9104-3064 1 |HYDRAULICCONTROLLERASSY
(includes allitems)

9900-7524 | 4 | PLUNGER SEALKIT (includesone
each of the following; u-cup, o-ring seal,
retainer & o-ring)

1 [9104-4131 | 1 |[HYDRAULICCONTROLLER

2 19104-4132 1 | RETAININGRING

3 19104-4133 | 1 | WASHER

4 19104-4134 | 1 |BOOT

5 19104-4135 1 | RETAINER

6 |9104-4136 | 1 | HANDLEASSY (includesknob,
handle rod & hex jam nut)(lubricate
&tightenjamnutto 12-15ft.Ibs.)

7 19104-4474 | 1 |BALLASSY (includesballpivotrace,
ball pivot, cam plate, handle adapter
and top mounting plate)

8 19104-4525 | 1 | KNOB

13-25



GRADALL’ OPTIONAL EQUIPMENT

MATERIAL HANDLER (9103-5253) Work Light Package
534B-9 Starting Serial No. 0144860S
Original Issue 10-00

GREEN WIRE IS FOR BACKUP ALARM, 27
RED WIRE IS FOR STOP LIGHT &
BLACK WIRE IS FOR TAIL LIGHT. 28

NOTE: ATTACH GROUND WIRE TO
SERIES/PARALLEL VALVE
MOUNTING BOLT.

b

- = o
=%

13
14
15
16

TO RELAY

TO CIRCUIT
BREAKER

@Cg" © IGNITION
sy TO LIGHTS ON
@/ SWITCH CAB AND STOP

IGHT ON
COUNTERWEIGHT

17

TO CAB DOME LIGHT

SvVC 13-26



GRADALL

MATERIAL HANDLER

934B-9

(#16)

(#10)

TO
BACK-UP
LIGHT

> TO
BACK-UP

ALARM

11
H

11
4

TO
STOP-LIGHT
SWITCH

TO
WORK,GAUGE
LIGHTS

+12V FROM REV SWITCH

BACK-UP
ALARM

A O F
OF A O

¢ BACK-UP
LIGHT
A (GREEN)

VIEW

INSIDE CAB

LOOKING AT
FRONT

OPTIONAL EQUIPMENT

(9103-5253) Work Light Package
Starting Serial No. 0144860S
Original Issue 10-00

SIDE VIEW
WITHOUT
SKIN PLATE

Item| Part No. | Qty. Description Of Part Item| Part No. [ Qty. Description Of Part
9103-5253 1 | WORKLIGHTPACKAGE, (includesall 26 | 9112-1145 1 |TAILLIGHT HOUSING
items) 27 | 9112-1146 1 |TAILLIGHTBRACKET
1 | 9002-7214 | 7 |BUTTONGROMMET 28 |9136-5045 | 1 |[TAILLIGHTASSEMBLY, (includesthe
2 1 9112-5110 | 3 | HALOGENWORKLIGHTKIT, (includes following sevenitems)
the following two items) 9112-3065 | 1 |[TAILLIGHT
8096-3050 | 1 | UTILITY FLOOD LIGHT 8666-1147 | 38" | WIRE, 16 GAUGE, (black)
9002-8960 2 | MALETERMINAL 8666-1149 | 38" | WIRE, 16 GAUGE, (green)
3 18820-1031 | 1 | HEXHDCAPSCREW, 3/8-16X1/2, GR5 8666-1152 | 38" | WIRE, 16 GAUGE, (red)
4 | 8855-1011 | 3 | LOCKWASHER,3/8 8668-3480 | 3 [BUTTCONNECTOR
5 | 9100-3055 1 | LIGHTSDECAL 8203-3996 | 45" | WIRELOOM
6 | 7738-3467 | 1 | LIGHTSWITCH 8668-3122 | 2 [ TIEWRAP
7 19103-3360 [ 5 | GAUGE LIGHTING KIT 29 |8820-1108 | 1 [HEXHDCAPSCREW,3/4-10X1-1/4,
8 | 9103-1528 2 | MOUNTING BRACKET GR5
9 | 8820-1035 | 2 | HEXHDCAPSCREW, 3/8-16X1, GR5 30 |8856-1115 | 1 |[FLATWASHER,3/4
10 | 9112-1150 | 3 | JUMPERWIRE 31 |8855-1016 | 1 [LOCKWASHER,3/4
11 | 7716-3102 9 | SLIP-ONELECTRICAL CONNECTION 32 | 7716-3105 3 | BULLETRECEPTACLE
12 | 7738-3470 | 1 | BOOT 33 |8698-3191 | 1 |EYELET
13 | 9101-1009 | 1 | MOUNTINGBRACKET 34 |18688-3260 | 1 |EYELET
14 | 9002-9955 1 | RUBBERGROMMET 35 | 8688-3071 2 | CIRCUITBREAKER, 10 AMP
15 | 8832-1022 | 2 | SELFTAPPING SCREW, #8-32X3/8 36 |8698-3041 [ 1 |[CIRCUITBREAKER,20AMP
16 | 2486-1167 | 1 | INTERIORLIGHT 37 | 7736-3191 | 1 |CIRCUITBREAKERBRACKET
17 | 8668-3480 3 | BUTTCONNECTOR 38 | 8698-1178 1 |BUSSBAR
18 | 9020-3376 | 1 |IN-LINEFUSE,6AMP 39 | 7738-3410 | 2 [RELAY
19 | 8698-3188 | 4 | EYELET 40 |8832-1039 | 2 | SELFTAPPING SCREW,#10-32X1/2
20 | 8850-1006 2 | HEXNUT, 3/8-16 41 | 8666-1147 | AR | WIRE, 16 GAUGE, (black)
21 | 9002-7319 | 4 | DR&TAPSCREW,1/4-20X1 42 | 8666-1174 | AR | WIRE, 10 GAUGE, (black)
22 | 8871-2232 | 1 | STREETTEE,1/4 43 |[9103-3391 | 5 |INSULATEDRING TERMINAL
23 | 8871-1380 1 | REDUCINGBUSHING, 1/4X1/8 44 1 9103-3463 2 | INSULATED FEMALE SPADE
24 | 8366-3097 | 1 | STOPLIGHT SWITCH 45 |8698-3190 | 2 |INSULATEDRING TERMINAL
25 | 8348-3075 | 2 | EYELET 46 | 8666-1156 | AR | WIRE, 14 GAUGE, (black)
SvC 13-26







®

Corporate Office
JLG Industries, Inc.
1 JLG Drive
McConnellsburg PA. 17233-9533

Phone: (717) 485-5161
Fax: (717) 485-6417

JLG Worldwide Locations

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

Phone: (61) 2 65 811111
Fax: (61) 2 65810122

JLG Deutschland GmbH
Max Planckstrasse 21
D-27721 Ritterhude/lhipohl
Bei Bremen

Germany

Phone: (49) 421 693 500
Fax: (49) 421 693 5035

JLG Polska

Ul. Krolewska

00-060 Warsawa

Poland

Phone: (48) 914 320 245
Fax: (48) 914 358 200

JLG Latino Americana Ltda.
Rua Eng. Carlos Stevenson,
80-Suite 71

13092-310 Campinas-SP
Brazil

Phone: (55) 19 3295 0407
Fax: (55) 19 3295 1025

JLG Equipment Services Ltd.

Rm 1107 Landmark North
39 Lung Sum Avenue
Sheung Shui N. T.

Hong Kong

Phone: (852) 2639 5783
Fax: (852) 2639 5797

JLG Industries (Scotland)
Wright Business Centre

1 Lonmay Road
Queenslie,Glasgow G33 4EL
Scotland

Phone: (44) 141 781 6700
Fax: (44) 141 773 1907

JLG Industries (UK)

Unit 4& 5

Bentley Avenue

M24 2GP Middleton
England

Phone: (44) 161 654 1000
Fax: (44) 161 654 1003

JLG Industries (ltalia)

Via Po. 22

20010 Pregnana Milanese - Ml
Italy

Phone: (39) 029 359 5210
Fax: (39) 029 359 5845

Plataformas Elevadoras

JLG Iberica, S.L.

Trapadella, 2

P.l. Castellbisbal Sur
08755Castellbisbal, Barcelona
Spain

Phone: (34) 937 724 700

Fax: (34) 937 711 762

JLG EQS

Z. 1. De Beaulieu

47400 Fauillet

France

Phone: (33) 553 848 584
Fax: (33) 553848588

JLG Europe B.V.

Polaris Avenue 63

2132 JH Hoofddorp

The Netherlands

Phone: (31) 235 655 665
Fax: (31) 235572 493

JLG Industries (Sweden)
Enkopingsvagen 150
Box 704

SE - 17527 Jarfalla
Sweden

Phone: (46) 850 659 500
Fax: (46) 850 659 534




	9103-4312 534B-9 PARTS MANUAL
	Section 1 Introduction
	Section 2 Chassis & Attaching Parts
	Section 3 Booms
	Section 4 Attachments & Accessories
	Section 5 Engine & Attaching Parts
	Section 6 Drive Train
	Section 7 Controls
	Section 8 Brakes
	Section 9 Hydraulic Circuits
	Section 10 Hydraulic Components
	Section 11 Electrical
	Section 12 Miscellaneous
	Section 13 Optional Equipment


